WATER AT RANCHO MURIETA

WATER RIGHTS, DOMESTIC AND RECLAIMED WATER

BY: JOHN J. WEGNER, JULY 1991

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |1



TABLE OF CONTENTS

SECTION 1

HISTORY OF RANCHO MURIETA WATER RIGHTS

SECTION 2

WATER RIGHTS - COMMON USAGE

SECTION 3

PERMITS AND LICENSES

SECTION 4

PLANTS - EQUIPMENT- OPERATIONS

SECTION 5

WASTEWATER COLLECTION, TREATMENT & DISPOSAL

SECTION 6

RECLAIMED WASTEWATER USAGE

SECTION 7

COSUMNES IRRIGATION ASSOCIATION
DITCH CONSTRUCTION - OPERATIONS

SECTION 8

LAKE-TO-LAKE TRANSFERS
EQUIPMENT - OPERATIONS

SECTION 9

METERING - RECORDING - REPORTING

APPENDIX A

WATER RIGHTS LICENSES AND PERMITS

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx

10

10

19

19

26

26

35

35

40

40
40

44

44
44

48

48

51

51

Page |2



APPENDIX B

OPERATIONS MANUAL FOR DIVERSION FROM COSUMNES RIVER

APPENDIX B-1

GRANLEES DAM DIVERSION PUMPS
START/STOP CHECKLIST - 125 HP PUMPS

APPENDIX B-2

GRANLEES DAM DIVERSION PUMPS
START/STOP CHECKLIST - 500 HP PUMPS

APPENDIX C

WASTE DISCHARGE PERMIT

APPENDIX D

OPERATIONS MANUAL FOR THE RANCHO MURIETA WATER TREATMENT PLANTS 1 & 2

APPENDIX E

OPERATIONS MANUAL FOR THE RANCHO MURIETA WASTEWATER RECLAMATION FACILITY

APPENDIX F-1

SAMPLES OF ANNUAL REPORTS TO SWRCB

APPENDIX F-2

SAMPLE OF RMCSD MONTHLY DIVERSION REPORT

APPENDIX F-3

SAMPLE OF CIA DITCH DIVERSION REPORT AT GRANLEES RECORDER

APPENDIX F-4

SAMPLE OF CIA DITCH DIVERSION REPORT AT ARENA RECORDER

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx

53

53

59

59
59

62

62
62

65

65

66

66

84

84

105

105

106

106

107

107

108

108

Page |3



SECTION 1

HISTORY OF RANCHO MURIETA WATER RIGHTS

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |4



HISTORY OF WATER RIGHTS

Early appropriative rights for lands now part of Rancho Murieta were involved with the Cosumnes Irrigation
Association, including the Fruitridge Investment Co. These rights, under Licenses 537, 2629, and 6238,
covered primarily what are now the agricultural lands in the southwest portion of the District, the lands
submerged under Clementia Reservoir and areas around the Murieta Parkway gate, the Rancho Murieta
Training Center, and Murieta Village.

Early license forms used by the State included a “priority of right” clause that confirmed the date of the
right, the amount of water to which the right was entitled, and the purposes of use. This “priority date” is
based on the filing date of the application with the State Water Resources Control Board. Early dates and
holders were:

License No. Priority Date License Date License Holder
537 25 May 20 10 May 26 Josephine D. Granlees
2629 12 April 21 21 February 44 Cosumnes Irrigation Association
6238 18 November 54 11 April 61 Arthur J. and Josephine Granlees

These licenses are the only early ones that allowed diversion from the Cosumnes River.

Other early licenses for Rancho Murieta lands are tabulated below. None of these licenses involved
diversion from the Cosumnes River.

License First Date License Date Holder and Place of Use
6239 18 November 54 11 April 61 A.J. and J.D. Granlees - Lake Jean
8013 29 November 61 1 January 62 George W. Artz, Hal L. Ellis
9925 7 October 66 6 April 67 Guadalupe Reservoir
7744 6 June 60 6 April 66 Artz & Ellis - Original Calero

All water rights are assigned to other holders and all of the above licenses have been reassigned several
times, with final assignment to the Rancho Murieta Community Services District in January 1988.

The issuance of Water Right License is the confirmation of the amount and extent of use under the
permitted application. A permit is issued to the applicant when it has been determined by the State Board
that sufficient unappropriated water exists to meet the amount requested in the application. Issuance of a
permit allows the applicant to construct the project and develop the use.

Rancho Murieta has four (4) water right permits: 16762, 16763, 16764, and 16765 (Applications 23416,
23417, 23418, and 23919) that comprise the major sources of water for municipal, industrial, and
recreational uses in Rancho Murieta. They were filed by the Pension Trust Fund and established a priority
date of 19 December 1969. The last three (3) permits (16763, 16864, and 16765) were granted 18
September 1975. These did not involve diversion from the river. The first (16762), which is the major
division permit, was granted 5 August 1980. A suit filed by the Omochumne-Hartnell Water District
produced revision in the originally filed application (23416), delaying its approval. The State Water
Resources Control Board Order WR79-13 resulting from this suit also affected Licenses 537, 2629, and 6238
in terms of diversion rates, places of use and purposes of use. (See Section 3 for details.)

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |5



These four (4) major permits (16762, 16763, 16764, 16765) were originally assigned to Rancho Murieta
Properties, Inc. and were reassigned to Rancho Murieta Community Services District as part of the
Acquisition and Services Agreement of Improvement District No. 1, as of 14 January 1988.

The net result of all of the above is that Rancho Murieta Community Services District now is the “assigned
holder” of all appropriative water rights supplying all water inside the boundaries of Rancho Murieta.

The essential features of the licenses or permits that enable exercise of these rights are discussed in Section
3, following’ and copies of all licenses/permits are attached as Appendix A.

Appropriative rights that enable diversion at Granlees Dam and transport through the District via the

Cosumnes Irrigation Association ditch, for use outside the District, are not included. Riparian rights, since
they are not a “licensed right” are also not included.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |6



SECTION 2

WATER RIGHTS - COMMON USAGE

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |7



RANCHO MURIETA COMMUNITY SERVICES DISTRICT - WATER RIGHTS

Riparian Rights
e Is the property right that attaches to the smallest parcel in the chain of title that still remains in
contact with stream channel?
e Attach only to the natural flow of the stream.
e Useis common and equal with all other riparians on that stream.
e No license or permit is required.
e Must report usage every three (3) years.
e Each riparian may:
Take all the water he need:s for:
O Domestic use
0 Watering of domestic animals
0 Even if these two (2) exhaust the stream. These two (2 uses have priority over all others,
e.g. irrigation.

Divert a reasonable amount, in relation to other users for other beneficial uses, including irrigation. He may
not exhaust the stream for such uses, nor does he have a right to a specific quantity of water.

e Each riparian may not:
0 Divert to storage during wet season for use in dry seasons. (He may hold water in
temporary, regulatory storage.)
0 Use riparian water on non-riparian land.
0 Sell the water for use on non-riparian land.

e Riparian rights are superior to appropriative rights, unless patented after the appropriative rights.
e Riparian rights may be impaired by prescription (upstream user takes water for 5 or more years).

Who has riparian rights at or near Rancho Murieta?
1. Anderson Ranch - North of Cosumnes River
0 Inside and outside CSD boundaries
0 Can be served through CIA ditch
2. Jay Schneider (and other South of River users)
0 All outside District boundaries
0 Van Vleck Ranch north of Rancho Murieta
3. RMCSD as holder of rights for RMPI, RMA, etc.
4. All downstream users
0 Omochumne-Hartnell Water District
0 Bill Hutchison
0 John Bozich

Appropriative Rights
e Are inferior to riparian rights
e Arerights to:
0 A specific quantity of water Water Code Section 1381
0 For a specific Purpose
0 For a specified period each year
0 On aspecified are or place of use

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |8



0 Are lost by five years of non-use
0 Can be changed:
= Point of diversion
= Place of use
= Kind of use
= Only by the SWRCB and if the change does not affect other users of the water
involved.
e Who, in and near Rancho Murieta, has appropriative rights?
0 RMCSD, as holder of rights previously held by RMPI and CIA, inside CSD.
0 ClAfor lands outside of CSD.

Prescriptive Right
e May occur when upstream user makes use of the water from a stream, adverse to the downstream
users, for five and more years, without complaint or legal action being taken by downstream users.
Prescriptive rights may be lost if downstream users are successful in filing cease and desist actions.

Commonly Used Units
1 cubic foot (cf) = 7.48 U.S. gallons
1 Acre Foot (AF) = 43,560 cf - 325,872 gallons
1 Cubic foot per second (CFS) = 449 gallons per minute (gpm)

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |9



SECTION 3

PERMITS AND LICENSES

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |10



PERMITS AND LICENSES

Currently, appropriative water rights at Rancho Murieta are exercise through six (6) licenses and three (3)
permits, all issued by the State Water Resources Control Board and assigned to the Rancho Murieta
Community Services District. The essential features of these licenses/permits are tabulated and discussed in
this section, particularly for those that involve diversion from the Cosumnes River. An “Operations Manual
for Diversion from the Cosumnes River” detailing criteria for diversions and operating procedures to be
used are attached as Appendix B.

Copies of all permits/licenses area also attached as Appendix A.

APPLICATION 23416 (PERMIT 16762)

A. Sources
Cosumnes River, primarily at Granlees Dam, but also at other diversion points known as Bass
Lake Pump, Old Bridge Pump (north bank), and the Rock Crusher Pump (south bank).

1.

Unnamed Streams, as surface runoff. The Permit, paragraph 30, requires that “Permittee shall
make all reasonable effort to collect local runoff to the extent local runoff is available in lieu of
diverting water from the Cosumnes River”. This particularly applies to filling Clementia
Reservoir, which drains an approximately 1,100 acre watershed.

B. Transport

1.

At Granlees Dam

Water is diverted at the north end of the north dam into a forebay housing a suction
manifold with 13 screens, thence into a wet well accommodating five vertical, multistage
turbine pumps. Two pumps are driven by 125 HP electric motors and are each rated at 6
cubic feet per second (2700 gallons per minute). Three pumps, driving by 500 HP motors,
are each rated at 15 cfs (5834 gpm). The suction header, screens, electrical supply, and the
discharge piping will permit (maximum) operation of the three 500 HP units
simultaneously.

Water is transported to storage via either a 21 inch diameter pipeline to Clementia
Reservoir or via a 33 inch diameter pipeline to Calero Reservoir with a take-off into Chesbro
Reservoir. Flow rate is indicated and recorded on a round chart, 7 day recorder in the
control room, and totalized on an integrating counter.

Bass Lake River Pump

Water is pumped from the Cosumnes River at a deep hole near the South Course No. 9
green via and 8” pipeline, directly into Bass Lake. This pump is currently (October 1990) a
pedestal mounted, single suction centrifugal that must be removed during periods of high
river flow.

Flow capacity is approximately 530 gallons per minute (2.24 cfs), depending upon the
suction lift as affected by river levels. A totalizing meter records total water pumped.

This pump may also be used for diversion, under Permit 10144, Application 16142, for
summer irrigation of non-riparian golf course lands.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |11



3. Old Bridge Pump
Water can be pumped from Cosumnes River at a location just upstream of the “Yellow
Bridge” on the north side of the river. This pump installation is on a steel frame removable
during high river flows. The pump discharges through a permanent filter station directly
into the North Course irrigation system. Pump capacity is approximately 538 gpm (1.2 cfs).
A totalizing meter records total water pumped.

4. Rock Plant Pump
Water can also be diverted from the Cosumnes River at a location on the south side of the
river, about 100 yards above the Yellow Bridge. This pump is mounted on a floating steel
frame removable during high river flows. The pump, of approximately 500 gpm capacity,
now supplies only the RMTC training area, through a booster pump located between South
Course No. 1 fairway and No. 18 green.

C. Uses and Places of Use
Uses for water diverted under this permit are specified only as “municipal, industrial and
recreational over the entire 3,600 acres, and irrigation of 500 acres net within the gross are of the
2,600 acres”. The 500 acre irrigation portion of the permit has always been considered to be for
golf course and public parks.

D. Conditions of the Permit
The original permit, December 1969, as amended September 1982, contains 30 separate
conditions. Those that will most affect RMCSD installations and operations are discussed below, by
Permit paragraph numbers.

5. (a) Six (6) cubic feet per second direct diversion (directly to the water treatment plant).
(b) Four thousand and fifty (4,050) acre feet to storage.
A. 3900 acre feet per annum from the Cosumnes River to be stored as follows:
(2) 1250 afa in Chesbro Reservoir
(2) 2610 afa in Calero Reservoir
(3) 850 afa in Clementia Reservoir
(4) 40 afa in (South Course) Fairway 10 Lake

The total diverted and stored under (2), (3), and (4) above shall not exceed 2650

acre feet.
B. 50 afa from surface runoff into Chesbro Reservoir.
C. 100 afa from surface runoff into Calero Reservoir.

The total amount to be taken from the source (Cosumnes River) may not exceed 6368
acre feet per water year of October 1 to September 30.

Rates of Diversion Permitted
5. (c) The maximum rate of diversion from the Cosumnes River to off-stream storage shall not
exceed 46 cfs. (Plus the 6 cfs direct diversion).

18. Certain terms and conditions, aimed at protection and preservation of fish life, are also
imposed:

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |12



A. No water shall be diverted when the flow (at the USGS gauging station “Cosumnes
River at Michigan Bar”) is less than 70 cfs.

B. Only up to 6 cfs shall be diverted when the flow is between 70 and 174 cfs.

C. Only those flows in excess of 175 cfs shall be diverted at all other times. (The 46 cfs
maximum diversion rate to storage may not be exceeded.)

Provisions are made for diversion in “dry years” as follows:

If the total amount that could have been diverted under 18 A, B, C above is less than the
following amounts, diversion of flows in excess of 70 cfs may be made. Diversion shall not
exceed 46 cfs.

Period Amount Diverted to Date
(2) Feb. 1 Less than 400 acre feet
(2) Mar. 1 Less than 2000 acre feet
(3) Apr.1 Less than 4400 acre feet

Once a “dry year” diversion rate has been started, it must continue at that rate until totals
permitted diversion to storage is completed. Only reversion to the direct diversion rate (6
cfs) is then permitted.

Stream Flow to Highway 99

21. No water may be diverted, even during the November 1 - June 1 period unless “there is
continuous visible surface flow in the bed of the Cosumnes River” from Granlees Dam “to
the gauging stating at Highway 99 known as Cosumnes River at McConnell”. This gauging
stating, as of 10/90, was not in operating condition, nor has it ever been equipped with
remote (radio) transmitted readout equipment.

Measuring and Metering Requirements

22. Measuring devices, acceptable to the State Water Resources Control Board to measure
accurately the quantity of water diverted from the Cosumnes River, must be installed and
maintained.

28. Suitable metering and recording devices shall be installed, operated and maintained in

good working order by RMCSD, as follows:

A. Location: Granlees Dam pumps discharge pipe line.
Device: Strip or circular charge recorder, showing rates and times of diversion.

B. CIA canal headworks.

Continuous stage recorder, with stage-flow calibrations made annually.
C. All other diversion points, including:

(2) Bass Lake Pump

(2) Old Bridge Pump
(3) Rock Plant Pump

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |13



D. CIA canal, downstream of Laguna Joaquin

E. At any other point where water is withdrawn from storage (except to South Lake 10
and the Water Treatment Plant).
Totalizing meters are considered adequate for installations C 1, 2, 3 and D, E above.

G. Levels at Calero, Chesbro, and Clementia must be measured at least monthly, for
reporting to the SWRCB upon request.

Waste Water Utilization

Permit paragraph 24 requires that waste discharge plans be established with the State Regional
Water Quality Control Board. The use of treated waste water for irrigation purposes is required by
paragraph 26 of the permit.

E. Types of Water Covered by Permit
This permit (16762) is Rancho Murieta’s only permit for diversion of water for treatment
into potable, domestic uses; termed “municipal” as “purpose of use”, paragraph 3. The
permit also specifies “industrial” as a purpose of use, which can be presumed to be as
either aw or treated water. The purpose of “recreational and irrigation” would seen to be
raw water uses only.

F. Operating Procedures
To comply fully with permit conditions, at least the following will have to be done:
1. Diversion period of November 1 to May 31 only, per Permit paragraph 5.
2. Installation; operation and record keeping; and maintenance, including periodic
calibration of measuring and metering equipment in at least the following locations
in compliance with Permit paragraphs 22, 28, 29:
a. Pumped diversions at:
(1) Granlees Dam
(2) Bass Lake Dam
(3) Old Bridge Pump
(4) Rock Plant Pump
(5) Water Treatment Plant output
(6) Pressurized raw water irrigation system (South of Highway 16)

b. Gravity, open ditch flows at:
(1) CIA ditch headworks
(2) CIA ditch, downstream of Laguna Joaquin near Lone Pine Drive
under-crossing.

C. Cosumnes River flows at:
(1) Michigan Bar gauging station
(2) McConnell gauging station

d. Reservoir levels at:
(1) Clementia Reservoir
(2) Chesbro Reservoir
(3) Calero Reservoir

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |14



3. Operation of Granlees Dam diversion pumps in strict compliance with Permit
paragraphs 5, 18, and 21, particularly with relation to flows at Michigan Bar gauging
station.

Application 23417 Permit 16763

A

Source: Surface runoff
Transport: Natural drainage
Use: Recreation, stock watering

Permit Conditions:
(2) Dates: November 1 - May 31
(2) AFA: 130

Raw water only, for annual replenishment of Laguna Joaquin

No operations by RMCSD required, except for regular recording of lake levels

Application 23419, Permit 16764

A.

Source: surface runoff
Transport: natural drainage
Use: recreation, stock watering

Permit Conditions:
(1) Dates: November 1 - May 31
(2) AFA 1240

Raw water only, for annual replenishing of Clementia Reservoir.

No operations by RMCSD required, except for regular recording of reservoir levels.

License 537, Application 1838

A.

Source: Cosumnes River
Transport: CIA ditch to Laguna Joaquin, pumped to irrigate areas.
Use: Irrigation for 22.5 total acres; primarily common areas around Laguna

Joaquin, the Murieta Parkway gate, the Rancho Murieta Training Center,
and in Murieta Village.

Permit Conditions:

(1) Dates : 3/15 - 9/1 each year.

(2) AFA: none specified

(3) Diversion Rate: 0.28 cfs = 126 gpm = 181,000 gpd; as restricted by SWRCB Order
WR79-13.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |15



E. Raw Water only.

F. Operations by RMCSD
(1) Diversion at Granlees Dam into CIA ditch.
(2) Correct operation of gates and valves to transport water to Laguna Joaquin.

(a) CIA ditch headworks.
(b) CIA ditch dump gates at Yellow Bridge
(c) CIA ditch valves at:
East of Country Store
Laguna Joaquin levels.
Totalizing meters of pumped irrigation.
CIA ditch flow downstream from Laguna Joaquin.

License 2696, Application 2296

A Source: Cosumnes River at Granlees Dam
B. Transport: CIA ditch
C. Use: Irrigation of 471 acres only, on agricultural lands within the District, per

order WR79-13.

D. Permit Conditions
(1) Dates: 3/1-7/10 each year.
(2) AFA:  None specified.
(3) Rate: 12.5cfs=24.75 AF/day = 3267 AF 3/1-7/10.

E. Raw water only.
F. Operations by RMCSD.
(2) Operation of gates and valves.

(a) CIA ditch headworks
(b) Dump gates, at Yellow Bridge
(c) Valves at:
East of Country Store
Outlet of Laguna Joaquin
(d) Gates on irrigated lands.

(2) Regular recordings of
CIA ditch headworks flow.
Laguna Joaquin pumps to irrigation as recorded by RMA and reported to
RMCSD.
CIA ditch flow downstream of Laguna Joaquin after arena recorder.
License 6238, Application 16142

A. Sources: Cosumnes River at Bass Lake pump and natural drainage into Bass Lake

B. Transport: Via pipeline from Bass Lake river pump to Bass Lake.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |16



C. Use: Non-riparian golf course irrigation, per WR79-13.
D. Conditions:
(1) Dates: Pumped diversion = 5/1 - 10/31 yearly
Surface runoff = 10/1 - 5/1 yearly

(2) AFA - surface runoff - 45 AFA
Pumped - none specified.

(3) Rate: 1.24 cfs =557 gpm =107,136 cfd
E. Raw water only.
F. RMCSD Operations
(2) Bass Lake River Pump.
Annual installation and removal.
Daily operations, stop/start, suction adjustment.

Regular recording to totalizing meter.

License 6239, Application 16143

A. Source: Unnamed gully.
B. Transport: Surface runoff.
C. Use: Recreation, Lake Jean
D. Permit Conditions:
(1) Dates: 10/1 -5/1
(2) AFA: 20
(3) Diversion: not applicable.
E. Raw water only.
F. Operations by RMCSD: none required.

Licenses 8013 and 9925, Applications 20057 and 22603

A. Source: Unnamed gully.
B. Transport: Surface runoff.
C. Use: Recreation: Lake Guadalupe.
D. Permit Conditions:
(1) Dates: 11/15 - 4/15
(2) AFA: 8 (8013) plus 5 (9925)
(3) Diversion: N/A

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |17



F.

Raw water only.

RMCSD operations: none required.

License 7744, Application 19477

A

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx

Source: Crevis Creek, unnamed gully
Transport: Surface runoff
Use: Recreation, original Lake Calero

Permit Conditions

(1) Dates: 11/1-5/15
(2) AFA 49.26
(3) Diversion: N/A

Raw water only.

RMCSD Operations: Record reservoir levels only.

Page |18



SECTION 4

PLANTS - EQUIPMENT- OPERATIONS

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |19



DOMESTIC WATER

1. General
The major source of Rancho Murieta’s domestic water supply is the Cosumnes River, with a small
part from local surface runoff. Appropriative water rights assigned to RMCSD allow diversion only in
winter months, when river flows are expected to be high enough to satisfy permit requirements
and in quantities adequate to replace annual consumption. Maximum diversion, under Permit
16762, for both direct use and storage, is 6, 368 acre feet.

Water collected or diverted is stored in three (3) lakes within the District: Clementia, Chesbro and
Calero. These have a total usable capacity of approximately 4, 174 acre feet. This quantity was
based on usages projected at the time of structuring the overall plans for all of Rancho Murieta and
was supposed to be adequate to supply the built-out community through two (2) seasons.

Water is withdrawn from the lakes and processed into potable water suitable for all domestic and
industrial uses. Treatment, storage and distribution are done on a daily demand basis. Current
(1990) usage patterns reflect the extensive use for dwelling unit irrigation, with peak usage in
summer months several times the winter or average daily consumption.

The treated water is distributed throughout the District in mains arranged and sized for fire
protection, Three (3) gravity storage tanks and one hydro-pneumatic system provides good
pressure and adequate fire serves. Hydrants are in integral parts of every area installation and
every service is metered, usually on an individual customer basis.

2. Plant and Equipment
a. Diversion

The Granlees Dam and pump station is equipped with two (2) each, 125 HP pumps and
three (3) each 500 HP pumps. Maximum flow capacities into the storage lakes is 6 cfs
(2,693 gpm) for each 125 HP and 15 cfs (6,732 gpm) for the 500 HP units. Suction screens,
approximately 3/8” mesh, are located in the diversion forebay. Electrical power facilities
are sized to permit (maximum) operation of the three, 500 HP units; but, because of
hydraulic incompatibilities, the 125 HP units and 500 HP units may not be operated
simultaneously. Electrical controls are interlocked to achieve this limitation. Flow rate
leaving the pump station is indicated and recorded the amount diverted is recorded on a
totalizing counter.

b. Surface Runoff
Only Lake Clementia has a significant watershed of about 1,100 acres. All runoff channels
into this lake are now natural; no dams, paved channels, etc. are involved.

C. Transport
A 33" diameter pipeline conveys water from the Granlees Pump Station to Lake Calero, the

highest altitude storage lake, with a 20” diameter takeoff into Lake Chesbro, the
intermediate altitude reservoir. A separate 21” diameter pipeline runs from the pump
station to Lake Clementia, whose maximum level is below the treatment plant inlet.

A 30” diameter pump/siphon line enable transfer of stored water from Lake Calero into
Lake Chesbro, from which the treatment plant is normally supplied. A pump station with

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |20



two each 60 HP pumps of 2,250 gpm total capacity, permit feeding the treatment plant
from Lake Clementia.

3. Storage (Raw Water)
The current 1990 capacities of the reservoirs, not including flashboards, are:

Capacities Acre Feet

Lake Total Usable
Calero 2,622.5 2,322.5
Chesbro 1,444.0 994.0
Clementia 907.0 857.0
TOTALS 4,673.5 4,173.5

A system of flashboards has been devised that permits adding approximately two feet of elevation
to these three lakes, for a volume increase of about 500 acre feet. This super-elevation storage
provides for water lost each year by evaporation, seepage, etc.

The levels of all three lakes are set by earth-fill dams, whose operation and maintenance, etc., are
under the jurisdiction of the State board of Dam Safety. All dams have leakage detection equipment
and emergency drain gates that are periodically monitored and their operability verified.

All three reservoirs are used for recreation; Calero and Chesbro for non-body contact uses only.
Swimming is permitted in Clementia only. Gasoline-powered oat motors are not permitted in any of
the lakes, minimizing the input of organics. Clementia Reservoir is not planned to be used in years
when full replenishment of one season’s consumption is possible by diversion from the river.
Clementia water, used as feed to the treatment plant, would require extensive changes in plant
operations, primarily because of typically high solids concentrations.

4, Treatment
A Process Overview
The bulk of the source water that is diverted from the river is of relatively high quality
requiring little treatment to render it potable. The Cosumnes watershed is largely rural,
with very little potential pollution from industrial sources. Diversion only during winter
high-flow periods assures that essentially “snow-melt” water is diverted and stored with
suspended solids and bacteria as the only major pollutants.

The relatively long-term storage, up to almost two years, also serves to improve the quality
of water eventually entering the treatment plant, primarily by settling of suspended solids.
Mechanical aeration is also used in Lake Chesbro to help convert the small amount of
soluble iron and manganese into easily-removable forms.

Typical analyses of water, entering the treatment plant from Chesbro Reservoir are:

Parameter Units Range of Values
Acidity/Alkalinity pH 7.2
Total Solids NTU 0.5
Hardness MG/L 4.0
Bacteria MPN > 2.2

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |21



B. Plant Equipment and Operations
1. Facilities and Capacities
a. Treatment Units
Original plans for Rancho Murieta called for four (4) 2 Mgd unit to be built
and put on line as the number of equivalent dwelling units served
increased. As of fall 1990, two (2) units are in place, the original unit of 1.5
Mgd, the newer unit of the 2.0 Mgd capacity.

b. Common Facilities - these include:
1. Liquid chemicals storage for alum, zinc, orthophosphate, and
chlorine. Handling and storage facilities enable accepting
truck/trailer quantities.

2. Sludge disposal. Sludge drainage/drying beds are now in place for
full future total capacity.

3. Standby power. An engine-generator was installed with the second
treatment unit, with capacity to handle all operations of one of
these units including pumps that deliver finished water to the
storage tanks and distribution system.

4, Laboratory. A laboratory was completed, along with construction
of the second treatment unit, with capabilities for handling all
normal laboratory work for all four future total units. Inlet and
outlet turbidity and outlet chlorine residual are measured
continuously for each plant unit.

Other parameters, e.g., bacteria, are measured on samples taken
at regular intervals. Periodic analyses are also made and reported
as required by the State Department of Health Services.

5. Controls and electrical switchgear. All the controls, indicators,
recorders, and electrical switchgear for the existing (1990) two
plant units, are located in one room for convenient operation by
only one operator. Controls can be set so either or both of the
existing units can be started or stopped automatically. This mode
of control is now based upon the level of water in the finished
water storage tank serving all areas of the District.

C. Metering and Screening
Flow into each unit from Lake Chesbro is metered and controlled at a rate
set by the operator to replenish daily consumption A self-cleaning drum
screen removes all solids, e.g. fresh-water clams, down to 3/8” mesh size.
d. Chemicals Feed
A central chemical feed room now serves both plant units with makeup
tanks and mixers and chemical metering pumps for feeding solutions of
alum, polymer, lime and potassium permanganate. Isolated rooms, off the
central room contain equipment for blending and feeding zinc
orthophosphate and for feeing carbon. Another separate comment feed

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |22



room contains equipment for mixing chlorine gas with water and metering
those solutions.

The incoming water from the storage lakes does not low require use of the
lime feeder, for pH control; the potassium permanganate feeder for
iron/manganese control, or the carbon feeder for organics control.

e. Rapid Mix
The chemical feed solutions are added into the screened influent water
stream in a rapid mix chamber, containing a high-energy turbine mixer.
Thorough mixing of the chemicals into the influent water is accomplished
to start flocculation of suspended solids.

f. Flocculation
The action of alum and polymer to form settleable flocs requires longer,
less turbulent reaction times. The stream from the rapid mix enters (two or
three) larger chambers equipped with slow speed, low energy mixers,
where the final floc is formed.

g. Sedimentation
The floc/water stream then enters sedimentation chambers (two in each
plant) where the floc slowly settles to the bottom of the basin. Settled flow
is swept, countercurrent to the liquid flow back to the inlet and over a
submerged dam into sludge well. The clarified liquid overflows at the outlet
end over surface weirs.

h. Filtration

Final solids removal following sedimentation is effected by rapid sand
gravity filters. These filters in both present (1990) plant units are
manufactured by Environmental Elements, Inc., and are known in the
industry as “traveling bridge” filters for their backwash equipment design
and operations. The total are of each filter is approximately 700 square
feet. Filter media depths are nine inches (9”) (Plant 1) and twenty-four
inches (24”) (Plant 2). The total area in each unit is divided into eighty-one
(81) cells, each approximately 8” in width and in length equal to the bed
width, approximately 12'6”. Normal filtration takes place through every cell
over the entire filter area.

Backwash to remove the solids retained on the surface and in the depth of
the filter media bed is performed one cell at a time, allowing normal
filtration to continue over the rest of the total filter area. Backwash
equipment consists of a “traveling bridge” spanning the width of the filter
bed that can be positioned over each cell of the total filter length. When so
positioned, the cell under drain port to the filtered water outlet header is
sealed to the discharge of a bridge-mounted pump that forces filtered
water back up through the filter media, dislodging the accumulated solids.

A second bridge-mounted pump takes suction from a hood suspended
from the bridge that seals off the upper edges of the cell dividers and end

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |23



walls. The backwash water, containing the solids washed out of the filter
bed is charged by this second pump into a trough that conducts the dirty
backwash water into sludge well.

The frequency of the above-described backwash operation, the time over
each cell, etc., is operator-controlled. Pressure drop through the filter, i.e.,
the head of liquid above the filter, is the most significant parameter settling
backwash cycle occurrences.

i Chlorination
Final treatment of the clear filtered water is reaction with chlorine to
reduce the bacteria count to potable levels. A solution of gaseous chlorine
in water is injected into the exit clear well of the filter, ahead of a long-path
chlorine contract chamber.

Dosage of chlorine is set to produce residual levels in the storage tanks high
enough so that by the time the water has passed through the distribution
system, residual levels meet standards of less than 0.3 ppm established by
the State Department of Health Services.

j. Sludge Disposal
Sludge from the flocculation chambers, sedimentation basins, and the filter
backwash is accumulated and further settled in a sludge well. This heavy
sludge is periodically pumped to open beds for further de-watering and
natural drying. Dried sludge is disposed of in licensed sanitary landfills.

k. Standards and Qualifications
Plant operators must be trained and certified by the State Department of
Health Services. At least one Grade lll operator is required. Lower grade
operators (Grade Il) or operators in training may also be employed in plant
operations under the supervision of the Grade Ill Operator or under
general supervision of the Water Superintendant, who must be certified at
Grade lll or higher.

The State Department of Health Services sets the standards for potable,
domestic water that must be produced in plant operations, as measured in
samples taken at customer’s use points. Results of analyses of samples
from use locations and plant samples are periodically reported to the
Department of Health Services. Parameters and levels are:

Parameter Units Levels

Residual Cl, ppm 0.3 min. to 1.0 max.
Bacteria MPN less than 2.2 max.
Solids NTU 0.5 max. Plant 1

0.1 max. Plant 2
1. Corrosive Protection

Zinc Orthophosphate is metered into the plant finished water to
reduce corrosion of metal fittings, valves, tanks, etc., and to

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |24



minimize solution of cement from the asbestos-cement mains used
in most of the original construction throughout Rancho Murieta.

2. Detailed Plant Operating Practices
Detailed operating procedures have been written for both water
treatment plant units by a professional consulting engineer
specialist. These include detailed equipment descriptions, startup
and shutdown procedures, normal operations, and alarm
responses. These detailed procedures are primarily for use by Plant
Operators. A copy is appended as Appendix C.

5. Distribution
A. Storage

Treated water is pumped from the treatment plant to three storage tanks which supply
water by gravity to most of Rancho Murieta. Tanks are sized to meet maximum daily
demands, primarily summer irrigation usage and reserves for fire protection. One 1.2
million gallon tank (Reservoir No. 1_ located off Rio Oso Street, serves most of Rancho
Murieta north of State Highway 16 and areas south of Highway 16 north of the river,
including Murieta Village and the commercial -industrial areas. A 0.2 million gallon tank
(Lookout Reservoir) located above Murieta Plaza, provides a fire reserve for these areas
south of Highway 16.

A hydro-pneumatic system with two 125 hp pumps, taking suction from Reservoir No. 1,
provides adequate pressure to the residential areas above Reservoir No. 1 levels. A standby
engine-generator enables operation of these pumps for this system in event of SMUD
power outages.

A third tank, to be constructed in 1991, will be located on a hill east of eastern District
boundary, and will also provide gravity pressures to the entire District system. This tank is
sized (3 MG) to assist in supplying peak daily usage demands and reserves for fire
protection.

B. Distribution
Water mains are sized primarily to meet fire flow requirements. Loops are provided in
residential and commercial areas to insure supply from more than one direction. Hydrants
are installed in all areas, as located by the American River Fire Protection District.

C. Metering
Every customer’s usage is metered with totalizing, positive displacement meters, mostly on

an individual use point’s basis. Some users, e.g. Murieta Plaza, Country Club Lodge, Murieta
Equestrian Center, use “master” meters feeding multiple use points.

Hydrant flows for fire flows mains flushing etc., are not metered. Customers needing bulk

water, e.g. in tank trucks, are loaned a hydrant-attachable meter to produce billing
information.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |25



SECTION 5

WASTEWATER COLLECTION, TREATMENT & DISPOSAL

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |26



WASTEWATER COLLECTION, TREATMENT & DISPOSAL

1. General
Collection and treatment of wastewater and re-use of the treated product, with a zero discharge to
the Cosumnes River watershed, was an integral part of the planning of Ranch Murieta. The first
Planned Development document, Ordinance A-69-62, dated 23 July 1969, required (Section 11-B)
that “no effluent be discharged into the river”.

The major appropriative water right, Permit 16762, that permits diversion from the River for
domestic water uses, also requires treatment and re-use of the wastewater under zero discharge
conditions. Conditions 24, 25 and 26 of this permit are the pertinent paragraphs, the last (26)
requiring that treated wastewater be used for irrigation in lieu of water from other sources.

The current version of the discharge permit, designated Order No. 90-124, was transmitted to the
District 4 May 1990, and rescinded and superseded the most current previous Order 86-161. A
complete copy of the current order, 90-124, is attached as Appendix B.

Order No 90-124 contains an information sheet describing Rancho Murieta; a list of 18 general
findings, the compliance order listing 19 provisions, specification and prohibitions; plus a required
monitoring and reporting program. Those of the above of special significance to Rancho Murieta
CSD operations include (listed by Order 90-124 designations):

A. Findings
9. The order is consistent with the Water Quality Control Plan for the Sacramento-San
Joaquin Delta Basin.

10. Sacramento County has approved a Negative Declaration in accordance with CEQA
and State Guidelines, and

11. The RWQCB concurs that there are no significant impacts.
13. The SWRCB water rights permit (16762) requires use of wastewater for irrigation
purposes in lieu of water from other sources when the flow of influent wastewater

reaches 424 AFA.

16c.  The water does not need to be managed as a hazardous waste.

A. Discharge Prohibitions
1. The direct discharge of wastes to surface waters or surface water drainage
courses is prohibited.
2. The by-pass or overflow of untreated or partially treated waste is
prohibited.
3. The use of reclaimed wastewater for purposes other than irrigation is
prohibited.
B. Discharge Specifications
2. The discharge shall not cause degradation of any water supply.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |27



3. Reclaimed wastewater treated in accordance with Section 60313 (b) Article
4, Division 4, Title 22, CCR may be discharged into the following designated
areas: a) the north golf course; b) the south golf course; c) the treatment
plant equalization reservoirs; d) the proposed Rancho Murieta
Homeowner’s Association Corporation yard; and e) the proposed
community park.

9. Reclaimed wastewater conveyance lines shall be clearly marked as such.

10. Reclaimed wastewater operations shall be well managed to minimize
erosion and runoff.

C. Provisions
2. The Discharger shall comply with the attached Monitoring and Reporting
Program No. 90-124. (Monitoring and reporting requirements are outlined
later in this Chapter.)

2. Collection
A Systems and Equipment
All wastewater generated from every home, business, etc., in the District is collected, the
large majority through a separate sanitary sewerage system; with the very minor exception
of three restrooms on the golf courses and the Rancho Murieta Association shops. At these
sites, wastewater is accumulated in underground holding tanks and is periodically pumped
and hauled to the wastewater treatment plant.

No surface water drainage is admitted into the sanitary sewerage system. A completely
separate system of storm drains and channels conveys all surface waters to the Cosumnes
River watershed, with no mixing with the sanitary sewerage at any time, including surface
“flooding” conditions.

B. Transport
The topography of Rancho Murieta and the planned land uses do not permit simple gravity

flow of wastewater from the sources; i.e. homes, businesses, to the wastewater treatment
plant. Wastewater pumping (lift) stations are required for present (1990) development and
more will be required as other, additional areas are developed. Current lift station systems
are:

1. “Main Lift”", located just north of the Fire Station on Murieta Drive, handles
wastewater from all sources north and west of the river, including all current
residential development north of Highway 16, Murieta Plaza, Rancho Murieta
Training Center, Murieta Village, Murieta Airport, and Murieta Equestrian Center.
Four satellite lift stations; located: a) at the west end of Cantova Way; b) at the
intersection of Cantova Way and Murieta Drive; c) at Alameda Drive near the tennis
courts; and d) on Camino del Lago near the “Street of Dream’ homes, are also part
of this “Main Lift” system.

This “Main Lift” has an emergency engine/generator to provide electrical power for

continued operation in case of Sacramento Municipal Utility District power
outages. The four smaller satellite lift stations have emergency power connections

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |28



3. Treatment

capable of being supplied by a portable engine/generator set, part of Rancho
Murieta Community Services District’s standby equipment.

This “Main Lift” was designed and built with provisions for installation of additional
equipment; e.g. communitors and pumps; to handle all planned future
development north and west of the river, including the commercial acreage north
of the airport, east of Murieta Drive.

Wastewater from this “Main Lift” is pumped through a force main easterly along
Highway 16, crossing the river on the “Yellow Bridge” to the wastewater treatment
plant south of State Highway 16.

Rancho Murieta South

A single pumping station with separate equipment for sanitary sewerage and for
storm water has been constructed near the third tee of the South Golf Course as
part of the initial development of residential areas south of the river, north of
Highway 16. Surface water is pumped over the levee directly into the Cosumnes
River channel. Wastewater is pumped, via a force main, to the wastewater
treatment plant across State Highway 16.

This station also has an engine/generator to enable operation during SMUD power
outages.

Complete residential development of Rancho Murieta South may require additional
satellite lift stations as part of the wastewater collection and transport system.

A. Process Overview

The total wastewater treatment sequence takes place in two distinctly separate phases:

1.

Winter collection phase. Wastewater is given primary and secondary treatment
only, at the rate it is generated and stored in two ponds located south of State
Highway 16, east of the plant buildings. The equipment, ponds, etc. involved are
sized to handle the total wastewater flows from all of Rancho Murieta on a
completely built-out basis. Maximum flow rates in the order of 1.5 Mgd are
expected, and approximately 825 acre-feet 9236 Mg) of storage is available in the
two ponds.

Summer disposal phase. Stored wastewater is given tertiary treatment and
supplied to (currently) the golf courses for irrigation. The plant equipment for these
operations was installed in two identical arrays, each capable of processing up to
1.5 Mgd in a 24 hours/day operation.

B. Collection (Phase 1) Treatment Operations

1.

Primary treatment, which is essentially only solids size reduction, is done by
communitors in the “Main Lift” and Murieta South pumping stations. Odor
generation and grease agglomeration at “Main Lift” are controlled by metered
additions of selectively engineered bacteria.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |29



2. Secondary treatment is done in four facultative digestion ponds at the west end of
the wastewater treatment plant site. Aerobic digestion conditions maintained by
use of floating powered agitator/aerators operated on time cycles, produces
further breakup of solids to a size/condition where most solids tend to remain in
suspension. Piping arrangements in these ponds permit bypassing, draining, and
removal of settled solids while maintaining secondary treatment operations.

3. Digested effluent from these facultative ponds is piped to the two storage ponds
and held through the non-irrigation season. Some additional digestion and solids
settling takes place in these ponds during the storage season.

C. Disposal (Phase 2) Treatment

1. Plant equipment. Parts of the tertiary treatment equipment are sized to handle the
entire plant, including:
a. Chemical storage for H,SO, liquid NaOH, liquid alum and polymer and liquid

chlorine.

b. Transfer/feed pumps (tertiary lift station).
C. Chlorine contact chamber.
d. Sludge dewatering and disposal beds.
e. Auxiliaries such as compressed air, pressurized process (reclaimed) water.
f. Process control laboratory.

Other plant equipment built in two halves each array handling only half the
maximum flow includes:

g. Dissolved air flotation units.
h. Gravity sand filters.
i Chemical feed pumps and metering devices.
j. Motor and other electrical controls.
2. Plant Operations
a. Influent: wastewater that has received primary and secondary treatment is

pumped from the non-irrigation season storage ponds. A variable
submersion depth suction device (the “Eagle”) permits drawing off influent
at levels selected to minimize variations in e.g., solids content.

Chemicals, NaOH or H,S0O, and C1, are metered into the influent stream at
the tertiary lift pumps and alum and polymer are fed at the inlet to each
dissolved air flotation unit. Quantities are based on influent analyses and
previous operating experience in producing the desired plant effluent.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |30



Parameters measured include Ph, total alkalinity, solids (turbidity),
biological oxygen demand, bacteria and residual C1,.

b. Dissolved air flotation. This state processes the influent stream into three
streams: a) heavy rapid settling solids; b) light floatable solids; and cO fine
still suspended solids. The unit is an upright cylindrical vessel approximately
20 feet diameter by 12 feet high. Influent is fed at mid-height on one side;
effluent (stream) is discharged over a weir on the opposite side.

A recirculating stream of approximately 350 gpm is taken off the effluent,
pressurized to 60-70 psig, and injected with high pressure air. This air-
saturated stream is then injected back into the body of the unit through an
orifice. The resultant pressure drop causes the dissolved air to come out of
solution as a very high umber of extremely fine bubbles. The lighter
“floatable” solids (stream 2) unite with the bubbles and rise to the liquid
surface. Rotating skimmers move these solids over a radial weir into the
sludge disposal system.

The heavy solids (stream 1) settle to the slightly conical bottom of the unit
and are swept to a center discharge pipe by rotating rakes. This sludge is
also periodically automatically discharged to the sludge disposal system.

The clarified liquid (stream 3) rises through exit ports at about mid-height
upward into a circumferential header at the top and over a weir into the
discharge line to the next processing unit the sand filter. Additional
chemicals, usually alum, polymer, and chlorine, can be added between the
dissolved air flotation unit and the sane filter.

c. Filtration. This stage affects the final solids removal from the clarified
stream from the DAF units. The equipment units are “gravity rapid sand”
filters with an approximately 12” deep bed of graded Monterey Sand as the
filter media. Each unit has three 100 square foot chambers operated
independently by automatic controls designed to produce the desired
effluent with minimum down time. Four operating modes are used:

1. Normal filtration mode. Liquid (DAF effluent) passes through the
filter media, through the under drain piping and valves and exits via
a header to the next processing stage, chlorination.

2. Air sludge agitation (“Air Mix”*). The rising pressure drop across
the sand filter media is sensed and turns on air-sparging headers
located immediately above the upper sand surface. This air
sparging disrupts the blanket of solids that accumulates at the sand
upper surface, reduces the pressure drop, and extends the sand
bed filter life. This air agitation then continues with normal
filtration and discharge of filtered liquid to the next stage.

*Trademark of filter manufacturer.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |31



3. Filter media agitation (Pulse Mix*). The rising level of liquid above
the sand bed eventually contacts a sensor that triggers an air-
agitation cycle of the filter media. The filtrate discharge valve is
closed and backwash filtrate is pumped back into the under drain,
forcing trapping air upward through the sand media. This pulse of
air dislodges much of the solids accumulated in the depth of the
sand media to above the media upper surface and lowers the
influent level above the media. This “Pulse Mix"” is repeated
automatically for a selected number of cycles or until the pressure
drop increases to start the final backwash cycle.

*Trademark of filter manufacturer.

4, Backwash (Hydro-Scour*). The filter media is backwashed when the
pressure drop across the media reaches the maximum permitted
by the design. The influent with solids suspended by the “Air Mix”
sparging is first drained off into a mud well while normal filtration
continues. Then, normal filtrate discharge is stopped and filtrate is
pumped back upward through the filter bed, thoroughly
backwashing the accumulated solids out into the mud well. This
backwashed liquid is returned to the facultative digestion ponds. At
the conclusion of this backwash cycle, the normal filtrate cycle (1)
above is resumed.

*Trademark of filter manufacturer.

The filtered effluent “reclaimed waste water” at this stage now has
a solids content, (turbidity) low enough to meet State standards for
irrigation use. (See IV, Standards and Qualifications, following.)

d. Chlorination. The effluent from the filters essentially free of solids must
have bacteria also reduced to essentially zero levels to meet State
standards. This is done by injection into the filter effluent of a C1,-in-water
stream at the head of a long-path chlorine contact chamber. This reaction
rates is rather slow, the chlorine contact chamber is designed for a
retention time of four hours at full plant throughput. Feed rates of the C1,-
water solution are designed to procedure chlorine residual at the chlorine
contact chamber exit of 2.0 to 5.0 ppm, and essentially a zero level after
being stored in the equalization pond (3 below).

e. Sludge System
1. Equipment and Operations. Sludge from the DAF unit is
transported via a gravity pipeline (sewer) to an array of sludge
dewatering and drying beds located along the south boundary of
the waste water treatment plant. These four beds are each 5,600
square feet are, and each bed has individual manually operated
inlet and outlet valves.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |32



Liquid remaining in the sludge fee drains out through the under-
drains and is pumped back into the non-irrigation storage ponds.
The remaining solids are allowed to naturally dry and are
periodically removed for disposal.

Disposal can be made in sanitary landfills as approved by the State
Department of Health Services or can be used in agriculture as
fertilizer again as approved by the State DOHS.

3. Operating Procedures
Detailed operating procedures have been written for both the secondary
and tertiary operations by a professional consulting engineer specialist.
These include detailed equipment descriptions, start up and shutdown
procedures, normal operations, and alarm responses. These detailed
procedures are primarily for use by plant operators. A copy | s attached as
Appendix D.

4, Storage and Delivery
The final treatment effluent is accumulated in a 6.0 mg equalization pond.
Some final reduction in residual chlorine levels takes place but no other
processing.

Control of plant operating cycles is controlled from equalization pond
levels.

Delivery from the equalization ponds can currently (1990) be made only to
the two existing golf course irrigation systems. Delivery is made to the
south courses irrigation system through a 12” gravity line to ponds
between south course sixteenth green and seventeenth tee.

Delivery to the north course irrigation system is by three vertical turbine
pumps taking suction directly from the equalization pond. The treated
water is piped through a 12” line to the north course westward along State
Highway 16 across the “Yellow Bridge” and connects to the course
irrigation system on No. 10 fairway. A surge control valve off the pump
discharge line has been installed to minimize pipeline damage from rapid
shutoff of irrigation flows.

Operations of these pumps and the valve controlling the gravity line to the
south course ponds are controlled by RMCSD at the request of golf course
personnel. Typical gold course operating sequences, present and probably
future, are discussed the next Section (5).

5. Standards and Qualifications
A. Operator Qualifications
Plant operators must be certified as Wastewater Treatment Plant

Operators by the State DOHS. At least one Grade Ill Operator is required.
Lower grade operators in training may also employed in plant operations

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |33



under the Grade Il Operator; or under the general supervision of the
Wastewater Superintendent who must be certified at Grade Il or higher.

B. Effluent Standards
Standards for reclaimed wastewater are set by the State Regional Water
Quality Control Board and are part of the permit assigned to Rancho
Murieta. Critical constituents and characteristics specified are:

Constituent or Monthly Monthly

Characteristic Unit Mean Median Maximum
Total Coliform MPN

Organisms 100 ml --- 2.2 23
Turbidity NTU 2 --- 5

These standards now apply to irrigation uses on both the North and South
golf courses. Also, the golf courses greens keeper prefers that residual
chlorine levels be held close to zero to minimize damage to certain turf
grasses.

C. Effluent Monitoring and Reporting
The Regional Water Quality Control Board requires (Monitoring and
Reporting Programs 90-214) monitoring of plant operations, sampling and
analyses of the effluent product and periodic reporting to that board. The
currently-prescribed program is:

MONITORING
Type Sample

Constituent Units Sample Frequency
Flow Mgd Continuous
pH pH Units Grab Weekly
Settleable Matter ml/1 Grab 2x week
Coliform Organisms MPN/100 ml  Grab Daily
Residual Chlorine mg/1 Grab Daily
Turbidity NTU Continuous

REPORTING

Reports must be submitted quarterly to the Regional Board. The board also
may request an annual summary report that summarizes data for the
entire previous year, discusses a deviation from standards and outlines
corrective actions planned.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |34



SECTION 6

RECLAIMED WASTEWATER USAGE

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |35



RECLAIMED WASTEWATER USAGE

. Mandated Requirements
A. Permits
The original Planned Development Ordinance approved for the Rancho Murieta (Z-69-62)
contained a requirement that no wastewater be discharged back into the Cosumnes River
watershed.

The major appropriative water right, Permit 16762, under which water is diverted from the
river for domestic use, requires treatment and re-use of wastewater, with zero discharge.

The wastewater permit issued to the District, Order No. 90-124, also requires treatment
and re-use of wastewater, in lieu of diversion of water from the river. It also specifies places
of use, including golf courses and public parks; and prohibits any discharge to surface water
drainage courses.

B. Design Criteria
Early plans and designs for Rancho Murieta included concepts enabling compliance with
the above permit conditions:

1. Collection and storage of all wastewater at as-generated rates, the year around.

2. Primary and secondary treatment at as-generated rates.

3. Tertiary treatment and re-use during the irrigation-summer-season, at rates
adequate to dispose of each year’s total generation.

4, Primary disposal; i.e., irrigated; areas would be golf courses, public parks, and

property owners corporation (maintenance) yards.

C. Plant Designs and Operations
1. The 5,189 residences, businesses, etc., authorized by the Planned Development
Ordinance for Rancho Murieta converts using industry-standard criteria into 5,900
Equivalent Dwelling Units (EDU). The accepted industry criterion for wastewater
generation is 200 gallons per day per EDU. Based on these accepted data, plant
designs and operations must at full build-out of Rancho Murieta, be based on:

Daily wastewater generation
Annual total generation

1.18 million gallons per day (Mgd)
430 Mg
1322 AF

Plant designs and operations to comply with design criteria B-1 and B-2 above;
have been installed and set up for a 1.5 Mgd maximum.

2. Treatment (tertiary) and Disposal
Disposal of treated wastewater is, per permits, by irrigation only with no return to
the river, which essentially limits the treatment/disposal operations to summer
months only.

Plants have been designed, partially constructed and are in operation to meet
criteria 3 and 4 above, as follows:

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |36



Wastewater accumulation ponds capacity 825 Acre feet (AF)

Tertiary treatment capacity (2 units,

1.5 Mgd each) max. = 3.0 Mgd
Treated wastewater storage
(equalization pond) = 6.0=18.4 AF

These capacities dictate a maximum collection phase of approximately 7 months,
as limited by the capacity of the storage ponds. The tertiary treatment and disposal
season is similarly limited to approximately 5 months minimum, as dictated by the
treatment plant maximum capacity.

2. Current Plant and Operations
A. Golf Courses
1. North Course
a. Pumps and Controls

The North Course can now be supplied with treated wastewater directly
from the wastewater treatment plant equalization (final product storage)
pond. Three vertical, multistage pumps take suction directly from the pond.
Two of these are 100 HP units, each rated at 1,000 gpm at 175 psi; the third
is a 25 HP unit, rated at 250 gpm at 100 psi. A hydro-pneumatic tank and
controls permit automatic, staged operation, depending upon demand so
the North Course irrigation system. The total capacity is adequate to supply
the entire course.

Operation of the pumps, controls, etc., is done entirely by RMCSD
personnel through requests of golf course personnel.

b. Delivery System
The pumped water is carried through on 12” diameter line west and north
from the wastewater treatment plant, crossing the river on the Yellow
Bridge. A pressure reducing valve, located in an underground box just north
of the Yellow Bridge, controls the pressure of the pumped stream entering
the course irrigation piping system.

Connection to the North Course piping is made in the 10" fairway, near the
10" hole pond.

C. Storage
Currently, no appreciable capacity for storage of treated wastewater exists
in the North Course irrigation system. The wastewater treatment plant
equalization pond (6.0 Mg) is now the only storage capable of being fed to
the North Course.

Proposals have been made to convert Bass Lake into a multi-source
reservoir for irrigation of the North Course, plus a possible future “third
course”. Sources would be: 1. Directly from the river, by a pump set up
similar to the existing “Bass Lake Pump”; 2. A pipeline and probably pumps

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |37



from Clementia Reservoir; 3. A (new) pipeline from No. 10 fairway to Bass
Lake.

d. Course Equipment and Operations
Currently (1990), the North Course is not using an reclaimed wastewater.
Bass Lake has been supplied primarily by pumping from the river. A pump
station, rebuilt in 1987, taking suction from Bass Lake, supplies the entire
course system. Equipment is operated solely by course personnel.

2. South Course
a. Wastewater Treatment Plant to Course System.
A 12" gravity line from the plant equalization pond crossing under SR 16
fills the course ponds at 16" green and 17" tee. A motorized valve in this
line is controlled by level controls in pond #17.

b. Storage
In addition to the wastewater treatment plant equalization pond,
reclaimed wastewater can be transferred to and stored in the South Course
lakes along the 10™ and 11" fairways. Pump and pipeline capacity enables
transfer to lakes 10-11 at about 450 gpm, (.648 Mgd).

C. Course System and Operation
Currently, virtually all the wastewater reclaimed has been used for
irrigation on the South Course.

Pumps located at the 17" tee, taking suction from the 16-17 ponds, supply
water for irrigation of the course and for transfer to Lake 10-11. Pumps
located on Lake 10-11 can also supply water for course irrigation.
Operation of the pumps, etc. and sprinkler system is solely by golf course
personnel.

Usage of reclaimed water during the 1990 irrigation season averaged 1.1
million gallons per day. Course sprinkling is generally done during early
morning hours.

3. Future Disposal
A Design Criteria Verification

Actual operating data, taken during recent years (19889-1990) from the 1300 -1400 EDU

now in place, show:

1. Average wastewater generation of 200 gallons per day per dwelling.

2. Golf course irrigation requirement of 1.1 Mgd. These actual operating data provide
verification of the original criteria upon which the wastewater treatment plant
facilities were designed and built.

B. Annual Operations
Because it is imperative to the life of the entire Rancho Murieta community that each
year’s generation of wastewater be disposed of, changed in annual operations will have to
take place as the community builds out. These include:

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |38



1. Areas irrigated with reclaimed wastewater will have to increase beyond the South
Golf Course, as used to date. The North Course would easily follow, since all
facilities are already in place. Other areas, designated by not yet developed, would
include the community park below Clementia Dam, and/or the “third golf course”
and the recreational area along Stonehouse Road.

2. Use of reclaimed wastewater will have to have an increasing priority over use of
river water. This priority is required by both the appropriative water permits and
wastewater permits. Close coordination with reclaimed wastewater users, e.g. golf
course greens keeper, will be required, including accurate daily records of amounts
of water used. Drought occurrences may also force priority use of reclaimed water.

3. Plans also may have to be made for additional or alternate disposal (irrigation)

areas. Uses considered to date have included pasture acreage and non-food crops
acreage, e.g. sod farms.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |39



SECTION 7

COSUMNES IRRIGATION ASSOCIATION

DITCH CONSTRUCTION - OPERATIONS

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |40



CIA DITCH

. Rights, Permits, Operating Agreements
A. History

The Cosumnes Irrigation Association facilities, including the Granlees Dam(s) and the ditch
westward were constructed in 1920-1921. Original participants were the Schneider, Bozich
and Granlees families. The Fruitridge Investment Co. also was involved, holding some of the
early permits.

Currently, the Cosumnes Irrigation Association is owned one third by Rancho Murieta
Community Services District, one third by Fred Anderson and one third by his wife.

B. Riparian Rights CIA Ditch Usage
Use of the CIA Ditch is not required for any riparian rights being exercised within the
District. Uses outside the District, e.g. for stock watering and irrigation, involve diversion at
Granlees Dam and transfer of water westward through the District to the eventual place of
use.

C. Appropriative Rights of CIA Usage
The Granlees Dam and ditch facilities are involved in exercise of appropriative rights within
the District, through two permits.

License 2629 (applic 2296) is for irrigation of 471 acres of agricultural lands lying inside the
District. This permit allows a maximum diversion of 12. 5 cfs, which is very close to
maximum ditch flow capacity. No storage is allowed under this permit, nor is there an
annual diversion total. Since these 471 acres lie in the southwestern portion of the District,
almost the total length of the CIA Ditch is used.

License 537 (Applic. 1838) is for irrigation of 22.5 total acres around the Rancho Murieta
(North) gate house, at the Rancho Murieta Training Center and in Murieta Village. Water
for this permit is carried through the CIA Ditch into Laguna Joaquin for irrigation on lands
north of SR 16 and on through the ditch to a diversion just west of Lone Pine Road to supply
the RMTC pressurized irrigation system. Murieta Village is not currently using water under
this permit for common area irrigations.

D. Ditch Operating and Maintenance Agreements
All pertains and normal maintenance of the ditch, and Granlees Dam, are performed by
Rancho Murieta Community Services District. Costs for these operations and maintenance
are shared in proportion to the current ownership per an agreement negotiate din 1988.

Costs of major repairs and rebuilding e.g. repair of Granlees Dam spillways have been
distributed through special, one-time agreements.

2. Operating Equipment and Practices
A. Dam and Ditch Construction
1. Dams

The Granlees Dam(s) that impound the Cosumnes River and divert water into the
Cosumnes Irrigation Association ditch were built in 1920-1921. The dams are

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |41



located in the southeast corner of the District. A large rock island separates the
river at that point, necessitating two dams.

The south dam has only a fish ladder and a stream bed level dump gate. The
upstream side of the dam is filled with rock, sand, etc., burying the dump gate and
rendering it unusable. The crest of the south dam is 2.4 inches higher than the
north dam, so that no overflow takes place during much of the (current) year’s
flows.

The north dam also has a fish ladder and dump gate, the latter also unusable
because of the sediment buildup behind the dam, almost to the crest elevation. A
forebay, constructed in 1983, connects to the north end of the north dam. This
forebay houses the 13 suction screens of the wet well for the five pumps that
divert the major portion of the annual water usage by Rancho Murieta.

A slide gate leading out of this forebay feeds the CIA Ditch. A similar gate enables
return of diverted water back to the river. The fish ladder inlets are at elevations
such that during periods of minimum river flow, these ladders are still capable of
being operated.

2. Ditch System Construction
a. Ditch

A major portion of the ditch was also constructed in the 1920-1921 period.
It is understood that the “design capacity” of the ditch was originally
intended to be in excess of 15 cfs (6,732 gpm). Most of the ditch is unlined,
except for some concrete lining in broken rock areas in the vicinity of the
Bass Lake pump location. Short culvert sections were recently installed in
the Granlees Ranch area, and under the north pier of the yellow bridge.
Piped sections are:

1. Gate box east of the Country Store to Laguna Joaquin.
2. Gate box east of the Country Store through an inverted siphon to a
gate box west of the Fire Station.
3. Laguna Joaquin to the above (2) gate box.
4, Under the Murieta Equestrian Center, and to the north side of SR
16.
b. Gates

Gates are currently in place and operable at the following locations:

Out of the north dam forebay into the ditch.

Out of the ditch back to the river about 100 feet below the dam.
Out of the ditch back to the river at the Bass Lake pump.

Out of the ditch back to the river at the Yellow Bridge.

Out of the box east of the County Store to feed Laguna Joaquin.
From Laguna Joaquin into the box west of the Fire Station.

IS

All other gates, valves and pump suction pipes that take water of t he ditch
are located beyond the last ditch flow recorder near the Murieta
Equestrian Center, and are operated by the users according to their
permits.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |42



C. Metering
Flow metering equipment is installed according to permit requirements as

follows:
1.

A stage (ditch level) recorder just downstream from the forebay
headworks.

A stage recorder near the Murieta Equine Center, downstream of
Laguna Joaquin.

Totalizing meters on the discharge of irrigation pumps taking
suction out of Laguna Joaquin.

If water is returned to the river from the ditch, other meters also
come into play:

a. Bass Lake river pump totalizer.

b. Yellow Bridge river pump totalizer.

C. Rock Plant river pump totalizers.

All of the above meters are read monthly by RMCSD personnel and
included in reports to the proper agencies.

d. Ditch Performance

Currently, approximately 40% of the water metered at the ditch headworks
cannot be accounted for by metering at the Equine Center stage recorder
and the irrigation pumps meters out of Laguna Joaquin. Most of this loss is
from leakage along the ditch between the headworks and the Yellow
Bridge. Agreements are in place with current developers that the open
ditch will be replaced by closed conduits whenever development of
property along the ditch takes place.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |43



SECTION 8

LAKE-TO-LAKE TRANSFERS

EQUIPMENT - OPERATIONS

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |44



LAKE-TO-LAKE TRANSFERS

Operation of the water resources at Rancho Murieta requires transfer between lakes and ponds within the
District boundaries, and involves raw water for both domestic and irrigation uses, and reclaimed waste
water. The facilities in place to carry out these transfer, brief descriptions of operations required and
agencies responsible for necessary operations follow.

I Domestic Water End Use
Raw water pumped from the Cosumnes River during permitted diversion periods is, for domestic
end use, stored in Lakes Calero, Chesbro and Clementia. Transfers involved are:

A. Calero to Chesbro
Calero is the highest elevation lake in the storage chain and is normally the first to be
drawn down by transfer into Chesbro, the next highest lake and the feed lake to the Water
Treatment Plant.
A pump/siphon system with a 30” diameter inter-lake pipe was installed as part of the
construction of Lake Calero in 1982. This system enables rapid transfer to Lake Chesbro,
manually as seen fit by operators based on Chesbro level. With this system, approximately
2, 322.5 acre feet maximum can be withdrawn from Calero.
Operations of the pump/siphon system are completely by Rancho Murieta Community
Services District personnel. Total amounts transferred are recorded by a totalizing meter
and reservoir levels are periodically recorded.

B. Chesbro to Clementia
While currently not seen as a “normal” in domestic water operations, raw water can be
transferred from Chesbro to Clementia.
Water is normally fed from Chesbro to the water treatment plant via a 36” gravity line. A
36” stub from this line enable filling of Clementia and for periodic flushing of this line to the
water treatment plants.
All operations would be carried out by RMCSD personnel. No metering equipment, other
than surface level gages, is installed.

2. Irrigation End Use - Raw Water

Raw water diverted from the river and surface water runoff and stored in Lakes Calero, Chesbro
and Clementia and on the South Lakes 10/11 may, in part, be used for irrigation within the District.
Transfers involved are:

A.

Clementia to Laguna Joaquin

Water can be drained, by gravity, through a 24” pipe leading to a 10” pipe out of the lower,
dame end of Clementia and fed via a valved stud into the CIA ditch. The ditch carries the
water, by gravity, into Laguna Joaquin, which serves as a suction reservoir for pumps
supplying irrigation to common areas, parkways, etc., of the Ranch Murieta (North)
Association areas.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |45



Operations of the diversion from Clementia, through the CIA Ditch into Laguna Joaquin are
by RMCSD personnel. Operation of the irrigation pumps are by Rancho Murieta Association
personnel. Totalizing meters are installed on the irrigation pump discharge lines and are
read and recorded by RMCSD personnel.

B. Clementia to South Lake 10/11
Water can be drained by gravity from Lake Clementia via the 24” line, into the 10” line and
through a 12” undercrossing of the river, into the upper end of the lakes along the 10 and
11 fairways of the South Golf Course. The lower, larger portion of his lake serves as the
major suction reservoir for the South course irrigation pumps stations located at the west
end of the lake.
Operations out of Clementia into South Lake 10/11 are entirely by RMCSD. Totalizing
meters on the discharge of the irrigation pumping station are read and recorded by RMCSD.

C. South Course Lake 10/11 to Golf Courses Ponds
Raw water is delivered from the Lake 10/11 pump station to the South Course Irrigation
system through header mains along the course and also to a pond located at No. 5 tee and
two bonds between No. 16 green and No. 17 tee. The latter two also serve as a suction
reservoir for reclaimed waste water, discussed below.
Operation is entirely by golf course personnel, but metering, recording and reporting are
done as described in (B) above.

D. Bass Lake to North Golf Course Ponds
Raw water is supplied from Bass Lake to the entire North Golf Course by a pump station on
the west side of the lake.
Operation is entirely by golf course personnel. A totalizing flow meter at the pump station
is read and recorded by RMCSD personnel.

3. Reclaimed Waste Water

A. Waste Water Treatment Plant to South Course Lakes 10/11
Reclaimed waste water can be delivered by gravity flow from the plant effluent pond
(Equalization Pond) into the ponds at South Course No. 16 green and No. 17 tee. For
reclaimed water, these ponds are a suction reservoir for pumps located at No. 17 tee,
which can deliver water through the course header mains to the South Course Lakes 10/11,
as well as directly to the course irrigation system and the pond at No. 5 tee.
Operations involved are handled exclusively by golf course personnel. Flow is metered and
totalized in the gravity line from the Equalization Pond. Readings are made and recorded by
RMCSD personnel.

B. Waste Water Treatment Plant to Bass Lake

Reclaimed waste water can be delivered by three pumps at the waste water treatment
plant equalization pond to the North Course header main for course irrigation. The existing
header main is not capable of delivering reclaimed waste water to Bass Lake. Full utilization
of Bass Lake as a suction reservoir for both reclaimed and raw water will require a new
pipeline from No. 10 fairway to Bass Lake.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |46



Operation of the present arrangement is entirely by golf course personnel. The totalizing
meter on the discharge line from the Equalization Pond pumps is read and recorded by
RMCSD personnel.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |47



SECTION 9

METERING - RECORDING - REPORTING

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |48



METERING - RECORDING - REPORTING

Several of the permits and licenses held and operated by RMCSD, for both water and wastewater; contain
requirements for installation, operation and maintenance of metering equipment. Most of these are for
totalizing meters that operate whenever the pipeline has liquid flowing and simply record the total quantity
passing that meter. Rate-of-flow meters that record only the instantaneous flow, are required in a few
locations. Careful reading of the permits will clearly identify the type of meter required for each flow
requiring measurement.

Several of the permits and licenses also require that regular reports be made to the licensing or permitting
agencies, e.g. the State Water Resources Control Board (SWRCB). The frequency of report is specified in the
permit or license, the content and form of the report is usually agreed to between the permitting agency
(state) and the reporting entity (RMCSD).

Both normal operations of water and wastewater facilities and preparation of required reports involve
frequent recording of meter readings and for some meters, calculations from raw data. Usually, the
frequency of such recordings is based upon needs for controlling plant operations and periodic totalizing of
such frequent recording is used for reports to agencies.

A tabulation of the quantities to be metered, type of meter, recording and reporting frequency, agency
requiring the report is attached as part of this section, referenced to permit/license numbers. Samples of
typical records and reports are included in Appendix E.

All meters are read at the end of each month; data is accumulated and forwarded annually to the Division
of Water Rights as part of the annual report.

Application 23419 - Permit 16765 Amount: N/A

Meter Make: N/A Meter Type: N/A

Meter Size: N/A Units: N/A Storage only
Application 1838 - License 537 Amount: N/A

Meter Make: N/A Meter Type: N/A

Meter Size: N/A Units: N/A Storage only
Application 16142 - License 6238 Amount: N/A

Meter Make: Water Spec Meter Type: Propeller

Meter Size: 8” Units: cu. ft. Diversion
Application 19477 - License 7744 Amount: N/A

Meter Make: N/A Meter Type: N/A

Meter Size: N/A Units: N/A Storage only
Application 20057 - License 8013 Amount: N/A

Meter Make: N/A Meter Type: N/A

Meter Size: N/A Units: N/A Storage only
Application 23418 - Permit 16764 Amount: 130.0 Ac FT

Meter Make: N/A Meter Type: N/A

Meter Size: N/A Units: N/A No built as yet

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |49



Application 23416 - Permit 16762
Meter Make: Water Spec
Meter Size: 10”

Application 23416 - Permit 16762
Meter Make: Sparling
Meter Size: 33"

Application 23416 - Permit 16762
Meter Make: Sparling
Meter Size: 21"

Application 32417 - Permit 16763
Meter Make: N/A
Meter Size: N/A

Application 22603 - License 9925
Meter Make: N/A
Meter Size: N/A

Application 16143 - License 6239
Meter Make: N/A
Meter Size: N/A

Application 2296 - License 2629
Meter Make: Stevens
Meter Size: N/A

Application 2296 - License 2629
Meter Make: Stevens
Meter Size: N/A

Amount: 6.0 cfs/4,050.0 Ac Ft
Meter Type: Propeller
Units: cu ft Diversion

Amount: 6.0 cfs/4,050.0 Ac Ft
Meter Type: Electric
Units: gallons Diversion

Amount: 6.0 cfs/4,050.0 Ac Ft
Meter Type: Electric
Units: gallons Diversion

Amount: N/A
Meter Type: N/A
Units: N/A Storage only
Amount: N/A
Meter Type: N/A
Units: N/A Storage only
Amount: N/A
Meter Type: N/A
Units: N/A Storage only
Amount: 12.5 cfs

Meter Type: Float

Units: Ft CIA Ditch Recorder

Amount: 12.5 cfs
Meter Type: Float
Units: Ft CIA Ditch Recorder

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx

Page |50



APPENDIX A

WATER RIGHTS LICENSES AND PERMITS

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |51



STATE OF CALIFORNIA—STATE WATER RICHTS ‘BOARD

License for Diversion and Use of Water

aPPLICATION_ 10112 pErmiT__LOLHE LICENS 6238
Arthur J. Granlees and Josephine D. éra.nIees

Sloughhouse, California Notise of As;’.gnmcnl (Over)

Tuis Is To CERTIFY, T'hat

ba V€ made proof as of APTLL 7, 1960,
(the date of inspection) to the satisfaction of the State Water Rights Board of  right to the use of the water of
{1) Cosumnes River and (2) an unnamed rully in Sacrumento County

tributary to (1) Mokelumne River (2) Cosumnes River

for the purpose of irrigation and stockwatering uses
under Permit LOLLL of the State Water Rights Board and that said right to the use of said water has been
perfected in accordance with the laws of Culifornia, the Rutles and Regulations of the State Water Rights Board and the
terms of the said permil; that the priority of the right herein confirmed dates from  November 18, 1954

and that the amount of water to which such right is entitled and bereby confirmed, for the purfpses aforesaid, is limited

to the amount actually beneficially used for said purposes and shall not exceed one anditwenty-four hundredths
(1.24) cubic feet per second by ‘direct diversion from Cosumnes River to be diverted
from about May 1 to about October 3L of each year and forty-five (45) acre-feet per
annum by storage to be collected from about October 1 of each year to gbout May 1
of the succeeding year from either or both sources-

i

Maximum rate of diversion to off sitream storage hes been- one and six tenths (1.6)
cubic leet per second.

The equivalent of such econtinuous flow gllowance for any thirty-day periocd may be
diverted in a shorter time if there ve no lnterference with other vested rights.

The point 3 of diversion of such waler  are located :

(1) MNorth thirty-live (35) feet and east one thousand seven hundred eighty (1780)
Teet from SW corner of Seclion 35, T8N, ROE, MDB&M, belng within SE,l; ol sw};
of said Section 35. ' .

(2) torth one thousand seven hundred fifty (1750) feet and esst one thousand two
hundred sixty (1260) feet from SW corner of Section’ %5, TON, ROE, MDBM, being
within NW: of SW) of sald Section 35.

A description of the lands or the place where such water s put fo beneficial use is as follows;

Stockwatering within NW. of SWe of Section 35, TOW, ROGE, MDBIM., and irrigatlion of:

35 acres within NE% of NW% of Section 35, TOW, REE, MDB&M
76 acves within SE- of NW: of Section 35, T8N, REE, MDB&M
71 acres within m:é of SW: of Section 35, TON, ROE, MDBEM

3 acres within Wi of SWy of Section 35, T8N, R8E, MDBIM
16 scres within SE: of SW. of Section 35, 18N, RGE, MDBSM

109 acres totol

AIl rights and privileges under this license including method of diversion, method of use and quantity of waler
diverted are subject to the continuing authority of the State Water Rights DBoard in accordance with law and in the
interest of the public welfare to prevent waste, unreasonable use, unreasonable method of use or unreasonable method of
diversion of said water,

Reports thall be filed promptly by licensee on appropriate forms which will be provided for the purpose from time
fo time by the State Water Rights Board.

The right bereby confirmed to the diversion and use of waler is restricted to the point or points of diversion herein
specified and to the lands or place of use herein described.

FORM 684



i . .

This license is granted and licensee accepls all rights berein confirmed subject to the frllowing provisions of the
Water Codes ; ’

N .
Section 1621, Each license shall be in such form and contain such tecms ar may be prescribed by the boaed,

Section 1626. All licenses shall be under the terms and conditions of this division (of the Water Code).

Section 1627. A license shall be effective for such time ar the water actually appropristed under It is used for 2 weful and bencficial purpose in
eonformity with this division (of the Water Code) but ne longer,

Section 1628. Dvery licerue shall include the enumeration of conditions therein which in substance shall include 2ll of the provisions of thiy
article and the statement that any appropriatar of water to whom a license i3 issued takes the license subject to the conditions therein expeoied,

Section 1629, Every licensce, if he accepts 1 license does so under the conditions precedent that no value whatsoever in excens of the actual
amount paid to the State therefor shall at any time be assigned to or claimed for any license granted or issued undeér the provisions of this diri-
tion (of the Water Code), or for any rightr granted or acquired undér the provisions of this divirion (of the Water Code), in respect to the regu«
lation by any competent public suthority of the services or the price of the services to be cendercd by any licensee or by the holder of any rights
graneed or acquired under the provisions of this division (of the Water Code) or in respect to any valuation for purposes of szl 1o or purchase,
whether through condemnacion proceedings or otherwise, by the State or any city, city and county, municipal water district, irrigation districe,
lighting district, or any political subdivision of the State, of the rights and property of any licenses, or the possessor of any rights granced, inaued,
or acquired under the provisiona of this division (of the Wacter Code).

Section 16350, At any time after the expiration of twenty years after the granting of a licente, the State or any city, city and county, municipal
water district, irrigation disteict, lighting district, or any political rubdivision of the State shall have the right to purchase the works and property
occupicd and used under che license and the works built oz constructed for the enjoyment of the tights granted uader the license,

Section 1631, Tn the cvent that the State, of any city, city aod county, municipal water disrricr, irrigation diserice, lig}uing distriee, ot palit-
ical subdivision of the State so desicing to purchase and the owner of the works and property cannot agree upon the purchase price, the price shall be
determined in such manper 11 is now ar may hereafter be provided by law for determining the value of pruperty taken in eminent domain proceedings.

Dated: APR 11 1961,

R a2
Executive Officer

el e Pagseentd e ffwa o CEnTHere
/Qj‘pdnu—&y,«.w T (i :.2{.’ Celiie .‘Hua-uﬂ_u.tr_./‘

LA L6 e e w r.:_m:::f:‘ia’ J-x({}:.ﬁ:‘zzg_gfﬁ’/*:f ,
OUJA:J\; %’QJ\J e CL»J{é Hel X

- hoRet L o Aty o G M L LG a Qe
RN I e L <"‘;i*:,,"‘q:ri; ey oy felix Tl
U-1256 CQugd Camedo Dluniclo Hoiperitisn, S,
ety Cagd o Rpmatir etz Commcconety, Masnoece 1048

n
[}
® o
1d g
= 5
g ; | i
4
R S ld-)'l}h'_] 2.--1 g
8 38 < | 5 = :
< e Z— [a W 1
Un: (= -
B 1 L o & H
Wk Uﬂ_ id
n 0k . 1
E a9 | - '
§ Fu | i
" E L &
< S fa]
m
o] -
i @ n




Forw 84

% ! STATE OF CALIFORNIA ‘ )
s DEPARTMENT OF PUBLIC WORKS v

DIVISION OF WATER RESOURCES

License for Diversion and Use of Water

ticense 2089 . ‘ ' pERMIT__1320

APPLICATION. 2296 1

Trs Is-'To CERTIFY, That Cosumnes Irrigation Association, ™ o Ve ol |
. a : " .8loughhouse’, Celifornia SRl
as of May 9, 19n1(£gg'a&'a§
) ba B made proof, to the satisfaction of the Division
of Water Resonrces of California of a tight to the use of the waters of Cosumnes River in ey oW

Sacramentd County -
tributary of . San Joaquin River-

for the purpu‘m of i.i*rigat.ibn' use Ceowt L o _' I-s
under Permif 1320  of the Division of Water Resonrees and that said right to the wse of said waters bas
been perfected in accordance with the laws of California, the rules snd regulations of the Division of Water Resources

and the terms of the said permit; that the priority of the right berein confirmed dates from April 12, 19213

that the am:'mnt.r;f water fo which such right is entitled and bereby confirmed, for the purposes aforesaid, is limited
fo the amount actually beneficially used for said purposes and shall not exceed twelve and five tenths

(12.5) cubie feet per svoond from about March 1 to about July 10 of each season.

In case of rotation the eguivalent of such continuous flow allowance for any ‘
thirty dsy period may be diverted in a shorter time 1f there be no interference |
with other vested rights. i |

This license is based on the use of water made during the year 1941 which was
the year of maximum use within the three year perlod preceding the date of inspeo- :
tion; namely, May 9, 1941. ’ .

The point  of diversion of such water 18 -located North eighty elgnt degrees, fifty seven
minutes Fast (N. 88° 57 E.) eighty five hundred seventy eight &nd two tenths (8578.2)
feet {rom the SW corner of Section 34, 1 8 N, R 8 E, M,D.B, & ¥., belng within the '
Swh of SE} of Section 35, T8 N, R 8 E, M.D.B, & M, |

A description of the lands or the place where such water is put fo beneficial use is as follows:  4rrd gation of

B93.9 acres as follows: 3

e

NER X vk ! s} ! SE} f'rotaJ.: M.D.B. & M. *

NE: NW: SW: SE; NE: NW :8W 1 SE 1+ NE 1 NW 1 Si1 SE: NE 1 NW 1 SWi SE jAcres: Sec:TwpuH_gg:
161 1 133 1 16 ¢+ 61 8 1 39 1 4O1 15: 1 1t 12133 ¢+ 3 1 7 HiB Ei
11ty 201 35 141,5141,514),5001.5140,5; 401 30 141.5:21 5 1 1398.51 L g o@Dy
181 1 ¢t 301415 1 ! t 17 1 36 ¢+ 10 1t 20t 17141.5441.5123.35,21332.11 51 " ¢ " g
1 t t H t .31 ! ] T 1 1 H t 1 1 1 Le3: 9t Mg Mgy
1 ! 1 t 1 28 ! t t 1 ! ! 1 1 1 T 28 1 101 " 1 1

¢

.The Weter Commlsaion Act was supsrseded by the Water Code on August 4, 1943, By force

of the provisions of the latter, all refesrences in this form to the Diviaion of Vater .,

Resources will be understood to mean the Department of Public Works acting by and ‘through

the State iEng:!.near.

|

L b g !

o ; ' q i
!
]

Sl e
! - ':}"'1

' All rights and privileges under this license including method of diversion, method of use and guantity of w::ter‘I
diverted are subject #o the continuing authority of the Division of Water Resources in accordante with law and in the
interest of the public welfare to prevent waste, unreasonuble use, unreasonable method of use or unreasonable method of
diversion of said water. |
Reports shall be filed prompily by licensee on appropriate forms which will be provided for the purpose from

time to time by the Division of Water Resources. |
| The right to the diversion and use of the water aforesaid. bereby conprmed is restricted to the point of
diversion berein spe’ ~l to the lands or place of use berein described. g s
~—

= LA o -



N

sy & R —— : 1 “

L T

I'his licvuse is grasted amd Yicensee aecepts all righis bevein confirmed subject to the following provisions of the
Water Code:
Section 1625, Each license shall Be in such form and contain such terms as may he preseribed by the department.

Seetion 1626, All licenses shall be wnder the terms and conditions of chis division (of the Water Code).

Section 1627, A license shall be efieetive for such time as the

atee actually appropriated under it is used for a useful and beneficial
purpose in conlormity with this division (uf the Water Code) but na lo

500

Section 1628, Every leense shall include the enumeration of conditions therein whicl in substance shall include all of the provisions
of this article and the seatement that any appropriator of water tn whowm a license is issued takes the license subjece to the conditions therein
expressails

Section 1629, Every licensee, if he acceprs a license, does so under the conditions precedent that no value whatsoever in excess of
1he acenal amount paid Lo the State therefor shall at any time be assigned 1o or elaimed for any license geanted or issued under the provisions
of this division {of the Water Code), ar for any rights geanted or sequired wader the provisions of chis division (of the Water Cole), in respect
1o the regulation by any competent public suthority of the services or the price of the services to be rendered by any licensee or by the halder
of any rights grantel or Sequired under che provisions of this division {of the Water Cade) or in respect te any valuation for purposes of sale to
or purchase, whether through condemnation proceedings or atherwise, by the State or any city, city and county, municipal wacer disteier, irrigarion
districr, lghting districe, or any political subdivision of the State, of the rights and properey of any lcensee, or the possessor of any rights granwed,
issued, or acquired under the pravisions of this division (of the Water Code).

Sverion 1630, At any time after the expiration of twenty years alter the granting of a license, the State or any city, city and connty,
municipal water districe, irvigation districy, lightivg districr, ar any poliveal subdivison of the Stare shall have the right to purchase the works
amd property occupied and used under che license sl the works buile or construcred foe the wisjoyment of the rights granted under the license

Section 1631, T the event char che Suate, ar any city, city and county, municipal water districs, icrigation districr, lighting discrice,
or political subdivision of the State so desiving o purchase and the owner of the works and propercy can not agece upon the purchase price,
the price shall be determined in such manner as is now or may hereafter be provided hy Taw for derermiving che value of property taken in eminent
domain proceedings,

FoRrM 64.A 29m13 12 43 800 seo i
PR £ Witness my band and the seal of the Department of Public

Sy 5 7 Works of the State of California, this  21st
© . [sear] ’ } . day of February L 19 Lk

. EDWARD HYATT
State Engineer

4
6 Ergineer Diputy |
» Ca
\ - A 4
i . .
: . o . .
.
* ¥ » - ] B
!
* = N
o
£ 1]
[<H
<

DEPARTMENT OF PUBLIC WORKS

LICENSE
TO APPROPRIATE WATER
February 21, 194L4L

ETATE OF CALIFORNIA

LicEnse 2620 -

10868 3-47 1200 ETATE FRINTING OFFICE

DIVISION OF WATER RESOURCES

1SSUED To_ Cosumnes Trrigation

DATED




License 6238

Also See Order WR 79_-13
dated 6/7/79



STATE OF CALIFORNIA :
STATE WATER RESOURCES CONTROL BOARD

In the Matter of Permits 2631, 12258,
10473, and 10474 Issued on Applications
2270, 5645A, 13707, and 13708
U. S. BUREAU OF RECLAMATION

Petitioner Order : WR 79-23

and

Permit 16762 Issued on Application 23416,
Licenses 537 and 6238 Issued on Permits
1030 (Application 1838) and 10144
(Application 16142)

Source: Cosumnes River

BANK OF AMERICA AS CORPORATE CUSTODIAN County: Sacramento

OF THE PENSION TRUST FUND FOR OPERATING
ENGINEERS (RANCHO MURIETA)
Petitioner
OMOCHUMNE-HARTNELL WATER DISTRICT
Protestant
ENVIRONMENTAL COUNCIL OF SACRAMENTO

Complainant

License 2629 Issued on Permit 1320
(Application 2296) of

Cosumnes Irrigation Association
Licensee

JAY SCHNEIDER

e S St e el St et Sl S S N s S e S e S S St e el e e e S e e e e e e e et e e N et

Protestant and Complainant

ORDER MODIFYING ORDER WR 79-13 ON RECONSIDERATION
BY THE BOARD:
;Eﬁancho Murieta, Omochumne-Hartnell Water District and Jay Schneider,
having petitioned the State Yater Resources Control Board (hereinafter the Boérd)

for reconsideration of Order WR 79-13, adopted June 7, 1979, which approved change



petitions of the U. S. Bureau of Reclamation and Rancho Murieta, and allowed
complaints of Jay Schneider in part; the Board having received written statements
{n opposition to the petition of Jay Schneider from Rancho Murieta and E1 Dorado
Irrigation District; the Board having made its order on July 19, 1979 granting
reconsideration; the petitions and the record in this matter having been duly

considered the Board finds as follows:

Petition of Omochumne-Hartnell Water District

1. The District contends that the lands within its jurisdiction should
be included within the place of use under the U. S. Bureau of Reclamation's
permits. Petitioner Schneider concurs with this contention.

2. The Board finds that this proposal was not.a part of the Bureau's
change petitions and, therefore, was not within the scope of the proceedings on
said petitions. Accordingly, the proposal cannot by orderly process be proparly
considered on reconsideration of Order WR 79-13. This finding is without pre-

judice to consideration of any subsequent petition embodying the proposal.

betition of Rancho Murieta
: 3. Rancho Muieta's petition raises two issues:

a. Petitioner objects to order Paragraph 8 on Permit 16762. This
order paragraph requires that all local runoff be collected to storage and that
the right under Permit 16762 be correspondingTy reduced. Petitioner correctly
points out that Tocal runoff cannot be accurately forecast since runoff in the
area comes from ;ainfa11 rather than fromany measurable snowpack. Petitioner
furthériéﬁntends that the term provides no benefit or necessary protection to

Schneider. The existing dfversion season constraints (November 1 to May 1)

=P



in Permit 16762, and the minimum flow requirements of Condition 18 (no divérsion
when the flow is less than 70 cfs), together with Condition 21 (there must at all
pimes be a live stream from the permitted diversion down to McConnell gage),
provides the necessary protection to the protestant. ‘Furthermore, spill from
Cﬁesbro and Clementia reservoirs will flow into the Cosumnes River upstream from
the protestant. Ca?ero_reservoir's entire watershed is 210 acres, with the
reservoir itself occupying 118 acres. Therefore, only a small additional amount
could be diverted from the Cosumnes River in place of collecting local runoff,
but only outside the protestant's irrigation season.
Petitioner further points out that order Paragraph 8 may conflict with

Condition 18 which requires that in subnormal years the reservoirs be filled
early to aid downstream fish migration flows. The Board finds that order
Paragraph 8 is excessively burdensome and does not provide optimum operation of the
permittee's project considering all of the permit requirements together. The
project as permitted also contains a built-in incentive to collect local runoff
since the collection of such runoff avoids needless pumping and energy expended.
According?y, order Paragraph 8 should be modified to require petitioner to collect r
ioca1 runoff where practicable.
: b. Petitioner requests the Board to amend subparagraph (d) of
finding 7.d.(2), which reads:

"Proteétant's concerns with access to the meters was

resolved at the hearing at which time OHWD and Rancho

Murieta agreed that Schneider. Rarch would be granted

access as a representative of OFEWD."

" Petitioner contends that this finding incorrect]y-implies that
Rancho Muieta agrees to designation of multiple representatives by OHWD. We find

he

that the record substantiates petitioner's contention. The order will be amended

accordingly.



Petition of Jay Schneider

4, Petitioner raises four issues:

a. Petitioner insists that the regquested change in place of use
under License 6238 (Rancho Murieta) should be disapproved. Petitioner offers
no new matter in support of his request. We have reviewed the record and find
no error in our interpretation of the facts. Petitioner's request should,
therefore, not be granted.

b. Petitioner requests that License 2629 (Cosumnes Irrigation
Association) be reduced on a pro rata basis rather than by considering actual
use data as found in finding 24 b of Order 79-13. The original basis for
determining the amount of water to be licensed was an estimate and was not
based on use data which is a preferable basis. There is no doubt from the
record that the full amount of the license was beneficia1iy used prior to

issuance of the license. With the present change in the project, current use

data will be available. There is no reason not to use a neasured arount

rather than a hyoothettcai amount when such data becomes available. There is

precedent for th1s approach. (See Board Order 74 35.)
. c. Petitioner, in reference to the U. S. Bureau of Reclamation's
permits, requests that the Schneider Ranch be included in the place of use.

We find that inclusion of the Schneider Ranch in the place of use is outside
the scope of this preceeding and that the discussion under finding 2, abave,

is applicable to this request. Petitioner further requests that domestic use
as well as municipal and industrial uses be limiced to net amounts to contrg!?
growth.  The Board finds further that the U. S. Bureau of Reclamation properly
petitioned for a change in character of use and the records indicate that the

water under the permits has been fully utilized and the Bureau expects the

-4-



project to be licensed in 1979. Further, the E1‘Dorado Irrigation District
has previously pointed out that future growth will be supplied with watef from
other sources.

d. Petitioner requests that the Board amend its order concerning
public access to the Cosumnes River adjacent tc Rancho Murieta to require equal
access to all portions of the river. The Board finds that petitioner has
offered no new matter to support his request, that the order was made after due
consideration of all the record and that the County of Sacramento is the proper
authority to implement and control access to the river.

5. The Board further finds that reference to License 537, order
Paragraph 3 of Order 79-13 on Page 42 is a clerical error and should be amended
to refer to License 6238.

From the foregoing findings, the Board concludes that Order 79-13

should be amended as set forth in the order following:
ORDER

NOW, THEREFORE, IT IS HEREBY ORDERED THAT:

. 1. The permit term contained in order Paragraph 8 on Permit 16762,

Page 40, of Order 79-13 is modified to read as follows:

"Peymitiee shall make all reasonable
effortsto collect local runoff to storage to the extent

local runoff is available in lieu of diverting water
from the Coswmes River."



C

2. Subparagraph (d) of finding 7.d(2) (Paée 11) of Order 79-13 is

modified as follows:

"Protestant's concerns with access to the meters was
resolved at the hearing, at which time OHWD and Rancho
Murieta agreed that Schneider Ranch could be granted
access as the representative of Umochwme-Hartnell

Water District.”
3. Paragraph 3 of Order 79-13 on Page 42 is deleted and

a new Term 10 on Page 41 shall be added to License

6238 as follows:

"This license is subject to the agreement dated March 26,
1979 between licensee and Omochwme-Hartnell Water District
to the extent such agreement covers matters within tne

Board's jurisdiction."

4, Except as hereinabove ordered, fhe petitions for reconsideration

are dismissed.

Dated: AUG 16 1979

e Do I s e A T

L. L. Mitchell, Member

W. Don Maughan, ChaSrméan

ABSENT (\:ﬁ\_k\_\\\gv-

Carla M. Bard, Member

William J. Miller, Vice Chairman

g ';"!4“



-

i

‘ J“"“Q STATE OF CALIFORNIA

DEPARTMENT OF PUBLIC WORKS
‘DIVISION OF WATER RIGHTS = poe Boand orders
V. - 1.3

License for Diversion and Use of Water )y~ A3

LICENSE No_ 027 pERMIT No._ 1080 _ APPLICATION No.__ 1838

ists bs to @ertity, Thu I+ D Graniees, Slongh louse, Gallfarnie..., o ksigemedd ()

ha. B.... made proof to the satisfaction of the Division
of I ater Rights of California of a right to the use of the waters of Cosumnes kiver In
g

Sacramento County

tributary of MHokelumne Niver

'
for the purpose of Irrigation :

under Permit No. 1030 of the Division of I ater Rights and that said right to the use of said waters has
been perfected in accordance with the laws of California, the rules and regulations of the Division of IFater Rights
and the terms of the said permit; that the priority of the right kerein confirmed dates from Moy b, 1luzuj;

that the amount of water to whick such right is entitled and hereby confirmed, for the purposes aforesaid, is
limited ta the amount actually beneficially nsed for said purposes and shall not exceed two (%) cubic feet
per second from about harch Lbth to about Septewber Lst of each pemson. Dlver—

sions under this license, together with those under exisling rights of licensee

herein which are to be directly spplied to irrigution use without storuge, shall
not exceed the rate of one cubic foot per decund contlinuous flow to emch eignty

screa of irrigated lund; provided hrwever, that in case ol rotatlion the equiva-

lent of such c¢ontinuous flow allowance ftor aly thirty dey puriod mny be diverted
in a shorter time if there be no interference withh other vested rights.

The point o{.rﬁ'yﬂ':r'un af such water is located Horth ‘_Bif-;llt" ~elgnt degreen fifty-seven
minutes East (i BBg7" &) eigub thoussud five lundred seventy-eight and two tenths
(8578.2) feet from the southwest cormer Section 34, 4 8 4, I 8 B, H.D.B. & i,
being within the 8w} SEg of Section 85, said township and range.

A description of the lands or the place where such twater is put to beneficial use is as follows:
20 ncres within the Ski Sk Sectiom 93, ¢ 8 1, h o bj
26 ncres within the HEF NEj,
27 ecres within the hug HE;,
80 acres within the Sj MLy Sectlon 43
2 scres within the Wil Fig and
5 acres within the SWi ey Sectlon 3, T 7 L, & ¢ E, seb.B. & 1
160 acres total '

38 there Is a possibility tnet there will not be suificlent water in Coaumnes
Hiver during the latter part of the frrigallon seesun tu ssilisly all requlrements,
this liceuse Lg lssued subject to the express condition that the use hereunder noy
be regzulated by the Livision of water iignbts during such periuvde of water voarcity
to the end that such usa will not inberfere witu rights wder prior app.icuations.

T'he right to the diversion and use of the water aforesaid hereby confirmed is restricted to the point of
diversion herein specified and to the lands or place of nse herein described.



—_—

i

This license is granted and said approprictor takes all rights herein aneationed wubject 1o the terms wnd
condit, ansser=Farth in Section 20 of Chapter 586, Statuies 1913, which is as follows:
Ste. 20, All permits and Dicenzes lor the appropniation of water shall be under the terms and conditions of this ace, and shall be cfective for such

time af she water actually appropristed under such permits and lcensss shall actually be used lor the useful and Lenehicial purpose for wlich said wates
was ap, spuiated, vot so Jonger; aml every such pemit o1 license shall include the enumecranon ol comhtions sherein yhich in substance shall include all
of the Javiswuns 4 f this section amd hkewise the statement that any appropriator of water. to whom sand permi o liceny: may be issued. shall take the same

subject in auch tonditivns as therein espressed ; promded

what i, ar any time after the expuation of twenty > 4 alter he granuag of 2 heense, the grate,
or any oy, city aimd connty, muniupal water diseric,

rigation d ct, lighting distnee, or any pulitical sal o, the state shall have the aight to

prirchase the wirks and property occupred and usal onder sail dicense and the woiks buile or constnesed | o enjoyment of the aights granted wmber
sanl leense; and in the event that the said state, oy, <ty and county, munivmal water distiict, irugation g Tightg distnict or pohtical by
of the state o depiring 1o purchase and 1he said owner ol said wutks and property can uut agne upon 2aitl se piice, said prce shall be derermined

in such maaner a1 is now or may hercalter be determined in eminent domain proceedmgz. T1 0 shall appear « the tlale wiler commission at any
alter a permnt or cense i3 wssued a3 in this act provided that the pennitiee or licen or the hens, suciessurs o assign. of said permitice or hoensee,
fias ot put the water granted under said permit of livense 10 the uselul or beneficial purpese for which the porant or boemse was gramied, or that the
permittee or hoemsce, or the heis, successors or amigns of said permittee or Jieensee, bt teasal tu gt sod water to sk wselul or beneficial puipuse,
ot ahat the permitter or ficensce, or the heire, successors or assigns of said permitice or heeniee hos fuled 1o thacrve any ol the termy and conditi n
the poemit or hieme as issved, then and ino that case the said commizsion, after due netice 1o the penmrer, hoensee, or the heirs  sucecssurs or aséigns
of wuch peribttee or licensce, and a hearing thereon, may revoke said permit or icense, and declaie the water 10 be wnappopnated aml vpen 1o fuither
appropriation s accoudance with the terms of s act. And the findings and declaration of said commiysion shall be dicmed o be pruua face conect
until modified or set aside by a court ol competent junsdiction: provided, that any acuon biovght so o mothify or ect aside soch finding or declaration mst
be commencud within thirty daye alter the service of notice of said revocation on said pernitiee or licensce, his heiss, successors or astigns.  And every
licensce of permittce under the provisions of this act if he accept such permit or heense shall accent the same under the conbitions precedent that no value
whatsvever in 'excess of the actnal amount paid o the state therefor shall at any ume be assipned 10 or claimed for any pemiit or license grantul or issucd
wmiler the provismns of this act, or for any rights granted or acquired wnder the provisions of this act, in respeet 1o 1he regnlations by any competent public
authurity of the serwvices or the price ol the services 1o be rendered by any permittee or licensce, biz Deirs, successois or assigns of by the bolder of any
nights grantel ur acyuired wnder the provisions of this act, or in aespeet 1o ans valuation for purpozcs of sale to or puschase, whether thiough oomdemmation
proceedings or otherwise, by the stale or any cty, city and coonly, mwsjapal water district. rigation s, lighting distnict or_any palnical suludivisin
of the state, of the rights and property ol any permittee or licensee, or the poscssor of apy rights pramed, issued, or acquired under 1he provisiens of 1hn
act, The application for a3 peemil by municipalivies for the use of water lor said municipalities or the inhabitants thereol for domestic puiposes shall be
consiclered fist in ripht, irtespective of whether they are first in time; provided, howevyr, that such appl o lor a peomit or he granting theealier of
permussion 1o any municipality to appropriate watess, shall not auvthorize the appropration of any water for other than m cipal purpuses; aad providieg,
Jurther, that where permission to appropriate it granted by the state water commnsion 1o any muincipality for any quanuty ol water in ewess ul the ©
municipal needs therelor, that pending the application of the entire appropriatson permntied, the state water commissian shall have the power to isue
{ur the temporary appropriation of 1he exeess of wuch permitiad appropration ovee and above the quanity being applicd [rom time 1o time by such imunic
#nd promding, Jurther, that in lieu of the granting of such temporary petmits for appropriation, the state water commigsiun nay anthonze such municipality
10 becume as to such surplus 3 public utility, subject 1o the yurisdicuon and control of e railroad commission of the State of Califorma lor wuch pened ar
petinds Trom and alter the date of the issuance of such permission 1o appropriate, us may be allowed lor the application 10 municipal ures ol the entire
appropriation permitted: and provided, further, that when such municipahty shall desire to use the adilitional watcr granted in s said application it may do
0 wpun making just compensation for the lacilitica for_ taking, conveying anl soring such additional -water rendered valueless fér said purpores, to the
person, krm or torporation which constructed . facilitics Jor the temporary use of said excess waters, and which compensation, il not agreed upon between
the municipality and 32id person, firm or corporation, may he ctermined in thr manncr provided by law for detenmining the value of property taken hy zn
throngh eminent domain proceedings.

% II"ituess the signature of the Chief of the Division or
\Warer Ricrits, Department of Public I¥ orks of the
State of California, and the seal of said dgparfment

this lolt'{ day of May A926 .

Chief of Divition of W' ater Rig
of Public I¥orks of the State of Califors

TR NN O

U .
oo 00 Ay g IO A

' 2 4l . 7
ﬂ[gb&?_mmvm HNOTICE OF ASSIGNMINT 70 ﬁfbwﬂ el nboviiee < il J 44, ‘/an
T T G < (WY (T

AT

—',4/.%2‘%‘(’ REZENEY NATICE OF AZCIGK

(5 padit e f(“m—{\;—.ﬁ;&_k—.:

) y A -

Q-1 -8 :L" r e ﬁgmio-a Voo A T)z,a)?oa/:;'&e‘uj e
)19 EF dr < ! fo! Noateho HucteTa Corromcen.cby Memncces AR

|
" .
o L]
9 T = "
bz 0 <
8 &2 & 2
wogg & lJ 1d .
2 ¢8|k n
W Ja < Z
Siy|3 W @
5 L
¢zl o 2§
LB “f
14
20 i ]
o = < 0 n N
= of & 3
A = 0 [E z
I 2




-+ . 4
4 5
" " STATE OF CALIFORNIA
‘ DEPARTMENT OF PUBLIC WORKS
DIVISION OF WATER RIGHTS Azt Boand ardor

nq-13
License for Diversion and Use of Water Py A3

LICENSE NO._FEL“

PERMIT No._ 2090 APPLICATION No 1838
@htis bs to Gertify, Tha Jo Do Graulees, Slough House, Cal!forniar:_‘.‘.,l,‘ ot bobpament (Dwer)

ha B wade proof to the satisfaction of the Division
of H'ater Rights of California of @ right to the use of the waters of GoSUMLGES Liiver in
7 L

Sacramento County
tributary of Hokelumne Dlver

for the purpose of irrigation
under Permit No, 1030 of the Division of Iater Rights and that said right to the use of said waters has
been perfected i accordance with the laws of Califarnia, the rules and regulations of the Division of IWater Rights

and the terms of the said permit; that the priority of the right herein confirmed dates fram Mpy 25, 1uki;

that the amaunt of water to which such right is entitled and hereby confirmed, for the purposes aforesaid, is
limited to the amonnt actually beneficially nsed for said purposes and shall not exceed two (z) cubic feet
per second from amboub march 15th to nbout Septewber lst of each semson. DUlver-
sione under this license, together with those under exisling rights eof licensee
herein which nra to he directly applied to irrigulicn use wlthout storuge, shall
not exceed the rate of ovne cublc foot per secund continuous flow to eacl elghty
acres of irrigated lend; provided hisever, that in cuse of rotation the equiva-
lent of such contipuous flow allowance tor miy thirty dey purlod may be diverted
in o shorter tiue If there be no interfiromce witih obher veated rights.

The point o{-rﬁvﬂ—rinu of such water ir located liorth elght,~elgnt degrees fifty-seven
mimites East (4 B8Ys7" &) elgut thousdid Five hundred seventy-elfght wud two lenths
{8576,2) fect from the southweub corner Section &4, 4 0 4, b B &, H.DeBa & Moy

bLeing within the Sey 5E; of Saclion 95, sald townsuip and range.

A description of the lands or the place where suck water is put to beneficial use is as follows:

20 ncres wlithin the Sk} 5hp Section B4, ¢ B 4y b B b

26 acres within the KLj H‘i-.%,

27 ecres within the Rwi g NEg,

80 mcres within the &) NL{ Sectlon 4;

2 geros within the Wl Fwi and
__b acres within the SWy Iy Sectlon 3, 1 7 h, kU b, MeBs & 1o
16G acres totaml !

48 there ls a posslvllily Lpel there will not be sw ficleut water in Cosumnes
Kiver during the latter part of lie lrrigulion seceson te satisly all requlrements,
this liceuse Is issned subJect to the expreus condition that Lhe use Lereunder may
be regulated by the Livisfon of eater ilpgnbs durlng wuch perivds ol water posrcity
to the end that sueh use willl not lubterfere witn rights under prior app.icetions.

The right to the diversion and use of the water aforesaid hereby confirmed is restricted to the point of
diversion herein specified and to the lands or pluce of use herein deseribed.




——

Thie license is granted and said appropriater takes all vights hevewnr mentioned biect Lo the terms and

conditomsersyarth in Section 20 of Ghapter 386, Stututes 1913, whick is as follows:

Spe. 20, AN parmits and licences for the appropoation of water shall be ui Jer the terms and conditions of this act, and shall be cflective for tuch
time af ihe water actnafly apmiopriated under such permits and licenscr shall actually be wsed lur the » and Leneficial purpose for which said water
whn by sopristed, it na longer; and every auch pemit ur livense shall inclade the e on ol condiions heremn ohich in substance shall e all
of the aviions ¢+ this sectun and kkewise the statement that any agppropriater of water, 1o whom saul peemi o hiceny2 miay be jssued, shall take the sane
Subiject. 1o auch tonditions a3 therein erpressed; prowded. that il 3t any time alter the expration of wenty » 3 ahe te granting of a license, the stare,
ot any oty, city and county, municipal water district, irs districe, lighting district, or any polineal sl sion g the sbite shall have the sight 1o
purchase the works and propeity vicnpicd and wed wnt ul the rights granted o
ganl fenses and in the event that the sud state, iy, Iy, inunip. Tlting district ar poltical sulidiv
of the state so dusiting to purchase and the said owser of 1aid warks and property can apne wpan said peice shall e determined
in such manner a3 i1 how or may hereafter be deterniined in emment ain proceedgs I il nisHuR af Any e
alter o perint or livense s iswcd as i thig act provikd that the peonities o licenses, o1 the e o of said peritiee or heense,
has nat put the water granted under said permit or license to the uselul or beaelicial pmpese fur which the peimat o lieonse was pranted, or that the
permitiee or licensee, or the heirs, successors ur 23 of said permittee or licensce, has ceased o put sl arater taosuch useful or benehcial puiprae,
wr that the pernitice or nsce, 0f the beirs, successors or anigni of said peumittee or licowsce las Paled ta clseve any wf the tenus and cenditivns
the permic or licemse as fssoed, then and ja that case the said commis netice o the pennities, licensce, or the heus  sucecssues ot asyigns
of such peumittee or licensee, and a hearing thercon, may revake 53id pecmic or liense, and declae the water Lo Tie wnapnepiiated ad vpen to forther
appropriation . accnidance with the terms of this ac the Andings and declaration of sai jon sha eimed to be prima face et
wnti) modihied or tot aside by a caurt o competent jurisdiction; provided, that any action Lrovelt sa ts wlily ar st b fimling er declaration must
e commenced within thirty days alier the seryice of notice of sid revocation on said permnttee or licenses, his he successors or assignd.  And every
icensee o pernuttce under the provisions of this act if he accept such permit or license thall acrept the same under the conditians precedent that no value

ety ol the attnal amount pail to the atate thetefar shall at any time be assigned to or clanned for Any peunit or license pranted or fasued
Jer the provising of this act, or for any tights granted or acquired wuder the provisions of tlix act, mn respect to the regulations by any competent public
authority of the services or the price of the services to be rendered by any perittes or licens. e s of by e b
rights pranted or scpnted wnder the provisions of this act, or in respect ta any vahu wlizther 1
poceedings or otheiwise, by the state or any city, ¢ty and county, mumcipal water districe. iniearion J g district or_any prbtical soldwiaen
51 the state. of the rights and property of any permitece nr licensee, or the posscisar of awy nights pamiedy tsued, or peuired wwder the provisions ol ihis
act.  The application for a peemit by munio ties Tor the wse af watce for said municipalities or the inhabitants theical lor d stic wses shall Le
considered first in 1i sresnective of whather they are fivst in times providid, Aomever, that sndly application fur 2 permit ar the granring theeafier of
pernussivn 1o any Wity ta appropeiate waters, shall not authorize the appropriatio of any water for other than wbaidpal pimoses; and providint,
further, thet where permi 1o appropriate 5 granted by 1he state water comeission o any municinality for any auantity of wated in ecoess of, the castng
municrpal needs thecelor, that pending the apphication of the enti en permsitial. the stare water commissiem shall have the power w issue peruits
for the 1emporary apprapriation of the cicess of wch permitted app ot anid above the quantity being applied from time to time by such muw
and providing, further, that in Liew of the gramting of such temporary permits for apirepriar the state water commibion may authorize such mu
10 hecame a1 to suck ., subject 10 the jucisdiction and enntrol of the r.jload comminion of the State of La 1 for aneh peind ar
petinds fram and after the date of the fsspance of such jate, as may be allowed for the applicnion 10 pal
appropriation perntitted ; and providal, further, that when snh
50 upon_miaking jwit compensation for the lacilities for 1aki
persan, firm or corporation which constructed said facilities [o
he mumicipality and said person, fiem or corporatio
thiougl eminent domain procecdings.

se and the works built or cstru e

3 Witional water granted in its said a an it
ing and staring wch additional water rewdered valueless 1or said purpores, to the
e temaporary wse of 34l eicess waters, and which compensation, if nut agreed upon between

o5 i sicteamincd n thy mannct pren iled by Labe for detcrmining the valwe af property taken by =n

: Il itness the signature of the Chief of the Tiviston oF
Warrr Riciits, Departnient of Public IForks of the
State of California, and the seal of suid dxpartment

this (M-;h/ day of

B, S

of Public Works of the State of Californ

v, {
LV v <.

; L s “.
et // 2 ﬁ_ B IED Wi /u}’izamm:nn A A (%JL Tt

U 4 9, el )[,Zr':.’("v‘//

(7 REIENEY HME OF AN To___ALE e

i " :
LL/?J’L{‘Z?AHEUVED vonice of pesiemnat 10~ o G veone oo A, AR % i

T e i R A Psenatens G- Aol
[y PRSP iy A kg lnss
- b e - & 1
417 56 Gi:t(:‘l - Em&y Viwriedis thapeilide te.
o5 (e o Rtabar skt Comrccn 55 Aliinccen HE

LICENSE NO.

STATE OF CALIFORNIA
DEPARTMENT OF PUBLIC WORKS
LICENSE
TO APPROPRIATE WATER

DIVISION OF WATER RIGHTS

ISSUED TO
DATED

st 923 IM




STATE OF CALIFORNIA
THE RESOURCES AGENCY
STATE WATER RESOURCES CONTROL BOARD

DIVISION OF WATER RIGHTS

License for Diversion and Use of Water

APPLICATION_ 24085 -~ pERMIT__ 16582 vcense 1412’7
Pacge 1 oF 3

HARRY CARLSON; MARJORIE J CARLSON; oHas
Tins Is To CERTIFY, That PHILIP MAUGHN AND AUTH MAUGHN
c/o HARRY CARLSON, 2720 CAPITOL AVENUE,
SACRAMENTO, CALIFORNIA 85816
HAVE made proof asof  June 6, 1977 (the date of inspection)
to the satisfaction of the State Water Resources Control Board of a right to the use of the water of
(1) cosumnes rRiver anb {2)(3) TWO UNNAMED STREAMS IN SACRAMENTO COUNTY

tributary to (1) MoKELUMNE RIVER aND (2) (3) COSUMNES RIVER THENCE MOKELUMNE RIVER

for the purpose of  1RRIGATION, STOCKWATERING AND RECREATIONAL USES

under Permit 16582 of the Board and that the right to the use of this water has been perfected
in accordance with the lows of California, the Regulations of the Board and the permit terms; that the
priority of this right dates from  June 5, 1972 and that the amount of water to which
this right is entitled and hereby confirmed is limited to the amount actually beneficially used for the stated
purposes and shall'not exceed o ToTAL oF MINETY-SEVEN (97) ACRE=-FEET PER ANNUM TO BE
COLLECTED FROM NOVEMBER | OF EACH YEAR TO APRIL 30 OF THE SUCCEEDING YEAR AS
FOLLOWS:

RESERVOIR #1 - 48 ACRE-FEET PER ANNUM
RESERVOIR #2 - 49 ACRE~FEET PER ANNUM

THE MAXIMUM WITHDRAWAL 1IN ANY ONE YEAR SHALL NOT EXCEED 97 ACRE=FEET FROM BCTH
RESERVOIRS. THE MAXIMUM RATE OF DIVERSION TO OFFSTREAM STORAGE SHALL NOT EXCEED
10 cuBlc FEET PER SECOND.

THIS LICENSE DOES NOT AUTHORIZE COLLECTION OF WATER TO STORAGE OUTSIDE OF THE

SPECIFIED SEASON TO OFFSET EVAPORATION AND SEEPAGE LOSSES OR FOR ANY OTHER PURPOSE.

THE POINT OF DIVERSION TO OFFSTREAM STORAGE OF SUCH WATER 1S LOCATED:"

(1) GRANLEES DAM - NORTH B88°5T' £asT B8,578.2 FEET FROM SW CORNER OF SECTION 34,
T8N, RBE, MDBEM, BEING WITHIN swl/4 oF sel/4 oF secTion 35,
T8N, RBE, MDBAM.

THE POINTS OF DIVERSION AMD STORAGE OF SUCH WATER ARE LOCATED:

(2) ReESerVOIR #1 - s0UTH BOO FEET AND WEST 650 FEET FROM NE CORNER OF SECTION 5,
TN, ROE, MDBEM, BEING WITHIN NET/4 oF NEl/4 oF salD
SECTION 5,

(3) rReservoir #2 - sourH 2,300 FEET AND EAST 1,700 FEET FROM NW CORNER OF
secTion 5, TTn, RBE, MDBEM, BEING WITHIN SE1/4 oF Nl /4 oF
SAID SECTION 5.

WACE 16-1 (6-80) '

14471542 6-80 1M CAM*OSP_.——

o




- .

Page 3 oF 3

Licensce shall allow representatives of the Doard and other parties, as may be authorized from time to
time by the Board, reasonable access to project works to determine compliance with the terms of this license.

Purstant to California Water Code Secttons 100 and 275, all rights and privileges under this license, including
method of diversion, method of use, and quantity of water diverted, are subject to the continuing authority of the
State Water Nosources Control Board In accordance with faw and in the interest of the pubiic welfare to prevent
1waste, unreasonable use, unreasonable method of nse, or unreasonable method of diversion of said water.

This continuing antherity of the Bonrd may be exercised by imposing specific requirements over and above
those contained in this license with a view to mininizing waste of water and to meeting the reasonable water
requirements of licensee without unreasonable draft on the source, Licensee may be required fo implement such
programs as (1) reusing or reclaiming the water allocated; (2) using water reclaimed by another entity instead of
all or part of the water allocated; (3) restricting diversions so as to eliminate agricultural tatlwater or to reduce
return flow; (1) suppressing euapr;ralion' losses from water surfaces; (5) controlling phreatophytic growth; end (6)
installing, maintaining, and operating efficient water measuring devices [o assure compliance with the quantily
Timitalions of this license and to determine accurately waler use as agalnst reasonahble water requirements for the
authorized project. No action will e taken pursuant to thiy paragraph unless the Board determines, after notice
to affected parties and epportunity for hearing, that such specific requirements are plysically and Jinancially
feasible and are appropriate to the parlicular situation.

Reports shall be filed promptly by licensee on apprepriate forms which will be provided for the purpose
from time to time by the Board.

The right hereby confirmed to the diversion and use of water is restricted to the point ot points of diversion
herein specified and to the lands or place of use herein described.

This license is granted and licensee accepts all rights herein confirmed subject to the following provisions
of the Water Code: i

Seclion 1625. Each license shall be in such form and contnin such terms as may be prescribed by the Doard.

Section 1028,  All licenses shall be under the terms and conditions of this division {of the Water Code}.

Section 1627. A license shall be eflective for such time as the water actually appropriated under It Is used for a useful and
beneficial purpose In conformily with this division {of the Water Code) but no longer.

Section 1628, Ev:ry—llr:ensc shall Include the ennmeration of conditions therein which in substance shall Include all of the
provisions of this article and the statement that any appropriator of waler to whom a license Is Issued takes the license subject
to the conditions therein expressed. .

Section 1629. Every licensce, if he accepts a license does so under the conditions precedent that no value whatsoever in
excess of the notual mmount paid to the Stale therefor shall at any lime be assigned 1o or claimed for any license granted or
issued under the provisions of this division (of the Water, Cn(lei, or for any rights granted or acquired undler the provisions of
this division {of the Water Code}, in respect to the regulation hy any competent public authority of the services or the price
of the services to be rendered by any licensee or by the holder of any rights ranled or ncquircnrluulcr the provisions urlllls
division (of the Water Code) or In respeel to any vahation for purposes of sale to or purchase, whether throngh comdemnation
proceedings or otherwise, by the Slale or any city, city and connly, municipa) water district, irrigation district, lighting districl,
oe any political subdivision of the State, of the rights and property of any licensee, or the possessor of any rights granted,
issued, or acquired under the provisions of this division {of the Water Code).

Section, 1830, Al any lime nfter the expiration of twenty years after the: grantng of a license, the State or any city, city
and cotnty, municipal water district, Irrigation district, lighting district, or any political subdivision of the Sinte shall have the
right to purchnse t'l’m works and properly occupied and used under the license and the works built or constructed for the
enjoyment of the rights granted under the license,

Section 1631, In the event that the State, or any city, city and county, municipal water district, irrigation district, lighting
distelet, or political subdivision of the State so desirlng fo purchase and the owner of the works and pmperl‘/ cannot agree

upon the purchase price, the price shall be determined In such manner as is now or may hereafler be provided by law for
determining the value of property taken in eminent domaln proceedings.
[=F
Dated: ' WAY 111381
: STATE WATER RESOURCES CONTROL BOARD
7 .D ki Y r} ///’
./‘//'f! f-i‘(ﬁ'f‘u\({/‘ WL

Chief, Division of Water Rights




Page 2 oF 3 y
A DESCRIPTION OF LANDS OR THE PLACE WHERE

SUCH WATER IS PUT TO BENEFICIAL USE IS AS FOLLOWS:

STOCKWATER|NG AND RECREATIONAL USE AT RESERYOIR #1 wiTHIN N1/2 oF NET/4 anD
RESERVOIR #2 WITHIN NWl/4, AND IRRIGATION OF 300 ACRES WITHIN A GROSS AREA OF

AAS acnEs, ALL IN sEcTiON 5, TTu, RBE, MOB&M, AS SHOWN ON MAP FILED WITH STATE
WATER RESOURCES CONTROL BOARD.

NO WATER SHALL BE DIVERTED UNDER THIS LICENSE FROM THE COSUMNES RIVER WHEN
THE FLOW MEASURED AT MICHIGAN BAR GAGE 15 LESS THAN 70 cuBlc FEET PER SECOND.
THE PROVISIONS OF THIS PARAGRAPI ARE BASED UPON A BILATERAL AGREEMENT BETWEEN
LICENSEE AND THE DEPARTMENT OF F1SH AHND GAME AND SHALL HOT BE CONSTRUED AS
A FINDING BY THE STATE WATER RESOURCECS CONTROL BOARD THAT THE AMOUNT OF WATER
NAMED HEREIM 15 CITHER ADEQUATE OR REQUIRED FOR THE MAINTENANCE OF Fist,

THE QUANTITY OF WATER DIVERTED UNDER THIS LICEMSE IS SUBJECT TO MODIFICATION BY
THE STATE WATER RESOURCES COMNTROL BOARD, If, AFTER NOTICE TO THE LICENSEE AND AN
OPPORTUNITY FOR HEARING, THE BOARD fINDS THAT SUCH MODIFICATION IS NECESSARY TO MEET
WATER QUALITY OBJECTIVES IN WATER QUALITY CONTROL PLANS WHICH HAVE BEEN OR HEREAFTER
MAY BE ESTABLISHED OR MODIFIED PURSUANT TG DIVISION T OF THE WATER CODE. HNO ACTION
WILL DE TAKEN PURSUANT TO THI5S PARAGRAPH UNLESS THE DOARD FINDS THAT (1) ADEQUATE
WASTE DISCHARGE REQUIREMENTS MAVE BEEN PRCSCRIBED AND ARE IN EFFECT WITH RESPLCT TO
ALL WASTE DISCHARGES WHICH MAVE ANY SUBSTANTIAL EFFECT UPON WATER QUALITY IN THE
AREA INVOLVED, AMD (2) THE WATER QUALITY OBJECTIVES CANNOT BE ACHIEVED SOLELY THROUGH
THE CONTROL OF WASTE DISCHARGES.

LICENSEE SHALL MATHNTAIN AH OUTLET PIPE OF ADEQUATE CAPACITY IN HIS DAMS AS
NEAR AS PRACTICABLE TO THE BOTTOM OF THE NATURAL STREAM CHANMNEL, OR PROVIDE OTHER
MEANS SATISFACTORY TO THE STATE WATER RESCURCES CONTROL BCARD, IN ORDER THAT WATER
ENTERING THE RESERVOIRS WHICH 1S NOT AUTHORJZED FOR APPROPRIATION UNDER TH1S LICENSE
MAY BE RELEASED.

{rm oo i




#1282 Ol B Tnedenie £ v Pibeco . Qudircon
5 ‘.\ I ‘ | | l
. i o C -
.I ] 1 I t 1
\ "




STATE OF CALUIFORNIA
THE RESOURCES AGENCY
STATE WATER RESCURCES CONTROL BOARD

DIVISION OF WATER RIGHTS

License for Diversion and Use of W ater

0925
APPLICATION — 22603 PERM]T__LEBAL LICENSE
BANK OF AMERICA, NT&SA, AS CORPORATE CO-~TRUSTEE OF THE
f PENSION TRUST FUND FOR OPERATING ENGINEERS
Tws Is To Certiry, That

c/o bAN F. GALLERY, 926 J STREET, SUITE 503,
SACRAMENTO, CALIFORNIA 95814

HAS made proof as of May T, 1971 (the date of inspection)
to the satisfaction of the Siate Walcr Resources Gontrol Boord of a right to the use of the water of
AN UNNAMED STREAM IN SACRAMENTO COUNTY

tributary to COSUMNES RIVER THENCE MOKELUMNE RIVER

for the purpose o] RECREAT |ONAL AND STOCKWATERING USES

under Permit 15348 of the Board and that the right 10 the use of this waler has been perfected
in accordance with the laws of California, the Regulations of the Board and the permit terms; that the
priority of this right dates from ocToBer T, 1966 and that the amount of water to which

this right is entitled and hereby confirmed is limited to the amount actually beneficially used for the stated
purposes and shall not exceed FIVE (5) ACRE-FEET PER ANNUM TO BE COLLECTED FROM
NOVEMBER 15 OF EACH YEAR TO APRIL 15 oF THE SUCCEERING YEAR.

AFTER THE [NITIAL FILLING OF THE RESERYOIR, LICENSEE'S RIGHT UNDER THIS
LICENSE EXTENDS ONLY TO WATER NECESSARY TO KEEP THE STORAGE RESERYCIR FULL BY
REPLACING WATER BEMEFICTALLY USED AND WATER LOST BY EVAPORATION AND SEEPAGE,
AND TO REFILY IF EMPTIED FOR NECESSARY MAINTENANCE OR REPAIR.

THE POINT OF DIVERSION OF SUCH WATER 1S LOCATED:

souTH TS50 FEET AND EAST 2,000 FEET FROM NW CORNER OF SECTIoN 34, TBw, R8E,
MDBEM, BEING WITHIN NET1/4 oF nwl/4 oF sAlD SECTIoN 34.

A DESCRIPTION OF 'LANDS OR THE PLACE WHERE

SUCH WATER IS PUT TO BENEFICIAL USE [S AS FOLLOWS:

STOCKWATERLNG AND RECREAT |ONAL USES AT GRANLEES No, 4 RESERVOIR WITHIN NE1/4 oF

wwl/4 oF secTion 34, T8n, RBE, MDBEM.

: e
THIS LICENSE DOES NOT AUTHORIZE COLLECTION OF WATER TO STORAGE OUTSIDE
OF THE SPECIFI1ED SEASON TO OFFSET EVAPORATION AND SEEPAGE LOSSES OR FOR ANY
OTHER PURPOSE.

WRCB 181 (12.47) s1007.008 4,08 3 @ oar

G A i
i i

Lipis

3
L
5




1. 7.42 a“ﬁ“‘i"“ Mo W&w&«vW«?

s S Lo gl e e,

v Licenseg shall allow representatives of the Bpard and other partics, as may be authorized from time to
time by the Bogrd, reasonable access to project works to determine compliance with the terms of this license.

1 & 1

All rights and privileges lmdcr thiy licensg including methed of diversion, method of use and quantity of
water diverted are subject to the continuing authority of the Board in accordance with law and in the interest
of the public welfare to prevent waste, unreasonable use, unreasonable method of use or unreasonable
method of diversion of said water.

y o LSBT g e g g e

Reports shall be filed promptly by licensee on appropriate forms which will be provided for the purpose

from time to time by the Board. ro L wOTENR . T T :

The right hereby confirmed to the diversion and use of water is restricted to the point or points of diversion
herein specified end to the lands or placé of use hésein described.  + 11/ - @ ¢

This license is granted and licensee accepts all rights herein confirmed subject to the following provisions
of the Walter Code: 8 w3

Seclion 1625, Each l.{c.:npsn shall be in such form and co‘ntnin such terms as may be prescribed by the Board.
Scction 1626, All Licenses shall be under the terms nodd conditions uflqnis dlvision {of the Water Code),

Section 1627. A license shall Le effcctive for such time as the water actuall apprepriated under it is used for a useful and
btoncia] purpose i _conh‘nmily‘wll.h Lhis djv(sioxt ('ol' the Waler C_u([re) Tut no Icng[:x. , ‘
: : I PR ! {0
Scction 1028, Every. license shall include the enumeration of conditions therein, which In substance shall jnclude ol of the
provisions of thit article and Uhe statement that any approgriator of water to whom a licdnse fs Issued takes the license subject
to the conditions therein expressed, [ s i 24 o 387 P

Scction 1029, Every licensee, if he nccepts n license 'does so under ‘the conditions ptecedent that do alue whatsoever in
excess of the nctual amount paid to the Stale therefor shall at nny time be assigned to or chimed for any license granted or
issued under the provisions u[[) this division (of the Water Code), or lor any rights granted or acquired under the provisions of
jon (ol he Waler Code), in respect lo the regulation by any competent public nullmrigr of the services or the price
of the scrvices to be rendered by any Bicensee or by the holder of any rights granted or acquire der-the provisions of, this
division {of the Waler Code) or in respect lo any valuation for purposes of sale 1o or purchase, whether through condemnntion
proceedings or otherwise, by the Slate or any cily, city and counly, municipal water district, Irrigation district, lighting district,
or any polilical subdivision of the State, of the rights and property of an licensee, or-the possessor-of nny tights, granted,
issued, or nequired under the provisions ol misldlvisinn (ulf the Water Gq(i,e).

4 PEdine = fe g

Section 1630. At nny lime afller the expiration of twenty years alter the granting of a license, the State or any cily, city
and connly, municipal water district, irrigation district, lighting district, nr any political subdivision of the Stats shall have the
right (o purchase the works and property ocenpied and used under the license and the works built or constructed for the
enjoyment of the rights granted under the license. j 3 1 s a Ve 1

Section 1631, In e event that the Stale, or nny city, city and county, mymnitipal waler district, frrigation district, lighting
district, or politicnl subdivition of the State o desiring fo purchnse and the owner of tho works nnd property cannot agree
upon the puschase price, the price shall be determined in such manner as Is now or may hereafter be provided by law for
determining the velue of properly laken in eminent domain proceedings, - ) T z LT S

LI . LI WTETY

Dated:  pMAY 15 1972
' ' STATE 'WATER RESOURGES CONTROL BOARD

Chief, Division of Water Rights




STATE OF CALIFORNIA—STATE WATER RIGHTS BOARD

License for Diversion and Use of Water

b
. <. e LICENS;?’?M
Ttus Is To CERTIFY, That  George W. Artz and Hal L. Ellie Halice of Change (Quet)

P. 0. Box 2550

Sacramento, E,a%éfm,;,%fp,w{ s of December 16, 1965,
(the date of inspection) to the satisfaction of the State Waler Rights Board of a right to the use of the water of
an umamed stream in Sacramento County

tributary §0  Cpgvis Creek thence Deer Croek thence Cosumnes River

Jor the purpose of  stockwatering and recreational uses

under Permit 12680 of the State Water Rights Baerd and that said right to the use of 1aid water bas been
perfected in accordunce with the laws of California, the Rules and Regulations of the State Water Rights Board and the
terms of the soid permit; that the priority of the right berein confirmed dates from June 6, 1960,

and that the amount of waler fo which such right is entitled and bereby confirmed, for the purposes aforesald, Js lmited
10 the amount actually bencficially used for said purposes and shell not exceed  forty-nine and twenty-six
hundredths (49.26) acre-feet per annum to be collected from about November 15
of each year to about May 15 of the succeeding year. ' i ir

The point  of divertion of such water 15 located @

South one thousand twe hundred (1200) feet and west two thousand five
hundred (2500) leet from NE corner of Section 27, T8N, R8E, MDB&HM, beinlg
within W3 of NE} of said Section 27.

A deseription of the lands or the plsce where such water is put to beneficial use s os follows;

At reservoir within MW} of ME! and SWi of HE} of Section 27, T8N, R8E, MDDEM,

All vights and privileges under this license including metbod of diversion, method of wse and quantity of water
diverled are subject do the continuing authority of the Stete Weter Rights Board b accordance with law and in the
interest of the public welfare to p ¢ wasle, unre ble use, % ble method of use or unreasonable method of
diversion of 1aid waler. !

Reports shall be filed promptly by Heensee os appropriate forms which will be provided for the purpose from time'
2o dime by the State Water Rights Board. :

The right bereby confirmed o the divession and wse of water It restricted to the point or foints of diversion berein
specified and to the lands or place of use berein described.

i

ForM 64

o e e s
3 A

AT AR R




This license is granted and licensee accepts oll rights berein confirmed subject to the following provisions of the

Water Code:

Section 1628, Each license thall be in auch form and contain mch terms a3 may be prescribed by the board,

Section 1626,

AL licenses ¢hall be under the terms and conditions of this division (of the Water Code).

Section 1627, A license shall be effective for roch time as the water scrually appropristed nnder it s wied for ¥ useful and beneficial purpose ta

conformity with this division (of the Water Code) but no longer.

Section 1628. Every license shall Include the enumeration of conditiont therein which in substance shall include all of the provisions of this
article and the statement that any appropriator of water to whom s license is fasucd takes the license subject to the conditions therein expressed.

Section 1629. Evwery licensee, if he sccepts a licene doer 10 under the conditions precedent chat no value whatsoever In excan of the sctusl
smount paid to the State therefor thall at say time be assigned to or claimed for any license granted or issued under the provisions of this divi-
sion (of the Water Code), or for any rights granted ot scquited under the provisions of this division (of the Water Cade), in respece to the regu-

.+ lation, by any competent public anthority of the services or the price of the services to be rendered by any licensee or by the holdet of any rightt

granted or acquired undér the provisions of this division (of the Water Code) or in respect to soy valustion for purposes of sale to or purchase,

whether throngh condemnation proc

4 or otherwite, by the State or any city, city and county, municipsl water districe, irrdgation districr,

lighting district, o any political subdivision of the State, of the rights and property of any licentee, or the possessor of 4ny rights graoted, iivued,

or scquired nader the provitions of thir division (of the Water Code).

Section 1630, At any time after the expiration of twenty years after the granting of a license, the Sate or any city, city snd county, municips
water district, irrigation district, lighting distrier, o sny political subdivision of the State shall have the right to purchase the works and property
occupied and used undee the license aad the works built or constructed for the enjoyment of the rights granted under the license,

Section 1641 In the event that the State, or any ¢ity, city #nd county, municipal water district, irrigation district, lighting distrier, or polit-
ieal subdivision of the State vo deriing 10 purchase and the owner of the works and propercy cannot agree upon the purchase price, the price shall be*
determined in such mianner as is now or may hereafter be provided by law for determining the value of propecty tiken in emineat domain proceedings.

Daced:  APR 6 1386

14

=
g < B
:3 = |:

] L] Wl
3| g8 0E |
el 38 Z< |2
; g . we e
; ‘am " o 0
%E: =0 3
] <3 sy e

.JB: &

L2 <

0]

s

Hal T, Ellis

ISSUED TO.

it

APR &

DATED

% e f

Executive Offi . . ;
o cer:}-kf  tibq

- bl W b By
MU [6Y7 = wotice oF ASSIGHITERT Tu_c:,._"ﬁ?:.si‘ﬂﬂf‘-t‘ -
@ i PR Toes Dt Oeforating &WE o

W&@g”l«-

FEB B'88 M.JaB,

srees noaran O sro




STATE OF CALIFORNIA
THE RESOURCES AGENCY

STATE WATER RIGHTS BOARD

License for Diversion and Use of Water

20057 renive 13162 .

APPLICATION

GEORGE W. ARTZ AND HAL L. ELLIS Holice of Chan
Tris Is To Cerniry, That p. 0. BoXx 15770, SACRAMENTO, CALIFORNIA 9581(3 ge (ver

HAVE made proof as of AugusT 25, 1966,
(the date of inspection) to the satisfaction of the Statc Water Rights Board of a right to Ihe use of the waler of
AN UNNAMED STREAM IN SACRAMENTQ COUNTY

tributary fo COSUMNES RIVER THENCE MOKELUMNE RIVER

for the purpose of STOCKWATERING AND RECREATIONAL USES

under Permit 13162 of the Board and that the right to the use of this wafer has been perfected in
accordance with the laws of California, the Regulations of the Board and the permit terms; that the priority of
this right dates from  MarcH 29, 1961, and that the amount of wafer to which this right is
entitled and hercby confirmed is limited to the emount actually beneficially wused for the stated purposes and shall
not exceed  £1GHT (B) ACRE-FEET PER ANNUM TG BE COLLECTED FROM ABOUT NovemBeER 15 oF
EACH YEAR TO ABOUT APRIL 15 OF THE SUCCEEDING YEAR.

LICENSEE'S RIGHT HEREUNDER EXTENDS ONLY TO WATER NECESSARY TO KEEP THE

RESERVOIR FULL BY REPLACING WATER BENEFICIALLY USED OR LOST BY EVAPGRATION AND
SEEPAGE,; AND TO REFILL IF EMPTIED FOR NECESSARY MAINTENANCE OR REPAIR.

THE POINT OF DIVERSION OF SUCH WATER S LOCATED:

SoutH 750 FEET AND EAST 2000 FEET FROM NW CORNER OF SECTION 34, 1Bn, RBE, MDBEM,
@EING WITHEN NET/4 oF NW1/4 oF salD sEcTion 34.

A DESCRIPTION OF LANDS OR THE PLACE WHERE
SUCH WATER 15 PUT TO BENEFICIAL USE 15 AS FOLLOWS:

AT RESERVOIR WITHIN NE1/4 oF twl/4 oF secTion 34, T8N, RBE, MDBEM.

SWRT 16 (8.08) 7ncen.p97 8 09 3u @ onr

e ]




.

Licensce shall allow represehtatives af the Board and otber partics, as way be authorized from time to time by the
Board, reesonable uccess 1o project works to delermine compliance with the terms of this license. '

Al rights and privileges wuder this license including method of diversion, method of use and quantity of water i
diverted are subject to the continning anthority of the Board in accordance with law and in the interest of the public
welfare to prevent waste, unveasonable wse, unreasonable method of use or unrcasonable method of diversion of seid
waler. I '

Reports shall e filed promptly by licensee o approprjate forns which will be pmx-ﬁn’rd' for the purpose from time
Lo time by the Board.

The right hereby confirmed to the diversion and nse of waler is restricted fo the point or poinfs of diversion herein
specified and fo the lands or place of nse berein deseribed. L g e ¢

" This license is granted and licensee accepts all xights bercin confirmed subject to the following provisions of the ;
W ater Code: :

Section 1625. Each license shall be in such form and contain such terms as may be prescribed by the Board.
. | 1 , ’
Section 1626. Al licenses shall be under the terms and conditions of this division (of the Water Code).

1 [ o e . o 1 i
Section 1627, A license shall be eflective for such time as the water actunﬂx appropriated under it is' lused for a
useful and beneficjal purpose in conformity, with this division (of the Water Code) ﬂ)ut nnllong'er. :
. |

Section 1628, Every license shall include the enumeration of conditions therein which in substance shall include
all of the provisions of this article and the statement that any appropriator of water to whom a license is issued takes
the license subject to the conditions therein expressed.

Section 1629. Every licensee, if he aceepts a license does so under the conditions precedent that no value whatso- H
ever in excess of the actual amount paid to the Sthte therefér shall at any time be asﬁ&ncd o or claiimdd for any '
license granted or issued under the provisions of this division (of the Water Code), or for any rights granted or
acquired undet the provisions of thix division (of the Water Code) in respect to the regulation by any competent
public authority of the services or the price of the serviced to be rendlered by any licensce ot by the holder-of any rights
granted or acquired under the provisions of this division (of the Water Code) or in respect to any valuation for
purposes of sale to or purchase, whether through condemnation proceedings or otherwise, by the State or any city,
city and county, municipal water district, irrigation districr, lighting district, or any political subdivision of the State,
of the rights and property of any licensee, or the possessor of any rights granted, issued, or acquired under the provisions |
of this division (of the YWater Code).

T - g b B

Section 1630, At any time after the expiratioh of twenty lycars after thel granting.of a,license| the State or any
¢ity, city and county, municipal water district, irrigation district, lighting district, or any political subdivision of the
Stite shall have the right to purchase the works and property occupied and used under the license and, the works built
or constructed for the enjoyment of the rights granted under the license.

Scetion 1631.  In the event that the State, or any city, city and county, municipal water district, irrigation district,
lighting district, or political subdivision of the State so desiring to purchase and the owner of the works and property
cannot agree upon the purchase price, the price shall be deternyined in such manner as is now or may hereafrer be
provided by law for determining the value of property taken in eminent domain proceedings.

I3
Dated: PELG 1067

P

Aniir
i

M r."Lm,«r.._ M. Aea Eé{f"iéﬂﬁgﬁém (bm ud
2 e ot g &

U {ngfe T pecrwed HOTIGE OF ASSIGNATHT 10 Z = P"“ R
9-12.86 Concls: %%

o Theeriiti
s 'fésg’i’"’d/

SiRE




APPLICATION.

WR 133

(2-83)

STATE OF CALIFORNIA
STATE WATER RESOURCES CONTROL BOARD

DIVISION OF WATER RIGHTS

ORDER
16143 10145 - 6239

PERMT s e e it . ceNse

ORDER ALLOWING CHANGE IN PURFOSE OF USE

WHEREAS :

1. License 6239 was issued to Arthur J. Granlees and Josephine D. Granlees and
wag filed with the County Recorder of Sacramento County on April 12, 1961,

2. License 6239 was subsequently assigned to Rancho Murieta Properties, Inc..

3, A petition for change in purpose of use has been filed with the State Water
Resources Control Board and said Board has determined that good cause for
such change has been shown.

4., The Board has determined that the petitioned change doea not constitute the

initiation of a new right nor operate to the injury of any other lawful
uger of water.

NOW, THEREFORE, IT IS5 ORDERED THAT:

1.

2.

The purpose of use under this license shall be as follows:
Recreation, Fish and Wildlife Protection and Enhancement

The License paragraph pertaining to the continuing authority of the Board
is amended to read:

Pursuant to California Water Code Sections 100 and 275, and the common law
public trust doctrine, all rights and privileges under this license,
including method of diversion, method of use, and quantity of water
diverted, are subject to the continuing authority of the State Water
Resources Control Board in accordance with law and in the interest of the
public welfare to protect public trust uses and to prevent waste,
unreasonable use, unreasonable method of use, or unreasonable method of
diversion of said water.

The continuing authority of the Board may be exercised by imposing specific
requirements over and above those contained in this license with a view to
eliminating waste of water and to meeting the reasonable water requirements
of licensee without unreasonable draft on the source. Licensee may be
required to implement a water conservation plan, features of which may
include but not necessarily be limited to: (1) reusing or reclaiming the
water allocated; (2) using water reclaimed by another entity instead of all
or part of the water allocated; (3) restricting diversions so as to *
eliminate agricultural tailwater or to reduce return Elow; (4) suppreasing
evaporation losses Erom water surfaces; (5) controlling phreatophytie
growth; and (6) installing, maintaining, and operating effieient water
measuring devices to assure compliance with the quantity limitations of

SRt

o

o

gAY




License 6239 (Application 16143 )
Page 2

this license and to determlne accurately water use as agalnst reasonable
water requirements For the authorized project. No action will be taken

pursuant to this paragraph unless the Board determines, after notice to

affected partles and opportunlty for hearing, that such specific

requirements are physlically and financially feasible and are appropriate to
the partlcular situation.

The contlonuing authority of the Board also may be exercised by imposing
further limitatfons on the diverslon and use of water by the licensce in
order to protect publle trust uses. Mo actlon will be taken pursuant to
this paragraph unless the Board determines, after notice to affected
pactles and opporLtunlty [or hearlng, that such action is consistent with
California Constitution Article X, Section 2; 1s consistent with the public

interest and 1s necessary to presetve or restore the uses protected by the
public trust.

Dated: APRIL 131988

Lintlles 0/ CRL
Walter G. Pettlt, Chief
Divislon of Water Rights

3 N i et
e

Uit

b bt

A

3




STATE OF CALIFORNIA—STATE WATER RIGHTS BOARD

License for Diversion and Use of Water

appLicaTion__ 16113 pERMIT__ 1014 License__ 0239
Arthur J. Granlees and Josephine D. Granlees . b
. Sloughhouse, Californig . =
Tris Is To Cerriry, That Satice of Asigamant (0ves) ..é
o |
bs ve smade proof asof  April T, 1960, e
(the date of insfection) to the satisfaction of the State Water Rights Board of a right fo the use of the water of ?
an upnamed gully in Sacramento County i
2
tributary fo Cosumnes River i
for the purpose of  slockwalering use
wunder Permit 10145 of the State Water Rights Doard end that said right to the suse of said water bas been i
perfected in accordance with the laws of California, the Rules amd Regulations of the Siate Water Rights Board and the B
terms of the said permit; that the priovity of the right berein confirmed dates from November 18, 1954 :'i
and that the amount of water to which such right is entitled and bereby confirmed, for the purposes aforesaid, Is limited §f
to the amount actually beneficially used for said purposes and shall not exceed  twenty (20) Bére-feet per annum k.
to be collected from about October 1 of each year to about May 1 of the succeeding b
2 5 . i

W

year.
i
s

]

The point  of diversion of such water 185 located :

North three thousand nine hundred (%900) feet end east three thousand one hundred
peventy { ;.170) fect from SW corner of Section 33, T8N, R8E, MDB:M, being within

SWL of WE; of seld Section 35.

A deseription of the lands or the place where such water is put lo betieficial use is as follows;

Within SW} of HEL of Section 35, TBN, RSE, MDBM.

All rights and privileges under this license including method of diversion, method of wse and quantity o'f ‘waler
diverted are subject fo the continuing authority of the State Water Rights Board in accordance with law and in ibe
interest of the public welfare lo prevent waste, unre ble nse, u ble methad of use or unrcasonable method of
diversion of said water,

Reports shall be filed promptly by licensee on appropriate forms which will be provided for the purpose from time
to lime by the State Watcr Rights Doard.

The right bereby confirmed to the diversion and use of water ¥s resiricted to the point or points of diversion herein
specificd and to the lands or place of use berein described.

FoRM G4

BRI T £



-~ . Tbn license is granted ond licenzee accepts all rights Bereln confirmed mbjevf fo the following provb'!(mr of the
Water Code:™ - )

foek it P .

] i Section 1621, Elch lieeaye n}ull be In such form and contsln such terms ax may be prescribed by the board,
s Section 1626, All leenses shall be under the terms and conditions of this dirlsion (of the Water Code).

Section 1627, A license shall be effective for vich time x the water sctnally sppropristed under 1t is wed for a vacful and beneficial purpore In
conformity with this dividon (of the Water Code) but no looger,

# Section 1628, Every licerue shall Include the enumeration of conditions thereln which in substance shall Include all of the provislons of ths
: ertlele and the seatement that any sppropristor of water to whom & llcensa Ir dued takes the Heenso subject to the conditions therein exprered,

_ Sectlon-1629, Ervery licensee, If he necepte a licente does 10 wnder the conditions precedent that no value whatiotred' In exces of the sctudd

e smeunt pald to the State therefor shall at any time be suigned to or clzimed for any licemie granted or lsued under the provitons of this divi-

son (of.the Water Code), or for any fights granted or sequited understhe provisions of this divivien (of the Water Code), in respect ta the regu-

33 lstion by any competent public suthority of the services or the price.of the services to be rendered by any licenses or by the holder of any rights
granted or scquired under the provisions of this divldon (of the Warter Code) or in re3pect to any valuation for purposts of sale 1o or purchure,
whether through condemnstion proceedings of otherwire, by the State or sny city, eity and county, municipal water district, icrigation distziee,
lighting diserict, ot any political subdivision of the State, of the rights and propetty of any licensee, or the porsessor of any rights granted, ismucd,
or xcquired nnd:: dxe provisions of e]m dmuon‘(ot the Water Code),

e Seetion 1630 At  any time after rlsa expiration of tweaty years after the granting of 4 licenre, the State or any city, clty and county, munictpal
: water district, irrigation disricr, lighting dirtrict, or any polities] subdivision of the State shall have the right to purchsse the works and property
occnpied and used under the license aad the works built or constructed for the enjoyment of the rights granted undc: thelicense, (. L0

Section 1631, In the cvent that the State, or any clry, city and county, mnnlclp:l water district, Irrigation dl.rmcr. 1|3|'mng district, or polit=
i fea! subdivision of the State 1o dexiring to purchese and the owner of the works and property cannot agree upon the purchase price, the price shall b
s determined in such mannez 1 it now ot may hereafter be provided by law for derermining the value of property taken in eminent domsin proceedings,

Dated: AR 13 4961+ v+« b - . ‘ ons

&)
3, "
i)
%

R

i i ﬁ.sd ! L?\’;{«Mr no I. i

Executive Officer )

226 62 Nagmes Q mﬂ ﬁﬁ;
}Jxa»;«-@.&u‘a} &= Coilicrn }g

}[" Y- bk SrreiveD nnnrf or Ass\L'JMENI 16, -

B
2,
N
e ]

G £ Vas it G L
r=f e .y GRiv
g N el ST
Fil 4 H
Rt ey
T W -

(L S

-~ Ot o it hos2 iy Lol D8

. e i
il P ndead B Ry

R« oo aarep il S
"(‘J {’ RZZIIVED HOTIGE OF ASSIGNMENT WWM Lo Blordis _f”"‘;‘*

-1 96 :&, MWW Bugpidits ne. v |
4

>5
/—/*" o : Wﬁc%, M e Kt )

vesedBpneinsgbiel s e s o £ o

1961

'
PR IPRETRIL B FE AT

STATE OF CRLIFQRN!A
STATE WATER RIGHTS BOARD

Wanr somsb oo s
PR RO TG T MR A RS

CAPR 11
3an 10.59 31 D sr0

LICENSE
TO APPROF_’R[ATE WATER
ISSUED TO. Arthu; J. & J.D. Granlees

u
z
]
3]
|

PR R

% ot o tele ) et

-

DATED




FORM 84 3 & 2 3
- o

.
e -4 ik FE
’ STATE OF CALIFORNIA , ) J‘;)- h !
. DEPARTMENT OF PUBLIC WORKS o el s
DIVISION OF WATER RESOURCES m” L
License for Diversion and Use of Water
permiT. 1320 appLicATion 2296 | |

Trus Is To CERTIFY, Thet Cosumnes Irrigation Assooiationm, " bl e
- o Sloughhouse, California et S
as of May 9, 191;1(*.?; dat
ba B made pwa/ to the satisfaction of the D!vhfar:
of Water Resources of California of a right to the use of the waters of Cosumnes River in )

Saeramento County -
#ributary of  San Joaquin Hivnr

for the purpose of irrign.tion use !

under Permit 1320 of the Division of Water Resonrces and that said right to the frse of seld waters bat
been perfected in accordance ‘with the laws of California, the rules and regulations of the Division of Water Resources
and the terms of the said permit; that the priority of the right hereiw confirmed dates from  Aprdl 12, 1921

that the amonnt of waler to which tuch right is enfitled and bereby confirmed, for the purposes aforesald, Is Umited
to the smount actually beneficially used for said purposes and shall not exceed twelve and five ternths
(12.5) cubic feet per s.cond from about March 1 to about July 10 of each meason, L’— -

In vase of rotatlon the equivelent of such continuous flow allowance for any
thirty day period may be diverted in a shorter time if there be no 1ntarraranu
with other vested rights,

This license is based on the use of water made during the year 1941 which waa
the year of maximm use within the three year per,iod preceding the date of inspeo-
tion; namely, May 9, 1941.

The point  of diversion of such water 18 located North elghty eignt degrees, fifty seven
minutes East (N. 882 57! E.) eighty five hundred seventy eight snd two tenths (8578.2)
feet, {rom the SW corner of Sectiocn 34, 1 8 N, R 8 E, M.D.B. & M., being within the
Wk of SE} of Section 35, T 8 N, R 8 E, M.D.B, & U.

A description of the lands or the place where such water is put to beneficial use is as follows: irrigation of
893.9 acres as follousi

) NE} ! ik ! su} ! SE} :Tobal: M,D.B. & M, !
t _NE3 NWe 5W: SEi NE: NW 1SW 3 SE 3 NE 1 NW 1 Siis SEt NE ¢ NW 1 SWi SE jAares: Sec:'hrpn}lge:
t_ 161 1t 134 1. 163 61 8 ¢ 39 1 401 15¢ 1 [ 1133 1+ 3 1 7 Ni8 Es )
1 1 1 R 20| 35 141.5341.510).5101.5141,5; 401 30 341.512L 5 1 1396.,51 Ly 1t 7 1
1181 1 ¢ 301415 1 1 17 136 4 10 ¢+ 201 17e41.5441.5123.435,21332,1t 51 P g W ¢
1 1 1 t 1 lh.j: ] 1 Pt 1 ! 1 ] 1 1T 431 G 1 Moy
1_t 1t 11281 1 t s 111 1 T 1 t 28 1101 Mgty

!
The Wa‘lier Commisaion Act was superseded by the Water Code on August k, 1943, By foroe

of the prdovisions of the latter, all references in this form to the Division of Water .

Resources will be understood to mean the Depart,mant of Publia Works acting by and through

the State lI:nginear. , 5
| gL !‘

® i 3 oy '
! o . |
U All rights and Eriwlege: under 1bis license Including method of diversion, method of use and qudnmy of wrt:J

diverted are subject 1o the continuing anthority of the Division of Water Resources in accordante with law and in the
interest of the public welfare to prevent waste, unt ble use, unri ble method of use or snreasonable method of

diversion of said waler,

' Reports shall be filed promptly by licensee on appropriate forms which will be provided for the purpose from
time to time by the Division of Water Resources.

 The right to t% diversion and use of the water aforesaid hereby couyrmed is restricted to the point of
diversion berein spe ! . 1 to the lands or place of use berein described. iy o i .

~ e TS




f .
' L ] * o TR
—_— b =i - - — s ;
: . \ v .
3 '
his liceuse is granted amd licewsee aceepts all vights bevein confivmed subjeet to the following provisions of the

‘ Water Conde:
Seevon 1625 Lach license shall he i such foem and contaim such teoms as may be preseribed by the department,
Section 1626, All licenses shall be uader the terms and condditions of this division {of the Water Code),

Secvian 1627, A license shall be effective for such time as the water actuatly appropriated under it is used for 3 useful and beneficial
utrpase i confarmty with this division (of the Water Code) but o langee,

j Sccrion 1624, Every license shall include the enumeration of condivions therein which in subsance shall include all of the provisions
of this article and the statement that any appropriator of water 1o whom 2 license is issued cakes the liceme subject 10 the conditions therein
expresed,

Sccrion 1629, Every licensee, if he accepts 2 license, docs so under the conditions precedent that no value whatsoever in excess of
the acenal amaunt paid 10 the State therefor shall at any time be assigned to or ¢laimed i ranted oc issued under the pravisions
af this division {of the Water Conle), or for any rights grantal o quired wnder the prov sion (of the Wawr Cade), in respect
o the regulacion by any competent public antherity of the services or the price of the services to be rendered by any licensee or by the halder
of any sighes granted of Sequired voder the provisions of this division (of the Water Code) or in respeer o any valuation for purposes of sale to
or purchase, whether through condenmation proceedings or otherwise, by the State or any cicy, city and county, municipal water discricr, irrigation
district, lighting disteier, or any political sulwlivition of the State, of the rights and properey of any licensee, or the possessor of any righs granted,
issucd, or acquired under the provisions of this division (of the Water Code),

wunicipal watee disrice, irrigation districs, lihting districe, or any polivical subuivison of the State shall have the right 10 puschase the works
and propercy oceupicd and uscd under the liceme and the warks buile ur comtracted for che enjoyment of the rights granted wnder the license.

* Section 1630, At any time after the expiration of twenty years after the grantiog of 2 hicense, the State or any city, city and county,

Seetion 1631, T che evene that the Suce, or any city. city and county, municipal wacer districe, irrigation districy, lighting ‘Imrm.
| or political subilivision of the Stase w0 desiring to purchse and the ownes of the warks and properey can not agree vpon the puschase price,
{ the price shall he derermined i such manner ag i now or way herealier be provided by law for determining the value of properiy tahen in eminent

dumain procer

4 ! FopM G4.A Zi3 42 43 200 Siu e

, foy PR E Witness my band and the seal of the Department of Public
Works of the State of Califormia, this  2lst
[s#ar] ' L day of February V19 44

. EDWARD HYATT

! : - . A . . . PR
o ;
¢ 3 R I
5 < | 8
'3 i
: 28 IR E
v L ' L
i g W B
S @ mke| A & ; §
of 28| :
§ 2|1 ZZ g : ;
NIy g We| g 3 : L
a Sk B Un" m,n"' 8
iEE L J81 9 = g
g i 8 ; a
iz £ f :
. i G <18 3
3 > < E a’& ‘
N ’ a : v q : :




THIS IS YOUR COPY OF THE LICENSE.
A COPY IS BEING RECORDED WITH THE COUNTY RECORDER.

g £ Zrﬂﬁf/’?d <a /
cfjégyﬂfgnﬂ)ZV" g
£ w7 AT
/ B I
Ctre why ST ETZ
o Vet S
5 B STATE OF CALIFORNIA L. CEASE 7 7 44/?
STATE WATER RESOURCES CONTROL BOARD P =
DIVISION OF WATER RIGHTS
License for Diversion and Use of Water
Page 1 of 4
APPLICATION 23419 PERMIT 16765 LICENSE 13285
THIS IS TO CERTIFY, That Rancho Murieta Community Services District

P.0. Box 1050
Rancho Murieta, CA 95683

has made proof as of June 21, 1994 (the date of inspection) to the satisfaction of the State
Water Resources Control Board of a right to the use of the water of
an Unnamed Stream in Sacramento County

tributary to Cosumnes River thence Mokelumne River
for the purpose of Recreational use

under Permit 16765 of the Board and that the right to the use of this water has been perfected
in accordance with the Taws of California, the Regulations of the Board and the permit terms;
that the priority of this right dates from December 19, 1969 and that the amount of water to
which this right is entitled and hereby confirmed is limited to the amount actually
beneficially used for the stated purposes and shall not exceed one thousand forty-seven
(1,047) acre-feet per annum to be collected from November 1 of each year to May 31 of the
succeeding year.

This license does not authorize collection of water to storage outside of the specified
season to offset evaporation and seepage lesses or for any other purpose. {0000005)

After the initial filling of the reservoir, licensee's right under this license extends only
to water necessary to keep the storage reservoir full by replacing water lost by evaporation
and seepage, and to refill if emptied for necessary maintenance or repair. (0000040)



Application 23419
Page 2 of 4

THE POINT OF DIVERSION OF SUCH WATER IS LOCATED:

By California Coordinates, Zone 2, North 305,440 and East 2,267,230, being within NEY of SWy
of Section 35, T8N, R8E, MDB&M.

A DESCRIPTION OF -THE LANDS OR THE PLACE WHERE
SUCH WATER IS PUT TO BENEFICIAL USE IS AS FOLLOWS:

At Clementia Reserveir within Section 35 T8N, RBE. MDB&M. as shown on map filed with State
Water Resources Control Board.

Licensee shall instal!l and maintain an outlet pipe of adequate capacity in his dam as near as
practicable to the bottom of the natural stream channel, or provide other means satisfactory
to the State Water Resources Control Board, in order that water entering the reservoir which
is not authorized for appropriation under this license may be released. (0050043)

Licensee shall allow representatives of the State Water Resources Control Board, employees of

the Omochumne-Hartnell Water District, and other parties as may be authorized from time to

time by said Board, reasonable access to project works to determine compliance with the‘terms

of this license. (95990800)




APPLICATION 23419 PERMIT 16765 LICENSE 13285
Page 3 of 4

Licensee shall allow representatives of the State Water Resources Control Board and other parties, as may be
authorized from time to fime by said Board, reasonable access lo project works to determine compliance with the ferms
of this license.

The quantity of water diverted under this license is subject fo modification by the Board if , after notice to the licensee
and an opportunity for hearing, the Beard finds that such modification is necessary to meet water qualiy objectives in
water quality control plans which have been or hereafter may be established or modified pursuant to Division 7 of the
Water Code. No action will be taken pursuant to this paragraph unless the Board finds that (1) adequate waste
discharge requirements have been prescribed and are in effect with respect (o all waste discharges which have any
substantial effect upon water quality in the area involved, and (2) the water quality objectives cannot be achieved solely
through the control of waste discharges.

Pursuant to California Water Code Sections 100 and 275 and the common law public trust doctrine, all rights and
privileges under this license, including method of diversion, method of use, and guantity of water diverted, are subject
to the continuing authority of the Board in accordance with law and in the interest of the public welfare fo profect
public trust uses and fo prevent waste, unreasonable use, unreasonable method of use or unreasonable method of
diversion of said water.

This continuing authority of the Board may be exercised by imposing specific requirements over and above those
contained in this license with a view fto eliminating waste of water and fo meeting the reasonable water requirements
of licensee without unreasonable draft on the source. Licensee may be required to implement a water conservation plan,
Sfeatures of which may include but not necessarily be limited to: (1) reusing or reclaiming the water allocated; (2) using
water recluimed by another entity instead of all or part of the water allocated; (3) restricting diversions so as to eliminate
agricultural tailwater or (o reduce return flow; (4) suppressing evaporation losses from water surfaces; (5) controlling
phreatophytic  growth; and (6) installing, maintaining, and operating efficient water measuring devices to assure
compliance with the quantity [imitations of this license and fo determine accurately water use as against reasonable water
requirement for the authorized project. No action will be taken pursuant to this reasonable water requirements for the
authorized project. No action will be taken pursuant fo this paragraph unless the Board determines, after nofice fo
affected parties and opportunity for hearing, that such specific requirements are physically and financially feasible and
are appropriafe to the particular sifuation.

The confinuing authority of the Board alse may be exercised by imposing further limitations on the diversion and
use of water by the licensee in order fo protect public trust uses. No action will be taken pursuant to this paragraph
unless the Board determines, after notice fo affected parties and opportunity for hearing, that such action is consistent
with California Coenstitution Article X, Sec. 2; is consistent with the public interest and is necessary fo preserve or restore
the uses protected by the public frust,

Reports  shall be filed promptly by licensee on appropriate forms which will be provided for the purpose from time
to fime by the Board.

The right hereby confirmed to the diversion and use of water is restricted to the point or points of diversion herein
specified and to the lands or place of use herein described.

This license is granted and licensee acceptés all rights herein confirmed subject to the following provisions of the Water
Code:

Section 1625. Each license shall be in such form and contain such terms as may be prescribed by the Board.
Section 1626. All licenses shall be under the terms and conditions of this division (of the Water Code).

Section 1627. A license shall be effective for such time as the water actually appropriated under it is used for a useful and beneficial
purpose in conformity with this division (of the Water Code) but no longer.

Section 1628. Every license shall include the enumeration of conditions therein which in substance shall include all of the provisions
of this article and the statement that any appropriator of water to whom a license is issued takes the license subject to the conditions

therein expressed.



APPLICATION 23419 PERMIT 16765 License 13288
Page 4 of 4

Section 1629. Every licensee, if he accepts a license does so under the conditions precedent that no value whatsoever in excess of
the actual amount paid to the State therefor shall at any time be assigned to or claimed for any license granted or issued under the
provisions of this division (of the Water Code), or for any rights granted or acquired under the provisions of this division (of the Water
Code), in respect to the regulation by any competent public authority of the services or the price of the services to be rendered by any
licensee or by the holder of any rights granted or acquired under the provisions of this division (of the Water Code) or in respect to any
valuation for purposes of sale to or purchase, whether through condemnation proceedings or otherwise, by the State or any city, city
and county, municipal water district, irrigation district, lighting district, or any political subdivision of the State, of the rights and property
of any licensee, or the possessor of any rights granted, issued, or acquired under the provisions of this division (of the Water Code).

Section 1630. At any time after the expiration of twenty years after the granting of a license, the State or any city, city and county,
municipal water district, irrigation district, lighting district, or any political subdivision of the State shall have the right to purchase the
works and property occupied and used under the license and the works built or constructed for the enjoyment of the rights granted under
the license.

Section 1631. In the event that the State, or any city, city and county, municipal water districe, irrigation district, lighting district, or
political subdivision of the State so desiring to purchase and the owner of the works and property cannot agree upon the purchase price,
the price shall be determined in such manner as is now or may hereafter be provided by law for determining the value of property taken

in eminent domain proceedings.

Dated: MAY 20 1997

STATE WATER RESOURCES CONTROL BOARD

ORIGINAL SIGNED

_ BY ROGER JOHNSON
Chief, Division of Water Rights



State of California
State Water Resources Control Board
DIVISION OF WATER RIGHTS
901 P Street, Sacramento, CA 95814
P.0. Box 2000, Sacramento, CA 95812

REQUEST FOR LICENSE

APPLICATION 23419 PERMIT 16765
SUBJECT TO THE APPROVAL BY THE STATE WATER RESOURCES CONTROL BOARD

Rancho Murieta Community Services District
P.0. Box 1050
Rancho Murieta, CA 95683

HAVING MADE PROOF OF June 21, 1994 (Date of Inspection)
HEREBY REQUEST LICENSE ACTION AS LISTED BELOW:

ACCORDING TO THE BEST KNOWLEDGE AND BELIEF OF THE UNDERSIGNED, A RIGHT
HAS BEEN ESTABLISHED TO THE USE OF THE WATERS OF
an Unnamed Stream in Sacramento County
tributary to Cosumnes River thence Mokelumne River

FOR THE PURPOSE OF: Recreational use
UNDER PERMIT 16765 THE PRIORITY OF WHICH DATES FROM December 19, 1969

BY BENEFICIAL USE IN THE AMOUNT OF:

one thousand-forty seven (1,047) acre-feet per annum to be collected from
November 1 of each year to May 31 of the succeeding year. (0000005)

This license does not authorize collection of water to storage outside of the
specified season to offset evaporation and seepage losses or for any other
purpose. (0000005)

After the initial filling of the reservoir, Ticensee’s right under this Ticense
extends only to water necessary to keep the storage reservoir full by replacing
water lost by evaporation and seepage, and to refill if emptied for necessary
maintenance or repair. (0000040)

THE POINT OF DIVERSION OF SUCH WATER IS LOCATED:

By California Coordinates, Zone 2, North 305,440 and East 2,267,230, being within
NE% of SWy of Section 35, T8N, RBE, MDB&M.

A DESCRIPTION OF THE LANDS OR THE PLACE WHERE SUCH WATER IS PUT TO BENEFICIAL USE
IS AS FOLLOWS:

At Clementia Reservoir within Section 35, T8N, R8E, MDB&M, as shown on map filed
with State Water Resources Control Board.

1



Page 2
Application 23419

Licensee shall maintain an outlet pipe of adequate capacity in his dam as near
as practicable to the bottom of the natural stream channel, or provide other
means satisfactory to the State Water Resources Control Board, in order that
water entering the reservoir which is not authorized for appropriation under this
license may be released. (0050043)

Licensee shall allow representatives of the State Water Resources Control Board,
employees of the Omochumne-Hartnell Water District, and other parties as may be
authorized from time to time by said Board, reasonable access to project works
to determine compliance with the terms of this Ticense.

THIS REQUEST FOR LICENSE IS MADE SUBJECT TO BOARD APPROVAL OF ANY PETITION NOTED
ABOVE AND, IF ANY REDUCTION IN AMOUNT,SEASON, OR LAND DESCRIPTION BECOMES
NECESSARY WHEN THESE ROUGH CALCULATIONS ARE CHECKED, THE OWNER WILL BE NOTIFIED
AND ALLOWED 30 DAYS WITHIN WHICH TO PROTEST SUCH CHANGES.

PLEASE NOTE BEFORE SIGNING:

A LICENSE IS THE FINAL CONFIRMATION OF THE WATER RIGHT AND AMOUNT AND SEASON AS
LIMITED BY THE LICENSE CANNOT BE INCREASED. EXCEPT AS AUTHORIZED BY THE LICENSE,
ALL OTHER RIGHTS UNDER THE PERMIT ARE EXTINGUISHED.

- o
siawrre _ I et O Lh b DATE W@a 199 <
PERMITTEE OR HIS REPRESENTATIVE 7

INSPECTED BY: J. Tevis Armstrong

CHECKED BY:

Senior Engineer



STATE OF CALIFORNIA
THE RESOURCES AGENCY
STATE WATER RESOURCES CONTROL BOARD

DIVISION OF WATER RIGHTS

PERMIT FOR DIVERSION AND USE OF WATER

Application . 23418 of.

¢/0 DANIEL F. GALLERY, ATTORHEY; 926 J BUILDING, SACRAMENTO, CALIFORNIA 95814

filed on bRCEMDER 19, 1969 ., has been approved by the State Water Resources Control
Board SUBJECT TO VESTED RIGHTS and to the limitations and conditions of this Permit,

Pexmillee is hereby authorized to divert and use waler as follows:

1. Source: Tributary to:

LURHAMED _STREAM .

et oo ta s e e LCOSUMHES RIVER THENCE

e, CMOKELUMNE, RIYER. o

. . . . 40-scre subdivlsion Town. Base
2. Location of point of diversion: af public Iand survey Seetlon oo™ | Tange and
or projection thereof Meridan
BY CALLFORNIA COORDINATES, ZONE 2,
X = 2,267,230 Auo Y = 305,440 nel/4 oF swl/4 | 35 | 8u | 8 | wo
County of . SACRAMENTO .
2 B
3. Purpose of use: 4. Place of use: Section| Tov™ | Rango and Acres
Meridan

RECREAT | OHAL

CLEMENTIA RESERVOIR IN

STOCKWATCR 1G w1 /2 oF nel/4 35 [ 8n | 8 | mp
£1/2 or _nwifa 35 | 8n ) 8e | up
MET/4 oF swl/f4 35 [ 8n |8 | uo
wi1/4 oF se1/4 35 [8u [8 | Mo

The place of use is shown on map filed with the State Water Resources Control Board.

WRCH 14 (11.72) weare.ves 1221 31 D e




APPLICATION 23419
PAGE 2

5. THE WATER APPROPRIATED SHALL DE LIMITED

perir 16765

TO THE QUANTLTY WHICH CAN BE BENEFLCIALLY

USED AND SHALL NOT EXCEED 1,240 ACRE~FEET PER ANNUM TO BE COLLECTED FROM NOVEHBER 1 oF

EACH YEAR To tAY 31 OF THE SUCCEEDING YEAR.

TH15 PERMIT DOES NOT AUTHORIZE COLLECTION OF

WATER TO STORAGE OUTSIDE OF THE SPECIFIED

SCASON TO OFFSET EVAFORATION AND SEEPAGE LOSSES OR FOR ANY OTHER PURPOSE. (OUO DQDS) :

6., THE AMOUNT AUTHORIZED FOR APPROPRIATIOH
INVESTIGATION WARRANTS.

T. CONSTRUCTLION WORK SHALL DE COMPLETED ONH

8. COMPLETE APPLICATION OF THE WATER TO THE PROPOSED USE SHALL BE MADE OMN O

BEFORE DECEMBER 1, 1990.

MAY BE REDUCED [N THE LICENSE |F,
NCZZ

OR BEFORL DECEMBER 1, 1980, ﬂ5000003>

00000 0%)

9. PROGRESS REPORTS SHALL BE SUBMITTED PROMPTLY BY PERMITTEE WHEN AREQUESTED BY
THE STATE WATER RESOURCES CONTROL SOARD UMTIL LICENSE 1S 1SSUED, (53000010)

10, PURSUANT TO CALIFORNIA WATER CODE SECTioN 100, ALL RIGHTS AND PRIVILEGES UNDER
THIS PERMIT AND UNOER ANY LICENSE ISSUED PURSUANT THERETO, INELUDING METHOD OF DIVER=
510N, METHOD OF USE, AND QUANTITY OF WATER DIVERTED, ARE SUBJECT TO THE CONTINULNG
AUTHORITY OF THE STATE WATER RESOURCES CONTROL BOARD |IN ACCORDANCE WITH LAW AND IN
THE INTEREST OF THE PUBLIC WELFARE TO PREVENT WASTE, UNREASONABLE USE, UNREASONABLE
METHOD OF USE, OR UNREASOMABLE METHOD OF DIVERSION OF SAID WATER.

THIS CONTINUING AUTHORITY OF THE BOARD MAY
QUIREMENTS OVER AND ABOVE THOSE CONTAINED IN
WASTE OF WATER AND TO MEETING THE REASONABLE
UNREASONABLE DRAFT ON THE SOURCE. PERMITTEE
GRAMS AS (1) REUSING OR RECLAIMING THE WATER
S0 AS TO ELIMINATE AGRICULTURAL TAILWATER OR

BE EXERCISED BY IMPOSING SPECIFIC RE=
THIS PERMIT WITH A VIEW TO MINIMIZING
WATER REQUIREMENTS OF PERMITTEE WITHOUT
MAY BE REQUIRED TO IMPLEMENT SUCH PRO-
ALLOCATEDS {2) RESTRICTING DIVERSIONS
To REDUCE RETURN FLoW; (3) supPRESSING

EVAPGRATION LOSSES FROM WATER SURFACES; (/1) GONTROLLING PHREATOPHYTIC GROWTH; AND

(5) INSTALLING, MAINTAINING, AND OPERATING EFFICIENT WATER MEASURING DEVICES TO

ASSURE COMPLIAHCE WITH THE QUANTITY LIMITATIONS OF THIS PERMIT AND TO DETERMINC

ACCURATELY WATER USE AS AGAINST REASONABLE WATER REQUIREMENTS FOR THE AUTHORIZED

PROJECT. NO ACTION WILL BE TAKEN PURSUANT TO THIS PARAGRAPH UNLESS THE BOARD DETER-
MINES, AFTER NOTICE TO AFFECTED PARTIES AND OPPORTUNITY FOR HEARING, THAT SUCH SPECIFIC
REQUIREMENTS ARE PHYSICALLY AND FINANCIALLY FEASIBLE AND ARE APPROPRIATE TO THE GbOQCUfzJ

PART1CULAR SITUATICH.

11. PERMITYEE SHALL ALLOW REPRESENTATIVES OF THE STATE WATER RESOURCES CONTROL BOARD,
EMPLOYEES OF THE OMOCHUMME=HARTNELL WATER DISTRICT, AND OTHER PARTIES AS MAY BE

AUTHORIZED FROM TIME TO TIME BY SA1D BOARD REASONABLE ACCESS TO PROJECT WORKS TO
DETERMINE COMPLIANCE WITH THE TERMS OF THIS PERMIT. [49

popo] !)

12. THE QUANTITY OF WATER DIVERTED UNDER THIS PERMIT AMD UNDER ANY LICENSE ISSUED
PURSUANT THERETO 1S SUBJECT TO MODIFICATION BY THE STATE WATER RESOURCES CONTROL
BOARD |F, AFTER HOTICE T0 THE PERMITTEE AND AN OPPORTUNLITY FOR HEARING, THE BOARD
FINDS THAT SUCH MODIFICATION IS MNECESSARY TO MEET WATER QUALITY OBJECTIVES IN WATER
QUALITY COHTROL PLANS WHICH HAVE BEEN OR HEREAFTER MAY BE ESTABLISHED OR MODIFIED
PURSUANT TO DIVISION 7 OF THE WATER CODE. MNO ACTION WILL BE TAKEN PURSUANT TO THIS

PARAGRAPH UNLESS THE BOARD FINMDS THAT (1) ADEQUATE WASTC DI

SCHARGE REQUIREMENTS HAVE

BEEN PRESCRIBED ANO ARE IN EFFECT WITH RESPECT TO ALL WASTE DISCHARGES WHICH HAVE

ANY SUBSTANTIAL EFFECT UPON WATER QUALITY IN THE AREA [INVOLVED,

AND (2) THE WATER

QUALITY OBJECTIVES CANNOT BE ACHIEVED SOLELY THROUGH THE COMNTROL OF WASTE DISCHARGES. 5)

( 00000 |

=



66T

.

App]ir"rﬁnn 23119 Permit
Page 3

13. PERMITTEE SHALL INSTALL AND MAINTAIN AN OUTLET PIPE OF ADEQUATE CAPACITY IN HIS
DAM AS NEAR AS PRACTICABLE TO THE BOTTOM OF THE NATURAL STREAM CHANNEL, OR PROVIDE

OTHER MEANS SATISFACTORY TO THE STATE WATCR RESOQOURCES CONTROL BOARD, IN ORDER THAT
WATER ENTERING THE RESERVOIR WHICH IS NOT AUTHORIZED FOR APPROPRIATION UNDER THIS

PERMIT MAY BE RELEASED. (0050043)

14, AFTER THE INITIAL FILLING OF THE STORAGE RESERVOIR, PERMITTEE'S RIGHT UNDER
THIS PERMIT EXTECHNDS ONLY TO WATER NECESSARY TO KEEP THE RESERVOIR FULL 8Y RE~
PLACING WATER LOST BY EVAPORATION AND SEEPAGE, AND TO REFILL IF EMPTIED FOR
NECESSARY MAINTENANCE OR REPAIR. SUCH RIGHT SHALL BE EXERCISED ONLY DURLNG THE
DIVERSION SEASON. 0oo0oH) -

15. IN ORDER TO PREVENT DEGRADATION OF THE QUALITY OF WATER DURING AND AFTER
CONSTRUCTION OF THE PROJECT, PRIOR TO COMMENCEMENT OF CONSTRUCTION PERMITTEE SHALL

FILE A REPORT PURSUANT TO WATER CODE SECTION 13260 AND SHALL COMPLY WITH ANY WASTE
DISCHARGE REQUIREMENTS IMPOSED DY THE CALIFORNIA REGIONAL WATER QUALITY CONTROL

BOARD,; CENTRAL VALLEY REGION, OR BY THE STATE WATER RESOURCES CONTROL BOARD. (Doc>o}c7d)

16, NO WATER SHALL BE APPROPRIATED UNTIL THE PERMITTEE HAS ESTABLISHED A PERMANENT
ORGANJZATION WHICH WILL, TO THE BOARD'S SATISFACTION, PROPERLY OPERATE AND MAINTAIN
THE PERMITTEE'S RESERVOIR,. (00000316’)

17. 1n ACCORDANCE WITH THE REQUIREMENTS OF WATER CODE SECTIoN 1393, PERMITTEE SHALL
CLEAR THE SITE OF THE PROPOSED RESERVOIR OF ALL STRUCTURES, TREES AND OTHER

VEGETATION WHICH WOULD INTERFERE WITH THE USE OF THE RESERVOIR FOR WATER STORAGE
AND RECREAT{ONAL PURPOSES, (olzee 50)

18. CONSTRUCTION OF THE STORAGE DAM SHALL NOT BE COMMENCED UNTIL THE DEPARTMENT OF
WATER RESOURCES HAS APPROVED PLANS AND SPECIF|CATIONS. 0(3‘99‘P7)

19. O WATER SHALL BE USED UNDER THIS PERMIT UNTIL THE PERMITTEE HAS FILED A REPORT
OF WASTE DISCHARGE WITH THE CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD, CENTRAL
VALLEY REGION, PURSUANT TO WATER CODE SECTioN 13260, AND THE REGIONAL BOARD OR STATE
WATER RESOUNCES CONTROL BOARD HAS PRESCRIBED WASTE DISCHARGE REQUIREMENTS' OR HAS
INDICATED THAT WASTE DI1SCHARGE REQUIREMENTS ARE NOT REQUIRED. THEREAFTER, WATER

MAY BE DIVERTED ONLY DURING SUCH TIMES AS ALL REQUIREMENTS PRESCRIBED BY THE
REGIONAL BOARD OR STATE BOARD ARE BEING MET. NO DISCHARGES OF WASTE TO SURFACE
WATER SHALL BE MADE UNLESS WASTE DISCHARGE REQUIREMENTS ARE 1SSUED BY A REGIONAL
DOARD OR THE STATE BOARD. A DISCHARGE TO GROUND WATER WITHOUT ISSUANCE OF A WASTE
O ISCHARGE REQUIREMENT MAY BE ALLOWED IF AFTER FILING THE REPORT PURSUANT TO

sEcTioN 132603

(1) THE REGIONAL BOARD ISSUES A WAIVER PURSUANT TO SECTIoN 13269, cr
(2) vHE REGIONAL BOARD FAILS TO ACT WITHIN 120 DAYS OF THE FILING OF
THE REPORT.

MO REPORT OF WASTE OJSCHARGE PURSUANT TO SECTION 13260 oF THE WATER CODE SHALL BE
REQUIRED FCR PERCOLATICN TO THE GROUND WATER OF WATER RESULTING FROM THE IRRIGATION

OF CROPS. O‘Z‘imoD

This permit is issued and permittes takes it subject to the following provisions of the Water Code:
Seclion 1390, A permit shall be effective for such Hine ns the water actually appropriated under it Ir used for a useful and beneficfal purpose In
conformity with this divislon (ol the Waler Code), but no longer,

Section 1381, Every permit shall include the enumerntion of conditions thereln which In subslance shall include all of the provisions of this articte
and the statement Lhat any approprintor of water to whom a pemmit is lssued takes It subject to the conditions thevein éspressed,

Seclion 1302, Every pemmiltes, If he accepts a permit, docr so under the conditions precedent that no value whatsoever in excess of the actual
amount pald to the State therefor shnll at nny time be assigned to or clalmed for any pemit granted or ksued under the provisions of this division (of
the Water Code), or for any rights granted or acquired under the provisions of this division (of the Water Code), In respecl to the regulation by any
competent public nuthority of the services or the price of the services to be rendered by any permittea or by the holdet of any rights grented or acquired
under the provisions of this division (of the Water Code) or in respect to any valuntion for purposes of sals to or purchase, whether through condemnation
proceedings or atherwise, by the State or sny city, city and counly, municipal water district, {rrigation district, lighting district, or any political subdivision
of the Stite, of the rights and prperty of any permiltee, or the possessor of any rights grinled, issued, or scquired under the provisions of ihis division
{of the Water Code).

Dated: SEP 181075 STATE WATER RESOURCES CONTROL BOARD

e

L] .
Chigf, Division of Water Righ

10.74 a1 @ oz

WRCH 14.2 (11.48)

ke g

1




Ple7es

g-13-46

T Parele Mwrezls W/Wﬁ
pos pig @7/ & i Piccse S MW@w




STATE OF CALIFORNIA
THE RESOURCES AGENCY
STATE WATER RESOURCES CONTROL BOARD

DIVISION OF WATER RIGHTS

PERMIT FOR DIVERSION AND USE OF WATER

i PERMIT. i (1'; 1§14}

DAMK OF AHERICA, H.T+& S.A. AS CORPORATE CO-TRUSTEE OF THE
Applicalion, E3818, .. %R .PENSLON TRUST FUND FOR ORERATING ENGINEERS

¢/0 DANIEL F. GALLERY, ATTORNEY, 926 J BUILDING, SACRAMENTO, CALIFORNIA 95814

filed on bECEMBER 19, 1962 , has been approved by the State Water Resources Control
Board SUBJECT TO VESTED RIGHTS nud to the limitations and conditions of this Permit.

Permittee is herchy authorized to divert and use water as follows:

1. Source: Tributary lo:

_UNNAMED STREAM _COSUMHES RIVER THENCE . .
et e MOKELUMNE RIVER
A0.acre subdivision . Bas
2. Localion of point of diversion: of peblic Iand wwrey  |Section T:.';‘ Range | amd
or projection thereof Afecidan
3 BY CALIFORNIA COORDINATES, ZONE 2,
£ X = 2,258,400 Aup Y = 307,200 sel/4 oF nelf4 | 33 | 8u | B | Mo
Countvof... . . .SASRAMENTO .
. Baie
3. Purpose of use: 4, Place of usc: Sestion | T0T™ | Range i Kores
Merldan

RECREATIONAL

PEAALTA RESERVOIR IN

STOCKWATERING nel/a 33 | 8u | 8 | MD

‘The place of use is shown on map fled with the State Water Resources Control Board,

WRCB 14 (11.72) wrare.mz iz an © orr




ApPLICATION 23418 permir 16764
PAGE 2

5., TIE WATER APPROPRIATED SHALL BE LIMITED TO THE QUANTITY WHICH CAN BE BENEFICIALLY
USED AND SHALL NOT EXCEED 130 ACRE—FEET PER ANNUM TO BE COLLECTED FROM NOVEMBER 1 OF
CACH YEAR To MAY 31 OF THE SUCCEEDING YEAR.

THIS PERMIT DOES NOT AUTHORIZE COLLECTION OF WATER 70 STORAGE OUTS|DE OF THE SPECIFIED
SEASON TO OFFSET EVAPORATION AND SEEPAGE LOSSES OR FOR ANY OTHER PURPOSE. ,7
[ooowomo

G. THE AMOUNT AUTHORIZED FOR APPROPRIATION MAY BE REDUCED IN THE LICENSE [F
IHVESTIGAT ION WARRANTS. (DODOOD é)

T. COUSTRUCTION WOAK SHALL BE COMPLETED ON OR BEFORE DECCMBER 1, 1980. [000000 3’)

8. COMPLETE APPLICATION OF THE WATER TO THE PROPOSED USE SHALL BE MADE ON OR
BEFORE DECEMBER 1, 1990, (ooooaoﬁ)

9, PROGRESS REPORTS SHALL BE SUBMITTED PROMPTLY BY PERMITTEE WHEN REQUESTED, BY
THE STATE WATER RESOURCES CONTROL BOARD UNTIL LICENSE |5 |SSUED. C)OCHDO!CD

10. PURSUANT TO CALIFORNIA WATER CODE SECTIoN 100, ALL RIGHTS AND PRIVILEGES UNDER
THIS PERMIT AND UNDER ANY LICENSE ISSUED PURSUANT THERETO, INCLUDING METHOD OF DIVER=
510N, METHOD OF' USE, AND QUANTITY OF WATER DIVERTED, ARE SUBJECT TO THE CONTIRUING
AUTHORITY OF THE STATE WATER RESOURCES CONTROL BOARD IN ACGORDANCE WITH LAW AND IN
THE INTEREST OF THE PUBLIC WELFARE TO PREVENT WASTE, UNREASONABLE USE, UNREASONABLE
METHOD OF USE, OR UNREASONABLE METHOD OF DIVERSION OF SAID WATER.

THIS CONTLWULNG AUTHORITY OF THE BOARD MAY BE EXERCISED BY IMPOSING SPECIFIC RE-
QUIREMENTS OVER AHD ABOVE THOSE CONTAINED IN THIS PERMIT WITH A VIEW TO MINIMIZING
WASTE OF WATER ANO TO MELTING THE REASONABLE WATER REQUIREMENTS OF PERMITTEE WITHOUT
UNREASONABLE DRAFT ON THE SOURCE, PERMITTEE MAY BE REQUIRED TO IMPLEMENT SUCH PRO=
GRAMS AS (1) REUSING OR RECLAIMING THE WATER ALLOCATED (2) RESTRICTING OIVERSIONS
50 AS TO ELIMINATE AGRICULTURAL TAILWATER OR TO REDUCE RETURN FLoOW; (3) SUPPRESSING
EVAPORAT |ON LOSSES FROM WATER SURFACES; (4) CONTROLLING PHREATOPHYTIC GROWTH; AND
(5) INSTALLING, MAINTAINING, AND OPERATING EFF ICIENT WATER MEASURING DEVICES TO
ASSURE COMPLIANCE WITH THE QUANTITY LIMITATIONS OF THIS PERMIT AND TO DETERMINE
ACCURATELY WATCR USE AS AGAINST REASONABLE WATER REQUIREMENTS FOR THE AUTHORIZED
PROJECT. NO ACTION WILL BE TAKEN PURSUANT TO THIS PARAGRAPH UNLESS THE BOARD DETER-
MINES, AFTER HOTICE TO AFFECTED PARTIES AND OPPORTUNITY FOR HEARING, THAT SUCH SPECIFIC
REQUIREMENTS ARE PHYSIGALLY AND FINANCTALLY FEASIBLE AND ARE APPROPRIATE TO THE
PARTICULAR SITUATION. = (OOOGO 1)

11. PERMITTEE SHALL ALLOW REPRESENTATIVES OF THE STATE WATER RESOURCES CONTROL BOARD,
EMPLOYEES OF OMOCHUMNE~HARTNELL WATER DISTRICT, AND OTHER PARTJES AS MAY BE AUTHCRIZED
FROM TIME TO TIME BY SAID BOARD REASOMABLE ACCESS TO PROJECT WORKS TO DETERMIN{ODO@O”)
COMPLIANCE WITH THE TERMS OF TIIS PERMIT.

12. THE QUANTITY OF WATER DIVERTED UNDER THIS PERMIT AND UNDER ANY LICENSE |SSUED
PURSUANT THERETO IS SUBJECT TO MODIF|CATION BY THE STATE WATER RESOURCES CONTROL

DOARD IF, AFTER NOTIGE TO THE PERMITTEE AND AN OPPORTUNITY FOR HEARING, THE BOARD

FINDS THAT SUCH MODIFICATION IS NECESSARY TO MEET WATER QUALITY OBJECTIVES IN WATER
QUALITY GONTRGL PLANS WHICH MAVE BEEN OR HERCAFTER MAY BE ESTABLISHED OR MODIFIED
PURSUANT T DIVISION T OF THE WATER CODC. NO ACTION WILL BE TAKEN PURSUANT TO THIS
PARAGRAPH UNLESS THE DOARD FINDS THAT (1) ADEQUATE WASTE DISCHARGE REQUIREMENTS HAVE

BEEN PRESCRIBED AND ARE IN EFFECT WITH RESPECT TO ALL WASTE DISCHARGES WHICH HAVE

ANY SUBSTANTIAL CFFECT UPON WATER QUALITY IN THE AREA [NVOLVED, AND (2) THE WATER

QUALITY OBJECTIVES CANNOT DE ACHIEVED SOLELY THROUGH THE CONTROL OF WASTE D1SCHARGES. 3]

(00000 !




ﬁpplicsation_.—%“ 8 Permit
AGE

13, PERMITYEE SHALL INSTALL AND MAINTAIN AN OUTLET PIPE OF APEQUATE CAPACITY IN HIS

DAM AS NCAR AS PRACTICABLE TO THE BOTTOM OF THE NATURAL STREAM CHANNEL, OR PROVIOE

OTHER MEANS SATISFACTORY TO THE STATE WATER RESOURCES CONTROL BOARD, IN ORDER THAT
WATER ENTERING THE RESERVOIR WHICH IS NOT AUTHORIZED FOR APPROPRIATION UNDER TH1S

PERMIT MAY BE RELEASED. (ODSDO 42)

14, AFTER THE INITIAL FILLING OF THE STORAGE RESERVOIR, PERMITTEE'S RIGHT UNDER

THIS PERMIT EXTENDS ONLY TO WATER HECESSARY TO KEEP THE RESERVOIR FULL BY RE=

PLACING WATER LOST BY EVAPORATION AND SEEPAGE, AND TO REFILL IF EMPTIED FOR

HECESSARY MAINTENANCE OR REPAIR., SUCH RIGHT SHALL BE EXERCISED ONLY DURING JHE
DIVERSION SEASGN. OOODO‘I‘D

15. IN ORDER TO PREVENT DEGRADATION OF THE QUALITY OF WATER DURING AND AFTER
CONSTRUCTION OF THE PROJECT, PRIOR TO COMMENCEMENT OF CONSTRUCTION PERMITTEE SHALL

FILE A REPORT PURSUANT TO WATER coDE SECTIoN 13260 AND SHALL COMPLY WITH ANY WASTE
DISCHARGE REQUIREMENTS |MPOSED BY THE CALIFORNIA REGIONAL WATER QUALITY CONTROL

BOARD, CENTRAL VALLEY REGION, OR BY THE STATE WATER RESOURCES CONTROL BOARD. (0000100)

16, NO WATER SHALL BE APPROPRIATED UNTIL THE PERMITTEE HAS ESTABLISHED A PERMANENT
ORGANIZATION WHIGH WILL, TO THE BOARD'S SATISFACTION, PROPERLY OPERATE AND MAINTAIHN
THE PERMITTEE'S RESERVOIR. ((_‘)D{,ODGZ)

17. 1IN ACCORDANCE WITH THE REQUIREMENTS OF WATER CODE SECT1oN 1393, PERMITTEE SHALL
CLEAR THE SITE OF THE PROPOSED RESERVOIR OF ALL STRUCTURES, TREES AND OTHER

VEGETATION WHICH WOULD INTERFERE WITH THE USE OF THE RESERVOIR FOR WATER STORAGE
AND RECREAT LONAL PURPOSES. 3012005'0)

18. 1F THE STORAGE DAM WILL BE OF SUCH SIZE AS TO BE WITHIN THE JURISDICTION OF THE
DEPARTMENT OF WATER RESOURCES AS TO SAFETY, CONSTRUGTION SHALL NOT BE COMMENLED
UNTIL THE DEPARTMENT HAS APPROVED PLANS AND SPECIFICATIONS, . 03b004ﬂ)

19. No WATER SHALL BE USED UNDER THIS PERMIT UNTIL THE PERMITTEE HAS FILED A REPORT
OF WASTE DISCHARGE WITH THE CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD, CENTRAL
VALLEY REGION, PURSUANT T0 WATER CODE SECTioN 13260, AND THE REGIONAL BOARD OR STATE
WATER RESOURCES CONTROL BOARD HAS PRESCRIBED WASTE DISCHARGE REQUIREMENTS OR HAS
INDICATED THAT WASTE DISCHARGE REQUIREMENTS ARE NOT REQUIRED. THEREAFTER, WATER

MAY BE DIVERTED ONLY DURING SUCH TIMES AS ALL REQUIREMENTS PRESCRIBED BY THE
REGIONAL BOARD OR STATE BOARD ARE BEING MET. NO DISCIARGES OF WASTE TO SURFACE
WATER SHALL BE MADE UNLESS WASTE DISCHARGE REQUIREMENTS ARE ISSUED BY A REGIONAL
BOARD OR THE STATE BOARD, A DISCHARGE TO GROUND WATER WITHOUT ISSUANCE OF A WASTE
DISCHARGE REQUIREMENT MAY BE ALLOWED [F AFTER FILING THE REPORT PURSUANT TO

secTlon 13260%

{1) THE REGIONAL BOARD ISSUES A WAIVER PURSUANT TO SECTION 13269, or
(2) THE REGIONAL BOARD FAILS TO ACT WITHIN 120 DAYS OF THE FILING OF
THE REPORT.

NO REPORT OF WASTE DI1SCHARGE PURSUANT To SEcTIloN 13260 ofF THE WATER CODE SHALL BE
REQUIRED FOR PERCOLATION TO THE GROUNG WATER OF WATER RESULTING FROM THE IRRIGATION

OF CROPS. COZ‘?OIC’})

This permit 4s {ssued and permitiee takes it subject to the following provisions of the Water Codo:

Section 1300, A permit shall be effective for such time a3 the waler actunlly approprialed under it js used for w uselul and beneficial purpose o
conformity with this division (of the Water Code), but no longer.

Section 1301, Every permit shall lnclude the enumeration of conditons therein which In substance shall Include all of the provisions of this article
and the staterment that any appropritor of water to whom a permit Iy lssued takes it subject to the conditions therein expressed.

Section 13892, Every permitice, if he nccepts a permil, does go under the conditions precedent that no value whatsoever [n cxcess of the actual
amount paid to the State therefor shall At any time be assigned to or clamed for any permit gramted or jssued vnder the provisions of this division (of
the Water Code), or for any rghts ginnled or nequired under the provisions of this division (of the Waler Code), In respect to the regulntion by any
competent publie nuthority of the services ar the price of the services to bo rendered by any permittée or by the holdet of any rights gianted or acquired
undar the provisons of this divisien {of the Water Code) or in respect to any valuation for purposes of anle to or purchnse, whether throvgh condemnation
proceedings or ttherwise, by Lhe Stale or any city, elly and counly, municlpal water districl, frrigntion district, Mighling disirict, or any political subdivislon
?f l“l‘]: Slwntal. n::gie)rluhll and praperly of any permillee, or the possessor of any fights granted, [ssued, or acquited under the provisions of this division

of the Water Code),

Dated: 'SEP 10 1975 STATE WATER RESOURCES CONTROL BOARD

Chief, Division of Waler Righ

WRCB 14-2 (11.48) xees.oen 107434 D oer







STATE OF CALIFORNIA
STATE WATER RESOURCES CONTAOL BOARD

DIVISION OF WATER RIGHTS
ORDER

arrticATion 23418 PERMIT, 16164 (11 1| P ——

ORDER APPROVING A NEW DEVELOPMENT SCHEDULE,
AND AMENDING THE PERMIT

WHEREAS :

1. Permit 16764 was issued to Bank of America, N, T, & §. A. as Corporate
Co-Trustee of the Pension Trust Fund for Operating Engineers.

2. Permit 16764 was subsequeantly assigned to Rancho Murieta Properties, Lnc.

3, A petition for extension of time within which to develop the project and
apply the water to the proposed use has been filed with the State Water
Resources Control Board,

4. The permittee has proceeded with diligence and good cause has been shown
For extension of time.

5. Permit Condition 10 pertaining to the continuing authority of the Board
needs to be updated to conform to standard permit Term 12 as contained in
Title 23, California Code of Regulations, Section 780(a).

NOW, THEREFORE, IT I8 ORDERED THAT:
1. Condition 7 of the permit be amended to read:

CONSTRUCTION WORK SHALL BE
COMPLETED ON OR BEFORE December 31, 1992

2. Condition 8 of the permit be amended to read:

COMPLETE APPLICATION OF THE
WATER TO THE PROPOSED USE
SHALL BE MADE ON OR BEFORE December 31, 1995

3. Condition 10 of the permit be amended to read:

Pursuant to California Water Code Sections 100 and 275, and the common law
public trust doctrine, all rights and privileges under this permit and
under any license issued pursuant thereto, including method of diversion,
method of use, and quantity of water diverted, are subject to the
continuing authority of the State Water Resources Control Board in
accordance with law and in the interest of the public welfare to protect
public trust uses and to prevent waste, unreasonable use, unreasonable
method of use, or unreasonable method of diversion of said water.

The continuing authority of the Board may be exercised by imposing specific
requirements over and above those contained in this permit with a view to
eliminating waste of water and to meeting the reasonable water requirements
of permittee without unreasonable draft on the source. Permittee may be
required to implement a water conservation plan, features of which may
include but not necessarily be limited to: (1) reusing or reclaiming the

WH 133 {2-B3) .




Permit 16764 (Application 23418 )
Page 2

water allocated; (2) using water reclaimed by another entity instead of all
or part of the water allocated; (3) restricting diversions so as to
eliminate agricultural tallwater or to reduce return flow; (4) suppressing
evaporation losses from water surfaces; (5) coantrolling plreatophytic
growth; and (6) installing, maintaining, and operating efficient water
measuring devices to assure compliance with the quantity limitations of
this permit and to determine accurately water use as against reasonable
water requirements for the authorized project. WNo action will be taken
pursuant to this paragraph unless the Board determines, after notice to
affected parties and opportunity for hearing, that such specific
requirements are physically and financially feasible and are appropriate to
the particular situation.

The continuing authority of the Board also may be exercised by imposing
further limitations on the diversion and use of water by the permittee in
order to protect public trust uses. WNo action will be taken pursuant to
this paragraph unless the Board determines, after notice to affected
parties and opportunity for hearing, that such action is comsistent with
California Constitution Article X, Section 2; is consistent with the public
interest and is necessary to preserve or restore the uses protected by the
publiec trust.

Dated:

alt

FEBRUARY 171388

Koy ofnenere

. Pettit, Chief

W
//gnbivision of Water Rights




ORDER
aerucanon__ 23418 ey 16764 vemwse_
ORDER APPROVING A NEW DEVELOPMENT SCHEDULE
AND AMENDING THE PERMIT
WHEREAS :
1. A petition for extension of time within which to develop the project and
apply the water to the proposed use has been filed with the State Water
Resources Control Board.
2. The permittee has proceeded with diligence and good cause has been shown

STATE OF CALIFORNIA
THE RESOURCES AGENCY
STATE WATER RESOURCES CONTROL BOARD

DIVISION OF WATER RIGHTS

for extension of time.

NOW, THEREFORE, IT IS ORDERED THAT:

1.

2.

WRCH
13 (12.47)

Paragraph 7 of the permit is amended to read as follows:

CONSTRUCTION WORK SHALL BE
COMPLETED ON OR BEFORE  December 1, 1986

Paragraph 10 of this permit is deleted. A new Paragraph 10 is added as
follows:

Pursuant to California Water Code Sections 100 and 275, all rights and
privilege under this permit and under any license issued pursuant thereto,
including method of diversion, method of use, and quantity of water
diverted, are subject to the continuing authority of the State Water
Resources Control Beard in accordance with law and in the interest of the
public welfare to prevent waste, unreasonable use, unreasonable method of
use, or unreasonable method of diversion of said water.

The continuing authority of the Board may be exercised by imposing
specific requirements over and above those contained in this permit with a
view to minimizing waste of water and to meeting the reasonable water
requirements of permittee without unreasonable draft on the source.
Permittee may be required to implement such programs as (1) reusing or
reclaiming the water allocated; (2) using water reclaimed by another entity
instead of all or part of the water allocated; (3) restricting diversions
so as to eliminate agricultural tailwater or to reduce return flow; (4)
suppressing evaporation losses from water surfaces; (5) controlling
phreatophytic growth; and (6) installing, maintaining, and operating
efficient water measuring devices to assure campliance with the quantity
limitations of this permit and to determine accurately water use as against
reasonable water requirements for the authorized project. No action will
be taken pursuant to this paragraph unless the Board determines, after
notice to affected parties and opportunity for hearing, that such specific
requirements are physically and financially feasible and are appropriate to
the particular situation.




e

Permit 16764 (Application 23418 )
Page 2

3. Pparagraph 20 is added to this permit as follows:

p The State Water Resources Control Board, under its authority to conserve
the public interest, retains continuing authority over this permit to
require permittee to develop and implement a water conservation program,
after notice and opportunity for hearing. The requirements for this term
may be satisfied by permittee's compliance with any camprehensive water
o conservation program, approved by the State Water Rescurces Control Board,
EAg which may be imposed by a public agency.

Datedpp;gHBER 1 4 1982

A

e, Raymond Walsh, Chief
Division of Water Rights

v




i o ‘L‘A'MKJ (if M%a_j
| C5?fii4iu cﬁf:Z-caééf‘Laidtt—-€—4L./

RECEIVED
MAaY 2 & 1995

THIS IS YOUR COPY OF THE LICENSE. 5

Faops

i L R
A COPY IS BEING RECORDED WITH THE COUNTY RECORDER. COMMUNITY 526VIGES [

GISTRICT

STATE OF CALIFORNIA
STATE WATER RESOURCES CONTROL BOARD

DIVISION OF WATER RIGHTS

License for Diversion and Use of Water

Page 1 of 4 - . ' :
APPLICATION 23417 PERMIT 16763 eense . A3LS0
THIS IS TO CERTIFY, That Rancho Murjeta Community Services District

F.0. Box 1050
Rancho Murieta, CA 95683

has made proof as of June 20, 1994 (the date of inspection) to the satisfaction of the State Water
Resources Control Board of a right to the use of the water of
an Unnamed Stream in Sacramento County

tributary to Cosumnes River thence Mokelumne River
for the purpose of Recreational use

under Permit 16763 of the Board and that the right to the use of this water has been perfected in
accordance with the laws of California, the Regulations of the Board and the permit terms; that the
priority of this right dates from December 19, 1969 and that the amount of water to which this right is
entitled and hereby confirmed is limited to the amount actually beneficially used for the stated purposes
and shall not exceed one hundred thirty (130} acre-feet per annum to be collected from November 1 of each
year to May 31 of the succeeding year.

This license does not authorize collection of water to storage outside of the specified season to offset
evaporation and seepage losses or for any other purpose. (0000005)

After the initial filling of the reservoir, licensee's right under this license extends only to water
necessary to keep the storage reservoir full by replacing water lost by evaporation and seepage, and to
refill if emptied for necessary maintenance or repair. (0000040)



Application 23417
Page 2 of 4

THE POINT OF DIVERSION OF SUCH WATER IS LOCATED:

By California Coordinates, Zone 2, North 304,130 and East 2,258,23G, being within SE% of SE% of
Section 33, T8N, RBE, MDB&M.

A DESCRIPTION OF THE LANDS OR THE PLACE WHERE
SUCH WATER IS PUT TO BENEFICIAL USE IS AS FOLLOWS:

At Laguna Joaguin Reservoir within E% of SEX% of Section 33 and W% of SW% of Section 34, all within

T8N, RBE, MDB&M, as shown on map Tiled with Staie Water Resources Control Board.

Licensee shall install and maintain an outlet pipe of adequate capacity in his dam as near as
practicable to the bottom of the natural stream channel, or provide other means satisfactory to the
State Hater Resources Control Board, in order that water entering the reservoir which is not authorized
for appropriation under this license may be released.

Licensee shall allow representatives of the State Water Resources Control Board, employees of
Omochumne~Hartnel] Water District, and other parties as may be authorized from time to time by said
Board, reasonable access to project works to determine compliance with the terms of this license.

Licensee's water supply system shall be properly operated and maintained to the Roard's satisfaction by
a permanent organization.

(0050043)

(0Goo011,

{0000028)



13150

APPLICATION 23417 PERMIT 16763 LICENSE
Page 3 of 4

Licensee shall allow represcntatives of the State Water Resources Control Board and other parties, as may be authonzed
from time to time by said Board, reasonable access to project wordks to determine compliance with the terms of this License.

The quantily of water diverted vnder this license is subject to modification by the Board if, after nofice to the Licensee
and an opportunity for hearing, the Board finds that such modification is necessaty to meet water quslity objectives in
water quality control plans which have been or hereafter may be established or modified pursuant to Division 7 of the
Water Code. No action will be taken pursuant to this paragraph unless the'Board finds that (1) adeguate waste discharge
requirements have been prescribed and are ip effect with respect to all waste discharges which have any substantial effect
upon water quality in the area involved, and (2) the water quality objectives cannat be achieved solely through the control
of waste discharges.

Pursyant to California Water Code Sections 100 and 275 and the common faw public trust doctrne, all oghts and
pavileges under this license, incloding method of diversion, method of use, and quantily of water diverted, arc subject to
the continuing authonty of the Board in accordance with law and in the interest of the public welfare to protect public
trust wses and to prevent waste, unreasonable wse, unreasopable method of use or unreasopable method of diversion of
said water.

This continving avthority of the Board may be exercised by imposing spetific requirements over and above those contained
in this license with a view to ecliminating waste of water and to mecling the reasonable water requirements of licensee
without unpreasonable draft on the source. Licensce may be required to implement a water conservation plan, features of
which may incude but not neccssadly be Iimited to: (1) reusing or reclaiming the water allocated; (2) using water reclaimed
by another entily instcad of all or part of the water allocated; (3) restricting diversions so as to climinate agricaltural
tailwater or to reduce return flow; (4) suppressing cvaporation losses from water surfaces; (5) contrtﬂhng phreatophytic
growth; and (6) installing, maintaining, and operating cfficient water measuring devices to assure compliance with the
quantily limitations of this licease and to determine accurately water use as against reasonable waler requirement for the
anthorized project. No action will be laken pursuant to this reasonable water requirements for the authorized project. No
action will be taken pursuant ‘to: this: paragraph Yumless the Board defermines, after motice to affected parties and
opportunity for hearng, ithat such spedific Tequirements arc plhysically and fAnancially feasible agd are appropriate to the
particular situation.

The continuing authonity of the Board also may be cxercised by imposing forther limitations on the diversion and use
of water by the licensec in order to protect public trust uses. No action will be taken pursvant o this paragraph uvnless
the Board detcrmines, after notice to affected parties and opportupily for hearing, that such action is consistent with
California Constitution Artide X, Sec. 2; is consistent with the public inferest and is necessary to preserve or restore the
uses protected by the public trust,

Reports shall be filed promptly by licensee on appropriate forms which will be provided for the purpose from time to
iime by the Board.

The dght hercby confirmed to the diversion and wse of water is restricted to the point or points of diversion herein
specified and to the lands or place of vse hercin described.

This license is granted and liccnsce accepts all rights hercin confirmed subject fo the following provisions of the Water
Code:

Section 1625. Each license shali be in such form and contain such terms as may be prescribed by the Board.
Section 1626. Al licenses shall be under the terms and conditions of this divisicn (of the Water Code).

Section 1627. A license shall be effective for such time as the water actually appropriated under it is vsed for a useful and beneficial
purpose in conformity with this division (of the Water Code) but no longer.

Section 1628. Every license shall include the enumeration of conditions therein which in substance shall include all of the provisions
of this article and the statement that any appropriator of water to whom a license is issued takes the license subject to the conditions
thercin expressed.



APPLICATION 23817 PERMIT 16763 LicensE 23150
Page 4 of 4

Section 1629, Bvery lcensee, if he accepts a license does so under the conditions precedent that no value whatsoever in excess of
the actual amount paid to the State therefor shall at any time be assigned to or claimed for any license granted or issued underthe
provisions of this division (of the Water Code), or for any rights granted or acquired under the provisions of this division (of the Water
Code), in respect to the regulation by any competent public authority of the services or the price of the services to be rendered by any
licensee or by the holderof any rights granted or acquired under the provisions of this division (of the Water Code) or in respect to any
valuation for pusposesof sale to or purchase, whether through condemnation proceedings or otherwise, by the State or any city, city
and county, municipal water district, irrigationdistrict, lighting district, or any politicalsubdivision of the State, of the rights and property
of any licensee, or the possessor of any rights granted, issued, or acquired under the provisions of this division (of the Water Code).

Section 1630. At any time after the expiration of twenty years after the granting of a license, the State or any city, city and county,
municipal water district, irrigation district, lighting district, or any political subdivision of the State shall have the right to purchase the
works and property occupied and used under the license and the works built or constructed for the enjoymentof the rights granted under
the license,

Section 1631. In theevent that the State, or any city, city and county, municipal water district, irrigation district, lighting district, or
pelitical subdivision of the State so desiring to purchaseand the owner of the works and property cannot agree upon the purchase price,

theprice shall be determined in such manner as is now or may hereafter be provided by law for determining the value of propertytaken
in eminent domain proceedings.

Dated:  #AY 221995

STATE WATER RESOURCES CONTROL BOARD
ORIGINAL SIGNED
BY ROGER JOHNSON
r;ﬂ Chief, Division of Water Rights

C



STATE OF CALIFORNIA
THE RESOURCES AGENCY
STATE WATER RESOURCES CONTRCL BOARD

DIVISION OF WATER RIGHTS

PEBMIT FOR DIVERSION AND USE OF WATER
PERMIT. 18762

BANK OF AMERICA, M.T.& S.A. AS CORPORATE CO-~TRUSTEE OF THE
Application 2317

of PENSION TRUST FUND FOR OPERATING ENGINEERS pAx@L~

c/o DANIEL F. GALLERY, ATTORNEY, 926 J DUILDING, SACRAMCHTO, CALIFORNI1A 95014

fledon . DECEMBER 19, 1969 -, has been approved by the State Water Resources Control
Board SUBJECT TO VESTEI? RIGHTS and to the limilations and conditions of this Permit,

Permiltlee is hereby authorized to divert and use waler as follows:

1, Source:

Tributary to:

UNNAMED_STREAM.

_MOKELUMNE RIVER

40-; bdivisla B
9. Location of point of diversion: of pablie Tand mevey Section | 79T | Range "
or projection thereof Meridan
BY CALIFORNIA COORDINATES, ZOHME 2,
X = 2,258,230 Anp Y = 304,130 sel/4 oF se1/4 | 33 | 88 | BE | MD
Countv of . SAGRAMENTO ...
9 Ban
3. Purpose of use: 4. Tlace of use: Section T_‘;.‘;: Range | and Kot
Meridan
RECREAT | OHAL
LAGUMA JOAQUIN RESERVOIR IN
STOCKWATERLHG E1/2 or sel1/4 33 | 8u | 8 | mp
AHD
wlf2_or sul/4 34 | 8u | 8 | mMD

The place of use is shown on map filed with the State Water lesources Gontrol Board,

WRECB 14 (1.72)

wrarrans 2.7 3m @ oar




ApPLICATION 23417 reanir 16763
PaGeE 2

5. THE WATER APPROPRIATED SHALL BE LIMITED TO THE QUANTITY WHICH CAM BE BENEFICIALLY
USED AND SHALL HOT EXCEED 130 ACRE~FEET PER AHNUM TO BE COLLECTED FARCM NOVEMBER 1 eF
EACH YEAR To MAY 31 OF THE SUCCEEDING YEAR.

THIS PERMIT DOES NOT AUTHORIZE COLLECTION OF WATER TO STORAGE CUTSIDL OF THE SPECIFIED
SEAS o 1 VA A D S E A .
EASON TO OFFSET EVAPORATION AN EEPAGE LOSSES OR FOR ANY OTHER PURPOSE (DOODDD 5’)

6. THE AMOUNT AUTHORIZED FOR APPROPRIATION MAY BE REDUCED [N THE LICENSE IF
INVEST |GATION WARRANTS. @90000 é)
7. CONSTRUCTION WORK SHALL BE COMPLETED ON OR BEFORE DECEMBER 1, 1980. (290095%)8)

8. COMPLETE APPLICATION OF THE WATER TG THE PROPOSED USE SHALL BE MADE ON og’ " ?>
BCFORE DECEMEER 1, 1990, oo

9. PROGRESS REPORTS SHALL BE SUBMITTED PROMPTLY BY PERMITTEE WHEN REQUESTED BY
THE STATE WATER RESOURCES CONTROL BOARD UNTIL LICENSE [S5 [SSUED. EE)OCMNQIO)

10. PURSUANT TO CALIFORNIA WATER CODE SEcTioN 100, ALL RIGHTS AND PRIVILCGES UNDER
THIS PERMIT AND UNDER ANY LICENSE |SSUED PURSUANT THERETC, INCLUDING METHOD OF DIVER-
S10M, METHOD OF USE, AND QUANT ITY OF WATER DIVERTED, ARE SUBJECT TO THE CONTINULNG
AUTHORITY OF THE STATE WATER RESOURCES CONTROL BOARD 1IN ACCORDANCE WITH LAW AND IN
THE INTEREST OF THE PUBLIC WELFARE TO PREVENT WASTE, UNREASONAOLE USE, UNREASONABLE
METHOD OF USE, OR UNREASONABLE METIIOD OF DIVERSION OF SAID WATER.

THIS CONTINUING AUTHORITY OF THE BOARD MAY BE EXERC|SED BY IMPOSING SPECIFIC RE-
QUIREMENTS OVER AND ABOVE THOSE COHTAINED IN THIS PERMIT WITH A VIEW TO MINIMIZING
WASTE OF WATER AND TO MEETING THE REASONABLE WATER ‘REQUIREMENTS OF PERMITTEE WITHOUT
UNREASGNABLE DRAFT ON THE SOURCE. PERMITTEE MAY BE REQUIRED TO IMPLEMENT SUCH PRO-
GrAMS AS (1) REUSING OR RECLAIMING THE WATER ALLOCATED; (2) RESTRICTING DIVERSIGNS
so AS TO ELIMINATE AGRICULTURAL TAILWATER OR To REDUCE RETURN FLOW; (3) SUPPRLSSING
EVAPORAT |IOH LOSSES FROM WATER SURFACES; (4) CONTROLLING PHREATOPHYTIC GROWTHj; AND
(5) INSTALLING, MAINTAINING, AND OPERATING EFFICIENT WATER MEASURING DEVICES TO
ASSURE COMPLIANCE WITH THE QUAHTITY LIMITATIONS OF TillS PERMIT AND TO DETERMINE
ACCURATELY WATER USE AS AGAINST REASONABLE WATER REQUIREMENTS FOR THE AUTHORIZED
PROJEGT. HO ACTION WILL DE TAKEN PURSUANT TO THIS PARAGRAPH UNLESS THE BOARD DETER=
MINES, AFTER NOTICE T AFFECTCD PARTIES AND OPFORTUNITY FOR HEARING, THAT SUCH SPECIFIC
REQUIREMENTS ARE PHYSICALLY AND FINAHCIALLY FEASIBLE AND ARE APPROPRIATE TO TH??W?ODOIZ%)
PARTICULAR SITUAT 10N,

11. PERMITTEE SHALL ALLOW REPRESEMTATIVES OF THE STATE WATER RESOURCES CONTROL BOARD,
EMPLOYEES OF OMOCHUMME=HARTHELL WATER DISTRICT, AND OTHER PARTIES AS MAY BE AUTHORIZED
FROM TIME TO TIME BY SAID BOARD, REASONADLE ACCESS TO PROJECT WORKS TO DETERMINE POCOD H)
COMPL [ANCE WITH THE TERMS OF THIS PERMIT.

17. THE QUANTITY OF WATER DIVERTED UNDER THIS PERMIT AlD UNDER ANY LICENSE |SSUED
PURSUANT THERETO |S SUBJECT TO MODIFICATION BY THE STATE WATER RESOURCES CONTROL
DOARD 1F, AFTECR NOTICE TO THE PERMITTEE AND AN OPPORTUNITY FOR HEARING, THE BOARD
FINDS THAT SUCI MODIFICATION IS NECESSARY TO MEET WATER QUALITY OBJECTIVES IN WATER
QUALITY CONTROL FLANS WHICH HAVE GEEN OR WEREAFTER MAY BE ESTAGLISHED OR MODIFIED
PURSUANT TO DIVISION T OF THE WATER CODE. NO ACTION WILL BE TAKEN PURSUANT TO THIS
PARAGRAPH UNLESS THE BOARD FINOS THAT (1) ADEQUATE WASTE DISCHARGE REQU LREMENTS HAVE
BECN FRESGRIBED AND ARE [H EFFECT WITH RESPECT TO ALL WASTE DISCHARGES WHICH HAVE
ANY SUBSTANT IAL EFFECT UPON WATER QUALITY 18 THE AREA |NVOLVED, AND (2) THE WATER
QUALITY OBJECTIVES GANNOT BE ACHIEVED SOLELY THROUGH THE CONTROL OF WASTE DISCHARGES.

Dov0ol3)




" Application_23411 Permit___ 16763

Pace 3

13. PERMITTEE SHALL INSTALL AND MAINTAIN AN OUTLET PIPE OF ADEQUATE CAPACITY IN HIS

DAM AS NEAR AS PRACTICABLE TO THE BOTTOM OF THE NATURAL STREAM CHANNEL, OR PROVIDE

OTHER MEANS SATISFACTORY TO THE STATE WATECR RESOURCES CONTROL BOARD, IN ORDER THAT

WATER ENTERING THE RESERVOIR WHICH 15 MNOT AUTHORIZED FOR APPROPRIATION UNDER THIS

PERMIT MAY BE RELEASED. 005‘09'43>

14, AFTER THE INITIAL FILLING OF THE STORAGE RESERVOIR, PERMITTEE'S RIGHT UNDER

THIS PERMIT EXTENDS ONLY TO WATER MECESSARY TO KEEP THE RESERVOIR FULL BY RE=

PLACING WATER LOST BY EVAPORATION AND SEEPAGE, AND TO REFILL IF EMPTIED FOR

MECESSARY MAINTENANCE OR REPAIR. SUCH RIGHT SHALL BE EXERCISED CNLY DURING 35

DIVERS ION SEASON, (x o000 #1)
15. IN ORDER TO PREVENT DEGRADATION OF THE QUALITY OF WATER DURING AND AFTER

CONSTRUCTION OF THE PROJECT, PRIOR TO COMMENCEMENT OF CONSTRUCTION FERMITTEE SHALL

FILE A REPOAT PURSUANT TO WATER CODE SECTIoN 13260 AND SHALL COMPLY WITH ANY WASTE
DISCHARGE REQUIREMENTS IMPOSED DY THE CALIFORNIA REGIONAL WATER QUALITY CONTROL

BOARD, CENTRAL VALLEY REGION, OR BY THE STATE WATER RESOURCES CONTROL aoARo.(?Rywc,,oca .

16. NO WATER SHALL 8E APPROPRIATED UNTIL THE PERMITTEE HAS ESTABLISHED A PERMANENT
ORGANIZATION WHICH WILL, TO THE BOARD'S SATISFACTION, PROPERLY OPERATE AND MAINTAIN
THE PERMITTEE 'S RESERVOIR. DOGOOI;:L‘)

1T, IN ACGORDANCE WITH THE REQUIREMENTS OF WATER CODE SECTION 1393, PERMITTEE SHALL
CLEAR THE SITE OF THE PROPOSED RESERVOIR OF ALL STRUCTURES, TREES AND OTHER

VEGETATION WHICH WOULD INTERFERE WITH THE USE OF THE RESERVOIR FOR WATER STORAGE

AND RECREAT |ONAL PURFOSES. i&?fifﬂ957i)

18. IF THE STORAGE DAM WILL BE OF SUCH SIZE AS TO BE WITHIN THE JURISDICTION OF THE
DEPARTMENT OF WATER RESOQURCES AS TO SAFETY, CONSTRUCTION SHALL NOT BE COMMENCED
UNTIL THE DEPARTMENT HAS APPROVED PLANS AND SPECIFICATIONS, o3b6oo "%‘3)

15. HNO WATER SHALL BE USLD UNDER THIS PERMIT UNTIL THE PERMITTEE HAS FILED A REPORT
OF WASTE DISCHARGE WITH THE CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD, GENTRAL
VALLEY REGION, PURSUANT TO WATER CODE SECTJoN 13260, AND THE REGIONAL BOARD OR STATE
WATER RESOQURCES CONTROL BOARD HAS PRESCRIBED WASTE DISCHARGE REQUIREMENTS OR HAS
INDICATED THAT WASTE DISCHARGE REQUIREMENTS ARE NOT REQUIRED. THEREAFTER, WATER

MAY BE DIVERTED OMLY DURING SUGCH TIMES AS ALL REQUIREMENTS PRESCRIBED BY THE REGIONAL
BOARD OR STATE BOARD ARE BEING MET. NO DISCHARGES OF WASTE TO SURFACE WATER SHALL

BE MADE UNLESS WASTE DJSCHARCE REQUIREMENTS ARE ISSUED 8Y A REG|ONAL BOARD OR THE
STATE BOARD. A DISCMARGE TO GROUND WATER WITHOUT ISSUANCE OF A WASTE DISCHARGE
REQUIREMENT MAY BE ALLOWED IF AFTER FILING THE REPORT PURSUANT To SECTIoN 13260:

(1) THE REGIOMAL BOARD ISSUES A WAIVER PURSUANT TO SEcTioNn 13269, oR
(2) THE REQIONAL BOARD FAILS TO ACT WITHIN 120 DAYS OF THE FILING OF
THE REFPORT.

NO REPORT OF WASTE DISCHARGE PURSUANT To SECTION 13260 oF THE WATER CODE SHALL BE
REQUIRED FOR PERCOLATION TO THE GROUND WATER OF WATER RESULTING FROM THE IRRIGATION

OF CROPS. (DZCFOlOD

This permil is issued and permitlee takes it subject lo the following provisions of the Water Code:

Section 1300. A permit shall be effective for such time as the water actually appropriated under it Iy used for a useful and benefclnl purposs In
conformity with this division (of the Water Cods}, bul no Jonger,

Section 1361, Every permit shall Include the enumerntion of conditiont therein which in substance shall fnclude all of the provislons of this articls
and the statement that any eppropristor of waler to wham & permit i3 lssued Lakes it subject to Lhe conditions therein expressed.

Section 1382, Every permiltee, If be accepts  permit, does so under the conditions precedent thal no value whatsopver n excess of the actual
amaunt pald 1o the Siate therefor shall al nny {ime he nssigned to or claimed for any permil granted or fssved under the provisions of this division {of
the Waler Code), or for any rights granted or acquited under the provitions of this division (of the Water Code), In respect to ths regulation by any
campetent public authority of the services or the price of the services lo be rendered by any permittee or by the holder of any rights gmnted or acquired
under the provisions of this division (of the Water Code) or In tespeet lo any valuation for purposes of sale to or purchase, whether through condemnation
proceeddings or otherwise, by the State or auy city, clty and county, munlelpal water district, frefgation district, lighting district, or any politice] subdivision
\(11 [U‘: Swu-, n:zolge)rinhls and property of any permittee, or the possessor of any rights granted, ssued, or acquired under the provisions of this division

of the Waler Code),

Dated: SEP 181975 STATE WATER RESOURCES CONTROL BOARD

(@Diﬁm’an o; %afer Righs

WRCH 14.2 (11.88) arses.ann to.14 14 @ cnp

s
i

L
o
i

Ty
T







STATE OF CALIFORNIA
THE RESCURCES AGENCY
STATE WATER RESOURCES CONTROL BOARD

DIVISION OF WATER RIGHTS

PERMIT FFOR DIVERSION AND USE OF WATER

AMENDED PERMIT__16762

Bank of America, N.T.&S.A, as Corporate Custodian of
Application ....23416. . ._of._%the Pension Trust Fund for Operating Engineers .. . e

_c/a.Daniel E. Gallery, Attorney, 926 J Building, Sacramento. California 95814

filed on . December 19, 1969 . . .. , has been approved by the Stale Water Resources Control
Board SUBJECT TO VESTED RIGHTS and to the limitalions and conditions of this Permit.

Permillee is hereby authorized to divert and use water as follows:

»

1. Source: Tributary to:
(1) Cosumnes River Mokelumne River
(2-8) Unpamed Streams Cosumnes River
(9) Unnamed Stream Crevis Creek thence

Deer Creek thence

Cosumnes River

2. Location of point of diversion: o pobie tand vorwey [Secton | ToT | range | n
or projection thereof Merldan
See Supplement Page 2
County of ... Sacramento
3. Purpose of use: 4. Place of use: Section | 77 | Range Ml:ﬂ;: e
Municipal
Recreational
Industrial 3,600 acres in Sections 2, 3
and 4, T7N, RBE, MDB&M; and
Sections 26, 27, 28, 33, 34
and 35, T8N, RBE, MDBAM
Irrigation 500 acres net within gross
area of the 3,600 acres

The place of use is shown on map filed with the State Waler Resources Control Board.

WRCB 14 011.72) - Dosr




APPLICATION _ ~2..3_.4L§_.4_.__

' .J);I HERN

STATE OF CAUFORNIA
THE RESOURCES AGENCY
STATE WATER RESOURCES CONTROL BOARD

DIVISION OF WATER RIGHTS
ORDER

PERMIT L leie2 veewst_.

ORDER APPROVING A NEW DEVELOPMENT SCHEDULE
AND AMENDING THE PERMIT

WHERENS :

1.

2.

A petition for extension of time within which to develop the project and
apply the water to the proposed use has been filed with the State Water
Resources Control Board. k

The permittee has proceeded with diligence and good cause has been shown
for extension of tinme.

WM, THEREFORE, IT IS ORDERED THAT:

L.

24

3.

Paragraph 7 of the permit is amended to read as follows:

CONSTRUCTION WORK SHALL BE
COMPLETED ON OR BEFORE Decenber 1, 1990

paragraph 8 of the permit is amended to read as follows:

COMPLETE APPLICATION OF THE
WNTER TO THE PROPOSED USE
SHALL BE MADE ON OR BEFORE Decenber 1, 2000

Paragraph 31 is added to this permit as follows:

The State Water Resources Control Board, under its authority to conserve
the public interest, retains continuing authority over this permit to
require permittee to develcp and inplement a water conservation program,
after notice and opportunity for hearing. The requirements for this term
ey be satisfied by permittee's campliance with any comprehensive water
conservation program, approved by the State Water Resources Control Board,
which may be imposed by a public agency.

Dated: SEPTEMBER 4 1982

gﬂg DHazh,

nd Walsh, Chief

Division of Water Rights

‘WRCS
133 (12-67)

o R T A

B AN A A

Niramais

i 41_4&:?.!__-..._.‘: s

it s

L




K 18 N8 Le ZIN 40 HMN /2 UOL1D8S JO J3UJ0) JN Wody 3334 00G°2 IS8M
o pue 3334 (00Z°l UINOS - ALOAJDS3Y O48[e) (8)

aW 18 N8 G¢ ZAN 40 BMS GE UOL}D8S JO J43UL0D MS WOUAY 3333 0/L°E 35ed
. pue 138j 006°C Y3AON - JLOAJASBY sseg Yoelg (/)

aW 38 N8 Ge HMS 40 HMN GE UOL3D8S JO JBUU0D MS WOA4 3334 092° L
1Se3 pue 199} 0G/°| Y34AON - ALOAJDS3Y sseg  (9)

aW 38 N8 GE EMS 40 HAN 0bb “G0E=A Pue 0£2°/92°2=X ‘¢ |uoz ‘sajeu
-1pA00) BLUJAOJL[R) AQ - JLOAUDSSY eLjusws|) (9)

aW 38 N8 €€ ZAN 40 %3S 00Z°£0€=A PUR Q0F°852‘2=X ‘Z du0Z
€S37RULPA00D PLUJAOL|R) AQ - ULOAJDSDY BRlRddd (V)

aW 18 N8 €e %3S 30 %3S OEL YOE=A PUR 0£Z2°8G2°2=X ‘2 BU0Z ‘S33RULPJO
-07) eLu40fL|e) Ag - 4L0Au3SBY ulnbeop eunbeq (g)

1UOLSUBALPRY

aW i3 N8 ge HMN 40 BMN 09%°80E=A PU® (0/G°G92°2=X g 8uoz

$970ULpA00T BLUAO4L|R) AQ - JLOAAISIY 04qsay) (2)
UOLSUBALPIY pU®R UOLSUBALQ

aW 18 N8 GE %3S 40 HMS 0/6°€0E=A PU® 0/9°/92°¢ = X 2 8uoz
£$870ULPA00) BLUAOSLLR) AQ - UBALY Sauwnso) ()

ueLplL4ap abuey dLys uoL1089g J40843y3 uoLjzdefoad uo :
pue -UMOo | K3adns pue| oLiqnd jo 1UOLSJIALP JO JULO4 pue UOL3RI0T "2
aseg UOLSLALPONS adde-Qf

(INIWI1ddN3)
¢9.  1IWY3d 9lve  {0ILYITTddY



|
aW 18 N8 ie AN 40 HMN [Z UOL}D3S 4O 43UJ0D IN Wod) 3334 00G°2 3SM
pue 1994 00Z°L Yanos - JALOAUBSDY 043|e) (6)
aW 18 NG Gt %AN 40 %MS GE U0L}09S 4O JBUU0D MS WOJ) 3833 OLL°E 3Se]
pue 1834 006°C YIJON - ALAOJDSBY sseq Hoeld (8)
aW 18 N8 4 AMS 40 HMN GE U0L1D8S 4O JBUJ0D MS WOLY 1834 092°1
1Se7 pue 3934 0G/°L YIION - ALOAUDSIY Ssed (/)
aW 18 N8 g€ “MS 40 HAN Ob¥ G0E=A PUR Q£2°/92°2=X ‘¢ duoz ‘sajeu
-LpA00) BLUJO4L|B) AQ - JLOAABSSY eLjuswd|) (9)
awW 38 N8 gt HIN 40 %3S 002°.0€=A pue 00v‘8G2‘e=X ‘2 8uoz
€S33BULPUA00D BLUAOLL|R) AQ - ALOAUBSIY B|RU3( (g)
aw 18 N8 £ %3S 30 %3S 0EL‘POE=A PUeR QE£Z°BG2°2=X ‘¢ 9U0Z SIJBULPJIO
-0 eLu4oil|e) Ag - JLOAJBSBY uinbeop eunbeq (y)
1UOLSARALPSY
aW 38 N8 123 “MN 40 %3S 00E€L0E=A PU® 0Z6°092°2=X ‘g 8uoz ‘sajeu
~Lp40) BLUJO4L|R) AQ - JALOAJDSSY adnjepeny (g)
aw 38 N8 ge ZMN 40 HMN 09t °80E=A Pue 0/G°G92°¢=X ‘¢ Auoz
$91PULPJ00D BLUAOSL|B) AQ ~ ALOAUBS3Y 04GSay) (2)
IUOLSJUSALPSY puR UOLSUBALQ
aW 18 N8 bt %3S 40 HMS 0/6°€0E=A pue 0/9°/92°¢ =X ‘g ®uoz
©S9]RULPA00D RLUAO4L|R) AQ - 4BALY sauwnso) ()
ueLpLuay diys 10843y} uoL3oafouad Jo
pue sbuey AiiE uo1393y Kaadns pue| oL|gnd jo :UOLSAdALP JO Julod pue uoijedoy] °g
aseg 1 UOLSLALPGNS B4dEe-Qf

29491 LIWd3d

(INIWITddNS)

9. 2 NOILYJI'lddV



APPLICATION 23416 PERMIT 16762

5. The water appropriated shall be limited to the quantity which can be
beneficially used and shall not exceed {a) 6 cubic Feet per second by direct
diversion from the Cosumnes River to be diverted from November 1 of each year to
May 31 of the succeeding year, and (b) 4,050 acre-feet per annum by storage to be
collected from November 1 of each year to May 31 of the succeeding year as
follows:

A. 3,900 acre-feet per annum from the Cosumnes River to be stored as
folTows:

1) 1,250 acre-feet per annum in Chesbro Reservoir,
2) 2,610 acre-feet per annum in Calero Reservoir,
3) 850 acre-feet per annum in Clementia Reservoir, and
4) 40 acre-feet per annum in Fairway No. 10 Lower Lake.

The combined amount under (2), (3) and (4) shall not exceed a total of 2,650
acre-feet,

B. 50 acre-feet per annum from an unnamed stream to be stored in Chesbro
Reservoir.

C. 100 acre-feet per annum from an unnamed stream to be stored in Calero
Reservoir.

The maximum rate of diversion from the Cosumnes River to offstream storage
shall not exceed 46 cubic feet per second. The equivalent of the continuous flow
allowance by direct diversion for any 7-day period may be diverted in a shorter
time 1f there is no interference with vested rights. The total amount of water
to be taken from the scurce shall not exceed 6,368 acre-feet per water year of
October 1 to September 30.

This permit does not authorize collection of water to storage outside of
the specified season to offset evaporation and seepage losses or for any other

purpose. (ooo ogo.ﬁ’)
6. The amount authorized for appropriation may be reduced in the Ticense if
investigation warrants. (OOOOOD@

7. Said construction work shall be completed on or before December 1, 1980.(0(90cmx)g)

8. Complete applicatfon of the water to the proposed use shall be made on o
before December 1, 1990. (BDOO&OT)

9, Progress reports shall be submitted promptly by permittee when requested
by the State Water Resources Control Board until license s issued. (0006{0/0)

10. Pursuant to California Water Code Sections 100 and 275, all rights and
privileges under this permit and under any license issued pursuant thereto,
including method of diversion, method of use, and quantity of water diverted, are
subject to the continuing authority of the State Water Resources Control Board in
accordance with Taw and in the interest of the public welfare to prevent waste,
unreasonable use, unreasonable method of use, or unreasonable method of diversion
of said water.

The continuing authority of the Board may be exercised by imposing specific
requirements over and above those contained in this permit with a view to minimiz-
ing waste of water and to meeting the reasonable water requirements of permi ttee
without unreasonable draft on the source. Permittee may be required to implement
such programs as (1) reusing or reclaiming the water allocated; (2) using water
reclaimed by another entity instead of all or part of the water allocated; (3)
restricting diversions so as to eliminate agricultural tailwater or to reduce
return flow; (4) suppressing evaporation losses from water surfaces; (5) control-
1ing phreatophytfc growth; and (6) installing, maintaining, and operating efficient
water measuring devices to assure compliance with the quantity Timitations of
this permit and to determine accurately water use as against reasonable water
requirements for the authorized project. No action will be taken pursuant to
this paragraph unless the Board determines, after notice to affected parties and
opportunity for hearing, that such specific requirements are physically and
financially feasible and are appropriate to the particular situation. (00000[2]

B e

AP




APPLICATION 23416 PERMIT 16762

11, Permittee shall allow representatives of the State Water Resources Control
Board, employees of Omochumne-Hartnell Water District, and other parties as may
be authorized from time to time by said board, reasonable access to project works
to detrmine compliance with the terms of this permit. FDD()OO 1y

12, The quantity of water diverted under this permit and under any license
issued pursuant thereto is subject to modification by the State Water Re-
sources Control Board if, after notice to the permittee and an opportunity
for hearing, the Board finds that such modification is necessary to meet water
quality objectives in water quality control plans which have been or hereafter
may be established or modified pursuant to Division 7 of the Water Code. No
action will be taken pursuant to this paragraph unless the Board finds that
(1) adequate waste discharge requirements have been prescribed and are in
effect with respect to all waste discharges which have any substantial effect
upon water quality in the area involved, and (2) the water quality objectives
cannot be achieved solely through the control of waste discharges. (00000 1'3)

13. MNo water shall be appropriated under this permit until a public district
or some other organization capable, to the satisfaction of the Board, of supplying
the place of use on a continuous permanent basis, has been established. 000()023)

14, Permittee shall install and maintain outlet pipes of adequate capa-
city in his dams as near as practicable to the bottom of the natural stream
channels, or provide other means satisfactory to the State Water Resources
Control Board, 1n order that water entering the reservoirs which 1s not autho-
rized for appropriation under this permit may be released. (0050(9‘7‘3)

15. In accordance with the requirements of Water Code Section 1393, per-
mittee shall clear the site of the proposed reservoirs of all structures, trees
and other vegetation which would interfere with the use of the reservoirs for
water storage and recreational purposes. (00|2f957520

16. If the storage dams will be of such size as to be within the jurisdiction
of the Department of Water Resources as to safety, censtruction shall not be f)
commenced until the Department has approved plans and specifications. (7936 oot

17, After the initial filling of Laguna Joaguin, Peralta, Bass, and
Black Bass Reservoirs, permitlee's right under this permit, as it
pertains to these reservoirs, extends only to water necessary to keep these
reservoirs full by replacing water beneficially used and water Tost by evapor-
atfon and seepage, and to refill if emptied for necessary maintenance or repair.
Such right shall be exercised enly during the authorized diversion season. (ocupoutfj)

18. For the protection and preservation of fish 1ife, diversions under this
permit from the Cosumnes River shall be subject to the following terms and
conditions:

A. No water shall be diverted when the flow 1s less than 70 cubic feet
per second.

B, Only up to 6 cubic feet per second shall be diverted when the flow is
between 70 and 175 cubic feet per second (but such diversion shall not
reduce the flow below 70 cubic feet per second.

C. Only those flows in excess of 175 cubic feet per second shall be
diverted at all other times, except in dry years, as follows:

(1) If on February 1, the total amount that could have been diverted
under this permit under the Foregoing schedule is less than 400
acre-feet, then permittee may, during February, divert the flows
in excess of 70 cubic feet per second, up to a maximum of 46 cubic
feet per second.

(2) If on March 1, the total amount that could have been diverted
under the foregoing schedule is less than 2,000 acre-feet, then
permittee may, during March, divert the flows in excess of 70
cubic feet per second up to a maximum of 46 cubic feet per second.

(oMoDBD\

:
i

b

o

SRFORR RIS S

AR e N e S



APPLICATION. 23416 PERMIT 16762

{3) If on April 1, the total amount that could have been diverted
under the Foregoing schedule is less than 4,400 acre-feet, then
permittee may, during the remainder of the diversion season (April
1 to May 31), divert the flows in excess of 70 cubic feet per
second up to a maximum of 46 cubic feet per second.

D. For the purpose of providing maximum continuous downstream fish
migration Flows as early as possible in the spring months during years
when one of the schedules as set forth in paragraphs C(1), C(2), or
C(3) above is commenced, the permittee shall continue such diversion
schedule (set forth under C(1}, C(2), or G(3) respectively) in order to
complete the diversion to storage under the permit as soon as possible,
and shall not revert to the diversion schedule under B and C above,
except for direct diversion to supply its direct diversion requirements
during the remainder of the diversion season not to exceed 6 cubic
feet per second. The total seasonal diversion shall not exceed 6,368

acre-feet.
E. A1l measurements of flows shall be determined at the U.S. GeoTogical
survey gaging station "Cosumnes River at Michigan Bar." (OILP o0lLD)

19. The Board retains jurisdiction over this permit for the purpose of modifying
the minimum fisheries flow requirements to conform to future Board determinations
and fisheries flow requirements of permits issued pursuant to Applications 56458,
5646, 5647A, 19266, and 21835. 6000060")

20. Permittee shall, upon authorization by the U.S. Congress of the Nashville
Unit of the Cosumnes River Division of the Federal Central Valley Project, report
annually to the Board on the status of negotiations for a firm water supply for
the place of use under this permit, to the extent such supply is not available
under prior vested rights of permlttee. (021 6349 )

21. Permittee shall divert no water during the period November 1 to June 1 of
each season except during such time as there is a continuous visible surface flow
in the bed of Cosumnes River from permittee's point of diversion to the gaging
station at Highway 99 known as "Cosumnes River at McConnell.™ qu,quQE

22, Permittee shall install and maintain measuring devices acceptable to the
State Water Resources Control Board to measure accurately the quantity of water
diverted from Cosumnes River. (¢ (’0097’)

23. No water shall be used under this permit until the permittee has, through
grant of easement or dedication or other means satisfactory to the County of
Sacramento, provided for access by the general public to Cosumnes River through
the proposed place of use. Such access shall be minimum of 50 feet wide on each
bank of the River, or such width as may be in conformity with the parkway plan
of the County of Sacramento; provided, however, that reasonable public access
along the river 1s maintained. GDDoo ?9?)

24. No water shall be used under this permit until the permittee has Filed a
report of waste discharge with the California Regional Water Quality Control
Board, Central VYalley Region, pursuant to Water Code Section 13260, and the
Regional Board or State Water Resources Control Board has prescribed waste
discharge requirements or has indicated that waste discharge requirements are
not required. Thereafter, water may be diverted only during such times as all
requirements prescribed by the Regional Board or State Board are being met. No
discharges of waste to surface water shall be made unless waste discharge
requirements are issued by a Regional Board or the State Board. A discharge to
groundwater without issuance of a waste discharge requirement may be allowed
if after filing the report pursuant to Section 13260:

(1) The Regional Board issues a waiver pursuant to Section 13269, or
(2) The Regional Board fails to act within 120 days of the filing of
the report.

No report of waste discharge pursuant to Section 13260 of the Water Code
shall be required for percolation to the groundwater of water resulting from the
irrigation of crops. (OZ‘}DIDD




APPLICATION 23416 FERMIT 16762

25, In order to prevent degradation of the quality of water during and after
construction of the project, prior to commencement of construction permittee
shall file a report pursuant to Water Code Sectfon 13260 and shall comply with
any waste discharge requirements imposed by the California Regional Water Quality
Control Board, Central Valley Region, or by the State Water Resources Control
Board. EOOODIOO)

26. HWhen the Flow of treated wastewater reaches 424 acre-feet per annum,
permittee shall implement the use of such wastewater for irrigation purposes in
Tieu of water from other sources as provided in Sections 15550 and 15551 of the
Water Code. Such use shall be reported on the annual progress reports filed with

the Board. , (OOOU 999)

27. This permit is subject to the agreement dated March 26, 1979 bewteen
permittee and Omochumne-Hartnell Water District, to the extent such agreemept
covers matters within the Board's jurisdiction. Eoooc>3ocD

28. SuitabTe metering and recording devices shall be installed, operated and ot
maintained in good working order by Rancho Murieta at the following locations: 7

A. On the discharge 1ine of each pumping statfon located within the L
forebay of the CIA diversion Canal headworks and which divert water to offstream
storage pursuant to Permit 16762. A suitable recording device shall also be
installed which will provide a continuous record on a strip or circular chart of
rates and time of diversion for each pump.

B. At the headworks of the CIA canal a continuous stage recorder to .
record diversions into the canal. Direct measurements to be made at least B
bimonthly to provide an accurate stage-discharge relationship. The recorder may ;
be removed during periods of high water.

C. On any other pumping facilities which divert water from the Cosumnes
River including but not Timited to those facilities commonly referred to as the:

(1) Bass Lake Pump il
{2) 01d Bridge Pump o
(3) Rock Plant Pump "

Totalizing meters will be deemed adequate for the foregoing and for
(D) and (E).

D, A meter shall be installed in the Cosumnes Irrigation Association
Canal downstream from the Laguna Joaquin Reservoir.

E. At all points where water is withdrawn from storage for beneficial
use, except from Fairway No. 10 Upper Lake. Water withdrawn for transfer
to another reservoir will also be measured except for transfers among Calero,
Clementia and Chesbre or from those reservoirs to the Treatment Plant.

PO o 0 LR, Aol e b o (L

F. For purposes of the measurements described above, hour meters of KWH
consumption shall not be considered adequate unless otherwise agreed to.

g

G. At Calero, Chesbro and Clementia Reservoirs changes in storage will be
measured at least monthly, and this information, plus any additional measurements
actually made regarding changes of storage, furnished to the Board upen reguest.

006 00 b2)
29. Permittee shall devise a method or plan satisfactory to the State Water
Resources Control Board to obtain current stream flow data at the U. S. Geological
Survey gaging station at Michigan Bar. Such plan shall be submitted to the Chief
of the Division of Water Rights within 60 days. (0000%9)

G




Application___ 23416 Permit 16762

30, Permittee shall make all reasonable effort to collect Tocal runoff to
storage to the extent local runoff is available in lieu of diverting water from )
the Cosumnes River, (olelely} 449

Al {/OU()UDZ—'U . w}lé},u} U)‘J"A* Lo+

This permit is issued and permittee takes it subject to the following provisions of the Water Code:

Section 1380, A permit shall be efective for such tme e the water sctually sppropriated under It I used for & useful and beneficial purposs (o
conformity with this division {of the Water Coda), but no longer,

Section 1391, Every permit thall include the enumeration of conditlons thersin which In substance shall include all of the provislons of this article
and the siatement that eny appropriator of water to whom = permit Is farued takes It subject to the conditons therein expressed.

Section 1392, Every permittes, if he accepts a permit, does so under the conditions precedeni that no valus whatsoever n excess of the actual
amounl paid to the State’ Lherefor thall al any tme be ssiigned to or elalmed for any permil grapted or fsyued under the provisdons of this division (ol
the Water Code), or for any dghts granted or acquired under the provisions of this division (of the Water Code), In respect to the regulstion by any
competent public authority of the services or the price of the services to be tendered by any permlites of by the holder of any rights granied or acquired
wnder the provisions of this division (of the Water Code) or in respect to sny valuation for purposes of sals to or purchase, whether through rondemnation
proceedings or otherwise, by the Stats or oy tity, city and county, municipsl water distrct, frrigation distrdet, lighting distriet, or any political rubdivision
of the State, Déo&é: rights and property of any ponmittee, or the possesior of any rights granted, Issued, or sequired under the provisions of this division
(of ths Water ).

AUGUST 5 1980

Dated: STATE WATER RESOURCES CONTROL BOARD
Ghief, Division of Water Rights
Dosr

WRCB 14-2 (11.48)




P72 - '
q ‘g‘ b O.d:z)&ol/ W W Fre.
[(,.,TL g ’Glu_C/-J Vil (mecu‘?,&&wm @,mﬁw?‘




Appendix A

STATE OF CALIFORNIA
THE RESOURCES AGENCY
STATE WATER RESOURCES CONTROL BOARD

DIVISION OF WATER RIGHTS
PERMIT IFOR DIVERSION AND USE OF WATER

ArCEonD  PERMIT 16762

Bank of America, N.T.&S5.A. as Corporate Custodian of

23416 . ~the Pension Trust Fund for Operating Engineers. ... .. _

Application . of

c/o Daniel F. Gallery, Attorney, 926 J Building, Sacramento, California 95814 __

fiicd on  December 19, 1369 » has been approved by the State Water Resources Control
Board SULJECT TO VESTED RIGHTS s o the Iu-m ations and condilions of this Permit.

Yermiltee is hereby authiorized Lo divert and use water as {olows:

1. Suvurce: Tributary to:

V0<81LFﬂE R1vnr

{1) r‘osummﬂ’s P1ver

(2-9)

(9) dnnamed Stre

Unnamed Streams

Ccsumnes R1aer

Crev.s Creek thence

ueer ureek thence

Cosumnes River

D-scre subdivisin ! B
2. Location of poit of diversion: ; b st tuwd verany iSection 'T.:T: Range a8
: o prowdiion Userrul ! ! } Menrdan
T
i i ;
Sze Sucolement Page 2 i [ | | i
i : V
| N |
1 5 :
i '
I
R
t . ' !
' I
! : 1
1 | | !
! | | i
Courivof . S3cramento R
; S | Ba
A Tarpose of use: 14 Place of use: Secuon T‘h':: Rasge | e e
i , i . Mendan
i { i 1
P [ | {
Hunicipal ' ! :
I . i
- i ] I |
Pecreational : i | |
I ; s ? - ! ‘
ndustriai 1 3,600 acres in Secticns 2, 3| ; I i
i ! ) |
1and 4, T7H, RBE, MDS&M,; and ! . !
H I
i ; 1
!Sections 26, 27, 28, 33, 33 ; : :
[ | | |
| and 35. 721, RBE, MDAAM ; i !
! i
Irrigation 507 acres net within gross i
Iarea of the 3,600 acres
1
| !
The place of use is shown on map filed with the State Water Resources Control Board.
4 (1.73) = 2
WRACE 14 {11.72 , '.;;}r—_" .




APPLICATION _ 23416 PERMIT 16762

5. The water appropriated shall be 1imited to the quantity which can be
beneficially used and shall not exceed {a) 6 cubic feet per second by direct
diversion fron the Cosumnes Piver to be diverted from Movember 1 of each year to
“ay 31 of the succeeding year, and (b) 4,050 acre-feet per annum by storace to be
collected from lovember 1 of each year to “lay 31 of the succeeding year as
folleows:

A. 32,9C0 acre-feet rer annum from the Cosurnes River to be stored as
follows:

(1) 1,250 acre-feet cer annum in Chesbro Reservoir,
(2) 2,610 acre-feet per annum in Calero Reservoir,
(3) 850 acre-feet per annum in Clerentia Reservoir, and
(4) 40 acre-feet per annum in Fairvay ¥o. 10 Lower Lake.

The cerbined amount under (2), (3) and (4) shall not exceed a total of 2,550
acre-feet.

2. 50 acre-feet per annum from an unnamed stream to be stored in Chesbro
Reservoir.

C. 1C0 acre-feet per annum from an unnamed stream to be stored in Calero
Resarvoir.

The maximum rate of diversion from the Cosumnes River to offstream storage
shall not exceed 46 cubic feet per second. The equivalent of the continuous flow
allowance by direct diversion for any 7-day period may be diverted in a shorter
time {f there is no interference with vested riochts. The total arount of water
to be taken from the scurce shall not exceed 6,365 acre-feet per water vear of
October 1 to Septecher 30,

This permit does not authorize collection of water to storace outside of

he specified season to offset evaporaticn and seepage losses aor for any other
DUrpose.

6. The amount authorized for appronriation nay be reduced in the license if
jnvestication warrants.

7. Said construction work shall te completad ¢n or before Cacerber 1, 1990.

3. Corplete arplication of the water to the pronosed use shall be made on or
before Decemher 1, 1820,

9. Preoress reoorts shall be subritted prorotly by permitice when recuested
by the State l'ater Rescurces Control Poard until license is issued.

16. Pursuant to California ‘later Core Sections 100 and 275, all rizhts and
privileses under this periit and under any license issued pursuant therete,
includina method of diversicn, method of use, and auantity of wataer diverted, are
subJect to the continuina authority of the State “ater Pescurces Control Board 1n
accorzaance with law and in the interest of the public welfare to prevent waste,
unreasonable use, unreasonable rethod of use, or unreasonable method of diversion
of said water.

The continuing authority of the Board may be exercised by imposing specific
requirements over and above those contalned in this permit with a view to mininiz-
ing waste of water and to neeting the reasonable water recuirements of permittee
w{thout unreasonable draft on the scurce. Permittee may be recuired to implement
such progra=s as (1) reusing or reclaining the water allocated: (2) usino water
reclaired ty another entity instead of 211 or nart of the water allocated; (3)
restrictinn diversions so as to eliminate acricultural tafluater or to reduce
return flcw: (4) suporessing evanoraticn losses from water surfaces; (5) control-
1ing phreatophytic orcwth; and (6) installing, maintaining, and operating efficient
vater measuring devices to assure compliance with the quantity 1imitations of
this permit and to determire accurately water use as anainst reasonable water
requirerents for the authorized project. !lo action will be taken pursuant to
this paragraph unless the Board determines, after notice to affected parties and
opportunity for hearing, that such specific requirerments are physically and
financfally feasible and are appropriate to the particular situation.



APPLICATICN 23416 PERMIT 16752

11. Permittee shall allow reprosentatives of the State Water Rescurces Control
Zoard. employees of Omochumne-Hartnell Water District. and other parties as may
pe authcrized from time to time by said board, reasonable access to project works
to detrmine compliance with the terms of this permit.

12. The quantity of water diverted under chis permit a-d under any license
issued pursuant thereto is subject to modification by the State Water Re-
sources Control Beoard if, after notice to the permittee and an opportunity
for hearing, the Board finds that such modification is necessary to meet water
quality objectives in water quality control plans which have been or hereafter:
may be established or modified pursuant to Division 7 of the Water Code. No
action will be taken pursuant to this paragraph unless the Board finds that
(1} adequate waste discharge requirements have been prescribed and are in
effect with respect to all waste discharges which have any substantial effect
upon water quality in the area involved, and (2) the water quality objectives
cannot be achieved solely through the control of waste discharges.

13, Mo water shall be appropriated under this permit until a public district
sr some other organization capable, to the satisfaction of the Board, of supplying
the nlace of use on a continuous permanent basis, has been established.

14. Permittee shall install and maintain outlet pipes of adequate capa-
city in his dams as near as practicable to the bottom of the natural stream
channels, or provide other means satisfactory to the State Water Resources
Control Board, in order that water entering the reservoirs wnich is not autho-
rized for appronriation under this permit may be released.

In 2ccordance with the requirements of Water Code Section 1393, per-
a shall clear the site of the proposed reservoirs of all structures, trees
“her vegetation which would interfere with the use of the reservoirs for
storage and recreational purposes.

16. If the storage dams will be of such size as to be within the jurisdiction
of the Departiment of Water Resources as to safety, construction shall not be
comoenced until the Department has approved plans and specifications.

17. After the initia® filling of Laguna Joaguin, Peralta, Bass, and
Black Bass Reservoirs, permittee's right under this permit, as it
pertains to these reservoirs, extends only to water necessary to keep these
reservoirs full by replacing water beneficially used and water lost by evapor-
ation and seepage, and to refill if emptied for necessary maintenance cr repair.
Such right shall be exercised only during the autharized diversion season.

18. For the protection and preservation of fish life, diversions under this
permit from the Cosumnes River shall be subject to the foliowing terms and
conditicns:

A. Mo water shall be diverted when the flow is less than 70 cubic feet
ner second. .

B. Only up to 6 cubic feet per second shall be diverted when the flow is
between 70 and 175 cubic feet per second (but such diversion shall not
reduce the flow below 70 cubic feet per second.

C. Only those flows in excess of 175 cubic feet per second shall be
diverted at all other times, except in dry years, as follows:

(1) IF on February 1, the total amount that could have been diverted
under this permit under the foregoing schedule is less tran 400
acre-feot, then permittee may, during February, divert the flows
in excess of 70 cubic feet per second, up to a maximum of 46 cubic
feet per second.

(2) If on March 1, the total amount that could have been diverted
under the foregoing schedule is less than 2,000 acre-feet, then
permi ttee may, during March, divert the flows in excess of 70
cubic feet per second up to a maximum of 46 cubic feet per second.

o 1gt -
Al

Lire zedaiord



-

- APPLICATION 23416 PERMIT 15762 '

(3} If on April 1, the total amount that could have been diverted
under the foregoing schedule is less than 4,400 acre-feet, then
permi ttee may, during the remainder of the diversion season (Aoril
1 to May 31), divert the flows in excess of 70 cubic feet per
second up to 2 maximum of 46 cubic feet per second.

D. For the purpose of providing maximum continuous dewnstream fish
migration flows as early as possible in the spring months during years
when one of the schedules as set forth in paragrachs C(1), C(2), or
C(3) ahove is commenced, the permittee shall continue such diversion
schedule (set forth under C(1), C(2), or C(3) respectively) in order to
complete the diversion to storage under the permit as soon as possible,
and shall not revert to the diversion schedule under 8 and C akbeve,
except for direct diversion to supply its direct dixveesien requirerents
during the remainder of the diversion season not to exceed 6 cubic
feet per second. The total seasonal diversion shall not exceed 6,368

. acre-feet.

E. A1l measurements of flows shall be determined at the U.S. Geological

survey gaging station "Cosurmes River at Hichigan Bar.”

19. The Board retains jurisdiction over this permit for the purpose of modifying
the mininum fisheries flow requirements to conform to future Board determinations
and fisheries flow requirements of permits issued pursuant to Applications 56453,
5646, 5647A, 19266, and 21835,

20. Permittee shall, upon authorization by the U.S. Congress of the MNashville
Unit of the Cosurnes River Division of the Federal Central Valley Project, report
annually to the Board on the status of negetiations for a firm water supply for
the place of use under this permit, to the cxtent such supply 1s not available
under prior vested rights of permittee.

21. Permittee shall divert no water during the period Movember 1 to June 1 of
each season except during such time as there 1s a continuous visible surface flow
in the bted of Cosurmes River from permittee's point of diversion to the gaging
station at Highway 99 kncwn as "Cosurmes River at !'cConnell.”

22. Permittee shall install and mafintatn rmeasuring devices accentable to the
State Yater Resources Control Zoard to measure accurately the quantity of water
diverted from Cosumnes River.

23. Ho water shall be used under this permit unti{l the permittee has, throuch
grant of easement or dedication or other means satisfactory to the County of
Sacranento, provided for access by the general public to Cosummes River through
the proposed nlace of use. Such access shall be minimum of 5C feet wide cn each
bank of the River, or such width as may be in conformity with the parkway plan
of the County of Sacramento; provided, however, that reasonable public access
aleng the river is maintained.

24. ‘'lo water shall be used under this pernit until the permittee has filed a
report of waste discharce with the California Fegional !ater Quality Control
Roard, Central Valley Region, pursuant to Yater Code Section 13260, and the
Peqgfonal Board or State Water Resources Control Beard has prescribed waste
discharge requirements or has indicated that waste discharce requirements are
not recuired. Thereafter, water rmay be diverted only during such times as all
requirements prescribed by the Regfonal Board or State Bcard are belng met. HNo
discharges of waste to surface water shall be made unless waste discharce
requirenents are issued by a Recional Board or the State Beard. A discharge to
arcuncrater without issuance of a waste discharge requirsment may be allowed
if after f{1ing the report pursuant to Section 13260:

{1) The Pegional Bcard issues a waiver pursuant to Sectfon 13269, or
(2) The Regional Board fails to act within 120 days of the filing of
the report.

Mo report of waste discharge pursuant to Secticn 13250 of the liater Code
shall be required for percolation to the grcundwater of water resulting from the
irrigation of crops.



e

it ™

storace pursuant to Permit 16762. A suitable recording device shall also be

APPLICATION 23416 PERMIT 16762

25. In order to prevent degradation of the quality of water during and after
construction of the project. prior to commencerent cf construction permittee
shall file a report pursuant te Yater Code Section 13260 and shall cornly with
any waste c¢ischarce reauirements imposec by the California Reaional Water Prality
Control Board, Central VYalley Region, or by the State Hater Resources Cortrol
Board.

26. ‘Yhen the flow of treated wastewater reaches 424 acre-feet per annun,
permittee shall implement the use cf such wastewater for irrication purnoses in
lieu of water fron other sources as provided in Sections 15550 and 15551 of the
Hater Code. Such use shall be reported on the annual progress reports filed wiith
the Eoard.

27. This permit 1s suhject to the agreement dated March 26, 1976 hewteen
permittee and Omochumne-Hartnell Yater District, to the extent such agreerent
covers matters within the Beard's jurisdiction.

28. Suftable metering and recording devices shall be installed, operated and
raintained in good workine order by Rancho Murieta at the following locations:

A. On the discharne 1ine of each pumpinc statfon located within the
forebay of the CIZ diversion Canal headworks and which divert water to offstrean
installed which will nrovide a continvous record on a strip or circular chart of
rates and time of diversion for each pumm.

E. At the heachiorks of the CIA canal a continuous stace recorder to
record diversions into the canal. Direct measurernenis tc be made at Jeast
bimonthly to provide an accurate stare-discharse relationship. The recorder ray
te removed during periods of high water.

C. On any other purning facilities which divert water fro the Cosurnces
River including but not 1imited to those facilities co—enly referred to as the:

(1) tass Leke Pure
(2) 01d Eridne Pump
(3) PRock Plant Purm

Totaliziro meters ui11 Be deemed adeouate for the foreaoing and for
(D) and (E).

N. A reter shall be installed in the Cosurnes Irrication Association
Canal devinstrearm fro- the Lasuna Jeaouin Reservoir.:

E. At all peints vwhere water is withdrawn fre= storace for benzficial
use, excent fro» Fairwsy !'o. 1G YUpcer Lzke. WYater withdrawn for transfer
to another reservoir will also be reasured except for transfers amone Calero,
Clementia anc Cheshro or from those reservoirs te the Treatment Plant,

F. For purncses of the reasurements described above, hour meters of KWH
consumotion shall rot be considered acdequate unless ctherwise agreed to.

C. At Calero. Chesbro and Clementia Reservoirs changes in storace will be
measured at least ronthly, and this information, plus anv additioral mezsurerents
actuelly racde regarding chances of storace, furnished to the Eoard unor renuest.

29. Permittee shall devise a methcd or plan satisfactory tec the Stats Yeter
kesources Ccntrel Board tc obtain current strea: flow date at the U. S. Geolocical
Survyey gacinz station at !"ichicar Bar. Such nlan shall be subritted to the Chief
cf the Division of Yater Riohts within €0 days.



" Application 23416 Permit 16762

30. Permittee shall make all reasanable effort to collect local runoff to
storage to the extent local runoff 1s available in lieu of diverting water from
the Cosumnas River. :

This permit is issued and permittee takes it subject to the following provisions of the Water Code:

Sectiom 1390. Ammﬂhﬁdnmmmnmmm-wwﬁmmkhuﬂEorlmdnlandb-ndddmh
conformity with this divition (of the Water Code), bat oo Jonger.

Section 1391. Ennp«mﬂ&.ﬂbﬂuﬂammdmdiﬁ_&aﬁwhﬂhmﬁmhclﬁaﬂdthvmd&huﬂdn
Mmmmmmmwumnm‘mhwmami—umw disi therein d

Section 1192, Emwmﬂhwtmdmnmwmﬂhpm&nmmwmh“d&nm
mmMm&nShuhr&nrMnmu’mbﬂ-ﬁMww:hﬂd!'uru-rperm.'nmmdnrhmdnnddmnpmmdmhdim(d
ﬁawuz-tCndz).nrfo!mrighhp-n:-du!a:qur-dumrchpmuin-uf&hdkﬁmtdth-w-lucm),hmpnnmm:mhm-wm
cumpdn:!puhﬁc-uxhonrrdtbemorﬂupnnoftbnurﬁ:—nhmwmmma(hymmwdmﬁwhwﬂwtﬁwﬂ
und.nzhcprommdv.hhr.l.in:;io-[ofth.WmCah)w‘mrup-dbnrvdmr}cnhrmu{_nhmor b bether through d :

{of the Wuter Code).

Dated: AUGUST 5 1980 STATE WATER RESOURCES CONTROL BOARD

U lTo e 777~

Chief, Division of Water Rights

WRCS 142 (11.48) © oer



i

STATE OF CALIFORNIA—STATE WATER RICHTS '‘BOARD

License for Diversion and Use of Water

ArpLICATION_101h2 peRMIT__LOLUE LiceNsE 6238
v Arthur J. Granlees end Josephine D. ranleen
5 I . %
Tus Is To Cer'niFy, That Bloughhouzey, Balifonms Haligo of Awigamen! (Oved)

ba ve made proof as of April T, 1960,
(the date of inspection) fo Ihe satisfaction of the State Walcr Rights Board of a right to the use of the water of
(1) Cosumnes River und (2) on unnomed rully in Sacrumento County

tributary to (1) Mokelumne River (2) cosumnes River

for the purpose of  irrigation and stockwalering uses

under Permit LOLUY of the State Water Rights Board and that said right to the use of said water has been
ferfected in accordance with the laws of California, the Rules and Regulations of the State Water Rights Board and the
ferms of the said permit; that the priority of the right herein confirmed dates from November 18, 13954

and that the amount of water fo which such right is entisled and bereby confirmed, for the pur fypses aforesaid, is limited

to the amounut actually bencficially used for said purposes and shall not exceed one and vtwenty-four hundredths
(L.24) cubic feet per second by direct diversion from Cosumnes River to be diverted
from about May 1 to about October 31 of esch yeoar and forty-five (45) acre-feet per
annum by storage to be collected Lrom about October 1 of each year to about May 1
of the succeeding year Trom either or both sources. !
Maximum rate of diversion to off stream storage has been one and six tenths (1.6)
cublie feet per second.

The equivelent of such continuous flow allowance for any thirty-day period may be
diverted in a shorter time if there be no interference with other vested rights.

The point g of diversion of such water are located :

(1) Morth thirty-Iive (35) feet and cast one thousend seven hundred eighty (1780)
feet from SW corner of Section 35, 10N, ROE, MDBEM, being withla SE- of SWL
of said Section 35. '

(2) Worth ane thousand seven hundred Tifty (1750) feet end east one thousand Lwo
hundred sixty (1260) leet frem SW corner of Section'35, TON, REE, MDB&M, being
within W} of 8W), of sold Seclion 35.

A descriplion of the lands ar the place whete such waler is put to beneficial use s os follows:
Stockwatering within NW}‘ of WL of Section 35, T8, ROE, MDB&M., ond irrigation of:

35 acres within NE;‘— of mr§ of Section 35, TOW, ROE, MDBM
26 ncres within SEL of NWi of Sectlon 35, TON, REE, MDBM
51 scres within NE-L;; of SWy of Sectlon 35, TON, RGE, MDB&M

3 acres within Wy of SWi of Section 35, T8N, ROE, MDB&M
16 acres within SEL of 5W, of Scction 35, 18N, REE, MDBM
109 amcres total

i

Al rights and privileges under this license including method of diversion, method of use and quantity of water
diverted are subject o the continuing anthority of the Stale Water Rights Board in accordance with law and in the
interest of the public welfare to prevent waste, unreasonable use, unreasonable method of use or unreasonable method of
diversion of said wafer,

Reports shall be filed promptly by licensee on appropriate forms which will be provided for the purpose [rom time
to time by the State Water Rights Board,

The sight bereby confirmed to the diversion and use of water is restricted fo the point or points of diversion herein
specificd and to the lands or place of use berein described.

FoRM 64




STATE OF CALIFORNTIA
STATE WATER RESOURCES CONTROL

In Lhe Matter of PERMITS 2631, 12258,
10473 and 10474 Issued on APPLICATICNS

2%70, 5645A, 13707, and 13708 of
U. S. BUREAU OF RECLAMATION

Petitioner

and

PERMIT 16762 Issued on APPLICATION 23416,
LICENSES 537 and 6238 Issued on PERMITS

1030 (APPLICATION 1838) and 10144
(APPLICATION 16142) of

BANK OF AMERICA AS CORPORATE CUSTODIAN
OF THL PENSION TRUST FUND IF'OR OPERATING

ENGINEERS (RANCEO MURIETA)
Petitioner
OMOCHUMNE-HARTNELL WATER DISTRICT
Protestant
ENVIRONMENTAL COUNCIL OF SACRAMENTO
| Complainant

LICENSE 2629 Issued on PERMIT 1320
(APPLICATION 2296) of

COSUMNEE IRRIGATION ASSOCIATION
Licensee
JAY SCHNEIDER

Protestant and Complainant

'Y

ORDER APPROVING CHANGE PETITIONS
AND ALLOWING COMPLAINT IN PART

BY THE BOARD:

T N et el M M e B S N S S i M M St e i et e Tl e il h o o N ot et et el ol N St o St e ot

The U. S. Bureau of Reclamation,

BCARD

ORDER R 79-13

9

gyisnrAmy
F.

hereina®ter the

Burcau, having petitioned the State Water Resources Control Board,



hercinafter the Board, for a change in place of use, for change
ir point of rediversion, and for change in purpose of use under
Permits 2631, 12258, 10473 and 10474; Bank of America NT&SA as
Corporate Custodian of the Pension Trust Fund for Operating
Engineers, hereinafter Rancho Murieta, having petitioned the
Board for change in distribution of storage under Permit 16762
and for change iq_place of use under License 6238; the Board
having received complaints alleging violation of terms and
conditions of Licenses 537 and 2629 and Permit 16762; protests
having been received concerning the petitions for change; and a
consolidated public hearing having been held on February 7, 8
and 9, 1979; petitioners, protestants and complainants having
appeared and presented evidence; the evidence at the hearing

having been duly considered, the Board finds as follows:

PETITIONS CF THE U. S. BUREAU OF RECLAMATION

Substance cof the Bureau's Change Petitions

1. Permit 2631 authorizes direct diversicn of 70 cfs
and 30 cfs for the period April 15 to June 15 and diversion to

storage of 15,000 afa and 7,000 afa for the period MNovember 15

to June 15 from Camp Creek and Sly Park Creek respectively, trib-

utary to the North Fork of the Cosumnes River. The points of

diversion are (1) within NE% of NW¥%, Section 15, T10N, R13E, MDB&M

and (2) within NE%¥ of SW%, Section 17, T1ON, RL3E, MDB&M. The

purpose of use is irrigation and domestic. The place of usc is

within the boundaries of the El Dorado Irrigation District,

hereinafter EID. The petition requests three changes: (1) change
in purpose of use to municipal, industrial, agricultural, domestic,

recreational, and preservation and enhancement of fish and wildlife:

D=

&



(2) addition of a point of rediversion at a point on the Cosumnes

River at Granlees Dam within Section 35, T8N, RBE, MDB&M: and (3)

change of place of use to include the proposed service' area of the

El Dorado Irrigation District, which includes Rancho Murieta subdivisior
within an expanded service area. Irrigation is limited to 6,300

acres net within a gross area of 200,600 acres. The change does

not involve an increase in the amount of the appropriation or

season of use.

2. Permit 12258 is a permit authorizing the direct
diversion of 50 cfs and 50 cfs and diversion to storage of 10,000 afa
. and 3,000 afa from Camp Creek and Sly Park Creek respectively,
tributary to North Fork Cosumnes River, both types of diversion
being for the period November 1 to July 1. The points of diversion
are the same as for Permit 2631. The place of use is within areas
in the EID and, pending full development of such areas, for
temporary use within service areas cf water distribution
organizations which enter into valid contracts for the purposes
of the Central Valley Project. The purposes of usc are irriga-
tion and domestic. The petition regquests the same three changes
requested for Permit 2631. It does not involve an increase in

the amount of the appropriaticn or season of use.

had

3. Permit 10473 is a permit authorizing the direct
diversion of 100 cfs and diversion to storage of 41,000 afa
from Camp Creek and Sly Park Creek, tributary to North Fork

Cosunnes River, for the period November 1 to July 1. The

-3-

Bl MM el e e b g e b pemas eim mm mime mes e e mn g b e



purposes of use are irrigation and domestic and the points of
diversion are the same as for Permit 2631. The place of use is
the same as for Permit 12258. The petition requests the same
three changes as Permits 2631 and 12258. It does not involve
an increase in the amount of the appropriation or season of use.
4, Eg;mit 10474 is a permit authorizing the direct
diversion of 10 cfs and diversion to storage of S,OOO.afa from
Camp Creek and Sly Park Creek, tributary to the North Fork
Cosumnes River, for the period November 1 to July 1. The purposes
of use are municipal and industrial. The points of diversion
~are the same as for Permit 2631. The place of use is within
the same areas described in Permit 12258. The petition requests
the same three changes as the other three petitions. It does

not involve an increase in the amount of the appropriation or

season of use.

Project of the Petitioner:

5. The Bureau's objectives are to correlate the
permit terms and to allow El Dorado Irrigation District to serve
water to Rancho Murieta and others within the District permancntly,
rather than on a temporary basis as has been done in the past.
El Dorado Irrigation District is the contract operator of Sly
Park Dam and sells and distributes all of the water under the
Bureau's permits. The changes will allow for projected growth
within the boundaries of EID and allow for development of
marginal agricultural land for home sites rather than taking
good farm land out of production through residential development.,

No construction of works is required.

wille



Effect Upon the Environment:

6. The El Dorado Irrigation District has prepared
a negative declaration in accordance with the California Environ-
mental Quality Act (Public Resources Code Section 21000 et seq.)
and the State Guidelines.
The El Dorado Irrigation District has filed a Notice
of Determination on May 10, 1979,
The State Board has reviewed and coﬂsidered the

information contained in the Negative Declaration.

Protests:

7. Protests against the approval of the change petitions
were filed as follows:

a. The protest of Omochumnc-Hartnell Water District,
hereinafter OHWD, was made con behalf of its member landowners
within the District. The protest was on the grounds that the
proposed changes would deplete the water supply presently available
for surface diversions and groundwater recharge within.OHWﬁ. CHWD
lies downstream from EID and Rancho Murieta and serves purchased
supplemental water, when available, to augment the supplies of
riparian users for use within the boundary of OHWD. Protestant
claims a right to use water from thg Cosumnes River upon its

members lands under riparian, appropriative, and overlying land-

cwner's rights.



The first use was made prior to 1920 (OHWD has not claimed pre-1914

rights) by landowners and has been continuous and increasing to
date. Diversions by landowners extend from about March 15 tc November 1
of each year. The entire natural flow of the Cosumnes River is diverted
after about June 1 of each year. This diversion is not suflicicnt to
meet the present water supply requircments of the landowners within
OHWD. The deficiency is made up from the use of wells, for irrigation
when available. In addition to surface water diversions by landowners, .
the ogeration by OEWD contributes to the recharge of groundwater, both
within and outside, by a series of low dams which create ponds of
water during periods of low flow. OHWD's concern is that, with the
addition of Rancho Murieta and the expanded area of use within EID,
the flow of water in the Cosumnes River will be further depleted.

b. Immediately prior to the hearing, OHWD and the
Bureau entered into a stipulation to provide means whereby the
releases at Sly Park Reservior to be re-diverted by Rancho Murieta
at Granlees Dam may be measured to ensure there is not an invasion
of the natural flows beyond the entitlements of the permittee.
The proy. ysed stipulation was read into the record and concurred in
by both parties, who requested that the Board reserve jurisdiction
for -the purpose of enforcement of Paragraphs 3 and 6. Paragraph 3
provides for methods of measurement of the diversions to serve

Rancho Murizta and their effect upen natural flow of the river.

Paragraph 6 provides for periodic reductions of quantity of

-



diversion to avoid undue interference witn wownstrean users. OHWD wi ...—
drew its protests and the agreement was signed by the parties on Anprii §,
1979. We find that the agreement is conce tually sound, is equitable
to both parties, and may properly be incorporated in the order in“the
public interest in best developing, conserving, and utilizing waters
from the Sly Park Project. This finding shall not'be construed as a
finding by the Board with respect to the rights of OHWD.

c. The Department of Fish and Game, hereinafter DFG,
initially filed protests against the petitions to change Permits 10473
and 10474. The protests were concerned with assuring reservoir releases
from Sly Park Dam to maintain sufficient flows for fish and wildlife.
DFG's primary concern was the effect of the changes upon an agreement
between the Bureau and DFG, in existence since 1953, providing for a
bypass at Sly Park Dam cf 1 cfs and at Camp Creek Diversion Dam of
2 cfs to maintain fish life. Following a study by the Bureau, on
August 2, 1976, the Bureau, DFG, and EID executed an agreement providing
for ipcreased releases from Sly Park Dam of up to S cfs in a forecast
spill year. The agreement provides that in no event will releases be
less than the 1953 agreed flows. It is understood that all inflow
to the reservoir outside the permitted diversion season must be by
passed. The agreement also requires EID to develop an irrigated
one-acre area for wildlife near the Sly Park Reservoir. As a result
of this agreement, DFG withdrew its protest, We find that the terms
of the aqreemegt should be incorporated in the order in the public
interest in best developing, conserving, and utilizing waters from

the Sly Park Project.



E
] =

g . »

-+ d, Protestant Schneider contended that the proposed ’

modifications of the Bureau's permits will result in loss of water

due to waste, unreasonable use, unreasonable method of use and
oo

unreasonable method "of diversion. He further alleged that changing
the, purpose of use would deprive him of water;ané that loss of water
would occur by excessive evaporation due to impoundments. Protestant
concluded that approval of the petitions would not best conserve -
the public interest, would be contrary to law ‘and would have an
adverse envircnmental impact.

(1) The Protestant, who farms riparian -land ;
downstream from EID within OHWD boundaries, irrigates abocut 100
acres from one diversion point, 120 acres from g second and 200
acres by sub-irrigation and irrigation from‘a well., His conditiéns

for protest withdrawal, which were not acceptable to the DBureau,

s were as fallows:

"(1) ‘Preserve’ protestant’s kighfﬁ widen the present ferns of
the permits; (7} Regutse That impoundings of waten are
consistint with the sdize of the development, and, p?ﬂd&ﬂﬂ
fuel development of Zhe area, be phased in and remain
proportionate with, and connaéwond to, actuatl ghowth as
evidenced by pn*u£ai{on on bu&fd&ng pp@napé Lasued;

(3] Require measuting devices to asdswte compalimince with
quantity Limits of these permits {and all hther perults and
ﬂ&mwutdﬂuuﬂwaﬂm]imﬂdmgmxdagcﬂaﬂimﬂm
diverted grom 1hie Coswmes Riven; (4) Requine Zhat access

fo the metens be given fo the Board, OHWD and Schneider Ranch;
and (5) Agreement on allocation dunang Low fLows with adjacent

Lgndownens". ‘ i

|
E
|
|
:

The Board determined that the question of allocation.

during low flows betwecn adjacent landowners was not within the scope

of the hearing. . /



(2) Water Code Sections 1701 and 1702 allow a
permittee to change the point'of diversion, place of use and purpose
of use if the permittec establishes, and the Board findd, that the
change will not operate to the injury of any legal user of the water
involved. It is not necessary for us to make a determination whether
there i1s unappropriated water available in connection with our
actions on these petitions since such finding was a condition
precedent to initial issuance of the permits (Water Code Section 1375),
and since the record before the Board clearly demonstrates that there
will be no increase in the amount of water to be appropriated,
?herefore, the only issues remaining are whether the proposed changeg
will injure the rights and whether the public interest would be
impaired by the proposed changes. We find that they will not, and
that the petitions should be granted for the reasons set forth below.

(a) The record indicates that there are

seven known water users together with a number of unknown diverters
who tgke water from the source betwecen the Sly Park Dam
‘and the new point of rediversion. The water to be re-diverted under
this petition is not natural flow. It is water which will be released
from storage at Sly Park Dam for the purpose of rediversion at Granlees
Dam. We find, therefore, that these users will not be injured since
the water to be diverted under the modified permits, after being
controlled as described above, will continue to flow from
the storage at Sly Park Dam past these users and be rediverted less
cvaporation and seepage losses at the new point of diversion below
them. Thus, diverters between Sly Park Dam and the propnsed point

of rediversion cannot be affected by the change.

sl



(b)  Protestant contends that the impoundments ‘ﬁ@
should be consistent with the size of the development and remain
proportionate with actual growth evidenced by building permits.

The Raymond Vail Report shows that for 1982 Low-Rainfall year the
water demand is 2,351.4 acrémfeet during June through November and
the water supply available, not including Calero Reservoir, is less
than 1,541 acre-feet. The 850 acre-feet in Clementia is not permitted
for consumptive use and therefore, the permitted amount of water is
not excessive. Furthermore, Rancho Murieta is required to show it
has an adequate water supply before State and local agencics will
approve further building within the development. Therefore, we
find that it is not possible to wait for growth to occur before
conditioning the water right permits. We find that the construction
of Calero Rescrvoir is consistent with obtaining governmental permit {3
approvéls.

| (c) The Schneider Ranch is within OHWD and
is a beneficiary of the agreement, together with all of the other
owners of irrigated land in the district. Protestant offered no
evidenc to show any diminution of flow past the Schneider Ranch by
reason of the proposcd changes. The agreement further negates
Protestant's concerns, raised during the hearing, regarding measuring
devices, sinpe it provides for adequate metering and monitoring of
the flows in the river, diversions and use and storage of the water
in the project. The cvidence shows that any water which Ranche
Murieta obtains from EID from the Bureau's project will provide a .
backup supply to the Rancho Murieta development. Conversely, there

was no evidence to support protestant's contention that if Rancho @3

-10-



Murieta does not receive water from Sly Park Reservoir through EID,
OHWD would ke akle to providé more water for irrigation. The
proposed changes will not adversely affect farming withkn OHWD.

The changes will enhance the public interest since Rancho Murieta
will be able to develop its 3,500 acres of marginal agricultural
land for home sites which helps to preserve prime aqricultﬁral
land from encroachment by expanding pepulation.

(d) Protestant's concerns with access to
the meters was resolved at the hearing, at which time OHWD and
Rancho Murieta agreed that Schneider Ranch would be granted access
as a representative of OHIWD. .

We find that the Bureau's change petitions

should be approved.

PCTITIONS OF RANCHO MURIETA

Substance of the.Chanqe Petitiens

8. Permit 16762 authorizes direct diversion of § cfs, and
diversion to offstream storage of 3,900 afa, both from the Cosumnes
River; diversion to storage of 50 afa from an unnamed strcam tributary
to Cosumnes River; and diversion to storage of 100 afa from an
unnamed stream tributarv to Cosumnes River making a total of 4,050
acre-feet diverted to storage. The total amount of water to be taken
from all sources to storage and direct diversion was not,to exceed
6,368 acre-feet per water vear of October 1 to September 30. Waﬁer
was to be diverted to offstream storage from Cosumnes River at a%

maximum rate of 46 cfs and stored in Chesbro Reservoir which was

planned to have a capacity of 1,600 acre-feet and at Guadalupe

w s



Reservoir which was planned to have a capacity of 2,300 acre-feet. -%@
The seasons of diversion for both direct diversion and storage are
October 1 to May 31. The points of diversion are (1) within the
Swi of SE%, Scction 35, TBN, RBE, MDB&M, (2) within the Nwk of Nwk,
Section 35, T8N, R8E, MDB&M; and (3) within the SE% of NW)%, Section
34, TBN, RGE, MDB&M. Points (2) and (3) are also points of re-
diversion for water diverted at point (1). The purpose of use is
municipal, recreational, industrial, and irrigation of 500 acres.
The place of use is within a gross service area of 3,500 acres in
Sections 26, 27, 28, 33, 34, and 35, T8N, R8E, MDB&M and Sections
2, 3, and 4, T7N, iQBE, MDB&M.

9. Petitioners seek to transfer under Permit 16762 2,300
acre-feet of storage from Guadalupe Reservoilr (which will not be
constructed) and 350 acrc~-feet from Chesbro Reservoir permitted for <3
1,600 acre-feet, as fcllows: wup to 2,610 acre-feet to an enlarged ~
Calero Reservoir, up to 850 acre-feet to Clementia Reservoir, and
up to 40 acre-feet to Fairway No. 10 Lower Lake, but not to exceed
a total of 2,650 acre-feet of storage in the three reservoirs. The
water ilu to be stored and used for all permitted uses; municipal,
recreational, industrial, and ifrigation. Petitioner also has
rights under Permit 16765 which allow storage of 1,240 afa in
Clementia Rgservoir from the unnamed stream on which it is located
for recreatiﬁnal and stockwatering purposes only; and rights under
License 7744 which permits storage of 49 afa in Calero Reservoir

from the unnamed stream on which it is located, for stockwatering

and recreational purposes only.

-12-



10. License 6238 authorizes (1) direct diversion of 1.24
cfs and diversion to storage of 45 afa in Bass Lake“from Cosumnes
River; and (2) diversion to storage of 45 afa from an unﬁamed stream
tributary to Cosumnes River. Seasons of diversion are (1) May 1 to
October 31 and (2) October 1 to May l: The points of diversion are
(1) within SE% of SW4, Section 35, T8N, RBE, MDB&M and (2) within
NW% of SWk%, Section 35, TSN, R8E, MDB&M. The purposes of use are
irrigation and stockwatering and the place of use is 109 acres
within Clementia Valley.

11. Petitioner proposes to transfer 74 acres of the 109
acres presgently covered under the license to a place of use within
the Rancho Murieta golf course north of the Cosumnes River and thé
remaining 35 acres to a place of use on the non-riparian portion of
the golf course south of the Cosumnes River.

12. We find that all of the reservoirs are on land owned
by the petitioner and within its boundaries. No other persons take
water from any stream between the reservoirs. The proposed change
does not involve an increase in the amount of the appropriation or

a change in the seasons of diversion.

Petitioner's Projects

13. In 1968, Bank of America NT&SA, as Corporate Custodian
of the Pension Trust Fund for Operating Engineers, purchased 3,500

acres of land for development as a planned community to be named

Rancho Murieta. A portion of the place of use covered by License

=T 5



2629, and held by Cosumnes Irrigation Association, and all of the ﬁ@
places of use covered by License 6238 and Permit 16762 are

included within the Rancho Murieta property. In addition to the
foregoing rights, water rights evidenced by five licenses and three
permits also belong to Bank of America and relate to Rancho Murieta
lands. ndditional diversions are made from Cosumnes River, down-
stream f{rom Granlees Dam, under claim of riparian right as well

as water diverted by the Cosumnes Irrigation\Association ditch

for use on Rancho Murieta lands. Rahcho Murieta has developed
1,850 acre~feet of usable storage capacity and the capability of
Pumping from the Cosumnes River at a rate of 10 cfs. . The pumped
and stored water supplies the expanding community of Rancho Murieta

which now includes about 200 homes, a lodge and clubhouse, a mobile

home park and a training center for the operating engineers.

O

- 14. Four separate water systems are used on Rancho
Murieta property: (1) domestic water supply system supplied by
water diverted from the Cosumnes River at Granlees Dam under
Pexmit 16762 and pumped into Clementia and Chesbro Reservoirs.
From L . reservoirs, water flows through the water treatment plant
ard into the domestic water system; (2) raw water system supplied
by water diverted by two pumps from Cosumnes River downstream freom
Granlees Dam, and by two pumps in Laguna Joaquin Reservoir, which
receives water from Granlees Ditch to supply 150 acres of lawn and
golf course. The property is in part riparian and water use is
covered by viparian claim and License 6238: (3) agricultural

irrigation system, supplied by water diverted into Granlees Ditch

ol



and gravity supplied to riparian lands between Highway 16 and

the Cosumncs River. Use is covered by riparian claim, License 537
and License 2629; (4) a rock crusher plant supplied by water pumped
from the Cosumnes River downstream of Granlees Dam to the crusher
plant located on the south side of the river, under claim of riparian

right.

Protests:
15. Protests against the change petitions were filed
as follows:

a. Omocchumne-Hartnell Water District, OHWD, protested
the petitions. Prior to the hearing OHWD and Rancho Murieta executed
a4 stipulation which was rcad into the record at the hearing on
February 8, 1979. The stipulation was concurred in by both parties
and the Board was requested to incorporate it into the order. The
stipulation requires various measuring devices to be located within
Rancho Murieta's water diversion system and OHWD, as a result of
the stipulation, withdrew its protest against the petitions. We
find that the stipulation is reasonable, appropriate, and in the
public interest and will not operate to injure any legal user of

the water involved. The agreement should be incorporated into the

decision and order of this Board. This finding shall not be

construad as a finding by the Board with respect to the rights of

3

OHWD or Rancho Murieta.

~15-



b. Protestant Schneicder conténds that the changes
proposed for Permit 16762 initiate a new right and reqgquire a now
application. His contention is that the changaes w;ﬁld add more con-
sumptive storage capacity thus increasing the yield and appropriations,
and that they also shift 850 acre-feet of storage, which is now non-
consumptive to consumptive, thus expanding a right. Iie contends the
petition should not be approved because no unappropriated water is
available. He also alleged that the change proposed for license '
would be a totally new appropriation because allegedly no water has
been used under that license for over five years which has resulted in
its forfeiture, and that the change would transfer a direct diversion
right from riparian land to non-riparian land which would allow
Rancho Murietalto irrigate the riparian land under claim of riparian
rights. This would allegedly increase the total place of use and

the amount of water diverted.

7y
L
(1) Protestant alleges that License 6238 was not

used for a pericd of five years; however, there is no substantial
evidence to support this contention. Rebuttal evidence adduced by
Petitioner, however, establishes that water from Cosunnes River
diverted under this license has been used continuously up to 1975
for irrigation and stockwatering and at varying times thereafter.

(2) Protestant contends that transfecr of place
of use as proposed for License 62328 from riparian lands to rnon-

-

riparian lands would increase the total place of use and the guantity
of water diverted; however, there is no substantial cvidence in
support of this contention. Conversely, provision four of the
stipulation between OHWD and Rancho Muricta provides for recduction

in use of water on the new place of use to the extent that water

(D

is used on the original place of use. Petitioner adduced additional

_.16...



—

evidence that it plans to use treatcd effluent for golf course
irrigation when sewage flows‘get large enough in the future. Present
flows are inadequate for this purpose. The projected flow is only
250 acre-feet in 1982, however, Petitiocner projects a flow in excess
of 1,000 acre-feet by 1990. ‘This guantity of treated wastewater will
supply 82% of the irrigation water needs for the two golf courscs.

We approve of the use of reclaimed wastewater for irrigation, which
would allow water unused, but claimed under License 6238, to flow
downstream to be used by others. Such use is\in compliance with
Sections 15550 and 15551 and Water Code and Petitioner should
implement this project as soon as adequate supplies of wastewater

are available.

(3} Protestant's contention that License 6238
should not be changed because there is no unappropriated water
available is without merit. Tho sole issues to be resalved are
whether the proposed changes will injure or affect the rights of
any légal user of the water, and whether the public interest would
be impaired by the pronosed changes. No change in the amount of
appropriatidn is proposed. Further, protestant failed to adduce
any evidence to demonstrate detriment to other legal users.

Evidence with respect ta the potential effect upon protestant's
rights disclosed that he will continue to capture irrigation runoff‘
from the Coswmnes Irrigation Association at his lower diversion

point and there is no evidence of potential diminution of water

available to him.

S =

}-



(4) Protestant further contends that the ”Eﬁ
petition to change Permit 16762 would convert non-consumptive use -
to consumptive use constituting an increase in storage, and thus
result in reduction of water available to downstream users. We do
not agree. Evidence rebuts thcse contentions and shows that the
proposed chanage would decrease the potential reservoir capacity
rather than increase it. The permits as they now stand authorize
a total rescrvoir capacity of 5,189 acre-feet as follows: Guadalupe
2,300 acre-feet, Chesbro 1,600 acre-feet, Clementia 1,240 acre-feet,
and Calero 49 acre-feet. The petition would reducz the total
reservoir capacitf to 4,750 acre-feet as follecws: Chesbro 1,250
acre~-feet, Clementia 850 acre-feet, Calero 2,610 acre-feet and
Fairway No, 10 lower lake 40 acre-feet. The proposed transfer of

2,300 acre-feet of storage from Guadalupc Reservoir and 350 acre- ,

!

feet from Chesbro Rescrvoir (leaving 1,250 acre-fecet at Chesbro) to
an enlarged Calero Reservoir, and to Clementia Reservoir, does not
increase the total of 2,650 acre-feet of storage allowed under permit.
It is merely a redistribution of storage already allowable under the
permit. and therefore does not change or convert non-consumptive

use to consumptive use. Protestant has failed to support his

contention.

16. The prownosed changes in Permit 16762 and License 6238

will not operate to injure the rights of any legal user of the water

involved.

] B



EFFECT UPON THE ENVIRONMENT

17. The County of Sacramento has prepared a final environ-
mental impact report in accordance with the California Environmental
Quality Act (Public Resources Code, Scction 21000 et seg.) and the
State Guidelirnes.

18. The loss of archeclogical resources has been identified
as the only significant impact created by the project. Development
and implementation of a data recovery program is proposed to reduce
this impact to a less than significant level.

19. The State Board has reviewed and considered the

information contained in the EIR prior to the approval of the project.
COMPLAINTS OF ENTITLEMENT TERM VIOLATIOHNS

20. Complainant Schneiderléubmitted complaints on
April 27, 1978, relative to License 537 (Application 1838), License
2629 (Application 2296) and Permit 16762 {Application 23416).
Complainant alleges that License 537 should be revoked for non-
use, that License 2629 should Le revoked in part because of
limited usc, that violaticns of the terms of Permit 16762 have
occurred, and that use under the aforementioned licenses and
permit has injured his prior vested rights. OHWD joined in the
complaints concerning Licenses 537 and 2625. The Environmental
Council of Sécramento, hereinafter ECOS, joined in the complaint
regarding alleged violations of Condition 23 of Permit 16762.
The staff conducted an investigation of the complaints and a

report dated January 3, 1979 was introduced in evidence at the



hearing. Complainant Schneider stipulated concurrence with the

conclusions of the report.

Substance of License 537

21. (a) License 537 is a license authorizing Rancho
Murieta's direct diversion of 2 cfs from Cosumnes River for the
period March 15 to September 1. The purpose of use is irrigation
and the point of diversion iz within SW% of SE% of Section 35,
T8N, RBE, MDB&M. The place cof use is 160 acres generally described
as the first area developed by Rancho Murieta south of Highway 16.
It comprises, in part, the main gate area, mobile home park,
the training center, and areas around the airport.

(b) Complainant Schneider alleges that there has

beén no use of water on the place of use for cover eight years.
A staff investigation prior to the hearing disclosed that there
was gontihuous use but that there was a substantial reduction in
the area irrigated under the license because of the development
of the Laguna Joaguin Reservoir,' the main gate area, mobile home
park, airport and the training center, all at the Rancho
Murieta development. Testimony by witnesses for Rancho Murieta
confirmed the staff report and testified that four and one-half
acres north of the highway, five acres around the training center,
and 13 acre? within the mobile home park, making a total of 22% acres
have been irrigated during recent years. The complainant accepted
this figure and at hearing Rancho Murieta agreed to reduction of
the license on a pro-rata basis. We find therefore that the
license should be reduced from 160 to 22% acres (irrigated land),
reducing the amount of water, the right to the use of which is
authorized under License 537 to 0.28 cfs.

-20-

J



Substance of Permit 16762

22. The substance of Permit 16762 is identified in
Paragraph B8 above. Complainant Schneider is an adjacent
downstream user. He alleges that six separate conditions of
Permit 16762 have been violated and that these violations affect
not only him, but OHWD and the general public as well. OHWD has
withdrawn its joinder to the complaints. However, ECOS has joined
with respect to the complaint of violation of Condition 23 of the
permit., We deal separately with each complaint.
a. Condition 11 provides as follows:
"Permitiee shall cllow representatives of the State
Waten Resownces Conthel Board, emvloyees of Omochumne-
Harntness Water District, and othen parties as may be
authorized from time to time by said Boand, heasonable
access Lo profect works Lo defeamine compilance with
the Zewms of this pounit."

(1) Complainant alleges that he has been denied
access to .the property by Rancho Murieta‘and asks that the Board
specifically include Schneider Ranch, or its representatives, as
authorized persons to be granted access to Rancho Murieta. In
rebuttal Rancho Murieta points to the fact that the Ranche Murieta
properties is a private development patrolled by security guards
and that access 1s restricted. Both Rancho Murieta and OHWD
stipulated, however, that i1if Schneider Ranch was designated by
OHWD as its representative, access to the project will
be granted. Complainant, although not satisfied with the proposal,
did not reject it.

2] Althouéh the Board has jurisdiction to
designate in its orders specific persons or entities to be granted
access for the purpose of inspection, we do not find that it is

necessary to order that Schneider Ranch be granted additional

D Y



access rights. While we¢ agree that adjacent landowners have an
interest in the activities upon surrounding lands which may affect
them and have made such provisions from time to time, we do not agree
that it is reasonable or preper in the instant case. The purposc of
such terms is to ensure that those parties who have a direct
interest in the project, as well as the Board, have reasonable
access to determine compliance with terms of the permit. Expansion
of access terms to include additional parties 1s unduly onerous
upon the permittee and would serve no useful purpose. OHWD has
stated its agreement to consider Schneider Ranch as its representa-
tive. We, therefore, decline to amend the condition as reguested.

b. Condition 17 provides as follows:

"Aften the inltiak §L2Ling of Laguna Joaquin, Perclia,

Clementia, Bass, Black Bass, and Cafeno Reservedrs,

permitice’ s nights widen this penmdt, ad £t pertains

to these hesenvoins, extends only fo water necessaty

. Zo keep these reservoins {ull by neplacing water

beneficially used and waten Lost by evaporation and

seepage, and to heflll L{§ emplied fur necessary

maintenance oh ncpain. Such hight shall be exercised

only durning the authorized Season."

(1) Complainant alleges that water was diverted

into Laguna Joaquin Reservoir outside the diversion season and

that such use is wasteful and unreasonable. Permittee contended
that this water was taken under riparian rights and under License
2629 and that for a tim~ it was merely routed through Laguna Joaguin
Reservoir en route to the lands to be irrigated. Also, no cvidence

was introduced to support complainant's contention of waste and

unreasonable use.
c. Conditions 18 and 21 provide as follows:
n1§, Fon the protecticn and preservation of fish Life,

divernsions unden tnds permit facm the Coswmnes River
shatl be subject 1o the fellowing tewms and conditicns:

—-22-



No waten shall be diverted when the §Low 48 Less
than 70 cubdie feet per second.

Onfy up to 6 cubic feet per Second shall be divented
when the §low L3 bedween 70 and 175 cubic §det penr
second (but such diversion shail not nreduce the §Low
below 70 cublc feet per second).

Onty those §Lows in excess of 175 cubic fect per
second siald be diverted at all other times, except .
An dry yearnd, as follows: :

(1) 1§ on Februany 1, the total anount that could
have been diverted under this permit under the
foregoing schedufe 48 Less zhan 400 acre-4eet,
then peamitiee may, during Febiushy, divent the
fLows L excess of 70 cubde fect pen second, up
to a maximum of 46 cubic feet per second.

(2) 1§ on March 1, the Zotal amount zhat could have
been diverted wider the {oregoing schedule £s
Less than 2,000 acne-fect, then permitiee may,
duning March, divert the flows in excess of 70
cubde feet per second up Lo a maximum of 46
cubic feet per second.

(3) 14 on Apndil 1, the fofal amount that could have
been divernted under the f{oregoing schedule .is
Less than 4,400 acne-feet, then peumitiee may,
durning Zhe remainden of the diversion season
(Aprll 1 fo May 31}, divert the {Lows in excess
of 70 cubic {eet per second up Lo a maximum 04
46 cubic {eet per second

For the purpose of providing maximum continucus down-
stneam fish migration {Lows as early as possible Ln the
spring months duning yeans when one of the schedufes
as set fenth {n paragrnaphs c(1}, cl2), on c(3) above
L6 commenced, Ine permitiee shall continue such diver-
sion schedule (sef fonth wunden c(1), cl2), or cl3)
respecitively) in chrden o complefely (422 Guadafupe
and Chesbro sZotage heservoins as soon as possdble,
and shall noi nevert Lo the diversdon schedufe wider

b and ¢ above, except for direct diversion to supply
L dineet diversion hequinements duning Zhe nemaduden
04 the diversdon season not fo exceed 6 cublc feel pen
second., The Zotal seasonal diversion shall noZ cxceed
6,368 acre~fect.

ALL measurements of §Low shalf be deteumined at fhe
U. S. Geofonical Survey Gaging Station "Cosumnes
Réiver at Michigan Bar",



" . ' : . %
21, Teamditlce shalf divert wo wafes a-. e Tl peteyd

Nquemben I %o {unw I'of cach scason except during sach
Lone as hene 45 a contdauons visdblic surface {lfwe in
fﬁc bed ¢ Cosmnes River 4vom peraltiec’s nodnt o4
q4uen¢xnn fo e candng station at Hiplway 99 hiovn as ‘TR
Coswnnes Riven at McConneff!." '
(2) Complainant alleges that during wator wvenrs
1975-76 and 1976-77 water was Civerted from the Cosumnes River
during periods when flows were not above tho required 70 ot=s
minimum fish bypass amount at the U.S.G.S. gage at Michigan Har
(Condition #18) and surface flows were not visible al the B B 6 o ‘
gage at McConnell {(Condition #21).
(3) Evidence, including tho staff investivation
report, confirmed complainant's contentions and this evid-nce wasz not
refuted by permittee. rPermittee's resporse was that the years in
question were of unprecedented drought; and that various landowners
i

downstream from the permittee, within OHWD, had erected dams o

other obstructicons across the river channel at various locatians

to artificially induce nercolation to the undarground. The +f frob

of thqse dams accordiny to permittee, was tou eliminate a con' incous
stream through much of the channel which would make a live £l ¥

McConnell impossible us well as prevent fisni Dassage througl on

along the channel.

Permittee further responded by saying its diversions outside the
authorized season were done under claims of riparian and prescriptive rights.

Permittee was not allowed at the hearing to present its case on orescription

-

since it was outside the scope of the hearing., It is found that the
permittee has reached agreement with OHWD to install new stations
and measuring devices, and permittee shall be required to submit

reports to the Board. OHWD shall install further such dams or

barriers only after the stream dries up at McConnell gage. Furthermore, .
the permit will be subject to revocation should violation of Conditions 18 and ::}
21 occur again,

-24-



d. Coniiltirn 22 provides as follows:

6 * n

MPeamitien shatd nedall and maintadn measur Oy devices

acceptablfe fo the StTage (Waten Redseoutces Condtrol Boasd

Lo measure ceouraiely the quantity of waten divexted

grom Coswnnes River,"

Complainant alleges that the necessary measuring devices

have not been installed. Preliminary staff investigations
revealed that some gages ware in operation; however, later
inspezctions disclosed deficiencies which corroborated complainant's

allegations. We believe that these deficiencies will be corrected

when the ayrcement between OHWD and Rancho Murieta is implemented.

e. Condition 23 provides as follows:

"Mo waten shaff be used undetr Zhis pewmit untid the
permitiee has, Zhrough grant of easement o dedication
on othern means satisfactory to the County of Sacramento,
provided on access by the generwal public 2o Coswnnes
Riven through the proposed place of use. Such access
shall be a minkimum of 50 {eet wide on each banh of the
riven, on such width as may be 4n conformity with the
parkuay plan of the County of Sacrmaneto; provided,
however, that heasonable pubfic access along the rivexr
48 maintained."

(1) Complainant Schneider alleges that the
permittee violated the condition by using water under the permit
before providing public access to the river as required by this
condition. Complainant further argued at the hearing that the
terms of the agreement heotween the County of Sacramento and
permittee, which will be discussed more fully below, imposes an
inequitable burden upon his properties which are situated across
the river by creating a potentially more attractive recreational
area ncar his properties than is created upstream and thus
attracting more persons who may be expected to trespass upon
his properties.

(2) Permittee docs not deny that it has used

water from the river under Permit 16762 prior to providing the

-25-



S

necessary public access. Permittce's response is that since

&

issuance of the Permit it has engaged in good faith efforts to
comply. Evidence of compliance offered by permittee was the
execution and adopticn of an agreement on December 27, 1978,
between the County of Sacramento and Rancho Murieta, after pro--
longed negotiations, whercin permittee agrees to convey by grant
‘deed 136 acres described as "Park Property" adjacent to the river
downstream from the Highway bridge on the north side of the
river. The agreement also provides for a grant deed of easement
in perpetuity for public access to a strip of land varying in width
from 50 to 4090 feét up streamrof the bridge on the south bank of
the river.

(3) The terms of the agreement provide for

assuring general public access to both the 136 acres of park

b

property gnd the easement area. Although the agreement does not
have specific .terms for future use, it provides for implementation
of a park and recreation facilities in the 136 acres and the
dedication of the easement for park purposes with a general plan
designc to retain the present undeveloped condition of the ease-
ment portion. The agreement further provides that the County

will deed to the permittee the old steel bridge which crosses the

river. Additional terms provide for delivery and recordation of

the deeds'oﬁ July 2, '19789.

(4) Complainant Schneider's witness evidenced
concern over the proposed grants alleging conflict between the
public access rights granted and the language of Condition 23.

Complainant further alleged that permittee has done nothing

W

-26-



further toward implementing the mandate of Condition 23 than enter
15:to the agreement with the éounty. This allcgatiog was rebutbkod
by yermittGEIWho alleged that it allows persons into

the casement area, and that upon request by interested parties,

tours of the area will be conducted.

{5) We arc aware of the naturc and use of
permittee's lands within its project and its need to afford
seocurity for the residents and avoid trespass and vandalism on
the private properties located therein. We have reviewed the
evidence which has been presented, not only during this hearing,
but also during past hearings, as well as litigation involving
this matter. We find that if access is permitted to the general
public to the south bank of the river upstream of the bridge and
to the north bank of the river downstream from the bridge the
spirit and intent of Condition 23 will be met. The agreement does
provide for implementation of recreational areas with access to

be provided to the general public.

(6) The County of Sacramento adduced evidence
to the effect that althouyh a general pian for future use of the
park and recreational arcas has not been develcped, the County
contemplates providing for adequate, satisfactory, and reasonable
access to the general public to the Cosumnes Kkiver within the areas
conicerned, The County of Sacramento's Board of Supervisors has
evidenced its understanding of the nature of the proposed use hy
mazing such a finding in Paragraph VII, subparagraph 1 of the

above described agrcement. The agrecment declares that the

-27-



resulting parkway is in conformity with the County's Consumnes

River Parkway Plan.

(7) Witnesses for ECOS questicned whether the
agreement does in fact provide access as contemplated by Condition
23. EBECOS witnesses further guestioned whether the Board would
require specific recreational or developmental installations and
ingquired as to the responsibility for assuring that access would
in fact be made available to the general public.

(8) We have heretofore found it is in the public
interest that access to the general public be maintained along
the Cosumnes Rivér. We now find that the permittee has complied
with Condition 23 by removing the restrictions against access
on both parcels of property referred to herein and by dedicating
and placing them within the County of Sacramento's Parkway
Systém in a manner satisfactory to the County. So long as
permittee takes no unreasonable action to impede or prevent
future access to those areas, permittee will remain in compliance
with Condition 23.

(9) We conclude that permittee has satisfactorily
complied with the terms of Condition 23 in that it has provided
for access to the general public to the Cosumnes River through
the grant§ of easement and dedicaticon to the County cf Sacramento,
and that it is now the responsibility of the County to implement
the plan. We are in sympathy with the complainant's concerns
that expanded use of the riverfront property adjacent to his
ranch may create a burden by allowing trespassers upon his
property; however, should these concerns be realized complainant

has adequate remedies which are beyond the jurisdiction of

-?8-

O



this Doard. We believe that we have exercised the fullest extcnt'
of our jurisdiction and should not expand our order further
recgarding access to the river. ‘

23. Complainant requested that Rancho Murieta, where
possible, ‘divert local runoff to storage rather than divert water
from the Cosumnes River to offstream storage. Although this will
put an extra burden on Rancho Murieta, it will reduce the demand
on the éosuﬁnes River. We find that it is in the public interest

in best developing, conserving and utilizing waters of the

Cosumnes, and therefore approve complainant's reguest,

Substance of License 2629

24, License 2629 is a license authorizing the Cosumnes
Irrigation Association's direct diversion of 12.5 cf$ from the
Cosumnes River for the period March 1 to July 10. The point of
diversion is within Swk of SE%, Section 35, T8N, R8E, MDBa&M and the
place of use is described generally as all of the area within the
Cosumnes Irrigation Association place of use. It consists in part of
the agricultural area irrigated by Rancho Murieta ang Maughn and

Carlson and comprises a total of 893.9 acres.

o

moh ke e

P Pt L L



a. Complainant allecges that approximétely 50 per
cent of the Cosumnes Irrigation Association's place of use has
not been irrigated for over eight years.

b. Evidence reveals that a total of 471 acres have
been irrigated within recent years out of a specified place of
use of B93.9 acres. This has been due to development and changes
of ownership which reduced the effective area to a total of 569
acres., This was not refuted by the licensee and érdinarily a

reduction in the amount of water should be made. Evidence was

received at the hearing that because of the soil type, a greater duty
of water, over the normal amount, is regquired to irrigate the place of

use. The license was issued on February 21, 1944, on the basis of a

"reasonable" duty allotment rather than on the basis of a meadured quan-

tity put to beneficial use. No records were available or kept to show

*

O



what it has actually been. The stipulated agreement between OHWD
and Rancho Murieta, referrved to above, requires that mecasuring
devices be put on the Cosumnes Irrigation Association ditch.

Once diversion records have been made and established for this

' place of use, an inspection should be made to determine if the
licensed amount should be reduced and what annual acre-foot
limitation should apply. Permittee asserts that although the
number of acres irrigated has been reduced, the net area within
the place of use should not be reduced, thus éilowing the license
to move its irrigation around within the place of use. Pursuant
to Section 674, Title 23 California Administrative Code, this
technigue is allowable and the place of use should therefore be
reduced only by the acreage falling outside Rancho Murieta and
Carlson and Maugin's boundary lines, and further, by the amocunt

already taken out of production because of development which leaves

a net of 471 acres within a gross of 569 acres.

25. From the foregoing findings the Board concludes that
the petitions of the U. S. Bureau of Reclamation to change Permits
2631, 12258, 10473 and 10474; the petitions of Rancho Murieta to
change Permit 16762 and License 6238 should be approved
and that change orders should be issued to the licensee and
permittee subject to the limitations and conditions set forth in
the order féllowing; that the complaint of Jay Schneider be
dismissed subject to the findings herein. That all of the permits
need to be updated to include standard terms and conditions

pursuant to Section 761, Title 23, California Administrative Code.

-31-



ORDER

U.S5. BUREAU OF RECLAMATION

NOW THEREFORY, IT IS HERERY ORDERED that the petitions to
change Permits 2631, 12258, 10473 and 10474 are granted and Permits
2631, 12258, 10473 and 10474 are amended as follows:

1. The purposc of use of Permits 2631, 12258, 10473 and
10474 shall be amended to read: municipal, industrial, agriculkural,
domestic, recreational, and prescrvation and enhancement of Fish
and wWildlife.

2. A pdint of rediversion shell be added to Permits 2631,
12258, 10473 and 10474 to include: a point of rediversion on the
Cosumnes River (Granlees Dam) within Section 35, T8, RBE, MDBG&M.

3. The place where water is put to beneficial use in
Permits 2531, 12258, 10473 and 10474 shall be amended to read:

The place of use shall include the "proposed service
area of the El Dorado Irrigation District within Townships 92, 10,
11N, Ranges 8, 9, 10, 11, 12, and 13E, T8N, R10E, MDB&M, includinq‘
Rancho *mrieta within Township 7 and 8N, R8E, MDB&M. The neﬁ
acreage irrigated shall not egceed 6,300 acres net within the gross .
area of 200,600 acres as shown on map on file with the State Water
Resources C?ntrol Beard."

4: A new Permit Term of Permit 2631, a new Permit Term
of Permit 12258, a new Pefmit Term of Permit 10473 and a new Permit

Term of Permit 10474 are added as follows:

37

| U
[



"a. Durecau and District shall at all times
bypass at Sly Park Dam & minimum of 1 ¢fs, or the
natural flow of Sly Park Creck, wihichever is less,
and at all times bypass at Camp Creek Diversion
Dam a minimum of 2 c¢fs or the natural flow,
whichever is less, to maintain fish life;

b. Bureau, considering hydrologic conditions
and water use requirements, shall estimate in April
of each year the storage that will exist in Sly
Park Reservoir on the following September 30 and
revise such estimate as often as hydrolegic condi-
tions and water use reguirements warrant such
revision. 1If such estimate or re-estimate exceeds
23,800 acre-feet, Bureau shall so advise Department
of Fish and Game.

c. Jf the cstimated September 30 storage cxceeds
23,800 acre-fent, Burecau and District shall release
to Sly Park Creek up to 5 cfs, including the 1l cfs
provided fer in a. above, of such excess on a constant-
flow pattern during the period May through October or
during such portion of said period as remains after
revisions of the Bureau's estimate.

d. Bureau and EID shall, if requecsted by DFG
release said excess on a pattern other than a constant-
flow pattern.

e. EID will develcp an irrigated l-acre area
for wildlife only on the rortherly side of Sly Park
Reservoir. Details of implementation will be arranged
‘between EID and DFG."

5. A new Permit Term shall be added to Permits 2631, 12258,

10473, and 10474 as follows:
"This permit is subject to the agreement dated April 6,
1979 between permitree and C(mochumne Hartnell Water District

Water District, to the extent such agreement covers matters
within the Board's jurisdiction.”

6. A new Permit Term of Permit 2631, a new Permit Term of
Permit 12258, & new Permit Term of Permit 10473 and a new Permit Term
of Permit 10474 are added as follows:

"This permit does not authorize crllection of water to
storage outgide of the specified seas ° to oifset evaporation
and seepage losses or for any other purpose.”

7. A new Permit Term of Permit 2631, and a new Permit

erm of Permit 12258 are added as follows:

-33-



"The total amount of water to be appropriated under :
permits issued pursuant to Applications 13707, 13708, st
2270 and 56457 for the henefit of the Sly Park project
shall not exceed 110 cubic feet per second diverted for
direct application to beneficial use and 41,000 acre-
feet per annum diverted to or accumulated in stcrage
for later application to beneficial use."

"The total amount of water to be taken from the scurces
for all uses under Permits 2631, 12758, 10473 and 10474 shall
not exceed a combined Lotal of 93,708 acre-feet per water
year of October 1 to September 30.w '

8. Permit Term 8 of Permits 10473 and 10474 is amernded ro add

as follows:

"The total amount of water to be taken from the sources
for all uses under Permits 2631, 12258, 10473 and 10474 shall
not exceed a combined total of 93,708 acre feet per water
year of October 1 to September 30."

9 A new Permit Term of Permit 2631, a new Permit Term of

- . TN
Permit 12258, a new Permit Term of Permit 10473, and a new Permit Term

of Permit 10474 are added as follows:

"Permittee shall allow representatives gf the Statgj
Water Resources Control Board and other p%rtles as g?z azcesg
authorized from time to time by saLQ Boaro: reasona’ & ; s
to project works to determine compliance with the terms o
this permit."

10. A new Permit Term of Permit 2631 shall ke added;
Permit Term 6 of Permit 12258, Permit Term 7 of Permit 10473, and

Permit Term 7 of Permit 10474 shall be amended as follows:

® "Pursuant to California Water Code Section 1OQ and 275,
all rights and privilepes under this permit and under any
license issued pursuant thereto, including method of d%version,
method of use, and quantity of water diverted, are subject uf
the continuing authority of the State Water Resourges ConFri.
Board in accordance with law and in the interest of the public
welfare to prevent waste, unreasonable use, unrgasonable‘d
method of use, or unreasonable method of diversion of sai
waten, L R . SE— e

L -

-34-



The continuing authority of the Poard may be exercisca by
imposing specifiec requirements over and above those contained
in this permit with a vicew Lo minimizing waste of water and to
meeting the reasonable wator reguirements of permittece without
draft on the source. Permittee may be required to implecment
such programs as (1) reusing or reclaiming the water allocated;
(2) using water veclaimed by another entity instead of all or. .
part of the water allocated; (3) restricting diversions so as
to eliminate agricultural tailwater or to reduce return £low;
(4) suppressing cvaporation losses from water surfaces; (5)
controlling phrestephytic growth; and (6) installing, main-
taining and operating efficient water measuring devices to
assure compliance with the quantity limitations of this permit
and to accurately water use as against reasonable water
requirements for the asuthorized project. No action will be
taken pursuant to this pavagraph unless the Board determines
after Notice to Affected Parties and ‘opportunity for hearing,
that such specific requirements are physically and financially
feasible and are appropriate to the particular situacion.

The water code., No action will be taken pursuant to this
paragraph uniess the Board finds that (1) adequate waste dis-
charge requiremerts have been prescribed and are in effcct with
respect to all wasrte discharges which havy any substantial
effect upon water quality in the area involved, and (2) the
water quality oljectives cannot be achieved solely threough
the control of waste discharges.

11. A new Permit Term of Permit 2631, a new Permit Term of

Permit 12258, a new Permit Term of Permit 10473 and a new Permit Terrm of

Permit 10474 shall be added as follows:

"The quantity of water diverted under this permit
and uncder anry license issued pursuant thereto is subject
to modification by the State Water Resources Control
Board if, after notice tc the permittee and an oppor-
tunity for hearing, the Board finds that such modifica-
tion is necessary to meet water guality objectives in
water quality control plans which have been or hereafter
may be established or modified pursuant to Division 7 of
the Water Code. No action will be taken pursuant to
this paragvaph unless the Board finds that: (1) adequate
waste discharue requirements have been prescribed and
are in effoct with respect to all waste discherges which
have any szupbstantial effect upon water aquality in the
area involvoed, and (2) the water quality objectives
cannet be avhieved solely through the control of waste
discharyes, , P

~3E.



follows:

12258

12. A new permit term of Permit 12258 shall be added as

"Before making.any change in the proicet ‘detcrmined
by the Statc Water Resources Control Board to Lo
substantial, permitiee shall submit such chanve to
the Board for its approval in compliance with
Water Code Section 10504.5(A).

13, A new permit term shall be added to Permits 2631,

10473 and 10474 as follows:

"a. DPermittee, using existing measuring devices
for that purpose, shall maintain daily records of
diversions from Camp Creek to Sly Park Reservoir
and cf changes in steorage in Sly Park Reservoir and
releases into the North Fork Cosumnes River for
delivery to Rancho bdMurieta, satisfactory to the
State Water Resources Control EBcard, to allow a
reasonably accurate determination of the amount of
stored water released from Sly Park Reservoir into
the North Fork Cosumnes River for delivery to Rancho
Murieta, as distinguished from the natural flow of
the stream.

b. Measuring devices are installed at the .
point of rediversion of stored water to Rancho Murieta e
from the Cosumnes River, and daily records shall be
maintained of diversions at said point, which reccrds
shall be available to the State Water Resources
Control Beard and to Cmochumnes-Hartnell Water
District. The location of the rediversiocon shall be
identified as the forebay of the Rancho Murieta
pumping plants locatcd between Granlees Dam and
the Cosutanes Irrigallon Association ditch."

RANCIHO MURIETA

IT IS FURTHER HEREBY ORDERED that the petitions to

change Permit 16762 and License 6238 are granted and Permit 16762

and License 6238 are amended &s tollows:

1. Permit Term 5 cf Permit 16762 is amended as follows:

"The water appropriated shall be limited to the
guantity which can be beneficially used and shall not
exceed (a) € cubic feet per second by direct diversion
from the Cosumnes River to be diverted from November 1 A
of each year to May 31 of tne succeeding year, and (b}
4,050 acre-feet per annum by storage to be cellected
from November 1 of each year to May 31 of the succeeding

year as follows: : N TR

R s 3.



+

1. 3,900 acre-feot per annum trem the Cosumnos
River to be stored as follows:

(p) 1,250 acre-feet per annum in Chesbro
Reservoir,

(B) 2,610 acra~feet Per annum in Calero
Reservoir,

(C) 850 acre-feet per annum in Clementia
Reserveoir, and

(D) 40 acre-feet per annum in Fairway No. 10
Lower Lake.

The combined amount under B, € and D shall] not
exceed a total of 2,650 acre-feet.

2. 50 acre-feet per annum from an unnamed
stream to he stored in Chesbro Reservoir,

3. 100 acre-feet Fer annum from an unnamed
stream to be stored in Calero Roservoir,

The maximum rate of diversion from the Cosumnes
River to offstream storage shall not exceed 46
cubic fect per second. The equivalent of the
continucus flow allowance by direct diversion for
any 7-day period may bo diverted in a shorter timo
if there is no interference with vested rights.
The total amount of water to be taken from the
source shall not exceed 6,368 acre-feet per water
year of October 1 to September 30.

This permit does not authorize collection of
vater to storage outside of the specified season to
offset evaporation and seepage losses or for any
other purpose."

2. Permit Term 17 of Permit 16762 is amended to read
as follcws:

“Pursuant to California Water Code Sections 130
and 275, all riyhts and privileges under this permit
and under any license issued pursuant thereto, including
method of diversion, method of use, and guantity of water
diverted, are subject to the continuing auvthority of
the State Water Resources Control Board in accordance
with law and in the interest of the public welfare to
prevent waste, unreasonable use, unreasonable method
of use, or unrcasonable method of diversion of said
water,

Y7



The continuing authority of the Beavrd may be oxer-
cised by imposing specific requirements over and above
those contained in this permit with a view to minimizing
waste of water and to meeting the reasonable water
requirements of permittee without unreasconable draft on
the source. Permittee may be reguired to implement such
programs as (1) reusing or reclaiming the water allocated;
(2) using water reclaimed by another entity instead of
all or part of the water allocated; (3) restricting diver-
sions so as to eliminate agricultural tailwater or to
reduce return flow; (4) suppressing evaporation losses
from water surfaces; (%) controllina phre¢atophytic growth;
and (6) installing, maintaining, and operating efficient
water measuring devices to assure compliance with the
quantity limitations of this permit and to determine
accurately water use as against reasonable water vegquire-
ments for the authorized project. No action will be
taken pursuant to this paragraph unless the Board deter-
mines, after notice to affected parties and opportunity
for hearing, that such specific reguirements are physically
and financially feasible and are appropriate to the
particular situation.'

3. A new permit term of Permit 16762 shall be added

as follows:

"When the flow of trecated wastewater reaches
424 acre-feet per annum, permittee shall implement
the use of gsuch wastewater for irrigation purposces
“in lieu of water frem other sources as provided in
Sections 15550 and 15551 of the Water Code. Such
use shall be reported on the annuval progress
reports filed with the Board."”

+

4, Permit Term 18, subparagraph "D" of Permit 16762 is
amended as follows:

"For the purpose of providing maximum continuous
downstream fish migration flows as early as possible
in the spring months during years when one of the
schedules as set forth in paragraphs c(l), c(2), or
c{3) above is commenced, the permittee shall continue
such diversion schedule (set forth under c(l), c(2),
or c(3) respectively) in order to complete the diver-
sion to storage under the permit as soon as possible,
and shall not revert to the diversion schedule under
B and C above, except for direct diversion to supply
its direct diversion regquirements during the remainder
of the diversion season not to exceed 6 cubic fcet
per secon¢. The total seasonal diversion shall not

exceed 6,368 acre-feet.™ = = _. U

=38

&;3



5.

as follows:

“This permit is subject to the agreement dated March 26

A new permit term of Permit 16762 shall be added

1979 between permittee and Omochumne~Hartnell Water
District, to the extent such agreement covers matters
within the Board's jurisdiction." )

6.

as follows:

A new permit term of Permit 16762 shall be added

"Suitable metering and recording dovices shall
g

be installed, operated and maintained in good working
order by Rancho Murieta at the following locations:

a.

On the discharge line of each pumping station
located within the forebay of the CIA diversion
Canal headworks and which divert water to off-
stream storage pursuant to Permit 16762. A
suitable recording device shall also be installed
which will provide a continuous record on a strip

ror circular chart of rates and time of diversion

for each pump.

At the headworks of the CIA canal a continuous
stage recorder to record diversions into the
canal. Direct measurements to ke made at least
bimonthly to provide an accurate stage-discharge
relationship. The recorder may be removed during
periods of high water,

-306-

R T L s S S e S R

e — et S v oy



v

€. On all other punging facilities - © + givert
water from the Cosunnes Piver including bul
not limited to those facilities commonly
referred to as the:

i. Bass Lake Pump
ii. 014 Bridge Pump
1ii. Rock Plant Pump '

Totalizing meters will be deemed adequate for
the foregoing and for (d) .and (e).

d. A meter shall be installed in the Cosumnues
Irrigation Association Canal downstream o
the Laguna Joaquin Reservoir.

€. At all points where water ig withdrawn from
storage for beneficial use, except from Fairw.y
No. 10 Upper Lake. Water withdrawn for tranglor
to another reservoir will alse be measured excool
for transfers among Calero, Clementia and Chesbro
or from those reservoirs to the Treatment Plant.

f. For purposes of the measurements described abovo,
hour meters of KwH consumpticn shall not be
considered adeguate unless otherwise agreod to.

g. At Calero, Chesbro and Clementia Reservoirs
changes in storage will be measured at least
monthly, and this information, plus any additionai
measurements actually made reqarding changes ot
storage, furnished to the Roard upon request .

| 7._ A ﬁew permit term shall be added to Permit 16762 as follows:
"Permittee shall devise a method or plan satisfactory to
the State Water Resources Contrcl Board to obtailn current stream
flow data at the U. 5. Geological ﬁhrvey gaging station at
Michigan Bar. Such plan shall be submitted to the Chief of the

Divieion of Water Rights within 60 dayg. "
B8+ A new permit term to Permit 16762 shall be added

es follows:

"Permittee shall collect local runoff to storagae
in lleu of diverting water from the Cosumnes River
to the extent local runoff is available, and the
right under Permit 16762 he reducad by the total
amount of local runoff, including the amount allowecd
to spill up to the amount authorized under Permit
16762 for storage."

9. Licengse 6238 is amended as follows: The place whare

water 42 put to beneficial use in License 6238 shall be amoended
i
Wik to roads ,
-4n-

O

e e e e e



"The place of use of the 109 acres permitted by the
license shall be as follows:

acres within SW% of SWY% of Section 35
acres within SW¥% of NEY of Section 34
acres within SE% of NWY% of Section 34
acres within SW% of NWY% of Section 34 '
acres within NWx of SW4% of Section 34
acres within SW% of SW% -of Section 34
acres within SEY of SE% of Section 34
acres within NEY% of SE% of Section 34
acres within NW% of SWk% of Section 25

total
all being within T8N, R8E, MDB&M.

o
W MNWL-Jo U A
R 8 ks o e w e o
MONEBEHEJWwWwoOoO OoON

1t

~3
w
[+

The remaining 35 acres place of use is described as
follows:

1.3 acres within SWY% of NEY% of Section 2
7.9 acres within NW% of SEY% of Section 3
6.2 acres within NW% of SWw% of Section 3
6.0 acres within NWY% of Swk of Section 2
8.5 acres within NW% of SW% of Section 2
0.1 acres within NW% of SEY% of Section 2 -
5.0 acres within SE% of SE% of Section 3

35.0 total
all being within T7N, R8E, MDB&M."

IT IS FURTHER HEREBY ORDERED, that License 537 which
authorizes direct diversion of 2 cfs from the Cosumnes River by
Rancho Murieta for the pericd March 15 to September 1 be amended

as follows:

1. The water appropriated shall be limited to the quantity
+“ich can be beneficially used and shall not exceed 0.28 cfs by
iirect diversion from March 15 to September 1 of éach vear.

| 2. The place where water is put to beneficial use in
Licenca 537 shall be amended to read: The place of use shall be as

[ 1lows:

4)% acres within SEY% of SE%, Section 33 T8N, RBE, MDB&M
18 acres within NE% of Section 4, T7N, RSE, MDB&M

sl s



v =hFe

follows:

to the Cosumnes Irrigation Association

License 2629 shall bhe amended to read:

3. A new license term for License 537 is

"This permit is subject

March 26,
Hartnell Water Diskpiet,

covers matters within the Board'

IT IS FURTHER HEREBY ORDERED that License 2629 is

1. The place where water is

40
23
40
40
40
35
33
2
=~ 8
35
40
40
40
40
10
26
2d
40
b Ja |

=&

1979 between

to

added as

to the agreement dated

permittee and Omochumne-

the extent such agreement

S jurisdiction."

sued

be amended as follows:

put to beneficial use in

"The place of use shall be a net of 471 acres
within a gross of 569 acres as follows:

acres
acres
acres
acres
acres
acres
acres
acres
acres
acres
acres
acres
acres
acres
acres
acres
acres
acres
acres
acres

within
within
within
within
within
within
within
within
within
within
within
within
within
within
within
within
within
within
'within
within

569 Total acres

all belng within

NW
NE
SW
SE
NW
SW
KE
SE
NW
NE
S
SE
NW

.
L)

SW
SE
SE
MNE
W

Sw

TN,

1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4
1/4

AP

of
of
of
of
of
of
of
of
of
of
of
of
of
of
of
of
of
of
of
of

P3E,

NW 1/4,
NW 1/4,
NWw 1/4,
NW 1/4,
SWw 1/4,
Sw 1/4,
Sw 1/4,
Sw 1/4,
NE 1/4,
NW 1/4,
NE 19,
NE 1/4,
SE 1/4,
EE 1/4,;
SE 1/4,
SE 1/4,
NW 1/4,
sw 1/4,
sW 1/4,
SW 1/4,

MDBEM, "

Section
Section
Section
Section
Section
Section
Section
Section
Secticn
Section
Section
Section
Section
Saction
Section
Section
Secticn
Section
Section
Section

-

LCA TR & Y - SN G U Y S

T M N e w wm w wm

Uiy vl u ot non

MW N wm a wm w w o




IT IS FURTHENR IIMREDRY GRDERED that amended permits shall
be prepared in the current form incorporating all of the foregoing
provisions, and updating standard terms and conditions.

IT IS FURTHER HEREBY ORDERED that the complaint by Jay

Schnnider, having becen resolved by the findings and order hereln,

be and is hereby dismissed.

Dated: JUN 7 ’ 1979

' P /&ﬁm\/}/ £

W. Don Maughan, /bh ixlan

9 ’QM \&Q@ o

Ni llam Fa Millxr, Member

Pt Ml s b6

L. L. Mitchell, Mcmber

- K\{\T A

S8arla M. Barh Igé
\.

3



STATE OF CALIFORNIA
STATE WATER RESOURCES CONTROL BOARD

In the Matter of Permits 2631, 12258,
10473, and 10474 Issued on Applications
2270, 5645A, 13707, and 13708

U. S. BUREAU OF RECLAMATION

Petitioner Order : WR 79-23
and

Permit 16762 Issued on Application 23416,

Licenses 537 and 6238 Issued on Permits

1030 (Application 1838) and 10144

(Application 16142)

Source: Cosumnes River

BANK OF AMERICA AS CORPORATE CUSTODIAN
OF THE PENSION TRUST FUND FOR QPERATING
ENGINEERS (RANCHO MURIETA)

County: Sacramento

Petitioner
OMOCHUMNE-HARTNELL WATER DISTRICT
Protestant
ENVIRONMENTAL COUNCIL OF SACRAMENTO
Complainant

License 2629 Issued on Permit 1320
{Application 2296) of

Cosumnes Irrigation Association
Licensee

JAY SCHNEIDER

e S Yo o N Nt St e S N S e e e e e et S N N S S e S S e et e e el S Nt Nl S i i e e

Protestant and Comolainant

ORDER MODIFYING ORDER WR 79-13 ON RECONSIDERATION
BY THE BOARD:
;Zﬁéncho Murieta, Omochumne-Hartnell Water District and Jay Schneider,
having petitioned the State Water Resources Control Board (hereinafter the Boérd)

for reconsideration of Order WR 79-13, adopted June 7, 1979, which approved change



petitions of the U. S. Bureau of Reclamation and Rancho Murijeta, and allowed
complaints of Jay Schneider in part; the Board having received written statements
1h opposition to the petition of Jay Schneider from Rancho Murieta and E1 Dorado
Irrigation District; the Board having made its order on July 19, 1979 granting
reconsideration; the petitions and the record in this matter having been duly

considered the Board finds as follows:

Petition of Omochumne-Hartnell Water District

1. The District contends that the lands within its jurisdiction should
be included within the place of use under the U. S. Bureau of Reclamation's
permits. Petitioner Schneider concurs with this contention.

2. The Board finds that this proposal was not a part of the Burezu's
change petitions and, therefore, was not within the scope of the proceedings on
said petitions. Accordingly, the proposal cannot by orderly process be proparly
considered on reconsideration of Order WR 79-13. This finding is without pre-

judice to consideration of any subsequent petition embodying the proposal.

Petition of Rancho Murieta
: 3. Rancho Muieta's petition raises two issues:

a. Petitioner objects to order Paragraph 8 on Permit 16762. This
order paragraph requires that all local runoff be collected to storage and that
the right under Permit 16762 be corresponding]y reduced. Petitioner correctly
points out that local runoff cannot be accurately forecast since runoff in the
area comes from fainfal] rather than fromany measurable snowpack. Petitioner
furthér‘gﬁntends that the term provides no benefit or necessary protection to
Schneider. The existing diversion season constraints (November 1 to May 1)

-2



in Permit 16762, and the minimum flow requirements of Condition 18 (no divérsion
when the flow is less than 70 cfs), together with Condition 21 (there must at all
timés be a 1ive stream from the permitted diversion down to McConnell gage),
provides the necessary protection to the protestant. Furthermore, spill from
Cﬁesbro and Clementia reservoirs will flow into the Cosumnes River upstream from
the protestant. Ca1ero‘reservoir‘s entire watershed is 210 acres, with the
reservoir itself occupying 118 acres. Therefore, only a small additional amount
could be diverted from the Cosumnes River in placs of collecting local runoff,
but only outside the protestant's irrigation season.

Petitioner further points out that order Paragraph 8 may conflict with
Condition 18 which requires that in subnormal years the reservoirs be filled
early to aid downstream fish migration flows. The Board finds that order
Paragraph 8 is excessively burdensome and does not provide optimum operation of the
permittee's project considering all of the permit requirements together. The
project as permitted also contains a built-in incentive to collect local runoff
since the collection of such runoff avoids needless pumping and energy expended.
According]y, order Paragraph 8 should be modified to require petitioner to collect
ioca1 runoff where practicable.

T

b. Petitioner requests the Board to amend subparagraph (d) of
finding 7.d.(2), which reads:

"Protestant's concerns with access to the meters was
resolved at the hearing at which time OHWD and Rancho
Murieta agreed that Schneider Rareh would be granted
access as a representative of OE/D."

" Petitioner contends that this finding incorrectly impijes that
Rancho Muieta agrees to designation of multiple representatives by OHWD. We find

Y

that the record substantiates petitioner's contention. The order will be amended

accordingly.

=



Petition of Jay Schneider

4, Petitioner raises four issues:
a. Petitioner insists that the requested change in place of use
under License 6238 (Rancho Murieta) should be disapproved. Petitioner offers
nn new matter in support of his request. We have reviewed the record and find

no error in our interpretation of the facts. Petiticner's request should,

therefore, not be granted.

b. Petitioner requests that License 2629 (Cosumnes Irrigation
Association) be reduced on a pro rata basis rather than by considering actual
use data as found in finding 24 b of Order 79-13. The original basis for
determining the amount of water to be licensed was an estimate and was not
based on use data which is a preferable basis. There is no doubt from the
record that the full amount of the license was beneficially used prior to

issuance of the license With the present change in the project, current use

data will be avai]able T lere is no reason not to use a neasured amount

rather than a hypothet1ca] amount when such data becomes availab1e. There 1s

precedent for this approach. (See Board Order 74 35.)

v c. Petitioner, in reference to the U. S. Bureau of Reclamation's

permits, requests that the Schneider Ranch be included in the place of use.

We find that inclusion of the Schneider Ranch in the place of use is outside
the scope of this preceeding and that the discussion under finding 2, above,
is applicable to this request. Petitioner further requests that domestic use
as well as municipal and industrial uses be Timiced to net amounts to contrgc!
growth. = The Board finds further that the U. S. Bureau of Reclamation properly
petitionéd for a change in character of use and the records indicate that the
water under the permits has been fully utilized and the Bureau expects the

-4-



project to be licensed in 1979. Further, the E1-Dorado Irrigation District
has previously pointed out that future growth will be supplied with watef from
other sources.

d. Petitioner requests that the Board amend its order concerning
public access to the Cosumnes River adjacent tc Rancho Murieta to require equal
access to all portions of the river. The Board finds that petitioner has
offered no new matter to support his request, that the order was made after due
consideration of all the record and that the County of Sacramento is the proper
authority to implement and control access to the river.

5. The Board further finds that reference to License 537, order

clerical error and should be amended

fu

Paragraph 3 of Order 79-13 on Page 42 is
to refer to License 6238.
From the foregoing findings, the Board concludes that Order 79-13

should be amended as set forth in the order following:
ORDER

NOW, THEREFORE, IT IS HEREBY ORDERED THAT:
' . 1. The permit term contained in order Paragraph 8 on Permit 16762,
Page 40, of Order 79-13 is modified to read as follows:

"Peymitiee shall make all reasonable

effortsto collect local runoff to storage to the exztent
Zocal runoff is avatlable in lieu of diverting water
from the Coswmes River."

W



2. Subparagraph (d) of finding 7.d(2) (Page 11) of Order 79-13 is

modified as follows:

"Protestant's concerns with access to the meters was
resolved at the hearing, at which time OHWD and Rancho
Murieta agreed that Schneider Ramch could be granted
access as the representative of Omochumme-Harinell

Water District.”

3. Paragraph 3 of Order 79-13 on Page 42 is deleted and
a new Term 10 on Page 41 shall be added to License '

6238 as follows:

"This license is subject to the agreement dated March 26,
1979 between licensee and Omochwmre-Hartnell Water District
to the extent such agreement covers rmatters within the

Board’'s jurisdiction.”
4. Except as hereinabove ordered, te petitions for reconsideration

are dismissed.

Dated: AUG 16 1979

b i I a e A TS AL

L. L. Mitchell, Member

W. Don Maughan, ChaSxman

ABSENT o €0

AAY
Ca;?E*M. Bard, Member

William J. Miller, Vice Chairman

T ";'.‘:4“



This license is granted and licensee accepts all vights herein confirmed subject to the fallowing brovisions of the
Water Code: ; i

. .
Seccion 1625 Each license shall be in such form sad contain much terms ax may be prescribed by che boerd,
Section 1626. All licenses shall be under the terms and condivions of this division (of the Water Code).

Section 1627, A liceose shall be effective for such time ar the water actnally appropristed under It is used for 2 uscful and beneficial purpose in
conformity wich this division (of the Water Code) but no longer,

Section 1628, Every license thall include the enumeration of conditiony therein which in substance shall include all of the provisions of this
article and the statement thae any appropriatar of water to whom s license iy fasued takes the license subject to the conditions therein expremsed.

Section 1629, Every licenses, if he tccepts a license does 10 under the conditioms precedent that no value whatsoever in excess of the actual
amount paid to the State therefur shall at any time be assigned to or claimed for any license granted or issued under the provisions of thiy divi-
sion {of che Water Code), or for any rights granted or acquired undir the provisions of this division (of the Water Code), in tespect to the regu-
lation by 20y ¢ompetent public authority of the services or the price of the scrvices 10 be rendered by any licensee or by the holder of any rights
grantéd or acquired under the provisions of this division (of the Water Code) or In respect to any valuatjon for purposer of sale to or purchase,
whether through condemnation proceedings or otherwise, by the State or any city, city and county, municipal warer diszict, irrigation district,
lighting district, or any political svbdi of the State, of the rights and property of any licensee, or the possessor of any rights granted, iisued,
or acquired under the provisions of this division (of the Water Code).

Section 1630, At any time after the expiration of twenty years after the granting of & Heense, the Seate or any city, <ity and county, municipal
water district, irrigation district, lighting districr, or any political rubdivision of the State shall have the right to purchase the works and property
occupied and wsed uoder the ficense and the works built or constructed for the enjoyment of the tights granted under the license, |

Section 1631, In the event that the State, or any city, city and county, municipsl water district, irrigation diterier, lighting districe, or polit.
ical subdivision of the State 30 desiring to purchase 2nd the owner of the warks and propercy cannot agree upon the purchase price, the price thall ba
determined in such manner 11 is now or may herealter be provided by law for determining the ralue of propecty taken in eminent domain proceedings,

Dared: APR 11 1351

ka(“n\rlf%‘e
Executlive Officer

ARk -GA- 714_7“4_, ol .ﬂ/ww—’ (é'ﬁ%?"‘{c-n-c_
LR I, - BN [?4 Cniclcens Yranloee

W= A e wivs o o i .nﬁf_ﬁﬁﬁﬂ_:ﬂ{-ﬁq
Qo T B Tun s S
- | N T R T P
'U'{'Llh* :n.,.c-mf"'f;'ﬂ:’ AT am vasisriee .,; E‘fﬁi‘—%\- :{k ;fg"‘“—’v_,’afm‘:‘": quu_‘(t Cf#m
A-12.56 Wﬁ'WWm N
vt Qﬂ% o, QM’W C@Wm«m«;&}_ M 1Oty '

6238

STATE OF CALIFORNIA
A. J. 2nd J. D. Granlees

o]
n
343 1099 31 © 570

LICENSE

STATE WATER RIGHTS BOARD
LICENSE ‘
TO APPROPRIATE WATER

ISSUED TO.
DATED




RANCHO MURIETA COMMUNITY SERVICES DISTRICT
P.O. BOX 1050, 15160 Jackson Road, Rancho Murieta, CA 95683

Sacramento County, California

R. Lee Lawrence
(916) 354-3700

WATER RIGHTS INFORMATION

LOCATION OF USE APPLICATION PERMIT LICENSE
Bass Lake 12.5 cfs 16142 10144 6238
Cosumnes Irrigation Ditch 2296 1320 2629
Lake Laguna Joaquin Storage 1838 1030 537
Cosumnes Irrigation Ditch Storage 24085 16582 11117
Lake Guadalupe Storage 22603 15348 9925
Original Lake Calero 19477 12680 7744
Lake Guadalupe Storage 20057 13162 8013
Lake Jean Storage 16143 10145 6239
Lake Clementia Storage 23419 16765

Peralta Reservoir Storage 23418 16764

Lake Laguna Joaquin Storage 23417 16763 13150
Lakes Clementia, Calero, Chesbro, Lake 10 Storage and Use | 23416 16762

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |52




APPENDIX B

OPERATIONS MANUAL FOR DIVERSION FROM COSUMNES RIVER

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |53



OPERATIONS MANUAL FOR DIVERSION FROM COSUMNES RIVER

CIA Ditch

A

Permitted Diversions
Certain permits/incenses held by the RMCSD allow diversion at Granlees Dam for use
within the District. These, and their important limits, are: (Complete permits in Appendix A)
1. License 537

O Places of use: 22.5 acres total, around Laguna Joaquin, Murieta Parkway gate, the

RMTC and Murieta Village.
O Diversion period: 3/15 to 9/1 each year.
0 Diversion rate: 0.28 cfs (=126 gpm = 181,000 gpd = 685 AF per season)

2. License 2629
0 Place of use: 471 acres, agricultural lands within the District.
O Diversion period: 3/1 to 7/10 each year.
O Diversion rate: 12.5 cfs (=24.75 AF/day = 3267 AF per season)

Diversions are also made at Granlees Dam for uses outside the District, including riparian and
appropriative used on agricultural lands west and south of the District.

B.

Annual Operations
Certain equipment involved with CIA ditch operations must be installed and removed and
given annual preventative maintenance. These include:
1. Headworks and Equestrian Center stage records.
0 Install after spring floods.
0 Remove after river flows cease.
0 Perform maintenance while out f ditch.

2. Laguna Joaquin pump discharge meter.
0 Maintenance during non-irrigation season. Calibration, some required by Permits,
must also be performed, including
O Stage recorders (2), bimonthly for permit 15762, paragraph 28A
0 LagunaJoaquin pump discharge meters, annually.

Seasonal Operations

Gates, valves, etc. in the CIA Ditch system are operated by RMCSD personnel. These are
detailed in Section 6, CIA Ditch, Section 1l-2-a, b. c. Logs and records must be kept of all
Ditch equipment, including:

Daily

a. Status of all gates and valves.

b. Status of stage recorders

c. Readings of pump discharge meter totalizers.
Weekly

a. Readings of stage recorders totalizers.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |54



2. Pumped Diversions
A. Permitted Diversions
Certain permits/licenses held by the District allow pumped diversions from the Cosumnes
River. These, and their critical limits, are: (complete permits in Appendix A)

1. License 6238
0 Non-riparian golf course irrigation.
0 Date: 5/1to 10/31 yearly.
O Rates: 1.24 cfs (557 gpm = 107,136 cfd =443 AF per season)

2. Permit 16762
O Municipal, industrial and recreational uses, on all lands (3600 A) of the District,
and irrigation of 500 A within the 3600 A.
0 Dates 11/1 each year to 5/31 next year.
0 Permitted diversion volume: see text section 3 and permit, Appendix A.
0 Permitted Appendix A, the following below.

3. Riparian diversions
0 Permitted year round, river water levels permitting.
0 Letter agreement with SWRCB dated June 29, 1990, permits operation of the
Bass Lake, Yellow Bridge and Rock Plant pumps on alternate days, after 5/31

yearly.
B. Annual Operations
1. Equipment installation, removal, maintenance

O The Bass Lake Pump, Yellow Bridget Pump and Rock Plant Pump cannot be
installed until after spring floods.

0 These same pumps must be removed at the end of the irrigation season for
when flow ceases in the river.

2. Records and reporting
O See text Section 8.

C. Diversion Restrictions
1. McConnell Gage - No diversions are allowed unless “there is a continuous visible
surface flow in the bed of the Cosumnes River from the permittee’s point of
diversion to the gauging stating at Highway 99 known as Cosumnes River at
McConnell” (Ref. Permit 16762, paragraph 21).

a. District operating procedures.
(1) District employee shall drive south on Highway 99 past the
McConnell Gauge and observe if flow is visible.

(a) Three times a week, once flow starts at Granlees Dam.

(b) Weekly during wellOabove-minimum-for diversion flows at
Michigan Bar.

(c) Daily during declining flows, near minimum for allowance
diversion.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |55



b. Recording and reporting.
McConnell Gauge observer(s) shall keep a daily log of date, hour and
presence or absence of visible flow. Such data shall be incorporated into

the annual diversion report to the SWRCB.

2. “Normal Year” Diversions

Diversion may be made, in “Normal Years”, only when adequate flow exists in the
river, as measured at Michigan Bar gauging station (Permit 16762 paragraph 18E).
A schedule of maximum permitted diversions, as related to river flows, is detailed
in paragraph 18 of permit 16762 (See Appendix A). A tabulation of these
restrictions was spelled out by the SWRCB (Letter 25 January 1990) as follows:

Pump No. Hp Max Div. Min. Michigan Bar
Rate cfs flow to operate

1 125 6 76

1+2 2 @125 12 181

3 500 15 184

3+4 2 @ 500 30 199

3+445 3 @ 500 45 214

The relationships of the table above are also shown on the attached graph, title:
NORMAL YEARS DIVERSION
Permitted Diversions at Granlees Dam

Nov1l-Mayl

a. District Operating Procedures

1. Determination of flows at Michigan Bar

A readout of the hourly flows at Michigan Bar is accessible via a
telephone/modem link from a computer at SWRCB. RMCSD has
(6/91) installations and trained personnel for calling up this data as

follows:

Personnel

CSD Water Supt.
CSD Accountant
Engineering Aide
Water Field Supv.

2. Pump Operation Criteria
(a) Flow zero to minimum.
(6]
(0]
(6]
minimum (76 cfs).
(b) Rising or stable flows.

Location

Plant and Home
Office and Home
Plant
Plant

Up data for previous 16 hours at 0800 daily.
Call up data for previous 8 hours at 1600 daily.
No pump operation unless 24 hour data remains above

0 Call up data for last 16 hours at 0800 daily.
0 No added pump unless last 12 hours data remains
above next higher diversion rate.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |56



(c) Falling flows.
0 Call up data for last 16 hours at 0800 daily.
0 Call up data for last 8 hours at 1600 daily
0 Shut down pump(s) to next lower rate if 12 hour data
trend so indicates.
(d) Off-hour operation
0 No weekend pump operation; unless Normal Year total
diversions are near “Dry Year” levels (see Dry Year
below).
0 If weekend operation required, data call up for past
24hours at 1600 Friday must show stable or rising flow.
0 Night pumping rate to be reduced if 12 hour data call
up at 1600 hours shown Michigan Bar flow decreasing.

3. Pump Operating Procedures.
Checklists for start/stop of both the 125 HP and 500 HP pumps for use by
District operating personnel are attached at the end of this appendix.

3. Dry Year Diversions
Provisions are made in Permit 16762, paragraph 18C for accelerated diversion in “Dry Years
as follows:
Date Maximum to Storage, AF
Feb 1 400
Mar 1 2,000
Aprl 4,400
May 31 4,050

Pumped diversions to storage, up to 46 cfs are permitted (with 70 cfs minimum flow at
Michigan Bar and visible flow at McConnell) if the total amount that could have been
diverted by the date specified under “Normal Year” operation was less than the amounts
tabulated above.

These relationships have also been put into graphical form, attached, titled:
Dry Years Diversion

Accelerated Diversions at Granlees

a. District Operating Procedures
(1) Reservoir levels - Calero, Chesbro, Clementia
0 Continue weekly readings.
0 Increase reading frequency to daily in last weeks of January, February
and March
0 Read daily during pump operations.

(2) Michigan Bar Flows
0 Call up data 0800 daily for last 16 hours.
0 Diversions must not reduce flows over Granlees Dam to less than 70
cfs.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |57



(3) Pump Operation Criteria
0 Once started, diversion to storage must continue at maximum rate
until stored volume limit for that period is reached.
0 Diversion for direct usage, 6 cfs max., may be continued after storage
limit is reached.

(4) Records and Reporting
0 Michigan Bar flow)

O Pump Operations ) Record daily
O Reservoirlevels ) Report annually
4, River Pumps
a. Bass Lake Pump.
(1) Permit Restrictions

(a) Permit 16762
0 Dates: 11/1-5/31
O Rate: Part of 6 cfs direct usage diversions
O AFA: Part of total allowed diversion.

(b) License 6238
0 Dates: 5/31-10/1 yearly
O Rate: 1.24 cfs max.
0 AFA: No limit specified.

(c) Riparian diversions
0 Agreement with SWRCB dated 6/29/90 allows

alternate day operation.

(2) Operating procedures

(a) Installation after spring floods
(b) Start/stop per RMCC request and/or Bass Lake levels.
(c) Remove after irrigation season.
b. Yellow Bridge and Rock Plant Pumps
(1) Permit 16762 restrictions
o Dates: 11/1-5/31
o Rates: Part of 6 cfs direct usage diversions.
o] AFA: part of total allowed diversions.

(2) Operating procedures

(a) Install after spring floods.
(b) Start/stop per RMCC and RMTC requests.
(c) Remove after river flow ceases.

c. Records and reporting.

0 Read pump discharge flow meters daily.
O Report annually.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |58



AF TO STORAGE TO DATE

Thousands

w

NV}

DRY YEAR DIVERSIONS

Accelerated diversions permitted at 4050 4030
Granlees Dam, if total amounts on
vertical scale have not been diverted
to storage under Normal Years
operations, by the dates on the
horizontal scale.
----Restrictions----
- 70 cfs minimum beyond Granlees Dam
- Vigible flow at McConnell
- 46 cfs maximum diversion
2000
400
920.9.0.0.9.9.0.9.0.0.
QRSRRIRARNS
QRIS
$20.9-0-0.9.0.0. 0,00
JAN FEB MAR APR MAY

DIVERSION YEAR




APPENDIX B-1

GRANLEES DAM DIVERSION PUMPS

Start/Stop Checklist - 125 HP Pumps

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |59



GRANLEES DAM DIVERSION PUMPS
Start/Stop Checklist
125 Horsepower (6 cfs) Pumps

1. Pre-start (Assumes that adequate flow has been determined to exist at Michigan Bar gauge).
A. Suction
1. Forebay: verify that forebay is at maximum level and inlet gate open.
2. Purge system.
a. Start purge system, verify that air pressure is rising to accumulator tank.
b. When compressor stops, initiate a PURGE cycle.

0 Inspect the suction screens to see that they are free of debris.
0 Run additional PURGE cycles if required to clean the suction screens.

B. Discharge
1. Storage reservoir selection.
a. Operate valves at Granlees to discharge into either Clementia or Calero and
Chesbro.
b. If to Calero-Chesbro, open discharge gates at the reservoir selected.
C. Records
1. Read and record.
a. Flow totalizer on either Clementia or Calero-Chesbro flow meters.
b. Watt-hour meters.
2. Start and Run.
A. Initiate pump start sequence, using HAND mode.
B. Start up checks.
1. Verify that automatic shut-off valve (clay valve) is opening.
2. Check discharge pressure gauge for typical operating pressure.
3. Check suction well for adequate level.
C. Run.
1. Re-check suction well level, run additional PURGE cycles, if required.
2. Re-check discharge pressure gauge.
3. Check pump shaft packing gland.
4, Check for pump smooth operation.
3. Stop.
A. Initiate pump stop sequence, using OFF mode.
B. Shut down checks.
1. Verify closure of Clay valve and subsequently motor stop.
C. Shut-down operations.
1. Discharge.
a. Shut valves to reservoir at Granlees.
b. Shut gates at Calero or Chesbro.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |60



2. Suction
If last pump in operations,
a. Shut down PURGE system.
b. Adjust forebay gates, etc.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |61



Pumped diversion rate, cfs

45

40

35

30

&

20

NORMAL YEARS DIVERSIONS

Maximum Permitted Pumped Diversions at Granlees Dam
Nov. | - May 3l

All diversions require Cosumnes River visible flow

Flow at Michigan Bar Gage - cfs

<+
at McConnell Gage a
] |Chose T 1] ey
_ h/f.,.&‘(} Z "Lﬂpj
m wde = 14 reld
- fgi = A ;L [
% Iy Y5 (N7 a
s o
_ a -
Q ©
=
| e \
© ._<//<,
_ 6 | - .
S S e aver VAV -
) A A |- 125 HP /
; £ ’STOP I | 1/ /1 I | | 1 /1 ‘
60 70 80 90 100 120 140 160 180



AF TO STORAGE TO DATE

Thousands

w

N

DRY YEAR DIVERSIONS

Accelerated diversions permitted at 4050 4050
Granlees Dam, 1f total amounts omn
vertical scale have not been diverted
to storage under Normal Years
operations, by the dates on the
horizontal scale.
----Restrictiong----
- 70 cfs minimum beyond Granlees Dam
- Visible flow at McConnell
- 46 cfs maximum divergion
2000
$.9.9.9.9.0.
SERRIRRKRKS
90 0.0.4.0.9.9.4.9.9.
9.9.0.0.90.9.9.0.9.¢,
S0 0.0 00.0.0.9.9.9.
9. 9.0.0.0.0.0.0.9_¢.
$.0.9.0.0.0.9.0.9.9.9
9. 0.0.0.0.0.0.0.9_¢.
9. 0.9.9.9.90.0.9.0.9
9. 9.0.0.9.0.9.9.9.
9. 9.0.9.9.9.0.0.9.¢,
CRSRERSKEARKEER
RRHRERRKS
FEB MAR APR MAY

DIVERSION YEAR




APPENDIX B-2

GRANLEES DAM DIVERSION PUMPS

Start/Stop Checklist - 500 HP Pumps

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |62



GRANLEES DAM DIVERSION PUMPS
Start/Stop Checklist
500 Horsepower (15 cfs) Pumps

1. Pre-start (Assumes that adequate flow has been determined to exist at Michigan Bar Gauge).
A. Suction.

1. Forebay - verify that inlet gates are open and forebay is at maximum level.

2. Purge System
a. Start air purge system, or verify that air accumulator tank is at operating

pressure.

b. If this is “first pump” start, initiate a PURGE cycle.
C. Inspect suction screens to ascertain they are free of debris. Run additional

PURGE cycles, if required.

B. Discharge.
1. Reservoir selection.
a. Open discharge gate at Calero or Chesbro.
b. Open valves at Granlees to direct flow to Calero and Chesbro.
c. Open manual pump discharge valve.
C. Motor Cooling System
1. Open cooling water valve, at middle 500 HP pump beyond the pump discharge
valve.
2. Blow down strainers on cooling water line.
D. Records.
1. Read and record.
a. Flow totalizer on Calero-Chesbro round chart flow meter.
b. Watt-hour meters.
2. Verify on round chart meter:
a. Chart set to correct day and hour.
b. Indicator pen inked, etc.
2. Start and Run.
A. Initiate pump start sequence, using HAND mode.
B. Start-up checks.
1. Verify that automatic valve (Bailey valve) is opening.
2. Check suction well for adequate level.
3. Check discharge pressure gauge for typical operating pressure.
C. Run.
1. Re-check suction well level, run PURGE cycle, if required, to clean suction screens.
2. Re-check discharge pressure gauge.
3. Check pump shaft packing gland.
4, Check for motor cooling water flow.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |63



5. Check for smooth pump operation.

3. Stop.
A. Initiate pump stop sequence, using OFF mode.
B. Shut down checks.
1. Verify closure of Bailey valve, and subsequent motor stop.
C. Shut down operations.
1. Discharge.
a. Shut pump discharge valve.
b. If last pump, shut Granlees valves to Calero-Chesbro.
c. Shut discharge gate at Chesbro or Calero.
2. Motor cooling.
a. If last 500 HP pump in operation, shut pump motor cooling water valve.
3. Suction.
If last pump in operation:
a. Shut down purge system.
b. Adjust forebay gates, etc.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |64



Pumped diversion rate, cfs

45

40

35

30

25

20

NORMAL YEARS DIVERSIONS

Maximum Permitted Pumped Diversions at Granlees Dam

45

Nov. | - May 3l
All diversions require Cosumnes River visible flow «
at McConnell Gage ~
3 3/—500 HP
73]
=
= o
b
> 5
o —_
- o @
=
3
- o
~
w
~
- 6
] ' 7 7
| |—— START
' v |- 125 HP
} = STOP 7 ]
I I | I I ] | I | | I
60 70 80 90 100 120 140 160 180

Flow at Michigan Bar Gage - cfs
6/11/9




DRY YEAR DIVERSIONS

Thousands
W

AF TO STORAGE TO DATE

¢ 0.0.0.0.0.0.9.

S
Accelerated diversions permitted at :0:0:0:0 @ 4050 4050
Granlees Dam, if total amounts on ¢‘¢:¢:¢
vertical scale have not been diverted {0

to storage under Normal Years
operations, by the dates on the
horizontal gcale.

«---Regstrictions----
- 70 c¢fg minimum beyond Granlees Dam
- Visible flow at McConnell
- 46 cfs maximum diversion

2000

400

JAN FEB MAR APR MAY

DIVERSION YEAR




APPENDIX C

WASTE DISCHARGE PERMIT

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |65



o '8TE OF CALIFORNIA GEORGE DEUKMEJIAN, Governor

~ALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD—

""NTRAL VALLEY REGION

 ROUTIER ROAD
.AAMENTO, CA 95827-3098

CERTIFIED MAIL
P 037 327 382

4 May 1990 f”;a/.ao

e Ol W

& e
Marion C. Cravens T
Rancho Murieta Community Service Commumty A oy .
P.0. Box 1050 L 7 1990

Rancho Murieta, CA 95683

Vet _,_ \,FL,_U L‘,n-r-,,qT

TRANSMITTAL OF ADOPTED WASTE DISCHARGE REQUIREMENTS

Enclosed is an official copy of Order No. 90-124 as adopted by the California

Regional Water Quality Control Board, Central Valley Region, at its last regular

meeting.
N

= e Firson

F. WAYNE #IERSON
Chief, Central Reguiatory Unit

PHH:ej

Enclosures - Adopted Order
Standard Provisions (discharger only)

cctencl: Department of Health Services, Office of Drinking Water, Sacramento

Department of Fish and Game, Region II, Rancho Cordova

Department of Water Resources, Central District, Sacramento

Office of Chief Counsel, State Water Resources Contro] Board,
Sacramento

Division of Water Quality, State Water Resources Control Board,
Sacramento

Sacramento County Environemntal Health, Sacramento

Sacramento County Planning Department, Sacramento

Mr. Ken Giberson, Giberson & Associates, Gold River



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL VALLEY REGION

ORDER NO. 90-124

WASTE DISCHARGE REQUIREMENTS
FOR

RANCHO MURIETA COMMUNITY SERVICE DISTRICT
WASTEWATER RECLAMATION FACILITY
SACRAMENTO COUNTY

The California Regional Water Quality Control Board, Central Valley Region,
(hereafter Board) finds that:

La

Rancho Murieta Community Service District (hereafter Discharger) submitted
a Report of Waste Discharge, dated 7 May 1985. On 4 January 1990, the
Discharger requested an amendment to their waste discharge requirements.

The Board, on 8 August 1986, adopted Order No. 86-161 which prescribed
requirements for a discharge from a tertiary treatment plant to two golf
courses and open space within the community.

The north golf course is surrounded by homes and the land surrounding the
south course 1is currently being developed. The tertiary treatment of
reclaimed wastewater is in accordance with Section 60313(b), Article 4,
Division 4, Title 22 of the California Code of Regulations (CCR).

The Rancho Murieta Community is a 3,500 acre development, which is 20 miles
east of the City of Sacramento. The community is bisected by both the
Cosumnes River and State Highway 16.

The Discharger discharges .6 million gallons per day from the treatment
ponds to the treated wastewater equalization reservoirs. Depending upon
daily irrigation demand, up to 1.5 mgd can be returned from the reservoirs
and treated as specified in finding 3 above. Ultimate tertiary treatment
capacity will be 3.0 mgd. The treatment project has a 40-year life

expectancy.

The development and treatment facilities are in Sections 2 and 3, TI/N,
R8E, and Section 34, T8N, RBE, MDB&M, as shown on Attachment A, a part of

this Order.

The beneficial uses of the Cosumnes River are municipal, industrial, and
agricultural supply; recreation; esthetic enjoyment; navigation; ground
water recharge; fresh water replenishment; hydroelectric power generation;
and preservation and enhancement of fish, wildlife, and other aquatic

resources.

The beneficial uses of the ground water are municipal, industrial, and
agricultural supply.



RANCHO MURIETA COMMUNITY SERVICE DISTRICT s
WASTEWATER RECLAMATION FACILITY
SACRAMENTO COUNTY

10.

11.

kiR

13.

14.

15.

16.

17,

18.

The Board has adopted a Water Quality Control Plan, 2nd Edition, for the
Sacramento-San Joaquin Delta Basin (5B) which contains water quality
objectives for all waters of the Basin. These requirements are consistent

with that Plan.

The County of Sacramento has approved a Negative Declaration in accordance
with the California Environmental Quality Act (Public Resources Code
Section 21000, et seqg.), and the State Guidelines.

The Board has reviewed the Negative Declaration and concurs with that there
are no significant impacts.

Sacramento County has issued a use permit to Rancho Murieta indicating the
primary use of recycled water shall be for watering the golf course.

The State Water Resources Control Board's Water Rights' permit for Rancho
Murieta requires use of wastewater for irrigation purposes in lieu of water
from other sources when the flow of wastewater reaches 424 acre-feet per

annum.

A soils investigation of the site showed an abundance of clay with in situ
permeabilities to 2 x 10® cm/sec (about 0.2 inches/year), and fine silts
and sands in Tower regions. Ponds have been constructed using compacted

clays.

The action to adopted waste discharge requirements for this facility is
exempt from the provisions of the California Environmental Quality Act,
in accordance with Section 15301, Title 14, CCR.

This discharge is exempt from the requirements of Section 2511(b),
Subchapter 15, Chapter 3, Title 23, of the CCR. The exemption is based
on the following:

a. The Board has issued waste discharge requirements.

b. The discharge is in compliance with the applicable Water Quality
Control Plan, and

o The wastewater does not need to be managed according to Chapter 30
of Division 4, Title 22, CCR, as a hazardous waste.

The Board has notified the Discharger and interested agencies and persons
of its intent to prescribe waste discharge requirements for this discharge.

The Board, in a public meeting, heard and considered all comments
pertaining to the discharge.



RANCHO MURIETA COMMUNITY SERVICE DISTRICT -3-
WASTEWATER RECLAMATION FACILITY
SACRAMENTO COUNTY

IT IS HEREBY ORDERED that Order No. 86-161 is rescinded, and Rancho Murieta
Community Services District, in order to meet the provisions contained in
Division 7 of the California Water Code and regulations adopted thereunder, shall
comply with the following:

A. Discharge Prohibitions:
La The direct discharge of wastes to surface waters or surface water
drainage courses is prohibited.
2. The by-pass or overflow of untreated or partially treated waste is
prohibited.
L The use of reclaimed wastewater for purposes other than irrigation

is prohibited.
B. Discharge Specifications:

1. Neither the treatment nor the discharge shall cause a nuisance or
condition of pollution as defined by the California Water Code,

Section 13050.
2 The discharge shall not cause degradation of any water supply.

3. Reclaimed wastewater treated in accordance with Section 60313(b),
Article 4, Division 4, Title 22, CCR may be discharged in the
following designated areas: a) the north golf course; b) the south
golf course; c) the treatment plant equalization rzservoirs; d) the
proposed Rancho Murieta Homeowner's Association <Zorporation yard;
and e) the proposed community park.

4, Collected screening, sludges, and other solids removed from liquid
wastes shall be disposed of in a manner approved by the Executive
Officer.

5 Reclaimed wastewater shall meet the criteria contained in Title 22,

Division 4, CCR (Section 60301, et seq.).

6. Constituents and characteristics of the filtered reclaimed wastewater
treated as specified in Section 60313(b), Article 4, Division 4,
Title 22, of the CCR shall not exceed the followirg Timits during
irrigation of the north and south golf courses and other related
facilities (i.e., parks and corporation yard):



RANCHO MURIETA COMMUNITY SERVICE DISTRICT i
WASTEWATER RECLAMATION FACILITY
SACRAMENTO COUNTY

Constituent or Monthly Monthly

Characteristic Units Mean Median Maximum

Total Coliform MPN/100 m1  -- 2.2 23
Organisms

Turbidity* NTU 2 -- b

* Not to exceed 5, more than 5 percent of the time during 24-hour
period.

L The dissolved oxygen content of holding ponds shall not be less than
1.0 mg/1 for 16 hours in any 24-hour period.

8. Conveyance and storage facilities shall be maintained to minimize
the generation of vectors.

9. Reclaimed wastewater conveyance lines shall be clearly marked as
such.

10. Reclaimed wastewater operations shall be well managed to minimize
erosion and runoff.

C: Provisions:

L The Discharger may be required to submit technical reports as
directed by the Executive Officer.

2. The Discharger shall comply with the attached Monitoring and
Reporting Program No. 90-124.

3. The Discharger shall comply with the “Standard Provisions and
Reporting Requirements", dated 1 February 1990, which are a part of
this Order.

4, The Discharger shall report promptly to the Board any material change
or proposed change in the character, Tlocation, or volume of the
discharge.

5. In the event of any change in control or ownership of land or waste

discharge facilities presently owned or controlled by the Discharger,
the Discharger shall notify the succeeding owner or operator of the
existence of this Order by letter, a copy of which shall be forwarded

to this office.



RANCHO MURIETA COMMUNITY SERVICE DISTRICT s
WASTEWATER RECLAMATION FACILITY
SACRAMENTO COUNTY

6. The Board will review this Order periodically and may revise
requirements when necessary.

I, WILLIAM H. CROOKS, Executive Officer, do hereby certify the foregoing is a
full, true, and correct copy of an.Order adopted by the California Regional Water
Quality Control Board, Central Valley Region, on 27 Aprii~1990.

LU.%. ( iy

WILLIAM H! CROOKS, Executive Officer

3/22/90 PHH:ej Amended

Attachment



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL VALLEY REGION

MONITORING AND REPORTING PROGRAM NO. 90-124
FOR
RANCHO MURIETA COMMUNITY SERVICE DISTRICT

WASTEWATER RECLAMATION FACILITY
SACRAMENTO COUNTY

EFFLUENT WASTE MONITORING

Samples and flows shall be taken prior to discharge of the two irrigation
systems. Effluent samples should be representative of the volume and nature of
the discharge. The following shall constitute the effluent monitoring program:

' Type of Sampling
Constituents Units Samp le Frequency
Flow mgd Continuous Daily
pH pH Units Grab Week 1y
Settleable Matter ml/1 Grab Twice Weekly
Coliform Organisms MPN/100 ml Grab Daily
Residual Chlorine mg/1 Grab Daily
Turbidity NTU Continuous Daily

REPORTING

Quarterly monitoring reports shall be submitted to the Regional Board by the
15th day of the following quarter.

In reporting the monitoring data, the Discharger shall arrange the data in
tabular form so that the date, the constituents, and the concentrations are
readily discernible. The data shall be summarized in such a manner to illustrate
clearly the compliance with waste discharge requirements.

The results of any monitoring done more frequently than required at the locations
specified in the Monitoring and Reporting Program shall be reported to the Board.

Upon written request of the Board, the Discharger shall submit a report to the
Board by 30 January of each year. The report shall contain both tabular and
graphical summaries of the monitoring data obtained during the previous year.



MONITORING AND REPORTING PROGRAM -2-
RANCHO MURIETA COMMUNITY SERVICE DISTRICT

WASTEWATER RECLAMATION FACILITY

SACRAMENTO COUNTY

In addition, the Discharger shall discuss the compliance record and the
corrective actions taken or planned which may be needed to bring the discharge
into full compliance with the waste discharge requirements.

The Discharger shall implement the above monitoring prnog of the date of

this Order. L{J
Ordered by: ,;;, J;}L_

WILLIAM H. ETFOKS, Executive Officer

27 April 1990
(Date)

PHH:ej Amended



INFORMATION SHEET

RANCHO MURIETA COMMUNITY SERVICE DISTRICT
WASTEWATER RECLAMATIONS FACILITY
SACRAMENTO COUNTY

The Pension Trust Fund for Operating Engineers has constructed a development
about 20 miles east of Sacramento, called Rancho Murieta (see location map).
Rancho Murieta 1is a 3500 acre planned development with ultimate capacity
consisting of 5,000 housing units, two golf courses, seven parks, five schools,
recreation and shopping centers, and several lakes. Approved requirements will
govern Phase I construction (approximately 50% complete), with an anticipated

maximum sewage flow of 1.5 mgd.

The area is in rolling hills, and is traversed by the Cosumnes River. The sewage
treatment facilities have been built on the Ione formation consisting of sand,
" silt, and some gravel. The lone information is considered essentially nonwater
bearing. Locally it produces at low rates, but the water is generally of poor

quality.

The Rancho Murieta Community Service District operates the wastewater treatment
plant for the entire development. The main treatment train consists of a series
of oxidation ponds, flow equalization reservoirs, a dissolved air flotation
unit, filtration and a chlorination system. The addition of polymer ahead of
the dissolved air flotation unit reduces the turbidity, which improves the
reliability of pathogen destruction. Reclaimed wastewater is treated to meet
the criteria contained in Title 22, Division 4, California Code of Regulations
(Section 60301, et seq.), and is utjlized to irrigate two golf courses and other
related facilities within the development.

The previous waste discharge requirements (Order No. 86-161) prescribed two
separate discharge specifications for the discharge of reclaimed wastewater on
the two golf courses in the development. Previously, land adjacent to the south
course was undeveloped and the discharge specifications were less restrictive
than specifications imposed for reclaimed wastewater use on the north course,
which is surrounded by homes. Since, the land adjacent to the south course is
currently being developed, these requirements have been revised to impose more
restrictive discharge specification for use of reclaimed wastewater on the south

course.

PHH:eJ



TREATMENT

Corporation _
. Yard o

> Bridge House

pu—

=

4

T Cem o

- —_—

SOUTH
<

.
i== 3an Bar

RANCHO MURIETA AND EL DORADO
IRRIGATION DISTRICT RECLAMATION
FACILITY

CARBONDALE AND FOLSOM SE QUADS
7.5 Min., 1 : 24,000

§ T = ] 1 7 B
r yevis - S ; -\ 3o
~< e e ‘} > -—— R < i g
o "L.. ;/ ; ; g ; 4
% \ 4 . "
EM 185 __ =+ . sr=Twas i ! 2 ;I % =
s . % . SR TP
= 2 '-. _ - 273 \\ '-;: .L_' P i ) L
" ¢ ., A" - T 1\-
ED3 ' * T
'q:l.r'-”,*"v -
:"..'I- .
/ . _.. "-,..--H.'_',_—.-xn--a_‘.... '._P_’
- e 432 {'.; 6? ’
',,‘ ar = B T, / T
4 i P, . / - = ‘.‘ —t--sxransq.ass:x.--._._sf'—'
‘\ - = L e -”.‘\' - ' .\. G g O /{
. % . s e Rt
- [ - :.f €4 \‘" .) o . — o }‘ / ;"
210 oo emmmag M2 5 w HE i .
}‘ N _ ":;j- ;‘:,._-,v_: / .:': n } }. a5 .
- b A ¢ 4 . 5 ! .
STy e R 7 S T (
S N S A g P ol
\\ P T — ’ s ar ¢ A
e I Saols ,
N ;' ( r08 ‘I/—‘ w53 "") L H
\-, ¥, : : 2 % ] 1
J : 4 , g %
4 ’ ~
N B e
L, =P o | ; .
L] v -
" . - . i
| — . ” .
}t :‘aﬁ "NORTH GOLF COURSE ~ i
e o ate O Lf COUR COMMURITY
)’ L . % : PARK
—_t L Y
S o & - " b
fﬂd?‘-\: / ,f’h’ - \ . % ‘ 55;1‘_(_\;»3-0 sy
~ am=? “ — 805 e ‘_‘_‘3"" S .,C._-..'——:?—-b;j g
S - o L L T P L LA T - ) < Dain >
.-l—‘_l.’;m}\;. R "‘-r;—' pe ";1'~:;1f,- IVE RHI = - J/ e \d\'
. *x iy S ST - - - ¥ 8 * i1 4
e '..’/ RN - ) iﬁ?ﬁr,,‘ﬁqéj:}\_ﬁ‘:ﬁi_; e, )_-/,(‘-, ¢ ;) s
: ’ ~ e ete R R S . - f—‘. P A . TRy -
L2 2z — . —_— . & b e - 5 411.‘
L “\, =T L TH4 D~ % oprREDGE: = -
i TERTIARY iy ,“._"‘:t_‘:_;:&/"_ E= e B o R -’,._’1' -
- LTAILINGS N Ao B T




| L RaceUach | — - __'."_." T .—‘-——-—- - __L PANAR Lo
_\"f "'O"“J’)‘ ‘{ir i ]9t§{$ Yare hlsr o é'“"l o rw‘?r:(hm Ny f:\‘

o : ¥ - ‘_ N | 'u an /’ CM‘\ S L-L.L

Rie Land/ r.---' 1 b ’f U xf-_‘ \, -;- f/‘-:‘ ‘LJP \ I
: //"‘ PP VAT

— -.-.4——-: - ...-",__z.,‘l Y ‘.
! _‘]I kl Vit d v f '-.‘-":--‘_.’_:\-"‘.'./';' e e

1.- ) 3
i s '~ RIS
. Phc"’"] St e e \- ek
&L.¢vnfr4amua‘~u;ﬁ 2k,
b e ot T ]n 1sma 3 \ 5y
: Sty 319,

',A-:w_; r“\_

rnvs ..nqnal Wk ] ;
é Traozmutsr /\\

% __,...f._, ol e -
e N> \ssers m& l SAL \‘( g.a.uis:a {AL;:
o »l Shy F [l y 2 -t_..._..r.—-

i —l Rengznng_ /

Lo ‘
. RAHCHO MURIETA
PROPERTIES Itic

, v}{fo:w ] Sheldo
E“\‘t
V

va"E

R
\I
} 5
\Nu: . ‘.
w..:er '\'- :

H " 1' s L"/—-

2 '—\ Hucisuuc‘
g « Cemelery | | —

}‘Tl it U

VICINITY MAP

Rancho Murieta Properties

age dispusales |
&"-..._‘ slant

Sacramento County

/l._‘.__u-—‘ e i

-.:_-u\_ﬂ“ SAcntﬁgf:ﬂBto"

. SAN JoaouIN CC’)______ s

'.-.- ':\"‘-. == 'Iturld"\\
S =T

i Tegve A




APPENDIX D

OPERATIONS MANUAL FOR THE RANCHO MURIETA

WATER TREATMENT PLANTS 1 & 2

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |66



OPERATIONS MANUAL FOR THE RANCHO MURIETA WATER TREATMENT PLANTS 1 & 2

CONTENTS

l. Equipment Control Systems
1. Alarm Response Procedures
ll. Process Optimization

V. Monthly Log Forms

V. Appendix

Written by: Dan Cortinovis

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |67



EQUIPMENT CONTROL SYSTEMS

This section describes how each equipment control system works, including automatic plant start up and
shutdown sequences. Detailed information on the characteristics and maintenance requirements of
individual pieces of equipment are found in the manufacturer’s manuals and the Contract Drawing for the
two plants. The Process Optimization section of this manual gives procedures for making adjustments to
chemical dosages and equipment settings.

Each of the two water treatment plants operates as a separate unit with its own equipment and controls.
On plant is designated as the “Lead” plant and the other as the “Lag” plant, using the Lead/Lag switch on
the Plant No. 2 Control Panel.

Plant Startup and Shutdown

As water from the Reservoir No. 1 is used by the community, its level will tend to decrease. This decrease in
level will cause the Lead plant to start up automatically, if its ode switch is set in the “Auto” mode. If the
Reservoir No. 1 continues to drop, the Lag plant will start up, if its mode switch is set in the “Auto” mode.
The finished water produced by one or both pants is pumped automatically from their clear wells to
Reservoir No. 1 to maintain its level.

As water consumption decreases, the level in Reservoir No. 1 will tend to rise. This rise in level will secure
both plants at the same time, if the Reservoir No. 1 level reaches the upper set point. If either plant’s mode
selector switch is placed in the “Manual” mode, it can be started regardless of the level in Reservoir No. 1.

When either plant starts up, the rate of raw water flow into that plant from Chesbro Lake is controlled by a
flow rate control valve at a rate which has bee preset by the operator at the control panel for that
particular plant. The chemical dosage pumps and chlorinator rotameters will have also been present to
match the raw water flow rate, so that proper chemical dosage will be achieved when the plant starts up
automatically.

The level control relays from Reservoir NO. 1 are located in the back of the plant No. 1 control panel. All of
the controls for the Plant No. 1, including its raw water rate controller, are also contained in this panel. The
motor starters for Plant No. 1 equipment are in the motor control center adjacent to the Plant No. 1 control
panel.

The Plant No. 2 control panel contains the Tesco controller, a programmable computer with analog and
digital inputs and outputs. The outputs from the Reservoir No. 1 level relays have been interfaced with the
Tesco controller. The lead/Lag switch for Plants No. 1 and No. 2 is located on the Plant No. 2 panel. The
recording charges and totalizers for both Plants No. 1 and No. 2 analyzers are located on the Plant No. 2
panel. The motor starters for Plant No. 2 equipment are located in the motor control center adjacent to the
Plant No. 2 control panel.

The set points and timer setting for all the automated controls should be recorded in the Tesco Controller
Manual, which also contains detailed procedures for examining and changing these settings if necessary.
Any time a change is made, the new setting must be recorded in the appropriate blank in the Tesco
Controller Manual, and on the sheet provided in this manual.

Raw Water Flow Rate Control Valves
When plant start up is activated, either manually or automatically, the raw water rate control valve for t hat
plant begins to open. The flow meter immediately upstream of the valve sends a signal back to the

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |68



controller telling it what the flow is. The controller compares this flow to the preset desired flow rate set
point and automatically adjusts the position of the control valve t maintain the desired flow.

The raw water rate control valves for Plants No. 1 and No. 2 operate in similar fashion. The older meter for
Plant No. 1 is a venture type while the newer Plant No. 2 has a magnetic flow meter.

Drum Screens
The raw water flows through the drum screens before entering the treatment process. These screens
remove debris which could damage downstream equipment.

Plant No. 1’s drum screen and its flushing pump are started and stopped on manual local control. Plant No.
2’s drum screen and its flushing water solenoid valve are started and stopped by a timing function in the
Tesco Controller.

Rapid Mixers
After passing through the drum screen, the raw water enters the rapid mix basin, where chemicals are

added. When the plant starts up, the drive for the rapid mixer starts automatically, so that chemicals will be
properly mixed into the flow. The speed of rotation of the rapid mixers is adjustable manually at the unit.
The rapid mixers (or “flash” mixers) for Plants No. 1 and No. 2 are similar.

Alum Feed System
Liquid Alum is fed to the rapid mix chambers. It reacts with alkalinity in the water to form a flow-like
precipitate which helps to trap solid particles | the water, promoting settling.

There are three (3) variable-speed variable-stroke alum feed pumps in the Chemical Room The draw from
the liquid alum storage tank and discharge to the rapid mix chambers. One pump is usually dedicated to
each plant. The middle pump can be used for either plant.

When a plant starts up, its alum feed pump starts automatically and the dilution water solenoid valve
opens. The liquid alum output rate is present by the operator so that the dosage will match the raw water
flow rate.

Polymer Feed Systems

Polymer is fed to the rapid mix chambers to enhance the coagulation of alum floc and solids. Polymer can
also be fed to the filter influent to enhance solids capture. Each plant has a completely separate polymer
feed system. When a plant starts up, its polymer feed pump(s) start(s) automatically and the dilution water
solenoid valve opens.

The polymer system for Plant No. 1 consists of a variable-speed pump which feeds polymer solution.
Process water mixes with the polymer to dilute it for better dispersion in the rapid mix chamber.

Zinc Orthophosphate Feed System
Zinc Orthophosphate solution is fed to the finished water for corrosion control in the distribution system.
For Plant No. 1 and Plant No. 2, it is fed immediately before the chlorine contact basins.

There are three (3) variable-speed variable -stroke zinc orthophosphate feed pumps in the Chemical Room.
The draw from the zinc orthophosphate storage tank. One pump is usually dedicated to each plant. The
middle pump can be used for either plant.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |69



When a plant starts up, its zinc orthophosphate feed pump starts automatically and the dilution water
solenoid valve opens. The zinc orthophosphate output rate is preset by the operator so that the dosage will
match the raw water flow rate.

Lime Feed System
Each plant has a lime feeder to dissolve hydrated lime in water and feed it to the rapid mix basin for pH
control to enhance coagulation, if necessary.

Potassium Permanganate Feed System

There is one potassium permanganate feeder for both plants. Potassium permanganate can be fed to the
rapid mix basins or pre-plant for taste and odor control. At the time of this writing, the feeder was in
storage.

Activated Carbon Feed System
There is one activated carbon feeder for both plants. Powered activated carbon can be fed to the rapid mix
basins for taste and odor control.

Chlorine Feed System

Chlorine solution can be fed to any or all of three points:
e Rapid mix chamber to kill algae and enhance coagulation
e Pre-filter to prevent slime buildup on the media
e Post-filter for disinfection.

Chlorine gas is drawn from one-ton tanks or 150-pound cylinders through vacuum-regulator check units.
The flow of chlorine gas is controlled at the chlorinator rotameters. After passing through the chlorinators,
the gas is dissolved in process water by the injectors and piped to the application points.

Each plant has two (2) chlorinators. For Plant No. 2, one chlorinator is dedicated to post-filter use for
disinfection. The other chlorinator is shared between rapid mix and post-filter, using rotameters on a
solution distribution panel. For Plant No. 1, either chlorinator can be used for either pre- or post-
chlorination.

When a plant starts up, the injector water solenoid valves open automatically. The flow of water through
the injectors creates a vacuum to draw chlorine through the chlorinators at a rate preset to match the plant
flow rate.

Flocculators

From the rapid mix chambers, the water flows t the flocculation compartments. The flocculators slowly stir
the mixture of water and chemical precipitates so that the particles will agglomerate into large easily
settled flocs. The flocculator drives start automatically when the plant starts up, unless they are locked out
locally or at the motor control center. Plant No. 1 has three (3) flocculators. Plant No. 2 has only two (2)
flocculators but they are larger.

Sedimentation Tanks Flight Drives

Each sedimentation tank has a set of drag-chain flights to scrape the settled sludge to the hopper at the
east end of the tank. Plant No. 1 also has cross-collector at the hopper end, but Plant No. 2 does not. The
flight drives start and stop according to timer settings, whenever a plant is in operation, unless they are
locked out locally or at the motor control center. The flight drives for Plants No. 1 and No. 2 are similar,
except that Plant No. w has variable-speed drivers.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |70



The start and run times for Plant No. 2 flights are sent out from the Tesco Controller. The start and stop
signals for Plant No. 1 flights are sent out by a drum timer located in the back of the Plant No. 1 Control
Panel.

Sedimentation Tank Telescoping Valves

Each sedimentation tank in Plant No. 2 ha two motor-operated telescoping valves to draw sludge from the
basin hoppers. Each sedimentation basin in Plant No. 1 has one (1) manually-controlled telescoping valve.
The raising and lowering of the telescoping valves is controlled by timer settings in the Tesco panel for Plant
No. 2 and manually for Plant No. 1.

When a telescoping valve is lowered, sludge from the hopper flows up through the valve, into its box and
out through the pipeline to the reclamation basin. When the telescopic valve is raised, the flow of sludge
stops.

Filter Bed Backwash Systems

The effluent from the sedimentation flows by gravity t the sand filter bed. As the water passes through the
sand, any leftover particles of solids are removed. The filter bed is automatically backwashed by a cycle
timer or by high water level in the filter. The backwash carriage drive and its pumps are controlled from a
panel on the carriage and operate independently of the plant start/stop controls.

When a backwash cycle is initiated, the backwash and wash water pumps start and the carriage begins
moving from one end of the filter to the other, stopping over each cell during backwashing. As the
backwash pump flushes filtered water from the effluent channel up through the media to remove
accumulated solids. The wash water pumps draw the mixture of backwash water and solids from the top of
the media and discharges it into the wash water trough, where it flows into the reclamation basin.

If the backwash has been initiated by the cycle timer, the carriage stops when it reaches the opposite end
of the filter from where it started. If the backwash has been initiated by high water level, meaning that the
media is clogged with solids, the backwash will continue until the water level has dropped below the high
level probe. After that, the carriage will continue until it reaches one end of the filter.

If the water level for in the filter drops below the low level probe, power is cut off to the backwash carriage
so that the pumps will not run dry.

Since the filter for Plant No. 2 is a newer model, it has some differences from the filter for Plant No. 1. The
Plant No. 2 filter has a media depth of 24 inches. The Plant No. 1 filter has a media depth of 11 inches. The
manufacturer’s manual for each unit contains detailed operation and maintenance.

Reclamation Basin Decant Pumps

Solids from the sedimentation basins and filters flow to the reclamation basins, where the solids settle to
form sludge. A manually-operated telescoping valve at the west end of the reclamation basin is used to
control the liquid level in the basin. When the level in the basin rises to the float switch attached to the
telescoping valve, one of the two decant pumps will start to pump the clear water back to the raw water
pipeline leading into the plant. When the level drops down below the V-notch in the telescoping valve, the
pump will stop. The reclamation basin telescoping valve and decant pumps control are similar for Plants No.
1 and No. 2.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |71



Reclamation Basin Sludge Removal

Sludge which settles in the reclamation basin is transferred to the sludge drying beds. Plant No. 1 has a
manually-operated valve and gravity sludge line. Plant No. 2 has two sludge pumps, which are started and
stopped by a timer function in the Tesco Controller.

Clearwell Pumps
After flowing through the chlorine contact basin, the finished water enters the clearwell. The clearwell
pumps operate automatically to maintain the level in the clearwell.

Each clearwell ha three pumps. One is selected as “Lead”, one as “Lag”, and the other is a spare. When the
clearwell level rises to the Lead pump start set point, the Lead pump starts to pump finished water up into
Reservoir No. 1. If the level continues to rise, the Lag pump also starts. The pumps shut down on falling wet
well level in the opposite sequence. The clearwell pump controls for Plant No. 1 and Plant No. 2 are similar.

There is a cross-tie pipeline with a valve between the chlorine contact tanks for Plant No. 1 and Plant No. 2.
Opening this valve allows the finished water from either or both plants to be pumped up to Reservoir No. 1
by either or both sets f clearwell pumps.

Standby Generator

If utility power fails, the diesel-fueled standby generator will start automatically and the auto transfer
switch will feed its power to the Pant No. 2 Control Panel and Motor Control Center. The Plant No. 1
Control Panel also receives power from the generator through a connection to the Plant No. 2 panel. This
allows the level control relays, located in the back of the Pant No. 1 panel, to operate during a power
failure.

The building lighting circuits are also powered by the generator. The Plant No. 1 Motor Control Center does
not receive power from the generator, so only Plant No. 2 can be operated during a power failure.

The generator has a built in start up and exercising cycle so it will weekly start up automatically run for a

brief period under full load and then shut down. The manufacturer’s manual for the generator contains
compete operation and maintenance instructions.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |72



SETPQINT UNITS

101
102
105
110
120

sec
sec
sec
min
min
mni
min
min
min
min
min
min
min
min
min
min
min
min
min
gpm
ft

ft
gpm
ft

gpm
sac/60
sec/60

TESCO LIQUITRONIC IV SETPOINTS

Record any changes on this sheet.

Refer to TESCO Manual for instructions.

FUNCTION INITIAL VALUE DATE
Test Pot Filter Const

RANCHO MURIETA WATER TREATMENT PLANTS 1 AND 2

CHANGED TO

DATE

Clearwell Levl Filt Const

Infl Flow Fitter Const

Effl Flow Filter Const

Infl Flow Sample Interval

HI Turbidity Alarm Delay

HINLO Chlorine Alarm Diy

Pump 1 Fail Alarm Delay

Pump 2 Fail Alarm Delay

Pump 3 Fail Alarm Delay

Drum Screen ON Delay

Rapid Mix CN Delay

Flocculator 1 ON Delay

Flocculator 2 ON Delay

Pump Backspin Delay
Clearwell HI Lvi Alarm Cly

Clearwell LO Lvi Alarm Dly

Sequential ON Delay

Clearwell LO Alarm

Clearwell Lead Pump OFF
Clearwell Lag Pump OFF

Automatic Purge Interval

Compressor ON Time

Solenoid Valve ON Time

Purge Recovery Time
Sed Flight 1 ON Time

Sed Flight 1 OFF Time

Sed Flight 2 ON Time

Sed Flight 2 OFF Time

Sludge Pump 1 ON Time
Siudge Pump 1 OFF Time

Siudge Pump 2 ON Time

Sludge Pump 2 OFF Time

Tele Valve 1 ON Time

Tele Valve 1 OFF Time

Tele Valve 2 ON Time

Tele Valve 2 OFF Time

Tele Valva 3 ON Time

Tele Valve 3 CFF Time
Tele Valve 4 ON Time

Tele Valve 4 OFF Time

LO Flow (Mod Vaive Cont)

Clearwell Lead Pump ON
Clearwell Lag Pump ON

HI Flow (Mod Valve Cont)

Clearwell HI Alamm

Valve REVERSE Prop

Valve FORWARD Prep
Minimum Flow Sense

Totalizer Pulse Duration

Min Vaive Pulsae Time




ALARM RESPONSE PROCEDURES
(Original 08/03/1988)

This section contains procedures for responding to each alarm for either plant and tells what to check to
correct the problem.

There are three (3) separate alarm panels in the Control Room:

e Plant No. 1 Alarm Panel - Local annunciation and auto-dialer phone call out for Plant No. 2
alarms plus several alarms which apply to both plants.

e Plant No. 2 Alarm Panel - Local annunciation and auto-dialer phone call out for Plant No. 2
alarms plus several alarms which apply to both plants.

e Stand-by Generator Alarm Panel - Local annunciation for generator alarms only.

The Plant No. 2 Alarm Panel has been separated into three (3) channels for the auto-dialer phone call out:

e Channel 1 - Motor overloads only.

e Channel 2 - All other plant alarms.

e Channel 3 - Building alarms (fire and security).
If an alarm annunciates at the Plant No. 2 Alarm Panel, it must be acknowledged before the plant can be
restarted, once the plant has been shut down. If Plant No. 2 will not start up, press the “Alarm

Acknowledge” button.

Chlorine Residual High or Low - Plant No. 1 or No. 2

1. Take a grab sample from the clearwell and run a chlorine residual test to check the
calibration of the analyzer.

2. Recalibrate analyzer if necessary.
3. If analyzer calibration is correct, increase or decrease the chlorine dosage.

Chlorine Supply Low - Plant No.1

1. Check to see if on-line cylinder is empty.
2. Switch over to full cylinder if necessary.

Reservoir Level Low

1. This alarm indicates that finished water flow rate is not keeping up with consumer demand.
2. If both plants are available for operation, both should be running if on “Auto”.
3. Check operation of the clearwell pumps and discharge piping.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |74



4, Increase raw water flow rates until reservoir level rises.
Power Failure

1. Check that standby generator has started.
2. Refer to manufacturer’s manual for any generator problems.
3. Place Plant No. 2 in “Lead” position, since Plant No. 1 equipment cannot receive power

from the generator.

Chlorinator Failure - Plant No. 1

1. Check chlorine supply.
2. Check injector water supply.
3. Check chlorinator rotameter.

Finished Water Turbidity - Plant No. 1 or No. 2

1. Plant will shut down if turbidity exceeds set point.

2. Make sure other plant is keeping with demand.

3. Check filter to make sure that it has backwashed properly. Manually check backwash if
necessary.

4, Check sedimentation basin for excessive solids carryover. Adjust chemical dosages as
necessary.

Chlorine Leak

1. At least two (2) trained people, all with air packs on, must be present for entry into a
chlorine atmosphere.

2. One person should enter to shut off the cylinder valve, while the other observes from
outside.
3. If shutting off the valve does not stop the leak, notify the emergency repair crew. They will

use the repair kits to isolate the leaking valve.

4, If the cylinder valve was leaking, call the chlorine supplier to have the cylinder removed.

Water Flow Low - Plant No. 1

1. Check raw water flow control valve to see if it is stuck.

Finished Water (Clearwell) Level High or Low - Plant No. 1 or No. 2

1. Check pumps to make sure they are on auto and operable.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |75



2. If pumps on one plant’s clearwell are inoperable, open the cross-tie valve on the pipeline
between Plant 1 and Plant 2 chlorine contact tanks so that finished water from either or
both plants can be pumped from either clearwell.

Air Pressure Low

1. Check air system for malfunctions.

Fire Alarm or Security Alarm

1. The auto-dialer will notify Rancho Murieta guard station.

Motor Overload Alarms

1. Indicates that breaker has tripped due to over-current.

2. Lock out power to the motor and check equipment to see | f it is operable. If it is damaged
or bound- up, initiate repairs.

3. If no problems can be found, restart the piece of equipment, observing its operation.

4, If breaker continues to trip on motor overload, have an electrician investigate.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |76



PROCESS OPTIMIZATION

This section contains procedures for determining chemical dosages and equipment settings to produce
finished water of the best possible quality. For a description of how each pieces of equipment is started,
controlled and stopped, see the Equipment Control Systems Section.

Raw Water Flow Rate

The raw water flow rate selected by the operator at the plant control panel will be automatically
maintained whenever the plant is in operation. In selecting the raw water flow rate, the operator should
consider the following:

e Design flows: Plant 1 - 1.5 MGD Plant 2 - 2.0 MGD

e If the raw water flow rate exceeds the design rate, finished water quality may deteriorate.

e |t is probably more efficient to have one or both plants running continuously at a lower raw water
flow rate than to have them starting up and shutting down frequently at higher rates.

The rate of finished water consumption by the community will determine the raw water flow rates at which
the plants can operator continuously. When the raw water flow rate for a plant must be changed, the
chemical feed rates must also be adjusted to match.

The raw water flow meters may o occasionally malfunction or drift out of calibration. If the operator
suspect that this may be the case, a rough estimate of actual flow rate can be derived by measuring the
water level over the drum screen discharge weir with a yardstick and reading the flow from the graph in the
Appendix of this manual. If the estimated flow from the graph is not within 10% of the meter reading, an
instrumentation technician should check and calibrate the meter.

Drum Screens

No operating adjustments are necessary for the drum screens. When a plant is running, the drum screen
and its spray water should be periodically checked for proper operation. Any accumulated debris should be
removed.

If a drum screen malfunctions, it may be bypassed while it is being repaired. The manufacturer’s manuals
for the drum screens contain detailed information.

Rapid Mixers and Flocculators

The speed of rotation of the rapid misers and flocculators can be adjusted using the variable -speed drives.
Adjust the speed only when the drive is running. Once the optimal speeds have been determined, they will
probably not have to be changed as long as the same types of chemical coagulants are used.

The best way to determine the optimal speed setting for the rapid mixers is to observe the floc formation in
the flocculation chambers. If the floc is stringy and not uniformly dispersed throughout the flocculation
chamber, then the speed setting of the rapid mixer should be increased.

The speed settings of the flocculators should also be based on visual observation of the floc formation. If

floc formation is sluggish and the floc appears to be settling in the flocculation chamber, the speed should

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |77



be increased. If floc shearing is occurring, as evidenced by tiny flocs and poor agglomeration due to
excessive turbulence, then the speed should be decreased.

Alum and Polymer Dosages

The dosage of chemical coagulants (alum, polymer, lime) to the rapid mix chambers is critical to achieving
good floc formation in the flocculation chambers and complete settling in the sedimentation basins. IF the
dosages are too low, incomplete flocculation may occur, which will result in solids escaping from the
sedimentation basins and clogging up the filters. If dosages are too high, chemicals are wasted, pH may be
too high or too low, and floc may float or not settle properly.

An estimate of the optimum chemical dosages for proper coagulation and settling can be made using the
Jar Test procedure in the Appendix of this manual. This will give the operator a starting point. Further fine-
tuning of chemical dosages can be made by visually observing floc formation and settling and by frequently
measuring the sedimentation basin effluent turbidity to determine which dosages give the lowest turbidity.
Since t characteristics such as alkalinity and solids concentration in the raw water from Chesbro Lake my
change with time, jar tests should b run frequently to assure that coagulant dosages are in the proper
range.

It is also possible to add polymer to the filter influent. This may help to improve solids and/or increase run
time between backwashes. If polymer is added to the filter influent, the operator should sample filter
effluent turbidity and keep track of backwash run time to determine if any benefit is gained.

Lime Dosage

Lime can be sued to control pH for enhanced coagulation with alum, although the lime itself is not a
coagulant. The pH of the raw water may change significantly from night to day because algae | n the lakes
take up carbon dioxide when the sun is shining but not when it is dark. The optimum pH for coagulation
with alum is in the range of 6.4 to 6.6.

Sedimentation Tanks

The sedimentation tanks sludge collector flights and telescoping sludge withdrawal valves are controlled by
timers. The following criteria should be considered when setting these timers:

e |f the collector flights are not run often enough, sludge will accumulate in the basin and may
eventually escape in the effluent.

e Excessive running of the collector flights will result in excess wear on the equipment and may
stir up the sludge.

e |f the telescoping valves are not lowered often enough, sludge will accumulate in the hoppers
and may eventually become septic and float.

e Excessive lowering of the telescoping valves my put excess flow to the reclamation basin, which
may stir it up and hamper the sludge settling. This may also cause excessive recycling of
reclamation basin decant water to the plant’s raw water inlet.

Filter Backwashing

Filter backwashing is initiated by the cycled timer or high water level probe. Excessive backwashing wastes
filtered water, so the operator should adjust the cycle timer to backwash the filter just before the level
reaches the high probe. This will use the minimum amount of filtered water for backwashing while still
keeping the filter clean.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |78



The operator should also adjust the backwash pump bypass valve to provide the correct backwash flow
rate. The manufacturer recommends 15-18 gallons per minute per square foot of media in a single cell.
Insufficient backwash flow will result in incomplete cleaning of the media. Excessive backwash flow may
wash media out of the filter and into the wash-water trough.

An aggregation of solids in sand filter beds, termed “mud balls” generally indicates incomplete backwashing
due to insufficient backwash flow or too short a wash period. Mud balls can be prevented by increasing
backwash flow and time. Once present, they can usually only be removed by screening or replacing the
media. If not removed, small mud balls may agglomerate into larger ones, which can work their way down
into the media and decrease filter efficiency.

Reclamation Basin Sludge Pumping

The reclamation basin sludge pump timers should be set for the minimum time which will allow all of the
thickened sludge to be pumped out of the bottom. Excessive pumping will overload the drying beds with
water, causing the sludge to dry more slowly. Insufficient pumping may allow sludge to accumulate and
become septic, in which case it will float and cause odors.

The sludge blanket level in the reclamation basins can be easily checked visually by using a “core sampler”
consisting of a long clear Lexan tube with a check valve in the bottom. Such a core sampler it available from
Accu-Sludge, P.O. Box 2189-A, Truckee, California 95734, (916) 587-6732.

Chlorination

Chlorine is usually added to the raw water to kill algae cells so that they will coagulate better. The proper
dosage can only be determined by operator experience. Observe flocculation at varying chlorine dosages
to determine the optimum.

Chlorine may also be added to the filter influent if slime buildup on the media becomes a problem. Again,
only operator experience will determine whether this is necessary and if so, what the best dosage is.

Chlorine is also added to the filtered water as it enters the chlorine contact basin to assure that any
pathogenic (disease-causing) micro-organisms are killed before the water is distributed to the community.
A chlorine residual in the finished water also helps to protect the consumers against any micro-organisms
which might be introduced into the distribution system through an illegal cross-connection, although
disinfection is not a substitute for an effective cross-connection control program.

The usual chlorine residual for finished water is about 0.5 mg/I. the results of bacteriological analyses
should be continuously evaluated to make sure that the final chorine residual is sufficient.

Zinc Orthophosphate

The supplier of the Zinc Orthophosphate solution will provide dosage recommendations and corrosion
coupons to place in the raw water and finished water to measure its effectiveness.

The Environmental Protection Agency has established a maximum allowable dosage of 19 mg/I as solution.
The supplier’s initial dosage recommendation is 6 to 9 mg/| as solution. Note that the solution is 24% zinc. If
the spectrophotometer reads in mg/1 of zinc, it must be divided by .24 to get mg/| as solution.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |79



Potassium Permanganate and Activated Carbon

Potassium Permanganate or Activated Carbon can be added to the rapid mix chambers to control taste and
odor causing substances. The usual potassium permanganate dosage is about 1 to 2 mg/l. the usual
activated carbon dosage is about 10 to 50 |bs per MG.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |80



Monthly Log - Water Treatment Plants
Rancho Murieta Community Services District

PAGE 0
MO & YR:
FORMAT FOR DATA ENTRIES
rev 8/3/88
DAY | DATE
1
2 N
3 | 20.4 #——{ ENTRY WITH THREE SIGNIFICANT FIGURES )
v
4
5
5 | — 4 A"DASH"MEANS THAT NO DATAWILLBE |
Z | AVAILABLE. (LOST SAMPLE, ETC.)
8
9 L ~
10 0 44— A"ZERO"MEANS NO FLOW OR QUANTITY |
11 FOR THAT DAY. (DON'T USE A "DASH") ]
12 T
13 2 .
72| O/S %4—] UNITIS"OUTOF SERVICE". I
15 i =
16 e -
17 | < 4——( "LESS THAN" ) r~
8 N~ _ MAKE ALL ENTRIES IN PENCIL.
INK SMEARS AND MAKES IT
19 e &) HARD TO CORRECT ERRORS.
20 | > 4——{  "MORE THAN" j
21 ] -
22
23 d )
TO HAVE REVISIONS OR ADDITIONS MADE
24 TO THE BLANK RECORD FORMS, CONTACT:
2P Dan Cortinovis, Consulting Engineer
26 1136 Orchard Rd, Lafayette, CA 94549
o7
(415) 283-5836
28 /
29
30
31
MINIMUM
MAXIMUM . [ TOTAL ALL ENTRIES AND DIVIDE BY NUMBER OF ]
— ENTRIES, INCLUDING “ZEROS" BUT NOT "DASHES"

AVERAGE




Monthly Log - Water Treatment Plant No. 1
Rancho Murieta Community Services District

PAGE 1

PLANT FLOWS AND OPERATING MCDE

MO & YR:

Raw Watar

Finished Water

Plant Moda

rev 8/3/88

DAY | DATE

Flow
Setting
MGD

Totalizer

Reading

Flow
Total
MGD

Resarvoir
No. 1
Level, ft

Hand Laad
Oft ar
Auto Lag

(ool BE N e I WO 0N I - (V0 I S0 Ry

«w

=
o

—_
—_

—_
ro

-t
W

—
B~

—k
(9]

—
(o))

—_
-~

—_
@

—
w

n
o

[\S]
—

n
n

n
w

[\
B~

n
(9]

n
m

n
~

n
(8]

3% ]
w

30

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 1
Rancho Murieta Community Services District

PAGE 2 WATER QUALITY

MO & YR: Turbidity, NTU pH Chlcrine | Zinc

Raw Sed Finished Raw | Finished Finished | Finishad

ray 8/3/88 Water Basin Watar Water | Water Water Watar

Elfluent m mal
DAY | DATE ° il 3

o RN o) N 6, 1 =N S B S0 B

w

ke
[an]

—
—

-t
n

—
w

.
=

—h
o

—
(8)]

-
~

-
[os]

—t
o

rn
o

n
—

n
[\b]

n
[#+]

n
g

n
wn

n
[0)}

n
~

n
(65

n
w

30

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 1
Rancho Murieta Community Services District

PAGE 3

CHLORINATION

MO & YR:

Cylinder Weights, lbs

Chiorine Used, lbs/day

rev 8/3/88

DAY | DATE

Na. 1 No. 2 No. 3 No. 4
150 1b 150 b 180 1b 150 b

Cna
Ton

Raw
Water

Pre Post

Filter Fiter Total

1

W~ | W

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 1
Rancho Murieta Community Services District

PAGE 4

CHEMICALS

MO & YR:

Alum Zinc Qrthephosphata Polymer

rev 8/3/88

DAY |DATE

Fsed
Rate
mi/min

Tank
Level
gailons

Tank Feed 0 Rapid Pre
Level | Used Rate | D999 | i | Fitter
Gallans mg mbmin | ml/min

Used
gallons

Dosage

mg/l Gallons | imin

1

|~ |k W]

9

10

11

12

13

14

&

16

17

18

19

20

21

22

23

24

25

28

27

28

29

30

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 1
Rancho Murieta Community Services District

PAGE 5 CHEMICALS

MO & YR: Lime Aciivated Carbon Permanganate

Pounds Used | Dosage | pounds | Used | Dosage | Gallons | Used Dcsage

rev 8/3/88 CnHand | Ibs/day ma/l On Hand | /bs/day | Ibs/iMG | On Hand | gal/day mg/l

DAY | DATE

1

oo I BN o I O 1 I I8 = [ O B (V]

9

10

11

12

13

14

15

18

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 1
Rancho Murieta Community Services District

PAGE 6

EQUIPMENT

MO & YR:

Speed Settings Timer Ssttings

rev 8/3/88

DAY | DATE

R Floc- | Floc- | Floc- | Sludge | Sludge | Fiiter
culator | culator | culator | Collectar| Collector |  Back

Mixer
No. 1 No. 2 No. 3 No. 1 No.2 Wash

=y

oo TN BN > TN K€ TN [N =N [V B\N

w

—_
o

—
—

—
n

—_
w

-t
-

ke
[}

—_
(o]

—
-~

Y
[0.0]

—_
[{e]

[3%]
o

3%
—t

n
N

N
w

n
B

n
n

n
[0))]

[*]
~

n
o

n
[Ta]

(4]
o

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 2
Rancho Murieta Community Services District

PAGE 1

PLANT FLOWS AND OPERATING MODE

MO & YR:

Raw Water

Finished Water

Plant Moda

rev 3/3/88

DAY | DATE

Flow
Satting
MGD

Totalizer
Reading

Flow
Total

Totalizar

Reading

Flow
Total
MGD

Reservoir
No. 1
Leval, it

Hand
Qft
Auto

Lead
or
Lag

N~ |W N

w

—t
o

—h
—_

—
[AV]

—_
w

e,
B

-
[6)]

—_
(3]

_— %
~

-
o 4]

-
[{o]

n
o

[AV]
—

3V ]
n

n
w

n
IS

n
wn

n
[+23

N
~

N
@

[y¢]
w

w
(=]

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 2
Rancho Murieta Community Services District

PAGE 2

WATER QUALITY

MO & YR:

Turbidity, NTU pH Chierine | Zinc

rev 8/3/88

DAY | DATE

Sed .8 Finished | Finished | Finshed
Raw Raw
Water | Basin Finshed Water | Water | Water

Water
Effluent | VW3t ma/l ma/l

1

Q|| | &M

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 2
Rancho Murieta Community Services District

PAGE 3

CHLORINATION

MO & YR:

Cylinder Weights, Ibs

Chlarine Used, Ibs/day

rav 8/3/88

DAY | DATE

No. 1 No. 2 No. 3 No. 4
150 1b 150 b 150 Ib 150 1b

One
Ton

Water

Pre Post

Eiter | Fitge | O

@ |Njo|ll~ W

w

—
(=]

—
-

e
(3]

—_
w

b
~

Lk
4,1

—t
(o2}

P
-~

-
[873]

—
w

n
o

n
-t

n
n

n
[#%]

[\S]
N

(3% ]
wn

n
[o)]

)8 ]
~J

na
]

n
w

30

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 2
Rancho Murieta Community Services District

PAGE 4

CHEMICALS

MO & YR:

Alum Zinc Onhophosphate Polymer

revy 8/3/88

DAY | DATE

Feed
Rate
mi/min

Tank
Level
gallons

Tank Feed Rapid Pre
Lavel Usad Rata Dosa;lge Mix Filter
Gallons | Gallens | miymin mg mlimin | mifmin

Used
gallons

Dosage
mg/l

1

D IN][O || N

9

10

11

12

13

14

19

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 2
Rancho Murieta Community Services District

PAGE 5 CHEMICALS

MO & YR: Lime Activated Carbon Permanganate

Pounds Used | Dosage | pounds | Used | Dosage | Gallons | Used | Dosage

rav 8/3/88 | OnHand | [bs/day| mg/l |OnHand | Ibs/day | 1bs/MG | OnHand | gal/day mg/l

pay | DATE

DI ]|H+ L IND]—

(o]

—
o

-k
—

—
n

—i
W

—_
E

-
(8]

—
(2]

—
~i

'y
0]

—_
w

n
Q

no
-

n
n

N
(]

n
+

n
wm

rn
[o)]

()]
~

N
[0e]

n
w

30

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




Monthly Log - Water Treatment Plant No. 2
Rancho Murieta Community Services District

PAGE 6

EQUIPMENT

MO & YR:

Spead Settings

Timer Settings

rav 8/3/88

DAY | DATE

Rapid
Mixer

Floc-
culator
No. 1

Floe-
culatar
No. 2

Sludge
Collector
No. 1

Sludge Filter
Collector{ Back
No. 2 Wash

Reclaim
Sludge
Pumps

Wi~N|® ||~ N

[Te]

—y
(=]

—h
—

=k
3]

P
w

—
I

—
wm

—_
(9)]

—h
~

—i
[on]

—
w

n
o

n
—

n
)6

n
[#5]

n
N

N
(8,1

n
[4}]

%]
~d

n
[#+]

n
Vo)

30

31

MINIMUM

MAXIMUM

TOTAL

AVERAGE




APPROXIMATE FLOW, MGD

2:0

ks
191

1.0

Rancho Murieta Community Services District
Water Treatment Plants 1 & 2

Graph for Estimating Raw Water Flow from
Water Level Over Drum Screen Discharge Weirs

PLANT No. 1 (5' WEIR) <,

s
(2" WEIR)

. PLANT No. 2

1 2 3 4 3
WATER DEPTH OVER WEIR, INCHES



JAR TEST PROCEDURE

For Estimating Optimal Coagulant Dosages

Adapted from New York State Department of Health Manual of Instruction for
Water Treatment Plant Operators*

1. Measure 500 ml of raw water into each of six (6) beakers and place in stirring device.

2. Starting with first jar on the left, add gradually increasing dosages of coagulant solutions to the
beakers. First jar on left should represent under-dosing and last jar on right should represent over-
dosing.

(To accurately measure the coagulants, it will be necessary to dilute them to 100:1 or 1000:1 before
adding to the beakers.)

3. Stir the beakers for 15 minutes at 10 - 15 rpm.

4, Observe floc formation during stirring and record whether poor, fair, good or excellent.

5. Allow floc to settle, usually 15 to 60 minutes.

6. Draw a portion of the clear water from each jar with pipettes.

7. Determine turbidity and pH of each clear water portion.

8. Select the dosages with give the best coagulation and settling, and determine actual dosages to use

in plant with the following formula:
(ml of coagulant for 500 ml) X (raw water flow, gpd) X (1.29) = ml per day of coagulant to add to
plant

For example:
(0.015 ml alum used for 500 ml) X (1,000,000 gpd) X (1.29) = 19,350 ml/day alum solution = 13.43
ml/minute alum solution

* Available from: Health Education Service

P.0O. Box 7126
Albany, NR 12224

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |82



MUD BALL TEST
For Evaluation the Condition of Filter Media
Adapted from New York State Department of Health Manual of Instruction for
Water Treatment Plant Operators*
1. Backwash filter in usual manner then drain media.

2. Collect four (4) samples of media from different parts of the filter using a sampling tube three (3)
inches in diameter and six (6) inches deep.

3. Place the collected samples in a #10 mesh wire sieve (1/10 inch square openings).

4, Raise and lower the sieve gently in a bucket of water until all the sand has been separated from the
mud balls.

5. Measure the total volume of mud balls by placing them into a graduated cylinder part full of water

and noting the increase in water level.
6. Calculate the percent of mud balls as follows:

Volume of Mud Balls, ml
X 100 = Percent Mud Balls

Volume of Sand Samples, ml

(The total volume of four (4) sand samples, each with a length of six inches (6”) and diameter of 3
inches (3”) would be 2,760 ml.)

7. Percent of Mud Condition of
Balls by Volume Filter Media
0.0to 0.1 Excellent
0.1t00.2 Very Good
0.2t0 0.5 Good
0.5t0 1.0 Fair
1.0to 2.5 Fairly Bad
2.5t05.0 Bad
5.0 or more Very Bad

* Available from: Health Education Service
P.O.Box 7126
Albany, NR 12224

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |83



APPENDIX E

OPERATIONS MANUAL FOR THE RANCHO MURIETA
WASTEWATER RECLAMATION FACILITY

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |84



OPERATIONS MANUAL FOR THE RANCHO MURIETA WASTEWATER RECLAMATION FACILITY

CONTENTS
l. Introduction
. Secondary System
a. System Description

b. Operations Checklist

M. Tertiary System

a. System Description

b. Preparation for Startup

C. Startup Procedures

d. Normal Operation

e. Process Control

f. Shutdown Procedures
V. Alarm Response Procedures
V. Monthly Log Forms

Written by: Dan Cortinovis

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |85



INTRODUCTION

This manual contains system descriptions and operating procedures for the secondary and tertiary
treatment systems. It does not include figures, drawings, design criteria, or equipment characteristics, since
these are already available in the 1983 Operations and Maintenance Manual, Contract Drawings, and
manufacturers’ manuals.

The manual is separated into four sections: Secondary System, Tertiary System, Alarm Response
Procedures, and Monthly Log Forms. Each subsection is numbered independently so that additions can be
made without renumbering every page in the manual.

The Secondary and Tertiary sections contain descriptions of how the systems work, along with daily
operations checklists. The Tertiary section contains startup and shutdown procedures. It also includes
criteria for making process control adjustments.

The Alarm Response Procedures outline the steps for investigating and correcting conditions which
generate an alarm at the Tesco panel. The monthly log forms are recording daily readings such as flows, run
times, adjustment settings, and test results.

This manual is based on actual operating procedures in use when it was written. If facilities or conditions

change, or if improved operating procedures are implemented, the appropriate sections should be
updated.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |86



SECONDARY SYSTEM DESCRIPTION

The purpose of secondary treatment is to reduce the Biochemical Oxygen Demand (BOD) and Suspended
Solids (SS) of the wastewater prior to tertiary treatment. Secondary treatment takes place in the aeration
ponds and may continue to some small degree in the reservoirs.

Several physical and biological processes take place in the ponds. In the first pond, inorganic sand and grit
settles to the bottom and remains there until the pond is drained and cleaned. Organic sewage solids also
settle and are decomposed by anaerobic bacteria in the bottom layer, where there is no Dissolved Oxygen
(DO). The decomposition of these solids produces methane and carbon dioxide.

The methane escapes into the atmosphere. The carbon dioxide may be taken up by algae, but only when
the sun is shining. When it is dark, carbon dioxide also escapes into the atmosphere.

In the upper layers, where there is DO, aerobic bacteria decompose non-settleable suspended and
dissolved organic matter. During daylight hours, the algae produce dissolved oxygen as they are taking up
carbon dioxide which the bacteria are producing. When it is dark, the floating aerators are the only source
of dissolved oxygen.

The aerators are controlled by timing programs in the Liquitronic IV programmable controller in the Tesco
panel. The Pond 1A aerator usually runs continuously, since the BOD is highest in the first pond.

If the DO in a pond drops below 1.0 mg/1 during daylight hours, the run time of the aerator should be
increased. If the DO is consistently above 2.0 mg/1 during dark hours, the run time may be decreased to
conserve power.

In the later ponds, BOD and SS removal continues. Ammonia is converted to nitrate by aerobic bacteria.
Facultative bacteria may convert this nitrate to nitrogen gas which escapes into the atmosphere, or the
nitrate may be taken up by algae.

The secondary effluent should contain less than 30 mg/1 of BOD and 30 mg/1 of SS. Most of this will be
contained in the algae, which will be removed in tertiary treatment. If the BOD of the secondary effluent is
higher than 30 mg/1, or if septic conditions and sulfide odors occur, the aerator run times should be
increased. If this does not solve the problem, | t is possible that the detention time has become too short,
indicating the need for more ponds, or that the ponds need to be cleaned.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |87



SECONDARY OPERATIONS CHECKLIST

1. Record all meter readings on monthly log sheets every day.
a. Check the aerator run hours.
b. If an aerator has not been running, check that it has power and is operable.
c. If the aerator is bound up, an alarm should have been generated.

(See Alarm Response Procedures.)

2. Each day, check the ponds for possible septic conditions and sulfide odors.
a. If necessary, increase aerator turn times.

3. Take weekly pond and reservoir samples and record DO, temperature, pH, turbidity, and
level on monthly log sheets.
a. If the DO is less than 1.0 mg/1 during daylight hours, increase aerator run time.
b. If the DO is consistently higher than 2.0 mg/1 during dark hours, consider
decreasing run time. (See Secondary System Description.)

4, Run monthly BOD analyses on pond and reservoir samples.
a. If secondary effluent BOD is higher than 30 mg/1, increase aerator run times.
b. If BOD remains higher than 30 mg/1, measure sludge accumulation and clean the

ponds is necessary. (See Secondary System Description.)

5. Check the hydropneumatic system.
a. Grease the pumps weekly.
6. Check the service air compressors.
a. Call Summit View Industrial Equipment for periodic lubrication and maintenance

(phone number in Rolodex file).

7. Check subdrain pumps operation and oil level.
a. Add oil if necessary.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |88



TERTIARY SYSTEM DESCRIPTION

The purpose of tertiary treatment is to remove algae from the treated wastewater and disinfect it so it can
be used for golf course irrigation. This is accomplished by Dissolved Air Flotation (DAF), filtration, and
chlorination. The following is a basic description of the processes. Guidelines for making adjustments to
achieve the required effluent quality are contained in the Tertiary Process Control subsection.

Wastewater for tertiary treatment is usually drawn from Reservoir No. 1, but may be also drawn from
Reservoir No. 2 or Pond No. 3 if the level in Reservoir No. 1 is too low. The tertiary lift pumps transfer water
into the DAF unit. Chlorine solution is added at the tertiary lift station to enhance coagulation of the algae.

In the DAF unit, alum and polymer solutions are metered into the depressurization zone. The alum reacts
with alkalinity in the wastewater to form floc particles of aluminum hydroxide. The long-chain polymer
molecules help to tangle up this floc with algae cells.

Service air is dissolved in recycled DAF effluent in the pressurization tank. This mixture of dissolved air and
water is fed back into the DAF unit. In the depressurization zone, tiny bubbles of dissolved air expand and
are attached to the floc/polymer/algae particle to float them to the surface. These solids are skimmed off
and sent to the sludge drying beds, along with any solids which have settled to the bottom of the DAF unit.

Caustic and acid feed systems have been provided to automatically adjust the pH of the DAF influent in
response to signal from a pH probe in the tertiary lift pumps wet well. To date, it has not been necessary to
use this system.

The clarified effluent from the DAF unit flows by gravity to a three-cell Zimpro Hydro Clear filter. Any
remaining particles of floc not removed in the DAF until are strained out by the sand in the filter cells. As
the sand in a particular cell becomes clogged with solids, the level in the cell must rise in order to force the
water through by gravity.

When the level rises to the lowest of two sensors in the cell, a pulse cycle is automatically initiated. During
the pulse cycle, air from one of the two blowers agitates the surface of the media to loosen accumulated
solids. The one of the backwash pumps runs briefly to force air up through the sand to further loosen the
solids.

After a present number of pulse cycles have occurred, the filter cell is allowed to remain in service until the
headloss causes the level to reach the upper sensor. Then the cell is automatically removed from service,
backwashed with filtered water from the chlorine contact basin, and placed back in service. The backwash
water carries accumulated solids out through the drain valve and into Pond 1A.

The filter is also equipped with a manually- initiated automatic degreasing system to remove grease
accumulations from the filter media. Degreasing solution is fed to one cell at a time, agitated with water,
allowed to soak and backwashed out.

Chlorine solution is added to the filtered effluent as it enters the chlorine contact chamber. As the water
flow through the chamber and into the equalization basin, the chlorine kills bacteria and viruses which

could cause a health hazard on the golf course.

The final effluent from the equalization basin is pumped to the North golf course by turbine pumps or flows
to the South golf course Lakes 16-17 by gravity through the golf course controller valve. In full automatic

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |89



operation, the rise and fall of equalization basin level will start and stop the tertiary lift pumps and
treatment unit.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |90



TERTIARY PREPARATION FOR STARTUP

1. Two weeks prior to start up:

a. Establish an estimated operating schedule, based on quantity of water in the
reservoirs and projected use y the golf courses.

b. Check all tertiary equipment to make sure that it has power and is operable. Green
light for each motor n Tesco Panel will light when pushed if power is on. Main
power breaker and individual motor breakers must be on.

c. Check equipment locally to make sure it is not locked out, including tertiary lift
pumps, DAF recirc pumps, DAF drive, air blowers and air compressors.

d. Check the supply of chlorine, alum, and polymer. Order quantities based on
projected operating schedule.

e. Re-install the pH probe in the tertiary lift pump wet well if it has been removed.
f. Check laboratory supplies and set up for Coliform tests.
g. Run turbidity on samples from various reservoir levels to estimate best quality

water for tertiary treatment.
h. Make sure that either valve from the reservoirs (MV-1 or MV-2) is open and that
water is in the tertiary lift well.
2. On the day of start up:

a. Load dry polymer hopper or pen valves to liquid polymer tank. Start polymer unit
mixing and aging. Switch settings should be as follows:

DRY LIQUID
Feeder SCR On Off
Feeder Control Auto Off
Chemical Feed Dry Liquid
Mode Selection Auto Auto
Mixing Water Auto Auto
Metering Pump Control On On
Aging Tank Mixer Auto Auto
Liquid Polymer Pump Off Auto
Polymer Transfer Pump Off Auto
Solution Tank Level System On On
Alarm System On On
Aging Tank Level System On On
b. Open valves from chlorine cylinders to chlorinators.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |91



C. Open filter bypass valve during initial DAF operation located on pipe entering
ground between DAF and filter.

d. Open valve from chlorine contact tank to Receiver No. 1 and close valve from
chlorine contact tank to Equalization Basin. Both valves are located in roadway
between chlorine contact tank and equalization basin.

e. Make sure all valves from air compressors to receiver and from receiver to piping
are open. Turn air compressors on by pushing start buttons on yellow cabinets.

Make sure receiver charges up to about 140 psi.

f. Start sample to chlorine residual analyzer. Refer to manufacturer’s manual.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |92



TERTIARY START UP PROCEDURES

1. Place “Tertiary Plant Controls” switch on the Tesco Panel in the Auto position.
a. If the “Filter” alarm sounds, reset it at the Tesco Panel and also inside the Filter
Control Panel (Audit Reset).

b. One of the tertiary lift pumps will start pumping 1.5 MGD into the DAF unit. If less
flow is desired, partially open the tertiary lift pump discharge bypass valve. Tertiary
flow is indicated at Tesco Panel inside building.

C. If the tertiary plant does not start up, check the tertiary lift pump wet well level to
be sure that flow is coming into it. Also check that the equalization basin level is not
high.

d. All tertiary equipment and chemical feed systems will start automatically.

2. When the level in the DAF unit reaches the probe in the effluent box, the pressurization

pumps will start.

a. The filter bypass valve, located between the DAF unit and the filter, should have
been opened during preparation for stat up, so that DAF effluent flows directly to
the chlorine contact basin.

b. Adjust the DAF chemical feeds and pressurization system to achieve satisfactory
operation before closing the filter bypass valve. (See Tertiary Process Control.)

3. Remove any filter cell inlet slide gates and close t he filter bypass valve.
a. Observe the filter cells to assure proper operation. (See Tertiary Process Control.)
4, Adjust the chlorine solution feed to the chlorine contact tank until the amount of residual

chlorine needed for disinfection is present in the effluent.
a. (See Tertiary Process Control.)
5. Divert the chlorine contact tank to equalization basin. Close from chlorine contact tank to

reservoir. Both valves are located in roadway between chlorine contact tank and
equalization basin.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |93



TERTIARY NORMAL OPERATION

1. Each day, record the filter panel readings and chemical feed settings on the monthly log
sheets.
2. If drawing water from Reservoir No. 1, adjust the variable level suction device (called the

“Eagle”) t get the lowest possible DAF influent turbidity.

3. Check the calibration of the chlorine residual analyzer by running a hand sample.
Recalibrate if necessary. Replace the charge if necessary.

4, Run turbidity analyses on the DAF influent, DAF effluent, and filtered water. Adjust alum
and polymer dosages to achieve the best possible effluent. (See Tertiary Process Control.)

5. Observe filter for proper pulsing and backwash cycles. If necessary, adjust pulse cycle count
to achieve lowest total backwash time, as indicated by backwash time counters. (See
Tertiary Process Control.)

6. Check polymer mixing system for proper operation.

7. Record chemical inventory quantities on monthly log sheets an order if necessary.

8. Check for proper operation of service air system.

9. Twice a day, open the DAF bottom sludge valve for 30 seconds to remove bottom sludge

and to help flush float sludge out to the drying beds.
10. At least once a week, check the chlorine leak detectors.

11. During wastewater reclamation operations, the following tests must be run on the effluent
prior to discharge to the irrigation system, in accordance with Regional Water Quality
Control Board Order No. 82-052, issued May 28, 1982. (A copy of this order is in the back
of the 1983 O&M Manual.)

Constituent or Frequency
Characteristic Units Type of Sample of Sampling
Flow gallons/day Continuous Daily

pH pH number Grab Weekly
Settleable Solids ml/I Grab Twice Weekly
Coliform Organisms MPN/100 ml Grab Daily
Residual Chlorine mg/I Grab Daily
Turbidity NTU Continuous Daily

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |94



12. Constituents and characteristics of the filtered reclaimed wastewater shall not exceed the
following limits during irrigation:

Constituent or Monthly Monthly

Characteristic Units Mean Median Maximum
Settleable solids ml/I 0.1 - 0.2
Coliform Organisms MPN/100 ml - 2.2 23
Turbidity* NTU 2 -- 5

*Not to exceed 5 more than 5% of the time during 24-hour period.

13. The dissolved oxygen content of any wastewater holding lagoons shall not be less than 1.0

mg/| for 16 hours in any 24- hour period.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |95



TERTIARY PROCESS CONTROL

The guidelines given in this section are based on design criteria and operating experience with the Rancho
Murieta plant and other plants. Since conditions and influent characteristics are continuously changing,
process control targets must be frequently re-evaluated to assure that the effluent requirements are met.
By recording daily readings and test results on the Monthly Log Sheets, you can compare performance with
targets.

Chlorination

Chlorination is the most important process used in the reclamation plant because effective disinfection is
necessary to protect public health. Chlorine may also be used for odor control and to enhance algae
coagulation, but these are of lesser importance.

Of the three (3) chlorinators, only the one with feeds the solution distribution panel for the Tertiary Lift
Station, Pre Filter, and Contact Chamber is normally used. The other two chlorinators, Parshall Flume and
Aeration Pond No. 1, would usually be only for odor control.

Of the three solution rotameters, on the two for the Tertiary Lift Station and Contact Chamber are normally
used. The Pre-filter feed is not used because of concern for possible corrosion of the filter under drain
screens.

Since the solution from the chlorinator is split to two rotameters, a simple calculation is used to determine
how many pounds per day of chlorine are being fed to each application point. Add the two rotameters
readings together to make the denominator (bottom) of a fraction. Use a single rotameters reading to
make the numerator (top) for the fraction. Multiply the chlorinator reading by that fraction to determine
the dosage for that rotameters.

For example, say that the chlorinator reads 50 |bs/day, one rotameters read 30% and the other reads 60%.

(60 Ibs/day) X (30%/90%) = 20 |Ibs/day for one rotameter.
(60 Ibs/day) x (60%/90%) = 40 |Ibs/day for the other rotameter.

Adjust the Tertiary Lift Station rotameter until the DAF effluent contains between 0.1 and 0.3 mg/1 residual
chlorine. This will assure that enough chlorine is present in the DAF until to enhance algae coagulation, but
not so much that it could corrode the filter.

Adjust the Contact Chamber rotameter to achieve the dosage necessary to achieve a Total Coliform
concentration of <2.2 MPN (less than 2.2 Most Probable Number of organisms per 100 ml.) The necessary
dosage target can only be determined through operating experience by checking the daily Coliform results.

The design criteria for Chlorine Contact Chamber dosage are 5 mg/1 or about 63 lbs/day for a flow of 1.5
MGD. However, this high of a dosage may cause problems with golf course irrigation, so the dosage should
be adjusted to the lowest possible rate (about 1.5 mg/1 in the past) which will meet the <2.2 MPN limit.
Chlorine Dosage in mg/1 can be converted to chlorine feed in lbs/day using the following formula:

(Flow, MGD) X (Dsage, mg/1) X (8.34 Ibs/gal) = Feed, Ibs/day

For example, for a flow of 1.5 MGD and a dosage of 5 mg/1:
(1.5 MGD) X (5 mg/1) X (8.34 Ibs/gal) = 63 lbs/day

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |96



pH Control
The optimal pH for precipitation of aluminum hydroxide floc from alum added to the DAF unit is

approximately 6.4. However, the pH of the influent is constantly changing throughout the day. During
sunlight hours, algae take up dissolved carbon dioxide, which raises the pH. When it is dark, carbon dioxide
accumulates, forming carbonic acid which lowers the pH.

To maintain the pH near the optimum for precipitation, automated acid and caustic feed systems have
been provided. A pH probe in the tertiary lift station pump well sends a signal to a controller in the
chemical feed room. The controller compares the pH to the set point which the operator has entered and
then regulate the output of a caustic or acid feed pump to maintain the desired pH.

To date, the caustic and acid feed system has not been operated. As long as effluent requirements can be
met without it, the costs and hazards associated with it can be avoided. If it becomes necessary to adjust
the pH, the system must be checked out and calibrated and acid and caustic must be ordered.

Polymer Mixing and Aging

The concentration and aging time of the mixed polymer are critical to the effectiveness in enhancing algae
removal in the DAF unit. Most suppliers recommend that the polymer be mixed to about 0.5 percent
solution and aged for about 20-30 minutes before feeding. The supplier of the current product should be
consulted to verify this.

The concentration of mixed polymer is controlled by the mixing water flow rotameter and either the
Feeder SCR if using dry polymer or the liquid polymer transfer pump if using liquid polymer. The actual
weight of dry polymer mixed can be estimated by holding small cup under the feeder output for about 10
second, which the polymer and then multiplying by the time it takes to mix a batch.

In the past, when using dry polymer Percol 727, the feeder has been set at 10-12 percent, the mixing water
at 17-18 gal/min., and the aging timer at 20 minutes. The dilution water flow is not as critical since its
function is simply to carry the polymer solution out to the DAF unit and help to disperse it in the feed zone.
IN the past, the dilution water has also been set at about 17-18 gal/min.

If the polymer solution has been sitting in the aging or feed tank for more than a few days, it loses it
effectiveness and may also become difficult to remove. If you are getting ready to shut down the plant for
an extended period of time, you can turn the aging tank and solution tank level controls off in advance to
allow the remaining polymer to be used up before shutdown. You can also make sure that the dry polymer
hopper is nearly empty. After shutdown, drain any leftovers and wash down the tanks. Also remove any dry
polymer left in the hopper to prevent it from caking up.

Alum and Polymer Feed Rates

For a particular set of condition, there is a combination of alum and polymer feed rates which will give the
best DAF unit performance without wasting chemicals. By frequently running turbidity tests on the DAF
influent and effluent, you can compare performance with various chemical feed rates. Unfortunately,
conditions change so you may have to do this fairly often.

The following are some things to consider in determining the best chemical dosage:
a. Unless the pH control system is being used, the pH of the DAF influent will change from day

to night. If the plant is being operated continuously, it may be necessary to change the
alum and polymer feed from day to night.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |97



b. The type and concentration of solids in the influent and also the temperature, may change
if you change the suction point in Reservoir No. 1 or change to Reservoir No. 2 or Pond No.
3.

C. Type of algae, temperature and other influent characteristics will often change with the
weather.

DAF Air Dissolution System

There are two important adjustments to the air dissolution system for the DAF unit: back pressure and air
flow rate. The back pressure valve on the discharge of the pressurization tank controls both the pressure in
the tank and the recycle pump flow rate. In the past, the back pressure valve has been throttled to raise the
tank pressure to about 70-75 psi, resulting in a recycle flow rate of about 300-350 (about 30-35 percent of
the influent flow rate).

The inlet air pressure to the pressurization tank should be regulated to at least 10 psi higher than the
dissolution tank pressure to make sure that the air can get into the tank. The air flow rate should be just
enough to let a small amount of air bleed off from the tank. IN the past, this has been 1-2 cfm.

Filter Operation
The objectives of filter operation are to produce an effluent with a monthly mean turbidity of less than 2

NTU and to minimize the total backwash time, since backwashing wastes product water back to Pond No.
1A.

The best possible filtered effluent quality can be achieved by removing as much of the solids as possible in
the DAF unit, as described above and by making sure that the filter is properly operating as described
below.

To minimize the amount of backwash time, the filter cells go through an automated pulsing cycle as
described under Tertiary System Description. Try different settings of the pulse count limited knobs to
determine which setting will result in the lowest overall backwash time. IN the past, the knobs have been
set at 6 pulses before backwash. The backwash time has been set at 4 minutes. The pulse cycle time has
been set at 5 - 10 minutes.

The media and under drain system must be kept clean to maintain satisfactory performance. If the media
becomes coated with grease, initiate a degreasing cycle, as described in the manufacturer’s manual.

It is extremely important to backwash each cell before shutting the filter down, to prevent accumulated
solids from caking up the media while the filter is out of service. Also, this assures that after the next
startup, the filter can produce enough clan water to displace any dirty water in the chlorine contact basin
before backwash begins.

It is also extremely important not to allow the filter to be backwashed with dirty water, since solids could
plug the under drain system. If water has been sitting on t he chlorine contact basin, it may contain small
aquatic organisms which are large enough to plug the under drain system. This caused a very expensive
repair job in a similar but larger plant.

The Zimpro-Hydroclear manufacturer’s manual contains additional information on operation, maintenance,
and process control for the filter.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |98



Tesco Liquitronic IV Programmable Controller

Under normal operations, the operator will not need to change any of the set points in the Tesco
Controller. If changing conditions make it necessary to change a set point, refer to the manufacturer’s
manual, which lists the existing set points and give instructions for changing them.

The Tesco Controller performs the following functions:

@ Starts and stops the aerators according to preset times.

@ Starts and stops the hydropneumatic pumps according to the pressure in the hydropneumatic
tank.

@ Opens the air valve to the hydropneumatic tank if the level reaches the probe.

@ Starts and stops the drying bed sump pumps on level.

@ (pens the Parshall Flume chlorinator at a present flow. (Not in use at time of this writing.)

@ Purges flume and Stillwell bubblers at present intervals.

@ Generates high and low level alarms for tertiary lift well and equalization basin.

@ Opens the sludge wasting valve t present intervals. (Not in use at the time of this writing.)

@

Permits automatic operation of the Tertiary Plant as long as the following input conditions are
satisfied:

a) Equalization pond level is not high.

b) Tertiary lift pump well level is not low.

c) Turbidity is not above high set point.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |99



SETPQINT UNITS

101
102
105
110
120

sec
sec
sec
min
min
mni
min
min
min
min
min
min
min
min
min
min
min
min
min
gpm
ft

ft
gpm
ft

gpm
sac/60
sec/60

TESCO LIQUITRONIC IV SETPOINTS

Record any changes on this sheet.

Refer to TESCO Manual for instructions.

FUNCTION INITIAL VALUE DATE
Test Pot Filter Const

RANCHO MURIETA WATER TREATMENT PLANTS 1 AND 2

CHANGED TO

DATE

Clearwell Levl Filt Const

Infl Flow Fitter Const

Effl Flow Filter Const

Infl Flow Sample Interval

HI Turbidity Alarm Delay

HINLO Chlorine Alarm Diy

Pump 1 Fail Alarm Delay

Pump 2 Fail Alarm Delay

Pump 3 Fail Alarm Delay

Drum Screen ON Delay

Rapid Mix CN Delay

Flocculator 1 ON Delay

Flocculator 2 ON Delay

Pump Backspin Delay
Clearwell HI Lvi Alarm Cly

Clearwell LO Lvi Alarm Dly

Sequential ON Delay

Clearwell LO Alarm

Clearwell Lead Pump OFF
Clearwell Lag Pump OFF

Automatic Purge Interval

Compressor ON Time

Solenoid Valve ON Time

Purge Recovery Time
Sed Flight 1 ON Time

Sed Flight 1 OFF Time

Sed Flight 2 ON Time

Sed Flight 2 OFF Time

Sludge Pump 1 ON Time
Siudge Pump 1 OFF Time

Siudge Pump 2 ON Time

Sludge Pump 2 OFF Time

Tele Valve 1 ON Time

Tele Valve 1 OFF Time

Tele Valve 2 ON Time

Tele Valve 2 OFF Time

Tele Valva 3 ON Time

Tele Valve 3 CFF Time
Tele Valve 4 ON Time

Tele Valve 4 OFF Time

LO Flow (Mod Vaive Cont)

Clearwell Lead Pump ON
Clearwell Lag Pump ON

HI Flow (Mod Valve Cont)

Clearwell HI Alamm

Valve REVERSE Prop

Valve FORWARD Prep
Minimum Flow Sense

Totalizer Pulse Duration

Min Vaive Pulsae Time




TERTIARY SHUTDOWN PROCEDURES

1. If plant will be shut down for an extended period, plan to use up as much as possible of the
mixed polymer solution. (See Tertiary Process Control.)

a. Turn aging tank level control system off to prevent initiation of polymer mixing.
b. After aging tank has been transferred to solution tank, turn off transfer pump and
solution tank level control.

2. Immediately prior to shut down, backwash and isolate each filter cell as follows:

a. Insert inlet slide gate to Cell No. 1.

b. Manually initiate backwash of Cell No. 1 by pushing both the “Manual Backwash”
and “Cell No. 1” buttons on the Filter Control panel.

C. Allow the chlorine contact basin to refill.

d. Insert inlet slide gate for Cell No. 2, as above.

e. Manually backwash Cell No. 2 as above.

f. Allow chlorine contact tank to refill.

g. Open filter bypass valve between DAF unit and filter.

h. Manually backwash Cell No. 3, as above.

i Filter is not out of service.

3. Place the “Tertiary Plant Control” switch on the Tesco Panel in the Off position.

a. Check at all equipment has shut down.

b. Check that all chemical feed has stopped.

C. Plant is now out of service.

4, If the plant will be out of service for a short time:

a. Briefly pump water into the DAF to raise the level (with the filter bypass open) and
manually start the skimmer to remove accumulated float solids. Then open bottom
sludge valve for a final flush to the drying beds.

5. If the plant will be out of service for an extended period:

a. Remove DAF float, sludge and bottom sludge again the next day, as above, or else
drain the DAF tank and wash it down.

b. Clean out the dry polymer hopper, aging tank, and feed tank.

C. Close the valves on the Chlorine cylinders.

6. At the time of this writing, leaks in the air piping may make it necessary to shut down the

air compressors except when air is needed for the tertiary plant and hydropneumatic tanks.

7. During periods of extended shutdown, it is advisable to manually exercise all valves
monthly, especially the air-operated filter valves to keep them from sticking.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |101



ALARM RESPONSE PROCEDURES

M1, M2, M3 - Pond 1A, 1B, 3 Aerator O/L (overload)

ik wnN e

Lock out power to the aerator.

Check the aerator from the boat to determine if something is wrapped around the impeller.
Remove the debris if possible.

Restart the aerator only after you are sure that it can turn freely.

If the debris cannot be removed or if the aerator is bound up for some other reason, pull it
into the shore for repairs.

If an aerator will be out of service for an extended period, increase the run time of other
aerators to compensate.

If the Pond 1A aerator is out of service, substitute an aerator from a less critical pond.

M4, M5 - Lift Pump 1, 2 O/L (overload)

ke wneE

Lock out power to pump.

Check pump shaft for free rotation.

Make sure discharge valves are open.

If shaft will rotate, try to restart pump.

If shaft will not rotate, remove pump for removal of debris or repairs.

Chlorine Feed room (leak detector)

w

No vk

If you are sure that the leak is only in the chlorine feed room and not in the chlorine
storage room, you may safely enter the storage room and close the cylinder valve but only
with an outside observe with an air pack watching.

Leave the chlorinator running for a while to draw chlorine out of the piping.

If the tertiary plant is operating, divert filtered water back to the reservoirs or shut the
plant down. Do not allow unchlorinated water to enter the chlorine contact basin.

Use the chlorine feed room fan to clear the room before entry.

Investigate the cause of the leak and repair.

Do not open the cylinder valve again until the leak has been repaired.

After opening the cylinder valve, check the repair with ammonia vapor.

Chlorine Storage Room (leak detector)

sw

At least two trained people, all with air packs on, must be present for entry to the chlorine
atmosphere.

One person should enter to shut off the cylinder valve while the other observes from
outside.

If shutting off the valve does not stop the leak, use the repair kits t isolate the leaking valve.
Leave the chlorinator running to draw chlorine from the piping.

Then bypass the chlorine contact basin or shut down the tertiary plant, as above. Do not
allow unchlorinated water to enter the chlorine contact basin.

If the cylinder valve is leaking, call the supplier to remove the cylinder. Rotate ton cylinder
for gas discharge only.

If the leak was in piping or fittings, repair and check with ammonia vapor before re-opening
the cylinder valve.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |102



Tertiary Low Flow/High Flow

1. Tertiary flow if outside of the alarm set point range.

High/Low Chlorine Residual

1. Check to see that the chlorinator is receiving chlorine and that chlorine solution is being fed
to the chlorine contact basin.

2. Run a chlorine residual test on the chlorine contact tank effluent to verify the analyzer
reading.

3. Raise or lower the chlorine dosage to bring the residual into the desired range.

Burglar Alarm, Smoke Detector

1. The burglar alarm and smoke detector are telemetered to the Rancho Murieta security
post, and they will dispatch an officer to investigate.

Dissolved Air Flotation, Filter

1. Check the DAF unit or filter for proper level and equipment operation.

M6, M7, M8, M9 - Sludge Bed Pump 1, 2, Hydro Pump 1, 2, O/L

1. Loc out power to pump
2. Check pump for rotation.
3. Remove pump for repair if it will not operate.
pH Meter
1. Tertiary influent pH is outside of the alarm set point range.
2. If pH adjustment system is in operation, run pH on a hand sample to verify pH probe
reading.
3. Check pH controller and caustic and acid feed pumps for proper operation.

Compressor

1. This alarm was for the original air compressors, which have been replaced by package units.

Bubbler No. 1 High/Low (Tertiary Lift Station)

1. Check tertiary lift station wet well level to verify bubbler.
2. Be sure that valves are open to one of the reservoirs.
3. Investigate possible pluggage of the suction piping.

Bubbler No. 2 High/Low (Equalization Pond)

1. Check equalization pond level to verify bubbler reading.
2. If high, shut down tertiary plant.
3. If low, either start up tertiary plant or shut down equalization pond withdrawal pumps.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |103



Golf Course Pump Station

1. Notify golf course of alarm condition.

Power Failure

1. This alarm is telemetered to the Rancho Murrieta security post.
2. First priority is to get the sewage pump stations back in operations.
3. When power to the water reclamation plant has been restored, rest the main breaker.

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page | 104



APPENDIX F-1

SAMPLES OF ANNUAL REPORTS TO SWRCB

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |105



February 5, 1991

State Water Resources Control Board
Division of Water Rights

P.0O. Box 2000

Sacramento, Ca 95812-2000

Ref: Annual Reports

Gentlemen,

The annual reports regquired for water diversions at Rancho
Murieta are submitted with this letter.

A+t+ached are the permit reports for 1890;

APPLICATION NUMBER PERMIT NUMBER
023416 016762
023417 016783
023418 018764
023419 016765

At“ached are the license reports for 1988, 13988 and 19S0;

1 APPLICATION NUMBER LICENSE NUMBER
A-016142 0CcE238

i A-Q16143 006239
A-020057 00go0o13

If you have any guestions please contact me at (916) 354-2428.

Sincerely,

R. Lee Lawrence
District Superintendent

cc: Marion Cravens, Districi Manager
Ken Giherson, District Engineer

Rancho Murieta Community Services District

13670 CANTOVA WAY + P O. BOX 1050 » RANCHO MURIETA. CA 95683 = (916) 3542428 FAX (916) 35+-2082




DIVISION UF WAL LEH HIGHTS

P O. BOX 2000

901 P 5T,

REPORT OF LICENSEE FOR

—

OuMER QOF RECORD:

AANCHO MURIETA COMMUNITY SGRVILES VIST

F 0O bOX 1050
HANCHO MURIETA, CA Y3083

SACRAMENTO, CA 95812-2000

[916} J24-5626

SACRAMENTO, CA

1988, 1¥8%, 1990

1

APPLICATION: AD20057

LICEMSE: 008013

TELEPAONE NUMBER:
1918) 985-3451

LF OWNER'S NAME/ADDRESS/PHUNE NO. IS WRONG OR mISSING, PLEASE CORRECT.

SOURCE:

UNNAMED STREANM

PURFOSE 3 DIVERSIOUN/STORAGE SEASON:

RECREATION
STOCKWATERING

AMOUNT : 0.00G

/4 NOV 15 TG APKR 15

/1 NOv

.0 AC-FT

15 T0 APR 15

COUNTY:

SACRAMENTO

ACRES/HP:

0 AC
.0 AC

THIS REPORT IS REQUIRED BY THE TERMS AND CONDITIONS OF YOUR LICENSE

IMPORTANT! EVERY license is subject to the conditions therein. | have currently reviewed my license; YES [X L
NO | 1 I am complying with the conditions of my license: YES %] NO [ 1 Identify any noncompliance by license
term number under “Remarks’™ on reverse side. This reporl is important in providing the record of use needed in
maintaining your water right. It should be filled out carefully and returned promptly to the above-listed address.

THE PROJECT HAS BEEN ABANDONED, AND | REQUEST REVOCATION OF THE LICENSE: YES[ ] NOX]

COMPLETE FOR DIRECT DIVERSION PROJECTS

1. Have you used the full licensed amount of water each year? YES [X] NO[ 1
2. State the quantity of water used each month in gallons or acre-feet {if not known, check months waler was used).

Jan, Feh. Mar. Apr. May

June July

Auy.

Sept.

Oct.

Nav. Dec.

Total
Annual

1y8u|_X X X

_ A e

o e S

1y89 | X X X e

—X X

P < I

1990 X X X

X

COMPLETE FOR STORAGE PROJECTS

1vBb

19389

1990

.

Tid your reservoir spill this year? ..........

Yes

Yes

Na

w.If not, how many feet below spillway
vertically was the water level at maximum
SEOTAGEY . o oot e i

. Have you emptied the reservoir? . ..........

No

No

No

[y o1}

. How many [eet below spillway vertically
was it drawn down at end of season?. .......

3'-4'

3'-4"

3'-4"

USE (COMPLETE FOR ALL PROJECTS)

7. Acreage irrigated . . ... L.

CropsgrOwWm ... vcvevievrnannaseerannn

8, Stockwatering — number of stock. . ...... ..

kind of stock ............

9. Domestic — number of persons............

garden area, etc. ......... ...

10. Recreational — nature of Use. .. .....c..... | Boating,Swimmiing,Fishing all 3 years

11. Industrial = natureofuse . . . ..... ... 0

12. Municipal — approximate population .......

13. Power generation — KW, ... ... ... ...

14. Other

16. If no waler was used in one or more years, brielly state the reason on the reverse side under “Remarks”.
16. If either the localion of the point of diversion or place of use has been changed and the permission of this Board
has not yet been obtained, please describe nature of change on the reverse side under ''Remarks’".

IRERNF ABKTINGEG NH NFAVENSE Sy



REPORT OF LICENSEE FOR — PAGE 2

NOTE: The following questions relate to the Board's continuing responsibility to insure that appropriated water is best
developed, conserved, and utilized in the public interest as required by the Water Code, Please answer thosc
questions which are applicable to your project.

CONSERVATION OF WATER (WATER PURVEYORS)

17. What measures are you using or planning to reduce waler losses in conveyance systems? (1) Seepage or leak delection
program [ 1; (2) Lining canals [ ]; (3} Phreatophyte and aquatic vegetation control [X); (4] Other {describe in
“Remarks”) [ ] '

18. What measures are used to encourage consumers to conserve water in agricultural use? (1) Program to encourage more
efficient irrigation systems (sprinkler, drip, etc.) where applicable [ ]; {2) Return flow systems on individual
farms [ 1 (3) Return flow system areawide [X}; (4) Water pricing to encourage reduced use [ X): (5] Charges o
drainage of irrigated lands [X ]; (6) Other (describe in *"Remarks”) [

19. What measures are used to encourage municipal and industrial consumers to conserve water? (1) Regulations to
control wasteful use [ ]; {2) Public education program on water conservation [ ]; (3) Pricing to encourage reduced
use [ XI; (4) Assistance to industry in design of recycle systems [ ]; {5) Other [describe in “Remarks” [ ].

20. What records are maintained on water use and conservation? (1) Loss rate from conveyance system [ }; (2) Water usc
for major crops by each farm [ 1; (3) Other (describe in **Remarks™) [ X].

CONSERVATION OF WATER {WATER USERS)
Describe any water conservation efforts you may have started:

22. 11 credit toward beneficial use of water under this license for water not used due to a conservation effort is claimec
under Water Code Section 1011, please show the amounts of water conserved (acre feet or mg.}:
19z 19 __ 19 _

WATER QUALITY AND WASTEWATER RECLAMATION
23. Describe methods you are using to minimize erosion and to prevent the entry of silt into surface waters:

24. After use, the water is (1} retained in reservoir [X I, (2) discharged into a stream or lake { ]; (3) discharged into
settling ponds {X]; {4) Other [X]. Describe: A1l _reclaimed water is used on_golf courses.

25. Does or will water being discharged contain waste materials? YES[ ] NO X ]
(1) Domestic [ I; {2} Municipal [ ]; (3) Industrial [ ]; (4) Agricultural [ ): (5) Other [ ] Describe:

26. Does or will water being discharged contain any specilic material which is deleterious to fish and wildlile or whicl
would impair the water for beneficial uses? YES [ ] NO [X] Describe:

TO THE EXTENT THE FOLLOWING QUESTIONS APPLY TO YOUR LICENSE, PLEASE ANSWER IN REMARKS
SECTION BELOW,

7. Are you now or have you been using reclaimed water from a wastewater treatment facility or water polluted by wastt
to a degree which unreasonably affects such water for other beneficial uses? YES[ ] NO[ 1

If credit toward use under this water right through substitution of reclaimed or polluted water in lieu of appropriateci
water is claimed under Section 1010 of the Water Code, please show amounts of reduced diversion and amounts ol
reclaimed water used.

28. Are you now or have you been reclaiming or reusing any of the water appropriated under thisright? YES[ ] NO [ |
If yes, please describe.

29. What is present availability or current potential for using reclaimed water from a wastewater lreatment plant o
polluted water in place of the appropriated water to satisfy all or part of your water needs?

30. What is the current potential for reusing the appropriated water to satisfy part of your water needs?
31. If you produce reclaimed water, or polluted water, is there a potential for others to use it?

REMARIKS: (ldentify the item you are explaining. Additional pages may be attached.)
2. For this information_please refer to Application 023416, Year 1990

20. MWater usage is metered,

[ declare under penalty of perjury that the information in this report is true to the best of my knowledge and belief

Date: ‘Januar.\" 141 1991 Sign Here: mwa/ @/ aww"

LICENSEE (7 ™ AGENT OR DESIGNEE)
. 1




LT h e P EERTE VI
DIVISION OF WA LK hIGHTS
PO.BOX 2000  SACRAMENTO, CA 95812-2000
901 PST.  SACRAMENTO,CA
(916) 324-5626

REPORT OF LICENSEE FOR 1v82, 1987, 1990

— A—
OWHER OF RECOARD: AFPPLICATION: A014142
RANCHO MURIETA CGMMUNITY SERVICES wIST LICENSE: N0O6238

P U BOX 1050

RAMCHO MURIETA, CA 95683
TELEPAONE NUMoER:
(¥1o0) 985-3481

IF OwNER'S NAME/ADURESS/PHOMNe NO, LS WRONG OR WISSINw, PLEASE CORRECT.

SOURCE: COUNTY:
COSUMNES RIVER SACRAMENTO
(OTHER SOURCES HOT 3HLWN)

PURPOSE: DIVERSIUN/STOKAGE SEASON: ACRES/HP:
IRRIGATION MAY 01 TO OCT 51 // OCT 01 TU nmAY U1 199.0 AC
STOCKWATERING mAY G1 TO O0CT 31 // GCT 01 TO MAY 01 .0 AC
AMOUNT : 14240 CFS§ 45.0 AC-FT

THIS REPORT IS REQUIRED BY THE TERMS AND CONDITIONS OF YOUR LICENSE

IMPORTANT! EVERY license is subject to the conditions therein. | have currently reviewed my license: YES [X 1
NO [ 1 ! am complying with the conditions of my license: YES [X ] NO [ . identify any noncompliance by license
term number under “‘Remarks” on reverse side. This report is important in providing the record of use needed in
aintaining your water right. It should be filled out carefully and returned promptly to the above-listed address.

THE PROJECT HAS BEEN ABANDONED, AND | REQUEST REVOCATION OF THE LICENSE: YES[ 1 NO [X]

COMPLETE FOR DIRECT DIVERSION PROJECTS i
1. Have you used the full licensed amount of water each year? YES [ X} NO[ 1
2. State the quantity of water used each month in gallons or acre-feet {if not known, check months water was used).

Jan. Feb, Mar. Apr. May June July Aug. Sept. Oct. Nov. Dec. At:ll:;l
1v84 X X X | X X | XXX X X | X X
1oy 1 X X X | X__ | X K_1__X XX | X[ X _|_X
1vy90 X X X X X X X X X X X X
COMPLETE FOR STORAGE PROJECTS 1v84 149 ] 1990
"~ Mid your reservoir spill this year? . ... . ..... No No No
4..f not, how many feet below spillway
vertically was the water level at maximum
STBTAGED « i srvwssn e vvamey s wammes Full Full Full
5. Have you emptied the reservoir? .. ......... No No No
6. HHlow many feet below spillway vertically
was it drawn down at end of season?........ 2.0 2.0 2.0'
USE (COMPLETE FOR ALL PROJECTS)
7. Acreage irrigated . ... . .u it ie e 109 109 109
CIOPS OIOWR wove s s smesmmpp one sprempeisstin s
8. Stockwatering — number of stock. .........
Kiid 6ESEEEI wonvaims s s
9. Domestic — number of persons. ...........
garden area, etc. . ............
10. Recreational — natureofuse. . ............
11. Industrial — natureofuse .. ... ............
12. Municipal — approximate population . ......
13, Power generation — KW, ... oot
14. Other

15. I no water was used in one or more years, briefly state the reason on the reverse side under "Remarks"’.
16. Il either the location of the point of diversion or place of use has been changed and the permission of this Board
has not yet been obtained, please describe nature of change on the reverse side under "Remarks"'.

V= v (MFPONT CONTINUES NN REVENSE SINE}



REPORT OF LICENSEE FCR — PAGE 2

NOTE: The following questions relate to the Board's continuing responsibility to insure that appropriated water is best
developed, conserved, and utilized in the public interest as required by the Water Code. Please answer those
questions which are applicable to your project,

CONSERVATION OF WATER (WATER PURVEYORS)

17. What measures are you using or planning to reduce waler losses in conveyance systems? (1) Seepage or leal detection
program [x]; (2) Lining canals [ J; (3) Phreatophyte and aquatic vegetation control [ J; (4) Other (describe in
""Remarks™) [ .

18, What measures are used to encourage consumers to conserve water in agricuitural use? (1) Program 1o encourage more
efficient irrigation systems {sprinkler, drip, etc.) where applicable [X L (2) Return flow systems on individual
farms [ 1; (3) Return flow system areawide (X J; (4) Water pricing to encourage reduced use [x ]; {5) Charges for
drainage of irrigated lands [ ]; (6) Other (describe in “Remarks™) [

19. What measures are used to encourage municipal and industrial consumers to conserve water? (1) Regulations lo
control wasteful use [ ]; (2) Public education program on water conservation [ }; {(3) Pricing to encourage reduced
use [ X]; (4} Assistance to industry in design of recycle systems [ 1; (5) Other (describe in “Remarks™” [ 1.

20. What records are maintained on waler use and conservation? (1)} Loss rate from conveyance system [ ]; (2) Water use
for major crops by each farm [ 1: (3) Other {describe in *’Remarks”) [ X].

CONSERVATION OF WATER (WATER USERS)

Describe any water conservation efforts you may have started: __1.) Stop_run off
2.) Golf courses are irrigated hy sprinkler system

22. |f credit toward beneficial use of water under this license for water not used due to a conservation effort is claimed
under Water Code Section 1011, please show the amounts of water conserved (acre feet or mg.):
19__ 190 19 _

WATER QUALITY AND WASTEWATER RECLAMATION
23, Describe methods you are using to minimize erosion and to prevent the entry of silt into surface waters:

24, Alter use, the water is (1) retained in reservoir [ X]; (2) discharged into a stream or lake [ [; (3) discharged into
settling ponds (X J; (4) Other [X]. Describe: _A11 reclaimed water_is_used on_golf courses.

25. Does or will water being discharged contain waste materials? YES [ 1 NO [ xl
(1) Domestic [ 1; {2) Municipal [ 1; (3) Industrial [ ; (4) Agricultural [ ; (5) Other [ ]. Describe:

26. Does or will water being discharged contain any specific material which is deleterious to fish and wildlife or which
would impair the water for beneficial uses? YES [ ] NO [X ] Describe:

TO THE EXTENT THE FOLLOWING QUESTIONS APPLY TO YOUR LICENSE, PLEASE ANSWER IN REMARKS
SECTION BELOW.

7. Are you now or have you been using reclaimed water from a wastewater treatment facility or water polluted by waste
to a degree which unreasonably affects such water [or other beneficial uses? YES [ ] NO (X1

If credit toward use under this water right through substitution of reclaimed or polluted water in lieu of appropriated
water is claimed under Section 1010 of the Water Code, please show amounts of reduced diversion and amounts of
reclaimed water used. ' :

28. Are you now or have you been reclaiming or reusing any of the water appropriated under this right? YES[ )} NO[ 1
If yes, please describe. :

20. What is present availability or current polential for using reclaimed water from a wastewater treatment plant or
polluted water in place of the appropriated water to satisfy all or part of your water needs?

30, What is the current potential for reusing the appropriated water to satisfy part of your water needs?
31,1 you produce reclaimed water, or polluted water, is there a patential for others to use it?
REMARKS: (ldentify the item you are explaining. Additicnal pages may be attached.)

2. For this information please refer to Application 023416, Year 1990

20. Water usage is metered

| declare under penalty of perjury that the information in this report is true to the best of my knowledge and belief,

Date:___January 14, 1991 __ Sign Hers: By @ g%ﬂﬁff.-«,,/

LICENSEE (<" AGENT OR DESIGNEE)




nvicicrowur WAL il Lo

v : #0.BOX2000  SACHAMENTO, CA 95812-2000
901 PST.  SACRAMENTO, CA
{916) 324.5626
PROGRESS REPORT BY PERMITTEE FOR 1990
1 _ﬁ
OWNER OF RECORD: APPLICATION: 023416
RANCHO MURIETA COMMUNITY SERVICES DIST PERMIT: 016762

P 0 BOX 1050

RANCHO MURIETA, CA 95683
TELEPHONE NuUMBER:
(916) 985—-3481

IF OWNER'S NAME!ADDRESS;PHONE HO. IS WRONG OR MISSING, PLEASE CORRECT.

SOUKCE: COJHTY:
COSUMNES RIVER ' “SAC RAMENTO ’
(OTHER SOURCES NOT SHGWN)
PURPOSE: DIVERSION/STORAGE SEASON: ACRES/HP:
IRRIGATION NOV U1 TO MAY 31 /7 NOV U1 TO WAY 31 500.0 AcC
INDUSTRIAL NOV U1 TO mAY »1 // NOV 01 TO MAY 31 «0 AC
MUNICIPAL NOV 01 TO MAY 31 7/ NOV 01 TO mMAY 31 L0 AC
RECREATION NOV U1 TO mAY 31 // NOV 01 TO MAY 31 .0 AC
AMOUNT : 6.000 CES 4050.0 AC-FT COMPLETE USE 8Y: 12/01/2000

IMPORTANT! EVERY permit is issued subject to the conditions therein expressed. | have currently reviewed my permit:
YES (XX] NO[ 1 | am complying with the conditions under which my permit has been issued: YES [x] NO [ 1
Identify any noncompliance by permit term number under “Remarks’” on reverse side. This report is important in providing
the record of use needed in establishing your water right. It should be filled out carefully and returned promptly to the above
address.

THE PROJECT HAS BEEN ABANDONED AND | REQUEST REVOCATION OF THIS PERMIT: YES[ ] NOI[AL

CONSTRUCTION WORK J

1. Has construction work commenced? YES [X] NO [ 1 Is construction c?mpleled? YES[ 1 NO [6].,

2. If incomplete, describe briefly the work done, including cost: Pumping plant, storage reserVoir, two (2) water
treatment plants, 1 wastewater treatment plant and basic water supply system is
completed E

3. If not completed, give estimated date of completion: 2005

4. What percent of construction work remains to be done?_30% __ Explain: 2 water ireatment plants,
1 wastewater treatment plant, 1 storage reservoir and place of use still being developed

USE OF WATER

5 Has use of water commenced? YES [X] NO [ ] Check appropriate box(es) below and explain how water was used.

{a) X1 lrrigation_Partions of 2 _golf courses, plus_parks and landscaped areas”

Total pcres Irrigated Nama of crops served and screags ol ssch
{b) [ ] Stockwatering (] [X] Recreational_Boating, fishi ater contact spori
Number of enimals 3 Boating, lishing, watar contsct sports
(&) I¢1 Industrial _Construction work o) ] Power generation
Naturs of use Installed horsepower capacity
(d) [ ] Domestic (h) T 1 Other

Number of parjons, orea of gardan, lpwn, atc.

* {e) X1 Municipal___4,194

Approximste popuistlon

6. Amount of water used each month under this permit in gallons or acre-feet. (I not known, check months water was used.)

Jan. Fab. Ma Apr. May June July Aug, Sept. Oct. Nov, Dee, - Total Annual

x [x [x [x 1« T [ ] ENEN

7. Has use of water, both amount and seasan, been as great as you expect in any future year under this permit? YES [ ] NO [l 1
"No", explain in “Remarks".

8. Has location of the intake, place of use, or type of use been changed? YES [ | NO [ ]. Explain in "*Remarks".

9. Did the source go dry? YES [X] NO [ ) Ifso,during what months?__,Inly, August, September

STORAGE PROJECTS ONLY g
10. Did your reservoir spill this year? YES [X] NO([ L If not, how many feet below spillway vertically was the water level at maximum

storage? Have you emptied the reservoir? YES { 1 NO X ) If not, how many feet below spillway vertically was it
drawn down at end of seasan?___Calero - 8.7, Cheshro - 4.3'., Clementia - 7.6'

i [nreonY cCONTIMUES ON REVERSE SIDL



PLEASE ANSWER ONLY THOSE QUESTIONS BELOW WHICH ARE APPLICABLE TO YOUR PROJECT.
MUNICIPAL, COMMUNITY, OR SUBDIVISION PROJECTS ONLY
CONSERVATION OF WATER

i
12,
13.
14.

15,

16.

17.
18.

19.

20.

21,

23,

24.

How many service connections to date?. 1398 Total population served by the water system: 4,194

Estimaled number of service connections under full use: 5968
Are the connections individually metered; YES [X] NO[ 1.

Do you plan to meter the connections? YES [ ] NO [ | When?

Sewage generated by those to whom you deliver water is dnspo:ed of by: Septic tanks and leach lines [ ]; Seepage pits [ ]; Central
treatment plan [ X] operated by__Rancho Murijeta C.S.D. ;Other [ ] (specify under “Remarks™).

Is water service provided 1o an area or subdivision including a recreational reservoir: YES [ ] NO[ |
Name of area or subdivision so served:___Rancho Murieta, California

State surface area at maximum water level in recreational reservair (s) referred t%én 16. Idenu[y surface area(s) by name of dam or reservoir;
Clementia Reservoir - 70 acres, Laguna Joaquin -

What measures are you using or planning to reduce water losses in conveyance systems? (1) Seepage or leak detection program ¥XI
{2) Lining canals | ]; (3) Phreatophyte and aquatic vegetation control [ I; {4) Other [describe in “Remarks”) [ ). e

What measures are used to encourage consumers to conserve waier in agricultural use? (1) Program to encourage more efficient irrigation
systems (sprinkler, drip, etc.), where applicable [ 1; (2) Return flow systems on individual farms [ ]; {3) Return flow system areawide [ |
|4) Water pricing to encourage reduced use [ ]; (5) Charges for drainage of irrigated lands [ ]; {8) Other (deseribe in "Remarks™) [ 1.

What measures are used to encourage municipal and industrial consumers to conserve water? (1) Regulations to control wasteful use [ ];
(2) Public education program en water conservation [ XI; (3) Pricing to encourage reduced use [X]; {4} Assistance to industry in design
of recycle systems [ ]; [5) Other (describe in “Remarks”) [ .

. What records are maintained on water use and conservation? (1) Loss rate from conveyance system [ ]; (2) Water use for major crops by

each farm [ ]; {3) Other [describe in “Remarks”} [ X1 Water usage is individually metered

Describe any water conservation efforts you may have started: _PUblic_education through television notices

It credit toward beneficial use of water under this permit for water not used due to a conservation effort is claimed under Water Code
Section 1011, please show the amounts of water conserved (acre feetor mg): a) irrigation of 2/3 of 150 acre golf
___course.__h) collecting_run-off water from_ golf course & re-using it for irrigation.

WATER QUALITY AND WASTEWATER RECLAMATION

25.

26.

27,

28

Describe methods you are using to minimize erosion and to prevent Lhe entry of silt into surface waters; _[0p_0f hill reservoirs

After use, the water is (1) retained in reservoir (2) discharged into a stream or lake [ ; (3) discharged into settling pands §{ 1
{4) other [ Y. Describe; __Reclaimed for 1r 1qat1on purposes

Does or will water being discharged contain waste materials? [ ] YES [y] NO.
{1) Demestic { 1; (2) Municipal [ }; {3) Industrial [ [; (4) Agricultural { ]; {5} Other [ ] Describe;

Does or will water being discharged contain any specifi matcrha! which is deleterious to fish and wildlife or which would impair the wate:
for beneficial uses? [ ] Yes [y] No. Describe: 0 (zero) discharge permit

TO THE EXTENT THE FOLLOWING QUESTIONS APPLY TO YOQUR PERMIT, PLEASE ANSWER IN REMARKS SECTION BELOW.

A,

30.

a1.

Are you now or have you been using reclaimed water from a wastewater treatment facility or water polluted by waste to a degree which
unreasonably affects such water for other beneficial uses? [ ] Yes [ ] No.

If credit toward use under this water right through substitution of reclaimed or polluted water in lieu of appropriated water is claimed
under Section 1010 of the Water Code, please show lhe amounts of reclaimed water used.

Are you now or have you been reclaiming or reusing any of the water a[ipruprlamd under lhls |ght? | Yes
If Yes, please describe: __ A1l wastewater 1s reused on golf courses. d1 scharge perm t.
What-is present availability or current patential for using reclaimed water from a wastewater treatment plant or polluted water in place o1

the appropriated water 1o satisfy all or part of your water needs?

32. What is the current potential for reusing the appropriated water to satisfy part ol your water needs?

33.

IT you praduce reclaimed water, or polluted water, is there a potential (or others to use it?

REMARKS {ldentify the item you are explaining. Additional pages may be attached.)

6. Please see attached Annual Diversion Reports for Complete Systeml(z sheets)

7. Project still being developed.

| declare under penalty of perjury that the information in this report is true to the best of my knowledge and beliel,

~ated:__danuary 14, 1991

Rancho Murieta California

(Location} (State)

Sign hera: W @‘

PERMITTEE (OR AGENT OR DESIGNEE)

at

S PR" "RESS REPORT BY PERMITTEE — P/ " 12



RANCHO MURIETA COMMUNITY SERVICES DISTRICT
P.0.Box 1050, Rancho Muriteta, CA 95683
14670 Cantova Way {916) 354-2428

ANNUAL DIVERSION REPORTS FOR COMPLETE SYSTEM

YEAR: 1990  BY: _N BaAaLeY CHECKED 3Y: _i@@c&

. FROM: Cosumnes River at Yellow Bridge Pump, TO: Irrigation
TOTAL ACRE FEET 158.55

2. FROH: Lake Clementia Storage, TO: Lake 10
TOTAL ACRE FEET 55.50

,3'.' FROM: Cosumnes River at Granlee Dam, TO: Lake Clementia
TOTAL ACRE FEET 2z2.51

A7, FROM: Cosumnes River at Granlee Dam, TO: Lakes Calerc/Chesbro
TOTAL ACRE FEE I, 210 .45

5. FROM: Cosumnes River at River Pump, TO: Lake 10
TOTAL ACRE FEET 78.73

B . FROM: Cosumnes River at River Pump, TO: Bass Lake
TOTAL ACRE FEET 276.90

/f. FROM: Cosumnes River Rock Crusher Pump, TO: Rock Crusher
TOTAL ACRE FEET 9. 24

1

A. FROM: Lake 10 Storage, TO: RMCC South Course Irrigation
TOTAL ACRE FEET 215.52
1 iw‘”

3, FROM: Lake 16/17, TO: RMCC Scuth Course Icrigation wo%fr
TOTAL ACRE FEET I1s3.87

14. EROM: Water Treatment Plant #1, TO: Distribution System
TOTAL ACRE FEET H4S1. ki

1{. FROM: Water Treatment Plant £2, TO: Distribution Systenm
TOTAL ACRE FEE 352 . Hb

ﬂ/. FROM: Water Treatment Plant total, TO: Distribution System
TOTAL ACRE FEET Bod. 12

;3. FROM: North Main Wastewater Lift Station, TO: Hastewater Plt
TOTAL ACRE FEET 312.04

14. FROM: South Main Wastewater Lift Station, TO: Wastewater BLE
. TOTAL ACRE FEET 0.5

15. FROM: All Wastewater Lift Stations, TO: Hastewater Plant
TOTAL ACRE FEET 312.69

yé. FROM: HWastewater Treatment Plant, TO: South Course
TOTAL ACRE FEET 335.57




Page #2
Annual Diversion Report

Year 1990

17.

FROM: Wastewater Treatment Plant, TO: North Course
TOTAL ACRE FEET O

FROM: Lake Calero Storage, TO: Lake Chesbro Storage
TOTAL ACRE FEET 29. 37

FROM: Laguna Joaguin Storage, TO: RHA Icrigation

TOTAL ACRE FEET 1cs.25

FROM: Bass Lake Pump Station, TO: North Course
TOTAL ACRE FEET 34L.54

FROM: Lake Clementia Storage, TO: Farmers Irrigation
TOTAL ACRE FEET 2b5.80

FROM: Cosumnes River at Granlee Recorder, TO: CIA Ditch
TQOTAL ACRE FEET 1,955 .40

FROM: CIA Ditch Recorder Egquestrian Arena, TO: CIA Ditch
TOTAL ACRE FEET | 4ps.10

Lake Clementia Storage Levels

High Elev: igs.2¢’ Low Elev: 177.70° Average: [g81.48
High Ae Ft:_9qo7.1t Low Ac Ft:_ y47.5 Average: _&77.3 ge.Fr
Lake Chesbro Storage Levels , ,
High Elev: 24&I.50' Low Elev: _267.16 Average: 259.33
High Ac Ft: L 144.0 Low Ac Ft: 4g80.1 Average: ! poZ.l ac.Fr

Lake Calera Storage Levels ,
High Elev: =279.81' Low Elev: 27/./2 _ Average: 275 47
High Ac Ft: 2622.5 Low Ac Ft: |,907. S5 Average: 2,263 .804c.Fr




sl e bani i A ~

PO BOX 2000 SACHALILNTO, CA 950122000
901 PST  SACRAMENTO, CA
(916) 324-5626

‘ROGRESS REPORT BY PERMITTEE FOR 50

1
O#MER OF RECORD: APPLICATION: 023417
RANCHO MURIETA COMMUNITY SERVICES DIST PERMIT: 016763

P 0 BOX 1050

RANCHO MURIETA, CA 95683
TELEPHONE NUMBER:
(916). 985=3481

IF OWNER'S NAME/ADDRESS/PHOME NO. IS WRONG OR MISSING, PLEASE CORRECT.

SOURCE: COJNTY:

UNNAMED STREAM SACRAMENTO ’
PURPOSE : DIVERSIUN/STORAGE SEASOMN: ACRES/HP:
RECREATION /7 NOV U1 TO HAY 31 .0 AC
STOCKWATERING /7 KOV 01 TO mAY 31 .0 AC
AMOUNT : 0.000 130.0 AC-FT COMPLETE USE BY: 12/01/1990

IMPORTANT! EVERY permit is issued subject to the conditions therein expressed. | have currently reviewed my permit:
YES [yx] NO[ 1 | am complying with the conditions under which my permit has been issued: YES [X ] NO[ |
Identify any noncompliance by permit term number under "Remarks™ on reverse side. This report is important in providing
the record of use needed in establishing your water right. It should be filled out carefully and returned promptly to the above
address.

THE PROJECT HAS BEEN ABANDONED AND | REQUEST REVOCATION OF THISPERMIT: YES[ | NO [y
CONSTRUCTION WORK

1. Has construction work commenced? YES [X] NO [ 1 Is construction completed? YES[X] NO [ ]
2. fincomplete, describe briefly the work done, including cost:

3. If not completed, give estimated date of completion:
4. What percent of construction work remains to be done?— Explain:

USE OF WATER

5. Has use of water commenced? YES { ] NO [ ] Check appropriate box(es) below and explain how water was used,

fal [ 1 lrrigation

Totel acres lrrigated Nama of crops served and acreage of sach
) [ ] Stockwatering (f} [ X Recreational_Wildlife and aesthetics
Number of animals Boatlng, fishing, water contact sports
ley [ 1 Industrial {g) | ] Power generation
Naturs of use tnstatled horsepowsr capacity
(d) [ ) Domestic hY [ 1 Other
umber of persony, sreaal gorden, lawn, ate. s

SR T

Municipal

Approximota population
6. Amount of water used each month under this permit in gallons or acre-feet. (If not known, check months water was used.)

Jan, Feab, Mar, Apr, May Juns July Aug. Sept. Oct, Nov. Dec. Total Annual
CxIx T xT«[ T [ T [ [x]x]

7. Has use of water, both amount and season, been as great as you expect in any future year under this permit? YES { ] NO (X U
"No”, explain in “Remarks’.

8. Has location of the intake, place of use, or type of use been changed? YES [ ] NO [ X). Explain in “Remarks".

9. Did the source go dry? YES [X ] NO [ ] Ifso, during what months?_July - August - September

STORAGE PROJECTS ONLY

10. Did your reservoir spill this year? YES [X | NO[ ). !f not, how many feet below spillway vertically was the water level at maximum
storage?. Have you emptied the reservoir? YES [ | NO KXl If not, how many feet below spillway verticaily was it
drawn down at end of season?__3.5"

V15 (RMD) [REPAAT CAMTINUES ON NEVERSE RIDT



PLEASE ANSWER ONLY THOSE QUESTIONS BELOW WHICH ARE APPLICABLE TO YOUR PROJECT.

M

UNICIPAL, COMMUNITY, OR SUBDIVISION PROJECTS ONLY

CONSERVATION OF WATER

n

. How many service connections to date?__1398 Total populatian served by the water system:__4,194

12. Estimated number of service connections under full use: 5968
13. Are the connections individually metered; YES [ ¥} NO [ 1.

14. Do you plan to meter the connections? YES [ ] NO [ ). When?

15. Sewage generated by those to whom you deliver water is disposed of by: Septic tanks and leach lines [ ); Seepage pits [ |: Central

treatment plan [ X} operated by_Rancho Murieta C.S.D. ;Other [ ] {specily under “Remarks").

16. Is water service provided to an area or subdivision including a recreational reservoir: YES [{ ] NO[ |
17. Name of area or subdivision so served: ___Rancho Murieta, California

18, State surface area at maximum water level in recreational reservoir(s) referred to in 16. Identify surface area(s) by name of dam or reservair:

Clementia_Reservoir_= 70 acres,_Laguna_Juaquin_=_25_acres

19. What measures are you using or planning to reduce water losses in conveyance systems? {1} Seepage or leak detection program I I

(2} Lining canals [ |; {3) Phreatophyle and aquatic vegetation control { J; {4} Other {describe in “Remarks™} [ 1.

20. What measures are used to encourage consumers to conserve waler in agriculiural use? {1} Program to encourage more efficient irrigation

21.

systems {sprinkler, drip, etc.), where applicable [ ]; {2) Return fow systems on individual farms [ I; (3) Return flow system areawide [ ):
{4) Water pricing to encourage reduced use { 1; (8} Charges for drainage of irrigated lands [ 1; [6) Other (describe in “Remarks”) [ 1.

What measures are used to encourage municipal and industrial consumers to conserve water? [1) Regulations to control wasteful use [ };
(2) Public education program on water conservation {¥ 1; (3) Pricing to encourage reduced use [{Xl; (4) Assistance to industry in design
»f recycle systems [ [; [5) Other (describe in “Remarks™) [ ]

2., «hat records are maintained on water use and conservation? (1) Loss rate from conveyance system [ ]; (2) Water use for major crops by

23,

24

each farm [ I (3) Other (describe in “Remarks") [¥:]. Watey usaqe 18 individunlTy netered

Describe any water conservation efforts you may have started: Public _education through television notices

IF credit toward beneficial use of water under this permit for water not used due to a conservation effort is claimed under Water Code
Section 1011, please show the amounts of water conserved (acre feetor mg)): @) irrigation of 2/3 of 150 acre golf
— course. b)) collecting run-off water from galf courses_& re-using_it for irrigation

WATER QUALITY AND WASTEWATER RECLAMATION

25

26,

27.

28

. Describe methods you are using to minimize erosian and to prevent Lhe entry of silt into surface waters: 10p_0f hill reservoirs

After use, the water is (1} retained in reservoir [ X]; {2} discharged into a stream or lake { ); (3} discharged into settling ponds (X ):
{4) other [ ¥ Descrie: __Reclaimed_for irrigation purposes

Does or will water being discharged contain waste materials? [ ] YES [X] NO.
{1) Demestic [ 1, (2) Municipal [ ); {3) Industrial [ }; {4} Agricultural [ 1; (8) Other [ 1. Pescribe:

Does or will water being discharged contain any specific material which is deleterious to fish and wildlile or which would impair the water
far beneficial uses? [ ] Yes [ )] No. Describe: _0 (zero) discharge permit

TO THE EXTENT THE FOLLOWING QUESTIONS APPLY TO YOUR PERMIT, PLEASE ANSWER IN REMARKS SECTION BELOW.

3Jo,

31

32

Are you now or have you been using reclaimed water from a wastewaler treatment facility or water polluted by waste to a degree which
unreasonably affects such water for other beneficial uses? [ ] Yes [ ] No.

If credit toward use under this water right through substitution of reclaimed or poltluted water in lieu of appropriated water is claimed
under Section 1010 of the Water Code, please show the amounts of rectaimed water used,

Are you now or have you been reclaiming or reusing any of the water appropriated under this ri(fht? [X) Yes L ] No. i
If Yes, pleasq describe: __A1] wastewater_is_re-used_on_golf courses zero) discharge permit.

. What is present availability or current potential for using reclaimed water from a wastewater treatment plant or polluted water in place of
the appropriated water to satisfy all or part of your water needs?

. What is the current polential for reusing the appropriated water to satisfy part of your water needs?

33. If you produce reclaimed water, or polluted water, is there a potential for others to use it?

REMARKS {ldentify the item you are explaining. Additional pages may be attached.)

-+ 6. For this information please refer to Application 023416, Year 1990

7. Project still being developed

| declare under penalty of perjury that the information in this repart is true to the best of my knowledge and belief,

A

\ea;__Jdanuary 14, 1991 5t Rancho Murieta California

(Lecatian) (State}

Sign here: W @ &’W

PERMITTEE {OR AGENT OR DESIGNEE)

Pa""‘REss REPORT BY PERMITTEE — Pf""g 2



LivigiuiN OF oA Lo bun f s

0. BOX 2000 SACNAMENTO, CA 950122000
801 P ST SACRAMENTO, CA
{915 324-5626

PROGRESS REPORT BY PERMITTEE FOR

. "
OWNER OF RECORD: APPLICATIIN: 023418
RANCHO MURIETA COMMUNITY SERVICES DIST PERMIT: 016764

P 0 BOX 1050

RANCHO MURILIETA, CA 95683
TELEPHONE NUMBER:
(916) 985-3481

IF OWNER'S NAME/ADDRESS/PHOME MNO. IS WRONG OR MISSLNar PLEASE CORRECT.

SOURCE: ) COJHTY:
UNNAMED STREAM SACRAMENTO )
PURPOSE: DIVERSION/STORAGE SEASON: ACRES/HP:
RECREATION /7 NOV 01 TO MAY 31 .0 AC
STOCKWATERING /7 HOov 01 To mMAY 351 .0 AC
AMOUNT : 0.000 130.0 AC-FT COMPLETE USE BY: 12/01/1990

IMPORTANT! EVERY permit is issued subject to the conditions therein expressed. | have currently reviewed my permit:
YES [ x] NO[ ] | am complying with the conditions under which my permit has been issued: YES [ ] NO KxlL
Identify any noncompliance by permit term number under “Remarks’ on reverse side. This report is important in providing
the record of use needed in establishing your water right. 1t should be filled out carefully and returned promptly to the above
address.

THE PROQJECT HAS BEEN ABANDONED AND | REQUEST REVOCATION OF THISPERMIT: YES | ] NO([X]
CONSTRUCTION WORK

1. Has construction work commenced? YES [ 1 NO [X1 Is construction completed? YES[ ] NO [X]
2. If incomplete, describe briefly the work done, including cost:

3. If not completed, give estimated date of completion: 1982
4. What percent of construction work remains to be done?___100%____ Explain:

USE OF WATER

& Has use of water commenced? YES { | NO [X ). Check appropriate box(es) below and explain how water was used.

{a) [ ] lrrigation

Total acres lrrigated Nama of ¢rops served and acreags of sach
{b) [ ] Stockwatering {f) T | Recreational
Number of animals Boatlng, lshing, water contact sports
{e} [ 1 Industrial lg) [ | Powergeneration
Naturo of usa Installed horsepowar capacity
{d) [ | Domestic (h} [ ] Other

Number ol parsong sres of garden, lnwn, etc.

“fe} [ ] Municipal

Approximate population
6. Amount of water used each month under this permit in gallons or acre-feet. (If not known, check months water was used.)

Jan, Falbs, Mar. Apr. May June July Aug. Sept. QOct. Nov. Dec. Total Annual

. rrr -7 [ P | |

7. Has use of water, both amount and season, been as great as you expect in any future year under this permit? YES [ ] NO [X]. It
“No", explain in *"Remarks",

B. Has location of the intake, place of use, or type of use been changed? YES [ ] NO [X ]. Explain in “Remarks".

9. Did the source go dry? YES {#] NO [ | If so, during what months? July = BQQQSL’ = 5EPLEJLI§)EI‘

STORAGE PROJECTS ONLY

10, Did your reservoir spill this year? YES [ ] NO[ ) If not, how many feet below spillway vertically was the water level at maximum
storage? Have you emptied the reservoir? YES [ ] NO [ 1 If not, how many feet below spillway vertically was it
drawn down at end of season?

WRA1S (6/10) IMFRANT FASTINNIES ON AFYFRSE SIDF|



PLEASE ANSWER ONLY THOSE QUESTIONS BELOW WHICH ARE APPLICABLE TO YOUR PROJECT.
MUNICIPAL, COMMUNITY, OR SUBDIVISION PROJECTS ONLY
CONSERVATION OF WATER

1.
12,
13.
14,
18,

16.
17,
18.

19.

20,

21.

23,

24.

How many service cannections to date?. 1338 Total population served by the water system: 4,194

Estimated number of service connections under full use: R968
Are the connections individually meterad; YES (X1 NO [ |
Do you plan to meter the connections? YES | ] NO [ | When?

Sewage generated by those to whom you deliver water is disposed of by: Septic tanks and leach lines [ 1; Seepage pits [ ]; Central
treatment plan [ ] operated by__Rangho Murieta C.S.0. :Other | ] (specify under "“Remarks’).

Is water service pravided to an area or subdivision including a recreational reservoir: YES [ ¥] NO[ |
Name of area or subdivision so served: ___Rancho Murieta, California

State surface grea at maximum water level in recreational reservoir{s) referred to in 16, ldentifly surface area(s) by name ol dam or reservoir:
__Clementia Reservair - 70 acres, laguna Joaquin_-_25 acres

What measures are you using ar planning to reduce water losses in conveyance systems? (1) Seepage or leak detection program KXI:
(2) Lining canals [ ]; (3) Phreatophyle and aquatic vegetation contral [ |; {4} Other {describe in “Remarks”) [ | .

What measures are used to encouraye cansumers to conserve watar in agricultural use? (1) Program to encourage more efficient irrigation
systems (sprinkler, drip, etc.), where applicable [ |; {2} Return flow systems on individual farms [ ]; {3} Return flow system areawide [ ];
{4) Water pricing to encourage reduced use [ ]; (5) Charges for drainage of irrigated lands [ 1; (G) Other {describe in "“Remarks™) [ ]

What measures are used to encourage municipal and industrial consumers to conserve water? (1) Regulations to control wasteful use [ ];
(2) Public education program on water conservation | Xl; {3) Pricing 1o encourage reduced use [ X]; {4] Assistance to industry in design
of recycle systems [ ]; (5) Other (describe in “Remarks™) [ 1

vhat records are maintained on water use and conservation? (1) Loss rate from conveyance system [ |; {2) Water use far major crops by

2 h ibe in ** ks R . . 1.
each farm [ ; (3) Other {describe in *“Remarks”) [ X] Water usage is individually metered

Describe any water conservation ¢fforts you may have started: _Public_education through television notices

Il credit toward beneficial use of water under this permit for water nat used due 1o a conservation effort is claimed under Water Code
Section 1011, please show the amounts of water conserved {acre feet or mg.): a) irrigation _Of 2/3 of 150 acre golf
___course__h)_collecting run-off water from_golf courses & re-using it for irrigation

WATER QUALITY AND WASTEWATER RECLAMATION

25,

26.

27,

28.

TO

o

30.

31.

3z2.
33

Describe methods you are using to minimize erosion and to prevent the entry of silt into surface waters: Top of hill reservoirs

After use, the water is {1) retained in reservoir (X | (2) discharged into a stream or fake [ 1; (3) discharged into settling ponds X I
(4 other |y} Descrive: __Reclaimed for irrigation purposes

Does or will water being discharged contain waste materials? [ ] YES [X] NO.
{1) Domestic [ 1; (2) Municipal [ 1: (3) Industrial [ 1; (4) Agricultural [ ]; (5) Other [ ]. Describe:

Does or will water being discharged contain any specilic material which is deleterious to fish and wildlife or which would impair the wate:
for beneficial uses? [ ] Yes [X] No. Describe: _0 (zero) discharge permit

THE EXTENT THE FOLLOWING QUESTIONS APPLY TO YOUR PERMIT, PLEASE ANSWER IN REMARKS SECTION BELOW.

. Are you now or have you been using reclaimed water from a wastewater treatment facility or water polluted by waste to a degree which

unreasonably affects such'water for other beneficialuses? [ ] Yes [ ] No.

If credit toward use under this water right through substitution of reclaimed or polluted water in lieu of appropriated water is claimed
under Section 1010 of the Water Code, please show the amounts of reclaimed water used,

Are you now or have you heen reclaimjng or reusing any of the gaier appropriated under this right? [X ] Yes. [ ] No. .
If Yes, please describe: ___Al1 wastewater 1s re-used on golf courses. ( (zero) discharge permit

What is present availability or current potential for using reclaimed water from a wastewater treatment plant or polluted water in place of
the appropriated water to satisfy ail or part of your water needs?

What is the current potential for reusing the appropriated water to satisly part of your water needs?

If you produce reclaimed water, or polluted water, is there a potential for others to use it?

REMARKS {ldentify the item you are explaining. Additional pages may be attached.)

6. For this information please refer to Application 023416, Year 1990

7. Project still being_developed

| declare under penalty of perjury that the information in this report is true to the best of my knowledge and belief.

nagy; ___January 14, 1991 . Rancho Murieta California

{Location) (State)

Sign here: M & &«J/MW

PERMI|TTEE (OR AGENT OR DESIGNEE]

PR’ " "RESS REPORT BY PERMITTEE — P/ "'ﬂ 2



Livideand U v 0 v o

PO.0OX2000  SACFAMENTO, CA 858122000
901 P ST SACRAMENTO,CA
{916} 1245626

PROGRESS REPORT BY PERMITTEE FOR 4y,

! 1
OWwNER OF RECORD: APPLICATION: 023419
RANCHO MURLETA COMMUNITY SERVICES DIST PERMLT: 014765

P 0 BOX 1050
RANCHO MURIETA, CA 95683
TELEPHONE MUMBER:
(¥16) ¥385-3481

LF OWHER'S NAME/ADDRESS/PHONE MO. IS WRONG OR MISSING, PLEASE CORKECT.

SQURCE: COUNTY:

UNNAMED STREAM SACRAMENTO

PURPOSE: DIVERSIOM/STORAGE SEASON: ACRES/HP:
RECREATION . f¢ Nov U1 TO mMAY 31 .0 AC
STOCKWATERING /7 NOV 01 TO may 31 .0 AC
AMOURT: 0.000 1240.0 AC-FT COMPLETE USE BY: 12/01/1%9%0

IMPORTANT! EVERY permit is issued subject to the conditions therein expressed. | have currently reviewed my permit:
YES[ X NO[ 1 ! am complying with the conditions under which my permit has been issued: YES [x] NOIL I
Identify any noncompliance by permit term number under Remarks'’ on reverse side. This report is important in providing
the record of use needed in establishing your water right. It should be filled out carefully and returned promptly to the above
address.

THE PROJECT HAS BEEN ABANDONED AND | REQUEST REVOCATION OF THIS PERMIT: YES[ ] NO (X1
CONSTRUCTION WORK

1. Has construction work commenced? YES [X] NO [ ). Is construction completed? YES[X] NO [ J.
2. U incomplete, describe brielly the work done, including cost:

3. If not completed, give estimated date of completion:
4. What percent of construction work remains to be done?. Explain:

USE OF WATER

5 Has use of water commenced? YES [X] NO [ 1. Check appropriate box(es) below and explain how water was used.

{a) [ ] lrrigation

Total acray Irrigetad Name of crops sarved and acrsege of sach
{b) [ ) Stockwatering (f) %] Recreational_Boating,wildlife, fishing & Aesthetice
Number of animals & Boating, fishing, water cnmaé’! sports
fe) [ ] Industrial fa) [ 1 Power generation
Nature of use . instellad horsepower cepacity
{d) [ 1 Domestic (h) [ 1 Other

Murmber of parsans ofoa of gardan, lawn, sic.

* e} [ 1 Municipal

Anproximste populstion
6. Amount of water used each month under this permit in gallons or acre-feet, {If not known, check months waler was used.)

Jan. Apr, May Jurie July Aug. Sept. Qet, Nov. Dec. Total Annual

Tl e e Tx Tx ] T T Txlel

7. Has use of water, both amount and season, been as great as you expect in any future year under this permit? YES [ 1 NO [XLH
“No", explain in "Remarks”.

8. Has location of the intake, place of use, or type of use been changed? YES [ ] NO [{ |. Explain in ""Remarks".

9. Did the source go dry? YES [¥] NO [ 1 Ifso, during what months? July - August - Sepiember

STORAGE PROJECTS ONLY

10. Did your reservoir spill this year? YES [X] NO[ 1 If not, how many feet below spillway vertically was the water level at maximun.
storage?_________ Have you empticd the reservoir? YES [ ] NO (X ) U not, how many feet below spillway vertically was il
drawn down at end of season? 1.8

NFFONT FONTINUIES ON NEVINSE SI04 )



PLEASE ANSWER ONLY THOSE QUESTIONS BELOW WHICH ARE APPLICABLE TO YOUR PROJECT.
MUNICIPAL, COMMUNITY, OR SUBDIVISION PROJECTS ONLY
CONSERVATION OF WATER

11

12
13.
14,
15.

16.
17.
18.

19.

20,

21,

23.

24,

How many service connections to date?. 1398 Total population served by the water system: 4,194

Estimated number of service connections under full use: 9968
Are the connections individually metered; YES [X] NO [ |
Do you plan Lo meter the connections? YES [ ] NO [ ). When?

Sewage generated by thase 10 whom you deliver water is disposed of by: Septic tanks and leach lines [ ]; Seepage pits [ ]; Central
treatment plan [X ] operated by__Rancho_Murieta C.S.D0 ;Other { ] {specify under “"Remarks™).

Is water service provided to an area or subdivision including a recreztional reservoir: YES [X] NO[ )
Rancho Murieta, California

Name of area or subdivision so served:

State surface area at maximum water level in recreational reservoir{s) referred to in 16. Identily surface area{s) by name of dam or reservoir:

_—Llementia Reservoir - 70 acres. Laguna Juaquin - 25 acres

What measures are you using or planning to reduce water losses in conveyance systems? (1) Seepage or leak detection program (X
{2} Lining canals [ ]; (3) Phreatophyte and aquatic vegetation control | ]; (4) Other {describe in "Remarks™) [ L

What measuras are used to encourage consumers to conserve water in agricultural use? (1) Program to encourage more efficient irrigation
systems (sprinkler, drip, etc.), where applicable [ |; {2} Return {low systems on individual farms [ ); (3) Return flow system areawide [ ]:
(4) Water pricing to encourage reduced use [ ] (5) Charges for drainage of irrigated lands { ]; (6) Other (describe in *“Remarks™) [ ).

What measures are used 1o encourage municipal and industrial consumers to conserve water? (1) Regulations to control wasteful use { |;

(2) Public education program on water conservation [X]; (3) Pricing to encourage reduced use [X J; (4) Assistance to industry in design
of recycle systems [ ]; (5) Other (describe in “Remarks’”) [ 1.

What records are maintained on water use and conservation? (1) Loss rate from conveyance system [ |; (2) Water use for major crops by

each farm [ ]; {3) Other (describe in “Remarks”) [X). Water usage is individually metered

Describe any water conservation efforts you may have started: __Public education through television notices

If eredit toward beneficial use of water under this permit for water not used c&ue to a_conservation effort is claimed under Walf Code
Section 1011, please show the amounts of water conserved (acre feet or mg.); @) 1rri gatl on of 2/3 of 150 acre golf
_CQur:se,_lll_m ing_run-off water from golf courses & re-using it for irrigation.

WATER QUALITY AND WASTEWATER RECLAMATION

25,

26.

27,

23.

TO
9,

30.

31.

32.

Describe methods you are using to minimize erosion and to prevent Lhe entry of silt into surface waters: Top of hill reservoirs

After use, the water is {1) retained in resefvoir [X 1 {2) discharged into a stream or lake [ 1; {3) discharged into settling ponds [x:
{4) other (X | Describe: _Reclaimed for irrigation purposes

Does or will water being discharged contain waste materials? [ | YES [X ] NO.
(1) Domestic [ J; (2) Municipal [ [; (3) Industrial [ }; {4) Agricultural [ |; (5) Other [ | Describe:

Does or will water being discharged contain any specific malenal which is deleterious Lo fish and wildlife or which would impair the wate:
far beneficial uses? [ ] Yes [{ ] No. Descrive: 0 (zero) discharge permit

THE EXTENT THE FOLLOWING QUESTIONS APPLY TO YOUR PERMIT, PLEASE ANSWER IN REMARKS SECTION BELOW.

Are you now or have you been using reclaimed water from a waslewater treatment facility or water polluted hv waste 10 a dcgree which
unreasonably affects such water for other beneficialuses? [ | Yes [ ] No. .

IT credit toward use under this water right through substitution of reclaimed or polluted water in lieu of appropriated water is claimed
under Section 1010 of the Water Code, please show the amounts of reclaimed water used.

Are you now or have you been reclaiming or reusing any of lhe water ap??pnated under this right? [ §] Yes [ ] No. .
Il Yes, please describe; A1l _wastewater 1s re-used on _golf courses. 0 (zero) discharge permit

What is presenl availability or current potential for using reclaimed water from a wastewater treatment plant or pollutad water in place ol
the appropriated water 1o satisfy all or part oryuur water needs?

What is the current potential for reusing the appropriated water to satisfy part of your water needs?

. If you produce reclaimed water, or polluted water, is there a potential for others to use it?

REMARKS (ldentify the item you are explaining. Additional pages may be attached.)

6. For this information please refer to Application 023416, Year 1990

7. Project still being developed

¥

| declare under penalty of perjury that the information in this report is true to the best of my knowledge and belief.

Dated:___January 14, 1991 a __ Rancho Murieta California

{Location) (Stata)

Sign here: %WW/ d &&n&w——-

PERMITTEE (OR AGENT OR DESIGNEE)

PR: “RESS REPORT BY PERMITTEE — P/ "\ 2



PO BOX 2000 SACRAMENTQ, CA 958122000
801 P ST. SACRAMENTO. CA
[916) 324-5626

REPORT OF LICENSEE FOR 1938, 1989, 1990

— —
QWHER OF RELORD: APPLICATION: AO016143
RANCHO MURLETA CGMMUNITY SERVICES DIST LICENSE: 000239

P O BOX 10250
RAHNCHO MURLETA, CA 9356563
TELEPHOWE NUMHER:
(916) yu5-3481

IF OWNER'S NAME/ADDRLSS/PHOMNE NO. 15 WRONG OR MISSING, PLEASE CORRECT.

SQUHCE: COUNTY:
UNNAMED SOURCE SACRAMENTO
PURPOSE: DIVERSIUN/STORAGWE SEASON: ACRES/HP:
RECREATION /1 6CT 01 TO mAY 01 .0 AcC
FISH s WILDLIFE /7 GCT U1 TG mAay 01 .0 AC
AMOUNT @ 0.uUCu 20w AC-FT

THIS REPORT IS REQUIRED BY THE TERMS AND CONDITIONS OF YOUR LICENSE

IMPORTANT! EVERY license is subject to the conditions therein. [ have currently reviewed my license: YES [X
NO [ ] | am complying with the conditions of my license: YES X ] NO ( 1 Identily any noncompliance by licens
term number under “Remarks” on reverse side. This report is important in providing the record of use needed
maintaining your water right. it should be filled out carefully and returned promptly to the above-listed address.

THE PROJECT HAS BEEN ABANDONED, AND | REQUEST REVOCATION OF THE LICENSE: YES[ | NO[X

COMPLETE FOR DIRECT DIVERSION PROJECTS
1. Have you used the full licensed amount of water each year? YES [x1 NO[ |
2. State the quantity of water used each month in gallons or acre-{eet (if not known, check months water was used).

Jau. Feb. Mar. Apr. May June Tuly Auy. Sept. Det. Nov. Dec. ;;:::;l
1v8s X X X X X X X X
198y % X X X X X X X
1y90 b4 X X X X X X X
COMPLETE FOR STORAGE PROJECTS 1984 149 1990
3. Did your reservoir spill thisyear? . ......... No No No

4.1f not, how many feet below spillway
vertically was the water level at maximum

SIOPDUEY; (L o 4 Seguies o5 oo 2! 2! 3!
5. Have you emptied the reservoir? .., ........ No No No
6. How many feet below spillway vertically
was it drawn down at end of season?. ....... . 52 5' o

USE (COMPLETE FOR ALL PROJECTS)

7. Acreage irrigated . ... ... ol
CropsSgroWn . ... ouvvrvancaasaossoninns
8, Stockwatering — number of stock. . ........
kind of stock ............
9. Domestic — number of persons. ... ........
gardenarea, BlC. ............-
10. Recreational — nature of use. . ............ Boating, fishing,|swimming, all 3_yeprs
11. Industrial — nature ofuse . . .. ... cooienenn
12. Municipal — approximate population .......
13. Power generation — KW. ............ ...,
14. Other .
15 If no water was used in one or more years, briefly state the reason on the reverse side under “Remarks"".
16. I either the location of the point of diversion or place of use has been changed and the permission of this Boat
hhas not yet been obtained, please describe nature of change on the reverse side under ““Remarks’".

(TR R NTILLT . MEPONT CONTIMUIES ON REVENSF 210
AT ]



REPORT OF LICENSEE FOR —PAGE 2

NOTE: The following questions relate to the Board's continuing responsibility to insure that appropriated water is be:
developed, conserved, and utilized in the public interest as required by the Water Code. Please answer thos
questions which are applicable to your project.

CONSERVATION OF WATER {(WATER PURVEYORS)

17. What measures are you using or planning to reduce water losses in conveyance systems? (1) Seepage or leak detectio
program [ [; {2) Lining canals [ ]; (3} Phreatophyte and aquatic vegetation control [ 1; {4) Other {describe i
"Remarks”) [ ]

18. What measures are used to encourage consumers to conserve water in agricultural use? {1) Program to encourage mol
elficient irrigation systems (sprinkler, drip, etc.) where applicable [ J; (2) Return flow systems on individu.
farms { ]; (3) Return flow system areawide [ ]; (4) Water pricing to encourage reduced use [ [; (5} Charges f
drainage of irrigated lands [ |; () Other (describe in "“Remarks”) [ .

19. What measures are used to encourage municipal and industrial consumers to conserve water? (1) Regulations
control wasteful use { ]; {2) Public education program on water conservation | ]; (3) Pricing to encourage reduce
use [ ]; (4) Assistance to industry in design of recycle systems [ ]; (5) Other (describe in “Remarks” [ .

20. What records are maintained on water use and conservation? (1) Loss rate from conveyance system [ 1; {2) Water ut
for major crops by each larm [ ]; {3) Other (describe in “Remarks™) [ ].

CONSERVATION OF WATER {WATER USERS)
21, Describe any water conservation efforts you may have started:

22.If credit toward benelicial use of water under this license for water not used due to a conservation effort is claime
under Water Code Section 1011, please show the amounts of water conserved (acre feet or mg.):
19__ 19 _ 19

WATER QUALITY AND WASTEWATER RECLAMATION
23. Describe methods you are using to minimize erosion and to prevent the entry of silt into surface waters:

24. After use, the water is (1) retained in reservoir [ ], (2] discharged into a stream or lake [ ]; (3) discharged in
settling ponds [ 1; (4) Other [ ]. Describe:

25. Does or will water being discharged contain waste materials? YES [ ] NO[ ).
(1) Domestic [ ]; (2) Municipal [ J: {3) Industrial [ ; (4) Agricultural [ J; {5) Other [ ]. Describe:

26. Does or will water being discharged contain any specific material which is deleterious to fish and wildlile or whic
would impair the water for beneficial uses? YES [ ] NO [ ] Describe:

TO THE EXTENT THE FOLLOWING QUESTIONS APPLY TO YOUR LICENSE, PLEASE ANSWER IN REMARI
SECTION BELOW.

27. Are you now or have you been using reclaimed water from a wastewater treatment facility or water polluted by was
to a degree which unreasonably affects such water for other beneficial uses? YES[ ] NO[ I

If credit toward use under this water right through substitution of reclaimed or polluted water in lieu of appropriati
water is claimed under Section 1010 of the Water Code, please show amounts of reduced diversion and amounts .
reclaimed water used.

28. Areyou now or have you been reclaiming or reusing any of the water appropriated under this right? YES [ ] NO |
|f yes, please describe.

29, What is present availability or current potential for using reclaimed water from a wastewater treatment plant
polluted water in place of the appropriated water to satisfy all or part of your water needs?

30. What is the current potential for reusing the appropriated water to satisfy part of your water needs?
31. IT you produce reclaimed water, or polluted water, is there a potential for others to use it?

REMARKS: {ldentify the item you are explaining. Additional pages may be attached.)

2. For this information please refer to Application 023416, Year 1990

I declare under penalty of perjury that the information in this report is true to the best of my knowledge and belic

Date:___dJanuary 14, 1991 Sign Here: W/WV & é‘,,tzr,uzm—«/

LICENSEE [ ~AGENT ON DESIGNEE)
¥

.



APPENDIX F-2

SAMPLE OF RMCSD MONTHLY DIVERSION REPORT

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |106



RANCHO MURIETA COMMUNITY SERVICES DISTRICT
14670 CANTOVA WAY * P.O. BOX 1050 * RANCHO MURIETA, CA 95683
(916) 354-2428 * FAX NO. (916) 354-2082

MONTHLY DIVERSION REPORT

(From Diversion Book)

For , 19

Prepared by: Date: Ck by: Date:

1. Yellow Bridge Pump To North Golf Course

Meter: Type Propeller Size 8" Units  x 100 cu.ft. Manuf. Water Specialties
Previous Present Production
Comments:

9. River Pump To Bass Lake — North Golf Course

Meter: Type Propeller Size 8" Units % 100 cu.ft. Manuf, Water Specialties
Previous Present Production
Comments:

~» Reclaimed Wastewater To Bass Lake — North Golf Course

Meter: Type Propeller Size 14" Units x 1,000 Gal. Manuf. Sparling
Previous Present Production
Comments:

4. Bass Lake Pump Station To North Golf Course Irrigation

Meter: Type Propeller Size 1o! Units x 1,000 Gal.  Mapuf. McCrometer
Previous Present Production
Comments

5. River Pump To Lake 10 - South Golf Course

Meter: Type _Propeller Size g" Units x 1,000 Gal. Manuf. Water Specialties
Previous Present Production
Comments:

6. Lake Clementia To Lake 10 — South Golf Course or CIA Ditch

“eter: Type _ Propeller Size 10" Units x 100 cu.ft. Manuf. Water Specialties

Previous Present Production

Comments:




RM.C.5.D. MONTHLY DIVERSION REPORT Page 2 of _6 Mo. Y.

7. TLake 10 Pump Station To South Golf Course Irrigation

ter: Type Propeller Size 8" Units x 1,000 Gal. Manuf. McCrometer
|Previous Present Production
'Comments:

'8. Reclaimed W.W. To Lakes 16/17 — South Golf Course

Meter: Type Size Units Manuf.
Previous Present Production
Comments:

9. Lake 16/17 Pump Station To South Golf Course Irrigation

'Meter: Type _ Propeller Size B Units x 1,000 Gal. Mamuf. __ McCrometer
Previous Present Production
Comments:

10. Laguna Joaquin Pump Station To RMA Common Area Irrigation

Meter: Type _ Propeller Size g" Units x 1,000 Gal.Manuf.  McCrometer
avious Present Production
Comments:

11. Rock Crusher Pump To Op. Eng. Rock Crusher/Pond

| Meter: Type _ Propeller Size . 8" Units x 100 cu.ft.Manuf.  Water Specialties
Previous Present Production
Comments: '

12. Granlee's Pump Station To Lake Calero/Lake Chesbro

Meter: Type __ Electronic Size 33" Units_x 10,000 Gal. Manuf. _ Sparling
| Previous Present Production
Comments:

13. Granlee's Pump Station To Lake Clementia

Meter: Type _ Electronic Size 21" Units x 1,000 Gal. Manuf, Sparling

Previous Present Production

—omments:




R.M.C.8.D. MONTHLY DIVERSION REPORT Page 3 of_6 Mo. Yr
14. Water Plant No. 1 Effluent

‘eter: Type _ Propeller Size 14" Units  x 1,000 Gal.Manuf. __ McCrometer
Previous Present Production
Comments:

15. Water Plant No. 2 Effluent

Meter: Type Electronic Size g" Units x 1,000 Ga

1. Manuf, Foxb.

Previous Present

Production

Comments:

16. Water Plant No. 3 Effluent

Manuf,

Meter: Type Size Units

Previous Present

Comments:

TOTAL WATER PLANTS EFFLUENT Production

Comments:

17. Main Lift North To Wastewater Plant Effluent

Meter: Type Electronic Size 12" Units x 1,000 Gal. Manuf. Sparling
Previous Present Production
Comments:

18. Main Lift South To Wastewater Plant Effluent

Meter: Type _ Electronic Size 6" Units =x 1,000 Gal. Manuf. Sparling
Previous Present Production
Comments:

19. Main Lift East To Wastewater Plant Effluent

Meter: Type Size Units Manuf.

Previous Present Production
Comments:

TOTAL WASTEWATER PLANT INFLUENT Received

Comments:




20. Wastewater Plant No. 1 Production

Meter: Type __ Electronic Size 8" Units __x 1,000 Gal. Manuf. Sparling
Previous Present Production
Comments:

21. Wastewater Plant No. 2 Production

Meter: Type Size Units Manuf.
Previous Present Production
Comments: ,

TOTAL WASTEWATER PLANTS PRODUCTION Production

Comments:

22. Lake Calero Storage Levels

Previous E1. (ft.) Present E1. (ft.) Storage (ac.ft.)

Comments:

23.  Calero Main Dam - Center Sub-Drain Pump Station

Meter: Type Nutating Disk Size 2" Units0,000,000 cu.ft.Manuf. Rockwell
Previous Present Production
Comments:

24. Calero Main Dam - North Sub-Drain Pump Statiomn

Meter: Type Nutating Disk  Size M Units0, 000,000 cu.ft.Manuf. Rockwell
Previous Present ' Production
Comments:

25. Calero East Dam Sub—Drain Pump Station

Meter: Type _ Nutating Disk Size 2" Units 0,000,000 Gal. Manuf. Precision
Previous Present Production
Comments:

26, Lake Calero Siphon To Lake Chesbro

Meter: Type Electronic Size 30" Units x 1,000 Gal. Manuf. Monitek

Previous Present : Production

Comments:




R.M.C.S.D. MONTHLY DIVERSION REPORT Page 5 of 6 Mo. Xr.

27. Lake Chesbro Storage Levels

Previous  El., (ft.) Present E1. (ft.) Storage (ac. ft.)
Comments:

28. Chesbro Dam Sub-~Drain Pump Station

Meter: Type Nutating Disk Size M Unit9, 000,000 cu.ft.Manuf. Rockwell
Previous Present Production
Comments:

29. Lake Clementia Storage Levels

Previous ELl. (ft.) Present E1. (ft.) Storage (ac. ft.)
Comments:

30. Clementia Dam Sub—Drain Pump Statiomn

Meter: Type Nutating Disk Size 2" Unitd,000,000 cu.ft.Manuf. Rockwell
Previous Present Production
Comments:

31. W.W.R.P. Reservoir No. 1 Storage Levels

Previous _ El. (ft.) Present E1. (ft.) Storage (ac. ft.)
Comments:

32. W.W.R.P. Reservoir No. 2 Storage Levels

Previous El. (ft.) Present E1. (ft.) Storage (ac. ft.)
Comments:

33. Michigan Bar Dam No. 1 Sub-Drain

Pumped: Yes No Volume

Comments:

34, Granlee's CIA Ditch Water Level Recorder
Water Level Recorder: Type F Chart: =1 Manuf. _Leupold & Stevens
Monthly Flow (Cu. Ft) From: To:

Comments:




RM.C.S.D. MONTHLY DIVERSION REPORT Page ¢ of 6 Mo. i,

35, Lone Pine CIA Ditch Water Level Recorder

vater Level Recorder: Type F Chart; . F-1 Manuf., _ Leupold & Stevens
Monthly Flow (Cu. Ft) From: To:
Comments:

36.

Meter: Type Size Units Manuf.
Previous Present Production
Comments:

37,

Meter: Type Size Units Manuf.
Previous Present Production
Comments:

38.

Meter: Type Size Units Manuf.
Previous Present Production

Comments:




APPENDIX F-3

SAMPLE OF CIA DITCH DIVERSION REPORT
AT GRANLEES RECORDER

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |107



T

(94

GRANLEES RECORDER
DIVERSON FROM RIVER TO C.I.A. CANAL

(7 Hgaw A S10-5])

DATES TCTAL TOTAL TOTAL l
FROM TO c.F. A.F. GAL. |
1-2-90 1-9-40 62.640 [. 4 468,547 L
1-4-90 l-le-90 () O O ‘
I - 1-40 1-149-90 Q o O i

NoTE ° .
RECORDER | REMIVED FRIM
|-14-90 He 3-12.-9D

> 2.12-90 ‘5-—[“1-—4‘0 2,407,000 be. 7 Z(,'T4-4', 20

— NOTE .
RECARDERL NoT~ INSTALLED
YET, FLOW WAS CALC. &Y
THE DAILY | CHECKS.
RECORDETR | REMOVED F20M

3-19-9C _1m 4-3-490

4-2.90 4 -10-9D 2,187 Z.od 6z .| 20,249,850
4-|0-90 4-17-90 2,370,000 54.5 17,772,480
4 -171-90 4-24-90 795, LOO 1.3 5,951,088
4-24-90 5 -|-490 2,547,360 58.5 19, ¢54,253
5-1-90 5-8-40 2, 2'57,500 E2.5 19 1122399
5-8-90 5 -15-90 O O o ;
5-|5s-90 | £-22-90 3,640,680 3. 27.2322,28¢
£.272-90 | £-29-90 3,363,120 77. 2 25,156,138
5.29-90 | b-5-90 @) o o
t-5-40 | &-12-98 749,480 Z0.2 6,578,510
b-12-30 6-19-90 5,617,440 128.49 4z,018, ¢5/
b-19-90 | b-26-90 5 414,70 (24.3 40,502,405
L-26-90 7-3-490 5,385,600 123.6 40,264,288

7-3-490 7-10-490 4,635, 360 |06, % 34,672,493

Pg.foF3



149490

GRANLEES RECORDER
DIVERSON FROM RIVER TO C.I.A. CANAL

DATES TOTAL TOTAL TOTAL |

FROM TO C.F. A.F. GAL. |
7-10-90 | 71-171-490 4,687,200 107. 6 35,060,256 |
7-17-90 7-24-90 4,388,760 100.% 322,827,925 1
7-24-90 7-321-90 3,070,080 70.5 22,94%, 198 |
7-31-90 g -7~ 2,386, 800 54.% 177,85 32,26%
8-7-90 | 8-14-40 227,700 5.2 1,703,196 |
g-14-gq0 | 8-2Zl-90 O o o
8-2|-q0 | 8-28-90" o , @,
g-zg-90 | 4-4-490 1, Al , &40 44.0 4,326,407
q-4-90 q-11-90 2,246,560 7.8 25,022,269
q-11-90 q-18-40 i) 0 0
q-18-90 | 9-25-90 o % o
q-25-90 (0-2-90 3,005,760 70.4 22,921,885
l0-2-40 lo-49-40 4,536,000 104. | 33,924,280
10-9-40 | 10-16-90 | 32,454 .00 40.8 24,580,408
10-lb-90 | 10-23-90 2,522,340 57.9 Ie,867,(03
I0-23-90 | 10-30-40 1,92 3,840 44.2 |4,2390,323
|0 -30-90 I-6-40 2,012,400 4.2 15,052,752
IH-6-40 11-13-90 2,200,500 50.5 lo,459,740
(1-13-90 Il-20-490 1,989,000 45.7 14,877,720
1-20-90 [1-27-490 230,480 7.6 2,471,990
N-27-90 12-4-90 @) & 19,
12-4-90 12 -il-90 ®; ®) O

- 12-ll-40 12-18-90 O O =

pq.?.mrg



| 440

GRANLEES RECORDER

DIVERSON FROM RIVER TO C.I.A., CANAL

DATES TOTAL TOTAL TGTAL
FROM TO €.F. A.F. GAL.
12-18-90 2-25-90 D @) O
12-25-90 (—1=-al o @) o
ToTALS 85,178,700 1,.455.4 £27,1306,676

Pa. 3 oF 3



APPENDIX F-4

SAMPLE OF CIA DITCH DIVERSION REPORT
AT ARENA RECORDER

z:\suzanne\district information\water rights july 1991\water rights at rancho murieta quy 1991.docx Page |108



148 &

ARENA RECORDER
DIVERSON FROM RIVER TO C.I.A. CANAL

(G Soger AXK 1=1/~57)

DATES TOTAL TOTAL TOTAL
FROM TO C.F. A.F. GAL.
|[-2-90 |1-9-40 1,022,720 724.4 7,949, [4&
l-gA4¢ l-lb-90 332.640 7. b 2,488, 147
|-l -90 |-23-90 z4].9z2¢C 5.6 |, 809,52
|42 3-890 1-30-90 200,600 6.9 2,24%,488
| -30-90 Z2-6-90 31,400 7.1 2,329,272
2-6-90 Z-13-40 O O ®)
2-13-90 2—20-%0 - zg, 800 0.7 b s, dg &
2-20-90 2> PG00 60,4380 . & 452,390
2-27-90 2-6-90 747,000 17| 5,587,560
3-6-90 3-13-90 z,941,z00 £7.5 22,000,176
3-13-90 3-zo-40 1,145,200 27 4 2,840,090
2-20-490 2-27-90 241,920 5. 1,609,562
3-27-90 4-3-490 153,400 3.5 1,458 1 172
4-3-90 4-j0-40 247,760 z®-6 9,332,245
4-10-90 4-17-490° 1,489,500 24 7 11,141,460
4-17-90 | 4-z4-90 gs|,760 9.6 b, 371,165
4-z4-90 | 5-1-90 |, 230,560 30.5 4,452,589
5-1-90 5-8-490 652,320 (5.0 4,879,354
5 -8-90 5-15-90 z4 4,800 50 [,831,/04
5-15-90 5 -22-90 2,267 200 5.9 o, 283,856
£.z22-90 | £-29-90 2,507,840 #0.5 26,228,643
5-74-90 -5-90 236,600 7.7 2,517,78
6-5-90 6-12-90 54,300 (3.0 4,220 264

pa. | oF 3



|44

ARENA RECORDER
DIVERSON FROM RIVER TO C.I.A. CANAL

DATES TOTAL TOTAL TOTAL
FROM TO C.F. A.F. GAL.
& -12-490 6£-19-90 z2, 28,500 57 4 17,065,620
6-19-90 6-26-90 2,182,400 72,1 23,804,352
&-26-90 7-3-90 2,786,400 4.0 20,242,272
P T= G -G 2,308,500 &5 0 17,267,580
7-10-90 7-17-90 2,555,280 58.7 19,113,494
7-17-90 7-24-90 z,4776,800 56.9 18,526, 464
7-z4-90 | 1-31-90 I, b4 3,400 37 9 12,292,632
7-31-40 8-7-90 2,615,760 to.0 19,565, 885
g -7-90 B-14-490 |, 03,800 Pl B 11,99L, 42 4
g-14-90 | 8-21-90 1,503,000 34.5 1,242,440
2.21-90 S-28-90 1,432,440 28 4 o, 714,65
B-28-90 a-4-90 1,941,840 44 .6 [4,524,963
g+4 90 q-il-qo 3,150,000 72.3 723,562,000
q-l-q0 | 4-18-40 I, 841,400 47.3 13,772,672
q-18-90 q-25-90 241, o0 &7 2,181, 1%
q4-25-90 [0-2-90 44k, 800 1. 4 3, 71,064
|10-2-90 lo-9-490 84,680 4. 2 0,295,766
|0-9-90 |10 -16-90 [,088,640 75.0 2,143,027
10 -16-90 l0-22-90 1,512,000 347 1,309,760
|0-z3-90 | 10-30-40 1,512, 000 24.7 11,309,760
lo-30-90 | Il-6-90 (,343,49z0 272.0 10,426,522
I1-6-490 IL-12-90 1,298,880 29.% 4,115,627
| I-13-490 11-20-90 ], 330,50 20.5 9,952,581

pa. 2 oF 3



1440

ARENA RECORDER

DIVERSON FROM RIVER TO C.I.A. CANAL

DATES TOTAL TOTAL TOTAL
FROM TO C.F. A.F. GAL.
[l-20 -90 | [L-271-90 | 879 & 0. 4 |40, 564
1-27-90 | 12-4-90 o O O
1z-d-gq0 Z-1(1-90 O o '@,
12-1l-90 FZ—1 8 =<y £ O O
12-1%-90 12-25-40 P, @) O
12-25-90 Rl s o = ()
‘T'OTALS Gl,zo07,8l2 1,405 . | s 7,834,434

pa. 3oF 3



	Water at Rancho Murieta        Water Rights, Domestic and Reclaimed Water

	Table of Contents

	Section 1 - History of Rancho Murieta Water Rights

	Section 2 - Water Rights - Common Usage

	Section 3 - Permits and Licenses

	Section 4 - Plants/ Equipment/ Operations 
	Section 5 - Wastewater Collection, Treatment and Disposal

	Section 6 - Reclaimed Wastewater Usage

	Section 7 - CIA Ditch Construction - Operations

	Section 8 - Lake to Lake Transfers Equipment - Operations

	Section 9 - Metering, Recording, Reporting

	Appendix A - Water Rights Licenses and Permits

	Appendix B - Operation Manual for Diversion from Cosumnes River

	Appendix B -1 - Granlees Dam Diversion Pumps - 125 HP Pumps

	Appendix B-2 - Granlees Dam Diversion Pumps - 500 HP Pumps

	Appendix C - Waste Discharge Permit

	Appendix D - Operations Manual for Water Treatment Plants 1 & 2

	Appendix E - Operations Manual for Wastewater Reclamation Facility

	Appendix F-1 - Samples of Annual Reports to SWRCB

	Appendix F-2 - Sample of RMCSD Monthly Diversion Report

	Appendix F-3 - Sample CIA Ditch Diversion Report at Granlees Recorder

	Appendix F-4 - Sample of CIA Ditch Diversion Report at Arena Recorder






